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..... veeeenen.. 102 & 104 = 'QUICK RELEAS
cevererees 98 thru 104 - TRANSMISSION (

PUMP TRANSMISSION Ol

%% v
, 74 thru 76A RADIATOR i....us.
“'COCKPIT - . oeies : RECTIFIER . ..vau.s
CONTROLS =~ ~ i ' A

: . o SEAT .

~ SCRAPER QUICK RELEASE DRUM . .~ 143 SNOWPLOW ..

| © =THROTTLE  * .i.eweei... sie. 58860  STEERING TRUNNION

| CONTROLSWITCH  eivuevesssnesvsusnnnns 178 = D.C. BREAKER -
SRR . SWITCH - CONTROL

- DEFROSTERFAN - tiiiiieesesseeneenennss 114 SWITCH =LIMIT

| DIFFERENTIAL  ..ivieeiieieceeeceieneaenes 86 -MAIN .

AT TR . SWITCHBOX - USED WITH B
. ELECTROTARDER ' .eevvuivenenienenienens 128 . TARDER &S

'ENGINE AIR HEATER 166 . =USED
- ENGINE MISCELLANEOUS ceeeesianene. 28 thru 30 : "
"ENGINE MOUNTING Ceveseans teeteeaaas 96 : .
TUEXHAUST & iiveiveceessesssnsecaseonseness 24 &26 TOOLS

' EXHAUST’CONDITI‘ON ER cesssesssnseces 166 TRANSFORMER

~FILTER = ENGINE OiL cossscscanssossssal2 thru 16A

‘ -FUELOIL ........ tesecceenanas «+18 thru 22

= TRANSMISSION OIL ceeessanens 82G
FLYWHEEL CLUTCH 140A
o - ENGINE Ceesesesssascess. 140A & 1408
FUEL TANK Cesteneenns cosassveneasss 98 thiu 104

| GEARBOX, BULLDOZER, STEERING

;.8 HANCOCK SCRAPER catirencenas 136 thry 138
 GENERATOR, A;C.- eeessesesesssss 140A & 140B WHEEL e
GUARD LOGGING ARCH I 130 WINDSHIELD - .-

©=REARWINDOW  .....cevnennne 114 WIPER, WINDSHIELD *
, : WIRING - BATTERY BOX -
[ER = CAB  veeveneirnnerennneennanenns 114

TmENGINE  veieveineeensecenneenns 166 = GENERAL
, i iereieneees erereneeeaes 122 - HEADLIGHT
'HOUR METER, ENGINE eeeeeseeess. 12, 528 & 52C - INSTRUMENT

 INSTRUMENT PANEL

cerevessoncesesssI2 thru 52G
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RADIATOR




s LWAYS GIVE

AL NUMBER WHEN ORDERING PARTS

® FIGURE 414

RADIATOR
11\{1?)%" Part No. Description : : Qty.
1 SG-3406 | HOSE GM_.%NGINE ................................................
2 | H-2676 | CLAMP, HOSE... +evrvvvnnneinneesaneeennerennnennnnenn Ceeeeieraearans
3 | SG-3359 | RADIATOR - GM ENGINE  ............. tescecans ceteresiicitorraaas
4 SG=3406 | HOSE = GM 1 iiitirrttreennnnrorsoneaneaners reessrenes cesassssensnd
5 | DF-3923 | CAP, RADIATOR - GM ENGINE
I DF-7576 GASKET iiiiiriitiencnnnns tetesiesencen eseene o .

6 DC-7524 | CAPSCREW. ...... “serseseens eeesecsenes P N eceesearanens
7 | C-312 LOCKWASHER - K L ORNDT R
8 | C-1547 WASHER - 3/8" FLAT ..... Gesiecescasastenseennns i eterenrenanarns
9 | C-1521 NUT = 3/8" NG tivtttitetenreernsseeanensencensesensensnsneas ereend
10 SH-9930 | MOUNT, RUBBER s iuiuivreereeenonnncavenonnns Geccesssranctasesanena
11 SG-842 MOUNT, RUBBER ettt iaeeeateteceaneneaasnentaanance tsasteennnees
12 | C-1525 NUT -5/8*NC ..... et e s s inetaenscatatrasnnsesearecesesnonnenoened
13. [ SG=3408 | NUT = #1024  ....iiiiiiiiiiiiii ittt eereeerennnnannnnes,
14 H-2643 LOCKWASHER ~ 3/16" e neseteeceseascatessetsseetenntaccoecnansnton
15 SF-5813 CAPSCREW - #10-24 x L
16 SP-3494 COCK, DRAIN - GM ENGINE .....................................
17 | C-7595 CAPSCREW - 5/8" NC x LI
C-1629 CAPSCREW - 5/8" NC X 1 3/4" 1ttt iteeennneencensesnesnsnnsennnns

18 | C-1541 LOCKWASHER = 5/8" it iiiitrernniveseeesannsenssesanssennennssd
19 | SL-3533 | SHELL (Effective thru Serial Suffix DP=P)  +.'tu'vveeenenenenensnennnnnns
TC-2114 | SHELL (Effective with Serial Suffix DP-Q) ettt enneranaases ceeeeans

20 | SL-5893 | BRACKET, MOUNT ) tuiiiiiiiiriniiniinnnenrnnnnanans [ :
21 H-8136 CAPSCREW Effective thru Serial Sufﬁx DP-P ...
22 | C-5774 LOCKWASHER - 1/4¢ e e eesencecctseataceteaceraaoanoaaaoaninnna
23 H-2676 HOSE CLAMP h T eeecene tessesrvosened
24 | TC-2115 HOSE - UPPER C iiesceccassessenennen
25 | TF-1981 CAP, RADIATOR |
DF-7576 | GASKET r Used with Cummins Engines  .....veviineeiennnan.

26 | TC-995 RADIATOR 1 e
27 | TD-4779 HOSE-LOWER } . eessesesesanaees
#28 | TD-9130 | COCK, DRAIN )

(EFFECTIVE THRU SERIAL SUFFIX DP-Q, ALSO DPS.)

7-60
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

* EFFECTIVE THRU SERIAL SUFFIX DPF2-H.
**  EFFECTIVE WITH SERIAL SUFFIX DPF2-J.
# EFFECTIVE WITH SERIAL SUFFIX DPA2-F.
## EFFECTIVE WITH SERIAL SUFFIX DPA2-G.
n EFFECTIVE THRU SERIAL SUFFIX DPF2-A & DPA2-A.
wn  EFFECTIVE WITH SERIAL SUFFIX DPF2-B THRU DPF2-C, DPA2-B
THRU DPA2-C.
nan  EFFECTIVE WITH SERIAL SUFFIX DPF2-D & DPA2-D.
¢ EFFECTIVE WITH SERIAL SUFFIX DPF2-B & DPA2-B.
¢¢  EFFECTIVE WITH SERIAL SUFFIX DPF2-D ONLY.
¢¢¢ EFFECTIVE WITH SERIAL SUFFIX DPF2-D.

(EFFECTIVE WITH SERIAL SUFFIX DPF2 & DPA2)

FIGURE 1729 RADIATOR
1131?' Part No. Description Qty.
.1 |$G-3406 |HOSE ........ e eatertencnernsetanaens cereenes Ceteeriensetneennans 1
2 [TC-7147 | CLAMP, HOSE  tvuvrereenesesascocscsssnionscosnnsanaee Ceeeeereenan 4
3 | SG-3359 | RADIATOR * tivuvureeerornescenecensncnns Ceeereressecennsas 1
TR-3549 [ RADIATOR **  _.... Cereternsnanesnans Creereeaineneas Ceeeieeennens 1
TF-8234 | RADIATOR ¥ Liiiiiiiiinreernrnncnnnes Ceeerentaencsessenes 1
TR-3548 | RADIATOR ## . iriiieenneranearnnes Ceeteeenserernanresarnaaas 1
4 |5G=3406 JHOSE veveeevevnens ceeenienes Cerrererinenaens 1
5 |DF=3923 |CAP *A# .. ......... Cerererietenenns erreenenane eteeeseneanee 1
DF-7576 | GASKET */# .. .iuevuen. errireienraeen Ceereeans Cetreeeneeerens e |1
TV-1085 | CAP #=/## Creenereanens ceverees Ceeceeenctenvnenrnens 1
TV-5751 CHAIN tiivirinrnnnncnnnes cerenes Ceeereteetrarenanaenns 1
6 |DC-7524 | CAPSCREW - 3/8" - 16NCx7/8" ...... Ceeeenaas Creerebeenees U
C-1602 | CAPSCREW = 3/8" = 16NC x 1" 11 veevevnons Ceeeeneeneaes ceeees o | 2
C-1603 | CAPSCREW - 3/8" = 16NC x 1 1/4" cerenses Ceeeeerentensnnneens | 2
HC-543 | CAPSCREW = 3/8" = 16NC x 1" wam Cerreeciranerseencanns ceenne veee | 2
C-1604 | CAPSCREW - 3/8" = 16NC x 1 1/2" mrn Ceteeeeestrnesientetraarenns 2
7 [c-312 LOCKWASHER = 3/8" .. veverrecnaconns ceerneaes Cerererersenecens 18
8 |C-1547 | FLATWASHER - 3/8" Ceereaesennrseansenans ceveerens D B T
9 |c-1521 NUT = 3/8" - 16NC Ceteeesianeenane ceeenes cerene veeeranese U
10 | SH-9930 | MOUNT, RUBBER = Cerenenernennane veeenns teterersanenessenenes | 2
TH-6476 | MOUNT, RUBBER ¢  vvuvveses Cevereneeenns eeeetheneeectnnenentranane 2
11 [SG-842 | MOUNT, RUBBER eveeeveosceosenenssens ceevaens veeenns R, e |2
12 |C~1525 | NUT -5/8" - 11NC - Ceeeneenenne cereees Cerenenes ceeenes cervaen )
13 | SG-3408 |NUT =#10-24  .....vveenenn cereeneeene cevercenes Ceenrnraneeas vesee | 8
14 |H-2643 | LOCKWASHER - #10 Ceeeeneriennanane ceveeeee ceeerenrensanans vee | 14
15 |SP-5813 | CAPSCREW =#10=24 x 3/4" ... iveureerevecenonencans R 8
16 | SP=3494 | COCK, DRAIN  1eivevereerennenns ceeeeennes ceerertenesaes veeenes 1
17 |C-1629 | CAPSCREW - 5/1 "-nch13/4" Ceterencatsnannns verenennn ceeees | 2
18 | C-1541 LOCKWASHER - 5/8" Ceeeeannrneanaen Ceveseeesenene Cetereenen oo | 2
19 |TG=601 [ GRILLT  vevereecenssnronnes Ceteeeness veevesennes Ceteieerenesenns 1
20 LAMP ASSEMBLY (See Index) e eeesereteseasacnannonentsasnarannn 2
21 {$G-1764 | SCREW, SELF-TAPPING - #10-24x1/2" frreeeneaens Cerreraareeans I
22 LAMP ASSEMBLY (See Index) .veveveeenensenes seeesccsrnanns reeee 2
23 | TG-8088 | GRILL ¢ Ceeeseeenaes Ceerieeeanas Cerveesens 1
24 | TR~4921 | CAPSCREW - 3/8"-16NCx3/4" Cereneneaes R B 1
TR-4919 | NUT, FLANGE = 3/8" - 16NC veteraneees teteecnreniaancnneneannss | 12
25 |[TG-8091 | SHEET, SIDE ~L.H. ¢ Cereereeteanees Cereeenns SR B
TH-9304 | SHEET, SIDE =R.H. € veverevess veeene Ceteetnenenerietnannaen 1
TR-6408 | SHEET, SIDE = L H. ¢¢  ...... Ceereeenne Cereesaenas 1
TR-4930 | SHEET, SIDE =R.H. ¢ vererervensn. cevaeaneas cevnen chereee 1
26 |TL-8686 |PLATE, WASHER ¢&E  vuues Cereeeetreanenennnes 1
27 |TC-7147 |CLAMP, HOSE ¢¢ ceenerens I B
28 |TR-4940 |HOSE=-2"1.D, x121/4"¢¢ ..... e eeeeseteeeenencncretatenanans 1
29 |TF-1981 |CAP¢¢ Ceeerteeaneeennsnanan cerenens O T |
DF-7576 | GASKET ¢¢ Crreeaeesenesnennenes Cerereeraencnes 1
30 |TC-995 |RADIATOR ¢¢ veeesieaesnnnenns reeeeenenas ceenesens 1
31 | TR—4938 {HOSE = 2" 1.Dy X 3" €€ vevevesncasasesnsncansnne Crereraeeneiens veen |1
32 |TR-4937 |PIPE, LOWER ¢&¢ Ceeteererneternsansnsaannnne Ceeeerneneneans veeee |1
33 |TG9700 [HOSE =2 1/4" I.D. X 3" €€ evneseveseonans reereens Ceraneee 1

NOTES:

3-63
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FIG. 383 A
AIR CLEANER
FIG. 383 B

SUPPLEMENTARY AIR CLEANER
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 383A

AIR CLEANER - STANDARD

llé?)f' | Part No. Description Qty.
T | SL=2886 | CUP ASSEMBLY  vurvrevrenvnreenenencencncnsnnnannens S
SH-5537 cup Ceerereaeanes Ceeneeeens Ceeeneneaee ceresan Ceeeeens U B
SL-2885 DISC  tevrrrnrnennennncasaness Ceeveereeianreas eeeeeraees ceeees H
2 |c-1602 CAPSCREW - 3/8" NC x 1" ..... Ceeeereaeenenas Ceeeereranne. Ceeeenes 4
3 |c-312 LOCKWASHER - 3/8" e eieieeeeeraenan et eeeteeenineeaaaeaaaes 4
4 | SG=3413 | GASKET tiiiitieirenreenerecenssncnsnenaosensesassenensnsononi, 1
5 [SG=6068 | FLANGE  .0vvivnennnvnnnnnenns ceeees ceerees et eeetretieneaeaaaae 1
6 H-2676 CLAMP  ...... ctdecssacenes G eeceseeansesrserascasacssanccacssocncns 4
7 | SV-6462 | HOSE  vuvrrriniririiiinnrenennnnnnnnnns Ceeeeeeens Cerereienenenas A
8 | HD-5487 | CAP e eteeeeaees e erettereenenenan e eeneteeaeenenaaos Ceeees 1
9 | SH-5534 | BODY ASSEMBLY R S et eteeee et rrearnaes eens Jd o
SH-5535 PREFILTER  .vvu.n... et eatieneeetataaneeaan Ceeeenens ceeeaes 1
SL-2884 GASKET it ietietneneanrenesenesosecasesacnnneesesosesnannn, 1
10 | HD-5488 | SADDLE BRACKET e eereeeeaete et aneaeaan e eeeearecetnantaeaaaas 1
C-1608 CAPSCREW = 7/16" NC X 1" L\ ttiiirernrneencnrernenesnnennnnnns 4
C-5775 LOCKWASHER - 7/16"  ........ et eeneeeeenereeteraentatnanns 4
C-5572 NUT =7/16" NC  vieieiinnennnnnnns et eetten et taeataan, A 4
NOTE: HD-5486 AIR CLEANER INCLUDES REF. NOS. 1 & 9.
(EFFECTIVE THRU SERIAL SUFFIX DP-F)
FIGURE 383B SUPPLEMENTARY AIR CLEANER SH-9901
1 |SH-7792 | MOUNT PLATE ..... Ceeeeene et eeeeneeeeeataae et eseateteenenannas 1
2 [C-1602 | CAPSCREW -3/8"NC x1"  vvivrrunnnn.. Ceereeereenaes Ceveetaraneaes 4
3 |c-312 LOCKWASHER - 3/8" e eeaeeeeeteeaaeaeneetenaaeaan cerenens vene.| 4
4 |c-1521 NUT - 3/8" NC cereeens Cereeteieereenenraneans Ceretenenrneanaa. o4
5 |SH-9908 |EXTENSIONPIPE  ...... e et ateeieateeneneenretaananas Ceeeeeens o
6 |SH-9904 |[HOSE tevevrevennnn. Ceeeeas et taeneteneetnenansanans ceeeterneees 1
7 |SH-9903 {TUBE  .............. ceeees e eeerrieareranarnea et ereerettaaaanana 1
8 |H-2676 HOSE CLAMP 1ttt iiititenenenenenenensnannnenn, Cereneneaees Ceeees 8
9 |[sH-9906 |u-BOLT  ..... Cerereaenes et et et e eat et tat et araaeenn e, 1
10 }SC=3117 [WASHER  tevrrernnnennnnnn. ceenees e eeerereneiotenanananns ceenes .| o2
11 [ H-2643 | LOCKWASHER = 3/16" . iuvviuinnneenneenrennensnmesnneeenennnnn.. 2
12 | SG-3408 |NUT -#10-24 .............. Creereienaees ceveees e teeeceenetnraana. 2
13 |Sv-6462 |HOSE ........ Ceeeeereaens Ceeneereetenienaas Ceeeenens Ceeeereeannes 1
14 |SL-2878 |BODY ASSEMBLY e etrereeeneeeenenaas e eeeaeneneenrarnceteanenans 1
SH-5535 PREFILTER  vevvevnenn.. ceerns Ceeeneaens e terieriacetaaannan oo 1
SL-2884 GASKET cerenes e teevetaenetteensaraane Ceeerrerennenons |
15 |HD-5488 | MOUNT BRACKET  tieiuiiiuiennernneeneronsenneroneneonennnnnnnn, oo 1
C-1608 CAPSCREW = 7/16" NC x 1" L.t iiiieinereennnnennennnnnnnnnnn, 4
C-5775 LOCKWASHER - 7/16"  ........ Cerereieenas Creeenes Cereeeereeae. 4
C-5572 NUT - 7/16" NC creees Ceeeenens e eeeneeetenteaantraananaenns 4
16 |SL-2886 |CUP ASSEMBLY ........ Cerreeneneas Ceterereeeeneeenaennttaananeans A
SH-5537 CuP  ...... Ceeeneneans Ceeeeerianans et teteretenaetreannaaa. ]
SL-2885 2] 1 o ceeeenes Cerenreencnaneeaes 1

NOTE: SH-7798 AIR CLEANER INCLUDES REF, NOS. 14 & 16.

OPTIONAL
{(EFFECTIVE THRU SERIAL SUFFIX DP-F)
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FIG. 384 A
AIR CLEANER

AIR CLEANER
FOR HOSES ETC.
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SEE STANDARD - '
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FIG. 384 B
SUPPLEMENTARY AIR CLEANER



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 384A AIR CLEANER - STANDARD
113]%1:' Part No. Description Qty.
1 SL-2886 CUP ASSEMBLY  tiiieierereivnncretvascacascsacsscacanas seessesareses . 1
SH-5537 CUP  teiiiiiinnns ceeseseseseses seceracsaseesessccenscsesarnnse 1
SL-2885 DISC ..... esessaas g sessenns cecsesstnaanns . 1
2 | C-1602 CAPSCREW - 3/8" NC x 1" cesecacanas e sseecesrssasetaastasersraes 4
3 | C-312 LOCKWASHER = 3/8" tiiiiivienrnececannnn ceserasenns srerecsonna . 4
4. | SG~6068 | FLANGE treeteesessenas teenas teerecaaneas tesessasisanantieannnen 1
5 SG-3413 | GASKET  ..iieirevennas et sesesetaentncessttassensasetnatssasannns 1
6 HC-902 HOSE CLAMP Pt 4
7 | sv-36l HOSE ........... vesiaesna cestsessseseaassanrannes teeeteareasaanes 1
8 SV=-369 TUBE tetesasarasens eeeesescsscassaseasasesere st as tnosstennsnnes 1
9 | SV-362 HOSE . iiiiiiiieenecnanss T ceresanns seeeran . 1
10 HD=5487 | CAP et iititiietrocncscosassasssssoassssssnsconsscssssasassans 1
11 SH-5534 BODY ASSEMBLY teeeiessisscerettessetncaasconnans eresressenans 1
SH-5535 PREFILTER  tiveerrevvcnnsccencasns teitresesnssearens teescasseans 1
SL-2884 GASKET etesesreasasan eesaesessesssnennn teseersesenss cesasae 1
12 HD-5488 | MOUNT BRACKET teeeaseseestecseanasnsaseacaseresnsssanans sesans A
C-1608 CAPSCREW = 7/16" NC X 1" . ieiiernrncsnsocsnncnnasaans ceneses 4
C-5775 LOCKWASHER - 7/16"  ...... treteessesesseencesacaansransene .o 4
C-5572 NUT - 7/16" NC | ceecesessesastecacsnsnsn e eeerrecaarnrran ces 4
NOTE: HD-5486 AIR CLEANER INCLUDES REF, NOS. 1 & 11,
(USED WITH GM ENGINES)
(EFFECTIVE WITH SERIAL SUFFIX DP-G THRU DP-~J)
FIGURE 3848 SUPPLEMENTARY AIR CLEANER SV-374
1 SH=7792 | MOUNT PLATE  cveevcivicrasesonnnss cresecsescectanacans ceerenenes . 1
2 | C-1602 CAPSCREW - 3/8" NC x 1" ereacecerenrsenaa sereesseasnsancanana .o 1
3 | C-312 LOCKWASHER - 3/8" cevessesrsrenas stesesereccnsrssetasesraronnna 1
4 | C-1521 NUT - 3/8" NC ceseasarensessasesesanaene ctesesesssresesansns .e 1
5 SH-9908 | EXTENSION PIPE ceseasenans tteecseacassraranses tesaesecsseacnns . 1
6 | Sv-361 HOSE ....... eersercnanns ceescacreasssrencasnsane ceesrsssrcans 1
7 | SV-3266 | TUBE tecesantasesscrsanse tecseeseassasssrnanae seesessssscasiana ces 1
8 HC-902 HOSE CLAMP T Secsescsassscsnscenssesaane 8
9 | Sv-362 HOSE .ivivececrensncancans eetesssscsseesacsrtnne terscsscssesennas 1
10 | SL-2878 BODY ASSEMBLY eeerasasesnsas sesese 1
SH-5535 PREFILTER Ceceeecccssetesttreratastttttscncaans sesseasanea seee 1
S1.-2884 GASKET tesstareanasasans tecesencans eeessecsnsscssasenns ceea 1
11 HD-5488 | MOUNT BRACKET eeesessenans crsees cesessiecnsaa cecacanee ceesane . 1
C-1608 CAPSCREW = 7/16" NC x 1"  iiiiiernnenss sereasestenenns 4
C-5775 LOCKWASHER - 7/16" cessecas ceesseens ceesearsarersasasans ces 4
C-5572 NUT - 7/16" NC versenasens . tessessenssesscsssssassons 4
12 SL-2886 CUP ASSEMBLY  ...cvviiienareasses eretsesesessesenassnasasssanans .ee 1
SH-5537 cup cisenas sesenscacsssescasenes eeesactssacsans teecascstans . 1
SL-2885 DISC S eeteeseestecasseearaer ettt atresesactceanet et ot csossas 1
NOTE: SH-7798 AIR CLEANER INCLUDES REF. NOS,10 THRU 12.
(USED WITH GM ENGINES)

3-58 : 6



FIG. 1194 A
AIR CLEANER

SEE STANDARD
AIR CLEANER
FOR HOSES ETC.

FIG. 1194 B e
SUPPLEMENTARY AIR CLEANER



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE T1194A

AIR CLEANER - STANDARD

g‘:}f' Part No. Description Qty.
1 SL-2886 CUP ASSEMBLY L itiiteeeereseonenonsoesesonsacansasnnncansascconse 1
SH-5537 CUP i iiiiitiiereeeneorennceoncensionnesccnannsns cheeensanne 1
SL-2885 3 ceseteanesarensanns 1
2 | C-1602 CAPSCREW = 3/8" NC x 1" tiivivrrienenseneennnnsn Cetecenreseenenn 4
3 | C-312 LOCKWASHER = 3/8"  ititiiereeeennsecensensencscasssoncacancens 4
4 |SG-6068 | FLANGE  ......... ceteessteceratssctetrreana ceessessennons ceesean . 1
5 [ SG=3413 | GASKET  tiitieietcancacoceneeescasenssonnsnsnceonnsssssesncnense 1
6 | HC-902 CLAMP S eeeseeseasassieessacettrasbtecnnntnacaoncaennenannanns 4
7 1SV-=361 HOSE iiiiiiiittieerereerosenssasesossoncocansonsnnns ceesees cetsnens 1
8 | SV-369 TUBE (Effective thru Serial Suffix DP=P) .ot iveeeroroeveoncononnnns 1
TC~5755 | TUBE (Effective with Serial Suffix DP-Q)  ..vivvennceenn ceessesasanea . 1
9 | SV-362 HOSE ....... Ceceesetstesancatettateccncannns Cetescscarcasenanacae 1
10 | HD-5487 |CAP .. .. iierieennns Cesesrsassesseasssetatanaasnnccccsaronsennns 1
11 SH-5534 | BODY ASSEMBLY et e retseetteetastaceteranncecnarasetanansncnane ]
SH-5535 PREFILTER it veiiivecneconearocesnccerccecassoasensssnnnonnase 1
SL-2884 GASKET  ..vveeen.. Ceeeesieineceesnesasttasesttncenaenennnnn . 1
12 | HD-5488 | BRACKET, SADDLE S teesesesesasaasecneaatecenctasataretoconncasans 1
C-1608 CAPSCREW = 7/16" NC x 1" L itiiiirrrrrnnnnnes Creaseaneee ceene 4
C-5775 LOCKWASHER = 7/16"  terriiineinnnnnnn. crscnes teesetcceronann 4
C-5572 NUT = 7/T6" NC  trtivreenrenensrecensesaseansascssseeanenns 4
13 [ TD=9693 | EXTENSION L iitieternenuonncanoensosesasssoneassansasonnsnnnes 1

NOTE: HD-5486 AIR CLEANER ASSY. INCLUDES REF, NOS. T & 11,
(USED WITH GM ENGINES)
(EFFECTIVE WITH SERIAL SUFFIX DP-K THRU DP-R, ALSO DPS)

FIGURE 11948

SUPP. AIR CLEANER GROUP T€-2900 * TC-4533 **
TF-2184 ©@ TG-5033 @O

1 | SH-7792 | MOUNTPLATE  ..ivveerrnnnnnnen Ceeeerenneaseeranoan Cetedeeneeacans 1
TG-1780 | MOUNT PLATE @B  tiuvererveeonnesonnceseaccssasenscasosscnnnseens 1
2 | C-1602 CAPSCREW = 3/8" NC X 1" iiitteeeersensanreneeansensansnsennnnn. 4
3 | C-312 LOCKWASHER = 3/8" i tiitenerenneoensocncsnanncennnens teernons 4
4 | c-1521 NUT = 3/8" NC o iieitieeneesennencsseocesnnncensensnsensennns 4
5 ] SH=9908 | EXTENSION ..t ienintttennrenoasencansecoencennnensenseeennns 1 |
6 | HC-902 QLA /%, ittt itetenennenasnesonsseancnneesesennens 12
7 ] TC=2913 | TUBE * o iittinnnenneeeososeonnscsosassescasoesesnesnnsnnnnnns 1
TC-4534 -| TUBE ** .. ....... et et eteenreren et eteacacaossnntoctacanannnnns 1
8 | sv-36l HOSE  tiiiirirerennecnns et e teinanereetareaasesatenntcencnannes 1
9 | TF-2188 | ELBOW e et eeeneeeteatacennsseerenannnnnnn Cheeetenarenearenaas 1
10 | DG-8902 | HOSE /%% it tiieeenenreescensnnencenncosnenennnnnns 2
1T | SH=5534 | BODY ASSEMBLY 1. iterereeeenneesoscassenenannencseesssnnnnnn. . 1
SH-5535 o | 1
SL-2884 GASKET et ueeeeeeeevererecetentraenneeetettaannaneernerans 1
12 | HD-5488 | BRACKET, SADDLE ........ e s tereestenaaaeretantacennntttenctanns 1
C-1608 CAPSCREW =~ 7/16" NC x 1" i ieeernnneennn Ceeeeeretttatanianans 4
C-5775 LOCKWASHER = 7/16" ittt teererresnnencanconceannsasnnnsens 4
C-5572 NUT = 7/16" INC  ttitiieetenersencsonceonseanencanesnnnnnas 4
13 | SL-2886 | CUP ASSEMBLY .......... D 1
SH-5537 L . 1
SL-2885 5] 1] o Ceeeieecanannnannans Ceeeenennnnaas 1
14 |TF-2183 |TUBE @@  ........ et teeaanennessescesesasanennennnsseensacens 1
15 | DG=8902 |HOSE @  tituiiiereneunencoonssssoeraccacananaenoneses ceeeen 1
16 |TG-5037 [HOSE @@ ....icvveeeeens Ceaerennane e teteevacnesannestonscanns 4
17 | HC-902 CLAMP /@@ .......... 4t etaecnnncneeetesnnnnoneattsoatnnnne 8
18 | TG-5034 |HOSE @R  tu.vviiinnnneneeeeenneceeneseessosnsanasnssseeansscenness 1
NOTE: HD-5486 AIR CLEANER ASSY. INCLUDES REF. NOS. 11 & 13.
(USED WITH GM ENGINES)




FIG. [242 A
AIR CLEANER

SEE STANDARD
AIR CLEANER
FOR HOSES ETC.

SUPPLEMENTARY AIR CLEANER



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1242A AIR CLEANER - STANDARD
gff' Part No. Description Qty.
1 SP-1882 CUP ASSEMBLY ..... cesasense tecesecssccccrana tesessatassccctanencnns 1
SH-5542 cup cesesane eeesereccesrseannsnans tesecsrcesascossns cecsseee . 1
SL-2885 DISC ....... essessecans secetesersecrssssetnta ctraacsnocsennas . 1
2 E-4538 CAPSCREW - 5/16" NC x 7/8" .......... veesssseseee cecrstasecenena 4
3 C-1538 LOCKWASHER = 5/16" titrireereneosansannonncocene teerescesovsens 4
4 TG-1373 § FLANGE  .......... Geseeseeciseeutactacttrasataceercncsnnsnannnn .. ]
5 1G-1376 GASKET cesrsecsaessnes seesesacensccvenes teenese “eccesssces ceconna 1
6 TC~-9220 CLAMP eetesssteonsenee tessecsesantasesatnancenesanonna creessane 4
7 |TF-5584 | HOSE ........... cesecnenes ceseeseenans ceeecean tesececeneacananaens 1
8 TG-1532 {TUBE ........ tevesssecsasesans eesecvscctecancnn teeesecscrcnnes 1
9 TC-2912 HOSE ........ cerersacns teesersanen terssessesensencns cesscnen 1
10 HD-5487 | CAP  ..... cesenens veesana eesessesencesans ceveaas cesecsssesnee 1
11 TG-9970 | BODY ASSEMBLY  .......... teesecnnssccensse teeceen tesscsecsaccsnne 1
SH-5540 PREFILTER cesssniancene teecesesscasascannns teeesctescscsacnasons 1
SP-1881 GASKET L iiieerieeernncncacncnoneane sesesssccerane ceseeas cees 1
12 TG-1379 | BRACKET, SADDLE ...eivernnrevancennnannas tetsesersrcecsinansanane 1
C-1608 CAPSCREW - 7/]6" NC x 1" Seesesscassanasccciecanena cesenee ceee 4
C-5775 LOCKWASHER = 7/16" . iierieinnnnoanns tessesacnen tecteanesans 4
C-5572 NUT = 7/16" NC iieitiintrieeensececscensacneasasasasenens 4
13 TD-9693 EXTENSION tersesencesesenn teeseans cesecessne et eseenanannan ceese 1
NOTE: TG-1378 AIR CLEANER ASSY. INCLUDES REF. NOS. 1 & 11.
(USED WITH GM ENGINES)
(EFFECTIVE WITH SERIAL SUFFIX DPF2 , DPF2-A & DPA2 ONLY.)
FIGURE 1242B SUPPLEMENTARY AIR CLEANER GROUP TF-2184
1 TD-9693 EXTENSION setesscsarens ceeresscssssanas ersessessesesncancnen - 1
2 HD-5487 | INLET CAP .......... tesassesecnerancen ceeasestntcessvscnannas teesee 1
3 HC-902 CLAMP cerescessranane terecssacessecesrsacsanss B I
4 | TF-5584 HOSE .cieveenennns eetesssessesrennnans eseeccsssescnoannecns ceeene . i
5 TG-1781 TUBE cesesscrssnessnseoses P ceesenes eeeecanse . 1
6 DG-8902 | HOSE ........... sscscaseessscesersenans cesenea cerecrscetscsnenanna 2
7 | TF-2188 ELBOW ..... cerenes cescssssecanens teseccusens e ssarsenas teevenes 1
8 TG-9970 | BODY ASSEMBLY teececstsessesas creecereen tessesscannss cerseses .e 1
SH-5540 PREFILTER eesscaesiecatscracnnns sescces |
SP-1881 GASKET treseccecsssessssens teetsesanesnssteansensnnnsensanns 1
9 |[TG-1379 | BRACKET, SADDLE cesssscsesersnanen ceesae sesesssecesvensecaccsa o] 1
C-1608 CAPSCREW -7/16" NC x 1"~ ..... cevene tecestecans tecaceccans e | 4
C-5775 LOCKWASHER - 7/16" esescessoescaan cecneen tesesescesnecen eees| 4
C-5572 NUT-7/'|6" NC cseesceratecscancansan tesessesees teeesensesae| 4
10 SP-1882 CUP ASSEMBLY  vivvieecnonnsonsnsnoncnnes cresscescsacsona tressevsvean -1
SH-5542 CuUP s o s e et essesesattatseaceaoansensansensncesoanosnaceeennne . 1
SL-2885 DISC cecaetrrsnsacane teescscncses teessaesssscessesenssanasranas 1

NOTE: TG-1378 AIR CLEANER ASSY. INCLUDES REF, NOS, 8 & 10.

(USED WITH GM ENGINES)
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FIG. 1736 -
AIR CLEANER-ENGINE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1736

AIR CLEANER - ENGINE

§§f' Part No. Description Qty.
1 E-4538 CAPSCREW = 5/16" = 18NC X 7/8" itiirrrireeraennenrnnnnnnnenns 4
2 | C-1538 LOCKWASHER = 5/16" it iiiueeiiieneienennsnennssnaacnsesnnnennns 4
3 | TH-7038 FLANGE, AR INLET ottt riieeernnrenrneencssosecensannnnns 1
4 L TG-1376 | GASKET ttitiiitieinniernreereeneneseensasencessnsenenenunniis 1
5 | SR-3523 ELBOW, RUBBER i \ttittiaiinerneneenernronneensonoraseoensnnans 1
6 FHE-5115 | CLAMP, HOSE  t1iiiiienunrnrenrnnrensonsensencennoencensacnennnns 2
7 | TH-4347 | EXTENSION e 1
8 I TH=8917 | INLET ettt i iiieeietneeeesennseannsansensneoaaneenneneanens 1
9 | SF-8798 ELL, STREET = 1/8" NPT X 45% L . ieteininnnurennnensencnnnnnnnns 1
10 | TL-717 INDICATOR, SERVICE N 1
11 DC-2726 | SCREW, MACHINE - #8-32 x 3/8" feetecteesantenateastarctnonnne 4
12 | SD-2599 LOCKWASHER = #8 .. iiiiiiiiiirrneeeenaereneennnnesnnnnnnnnn, 4
13 | TH-9179 BAND ASSEMBLY Ce et eetaeiattecetacecececasettnctaonnsosann0ana 1
14 | TF-4426 HOSE ASSEMBLY = 1/4" x 22" L i iieriueneeernsenancnsacnnnnnn 1
15 | TD=9736 | ADAPTOR - 90% . iiiiiiiiernnnnnnnns teeteesacesansnaas teseeaces 1
TH=4723 | AIR CLEANER ASSEMBLY 1ittinieennrensennnennneranonnnunnnas 1
16 | TH-8589 BAND ASSEMBLY tuiiiitiineeinereerannonncrenesonncansnnans 1
17 | TH-9178 DONACLONE ASSEMBLY  L.iiiviirreccnnsneanns ceresenase 1
18 | TH-3369 BOLT ASSEMBLIES  tutiitiiienneneeeeenncennonannsanncarnns cee 7
SF-3014 NUT, WING  iiiiiniinnnnes eeseeseesessensetnanne .- 7
19 | RK-1029 GASKET KIT cescsessaae ceeireesssesnan teccesrecscantrananane 2
TH-6758 GASKET  ..evva..... creeees teresesreetecrsetrtncnnes 2
TH-9205 GASKET St s etiitieecteroseeraresentasesnanctenannna 1
20 | TH=-6759 CUP ASSEMBLY  ...... Petetetticeteenerareseanarannnoscnnns 1
21 TH-6756 BAND ASSEMBLY R 1
22 | RK-1030 ELEMENT KIT ittt itienceeneennoncassnoseanssansaasonnas 1
23 | TH=9176 BODY ASSEMBLY S 1
24 | TR-4945 PIPE, REDUCING Y} . 1
25 | Sv-362 ELBOW, RUBBER Effective for Serial  ........... 2
26 | HC-902 | CLAMP, HOSE Suffix DPF2-D Only ........... 4
27 | TR-6407 TUBE cesensenans 1
NOT SHOWN
TH-9169 NUT, WING (Included in TH-4723 Assembly) Cetetnesienniannn .. 3
DC-7524 | CAPSCREW - 3/8" = 16NC X 7/8"  tv'ireennnenns teececatetserrtanaens 4
C-312 LOCKWASHER - 3/8"  ..... tesesesreteenesseesaacnaonne ceevsaanna 4
C-1521 NUT - 3/8" - 16NC S eseesteerantenesenartasetencens ceeeee ceene 4

(EFFECTIVE WITH SERIAL SUFFIX DPF2-B THRU DPF2-G, DPA2-A THRU
DPA2-E, EX. DPF2-F, DPA2-D.)
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AIR CLEANER-ENG\NE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1734

AIR CLEANER - ENGINE

ll\tf)f' Part No. Description Qty.
1 | TR=494T | FLANGE, AIR INLET titttttneeerenenreneencensenneensensonenns 1
2 | TG-1376 | GASKET  teviiennrenneensenssoeeneneencesesncesseessenaennsnsenas ]
3 | E-4538 CAPSCREW = 5/16" = 18NC X 7/8™ ttvuvessneesosenneensencaseanens 4
4 | Cc-1538 LOCKWASHER = 5/16% 1t tteiieenernesessneensonsensesnseneasennes 4
5 | TC=9220 | CLAMP, HOSE  tuivutvnenrnvnensenensncenasensessasasenseneesasasanes 2
6 | TR=6420 | ELBOW, RUBBER ttiettinteuenrnrensecanneneoncansosaseasansananas 1
7 | TD=9736 | ADAPTOR = 90% ttvintineenrnrnrensoceneenceasensesnsssaensenenns 1
8 | TH=4347 | STACK, EXTENSION  tttttiutttenreneeneeneeneensesnsensesansenns ]
9 | TH=5917 | HOOD, INLET  titetteneenneansnnenseasanseneensesnseneensasennans 1
10 | TR-4922 | AIR CLEANER ASSEMBLY vutteeeenenennenensencnnenennenaeanenns ]
11| TR-7274 BODY  teettietnneereatetanen ettt araetereeaneanaeans ]
12 | TR=7297 ELEMEN T i tittiesteeeneenesncasssnsensssennsaneeaneasensenes 1
13 | TR-7298 CLAMP ASSEMBLY ttttieiieneeeneeneeeensassnrenancncannns 1
14 | TR-5850 cup 1
15 | TR-7299 BAFFLE & WING NUT tetivreeneeurenneneancsoneesessenncasens 1
16 | TH-9180 BOLT & GASKET ASSEMBLY  tttetttneeernnrsrennnenneansaseneans 1
TH-6753 BOLT  teerveeneensenneneancsosencsssensonssasannrasenranes ]
TH-6755 WASHER, GASKET  ttvteenneneenenseenennsonsancsonaeennnen 1

17 [ TH=9179 | BAND ASSEMBLY *  ttttttitetanrenenneecenneeseenesnsennssennsnnes 2
VD=2728 | BAND ASSEMBLY ** i itetereneaneensencensesnsenessensnnnes 2

18 | DC-7524 | CAPSCREW = 3/8" = T6NC X 7/8" *  11teneeeevesneneenesesenesnnnens 4
SR=6311 | CAPSCREW = 7/16" = TANC X 7/8" ** i\t itteenenennensenensasnnnnas 4

19 |{C-312 LOCKWASHER = 3/8" * i tittisteneenrasenneenceneressensasensens 4
TD-795 LOCKWASHER = 7/16" %% it eresnenneaneanneeeesnensensnn 4

20 |c-1521 NUT = 3/8" = TONC * i ivittieesesassnceensnneancenneensasansensnn 4
C-5572 NUT = 7/16™ = TANC %% i ittteteeeneansenrenseneenncensessansasens 4

21 | TF=4426 | HOSE ASSEMBLY = 1/4" x 22" . tiutisieereneneeneesensnsnsnnans ]

NOT SHOWN
TL-717 INDICATOR, SERVICE *  ttvtsenrenencenesonennenncenncansenanasennes 1
V=275 INDICATOR, SERVICE ** it tiuseneensescsacnnnesasenennansas 1
SH=7597 | CAPSCREW = 1/27 = 13NC X 1/2" %% it ureerenreesennranannnns 2
SD-2583 | LOCKWASHER, INT. TOOTH = 1/2" ** .t ieseernnensannennnns 2
TH=7238 | RESTRICTOR ** .. .iivuvinnreccncennns e eeereereteeneeaeeeaaanan 1
R-900 ELL, STREET = 1/8" NPT x 90% ** 0 ttiueinrrnrnnenossasencsnnnneen 1
DC=2726 | SCREW, MACHINE = #8=32 . .iiiieiereeeeernnennsensesssscansnnnns 4
SD=2599 | LOCKWASHER = #8  iittiieetereeseensosneeoencasensesensesnnennas 4
SF=8798 | ELL, STREET = 1/8" NPT X 45% * ... 0viueneeeeennsoncancansenennnns 1
NOTES: *  EFFECTIVE THRU SERIAL SUFFIX DPF2-H & DPA2-F.
**  EFFECTIVE WITH SERIAL SUFFIX DPF2-) & DPA2-G.
(EFFECTIVE WITH SERIAL SUFFIX DPF2-F THRU DPF2-J & DPA2-D THRU
DPA2-G EXCEPT DPF2-G & DPA2-E)
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FIG. 2459

AIR CLEANER-ENGINE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2459

AIR CLEANER - ENGINE

Ref.

I N\

No. Part No. Description Qty.
1 TR-4941 FLANGE, AIR INLET L iitrireennrenennens etecsentassancsnnns 1
2 TG=1376 [ GASKET  tvvieveeeens Cesescecsecsnneen tecesresasecacns cecscasasas 1
3 E-4538 SCREW, CAP = 5/16" = 18NCx 7/8"  tvuvrnvenvens tesesacarsronerenan 4
4 |C-1538 WASHER, LOCK - 5/16" teeeseesescesersrsannttassesnananns 4
5 [TC-9220 | CLAMP, HOSE ..veienees cecsecsseassaeans Gecesscasnnae veenase 2
6 | TR-6420 ELBOW, RUBBER ..vivuiieirrnsnncons eresrescssaseratcncnne cesnens 1
7 | TH-7238 RESTRICTOR  tiivvreenrnnennnns sesnens csecencecnaa veceseasescnns 1
8 | TH-4347 STACK, EXTENSION Ceserscsranasrees tesessesassessanse teesessne 1
9 |} TH=-5917 HOOD, INLET ...... etsestesansascessrnsnannn seesennacs cccesescans 1

10 | VF-9084 | AIR CLEANER ASSEMBLY  ...... tesecsesotsacarsasserainsorocncns . 1
1 TR-7274 BODY  tiviiverevrenconnsencennnnns 1
12 | TR-7297 ELEMENT B cessennsan teecesssssrennanes 1
13 | TR-7298 CLAMP ASSEMBLY  ......... [P cerescscesnretncsnann 1
14 | VF-9085 CuUpP cectesscsenes teeceetveesesensssransasanasennns 1

15 TR-7299 BAFFLE & WING NUT  t.iiiiirrirnnnnss tecssssecansssssnee 1

16 - | VF-9086 VALVE, RUBBER  ..iieirireninnennees Ceveereceranenns 1
17 | TH-9180 BOLT & GASKET ASSEMBLY  .vvivrrrrnnncnneee. cecctacrsans csnane i

TH-6753 BOLT .......... tebeteccsecnssssesnnsesnnsnanns secsesanean 1
TH=6755 GASKET  ........ Gesecascecsscsannns tevesecrsasscnsencnsns 1

18 | VF-9092 CLAMP, WIRE  .iiieeirennneeennnseesassnancasasacccnsanconnenns 1
19 [VD=2728 | BAND ASSEMBLY  teviiirnneccvennnnns seevesssssasnsscnae ecennes .. 2

20 | SR=-6311 SCREW, CAP = 7/16" = TANC X 7/8"  tiiierevennennonnn 4

21 TD-795 WASHER, LOCK -7/16"  ........ teseesecsseasesesstresssansnnnnne 4

22 | C-5572 NUT =7/16" = T4NC tvvinnrnnnncnnns tecesescsesassesannns cecene 4

23 | TD-9736 | ADAPTOR -90° ..... cessanns cessesenssna sessseas seessences 1

24 | TF-4426 HOSE ASSEMBLY = 1/4" x 22"  ..... N 1

25 R-900 ELBOW, STREET - 1/8"NPT x 90° ....c..... veeseses 1

26 SD-2583 | WASHER, LOCK - 1/4" ........... teesessenscsnnan ceeeracssanse cees 2

27 | SH-7597 SCREW, CAP - 1/4" = 20NC x 1/2"  ,....ue... cecesssrcsnnstsanes 2

28 | TV=275 INDICATOR, SERVICE  tieeiiiereenceenoanans 1

(EFFECTIVE WITH SERIAL SUFFIX DPA2-H & DPF2-K)

5-64

8D




FIG. 849 A

AlR CLEANER

SUPPLEMENTARY AIR CLEANER
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 849A

AIR CLEANER - STANDARD

1131‘(3)1." Part No. Description Qty.
1| HC=902 | HOSE CLAMP  \ivtiniintinee et eee e e e 4
2| SV-362 | ELBOW tirtininieneeneaneee e e )
3| sv-8571 | INLETCAP ...oenownn.. e e i
4| TC-3837 | EXTENSION TUBE  +vvereeneennenannennsess o2 1
5| TF-224 | BODY ASSEMBLY  tuueereenneensesenssnssmimeem 1

TF-225 PREFILTER v 'uveneeeenneeneeeneeenseneenanesenm0" 1
6 | TC-849 | SADDLE BRACKET  v'rvinrinnrennsenenssosmmmtr 1
7| TF226 | CUP ASSEMBLY  e'veeneineinneeeeee e 1
TF-227 DISC  weerrrennnnnnnnnnn e o1

NOTE: TC-848 AIR CLEANER INCLUDES REF. NOS. 5 & 7.

(USED WITH CUMMINS ENGINES)

FIGURE 8498 SUPPLEMENTARY AIR CLEANER GROUP TD-6267
1| TC-2905 | AIR CLEANER TUBE  «rvvvvnoneeesneeee o e, ]
2| HC-902 | HOSE CLAMP  +ovenneeeneeeee e 4
3| SV-362 | ELBOW oot ee e e e 1

4| TC-2910 | REDUCER  eeenneeneaeeeeeeeeees e 1
5| R-3868 | CAPSCREW = 5/16" NC X 1/2"  wenveesssasmmmm 6
6| C-1538 | LOCKWASHER = 5/16"  vueveeeeseneeassomess oo 6
7| TC-844 | AIR CLEANER ASSEMBLY vuvvvennsenesiisse o 1
8| TF-223 CARTRIDGE ASSEMBLY  +rnreeeenneeese s simm o
9 | TF-238 BASE ASSEMBLY e e ————————— o

ENDPLATE Y 1
MOUNTING RETAINER | Lo 1
BOLT RING e, 1
CLAMP ASSEMBLY Not Serviced """ 3
GASKET | 1
GASKET e 1
10| TF-214 COVER ASSEMBLY o evvee et e e e o
RETAINING RING T 1
GASKET Not Serviced 1
11| TC-845 | MOUNT BRACKET ASSEMBLY ~  +ouveonrseesse o i
12 | SLo6T19 | HOSE e enneeeeeeenes e e e i
13 | TC=9220 | HOSE CLAMP  oourveenneeeeens e e e 4
(USED WITH CUMMINS ENGINES)
6-59 10 -
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FIGURE 871 B
HOUR METER

FIGURE 871C
OIL FILTER




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 871A

HOUR METER

Ref.

No. Part No. Description Qty.
1 | SL-7833 | HOUR METER RPN N
2 | SP-1123 | MOUNT PLATE  turvtnnenrnenenerarnnenennns e e, 1
3 | SP-1124 | NEOPRENE MOUNTING ttutritneriniennerrnenarenenesanenenns 1
4 | SG-8814 | TERMINAL ..... ereeans e ettt eeeeaa et e, 1
5 | C-1546 FLAT WASHER - 1/4" .. oveune... e 1
6 | C-1538 LOCKWASHER = 5/T6" 4 ttveteieeasiteetneeenenseneencnecnenneens 2
7 | C-9656 NUT - 5/16" NF g 1
8 | C-1520 NUT = 5/T6" NG tiitiieniireeteeeanssesnesuosaseseennneennens 1

(USED WITH CUMMINS ENGINES)

FIGURE 8718 HOUR METER

1 | SL-6010 | CAPSCREW = DRILLED  teuvuneneennsrennneneneennnneneesensnnceeens 1

SL=5613 | CAPSCREW  +urerinseeneennneennnanenneneesenensnennsnseenencensens 3
2 | H-2643 LOCKWASHER  vtetteteeeeeineneneeneeennenenenaneaencnssnennennes 4
3 | SL-6008 | CAPSCREW = DRILLED 4uervuneneeveonnneneneneneneeenensensonannss 1

C-1612 CAPSCREW e titeee e et eaeeeneenenanaacneaenenaenennannns 4
O S T b B 1 1 1
5 | SL=5121 | GASKET tertrenerenenneneneeneneenanenneoenensoncoseneenennenes 1
6 | SL=5119 | DRIVE SHAFT ottt etnitnentenenenennenseeeneneneenesnensenseesans 1
A S R B < T B X -3 1
8 [ SL-5124 | HOUR METER  tetnterrivnenennrnnnnnnnnnessncassnenseseesencenaens 1

“(USED WITH GM ENGINES)

FIGURE 871C LUBE OIL FILTER HD-1004
1 SG-5861 | SUMP ASSEMBLY (Includes Shell, Rod & Cover) «..vevveeenrecerennannas 1
2 | SL=3173 | CARTRIDGE tuvueeeenvmnenennneneeonsnresenceenncensseencenenes 2
3 | SG=5869 | HEAD  teutunneeeneeenntasnennenenuseeansnacnenroeeenssnsensnnennes 1

HD=1565 | GASKET ttvetteeeenrnenennsaeeseaeseeseninsasneeesensonesesnnes 1
O I o 14 T R N i
HD=1570 | GASKET vetettneneanrnnnnenenennreneencaesensnsensenssocneones 1
5 | c-5770 PIPE PLUG  evtvteieeiesneeeeeeneeresnsnensasnenenasenenennennenns 2
NOT SHOWN
$SG-1392 | MOUNT BRACKET  ..... e e e et e e aaa 1
DC-7524 | CAPSCREW = 3/8" NC X 7/8"  ttiitteriurerrernrsensssesessesanaes 2
C-312 LOCKWASHER - 3/8"  ......... e et e e e e e, 4
C-1675 CAPSCREW = 3/8" INF X 4" ttttieuennenennserneeennsnsnscessnennes 2
C-1547 | WASHER = 3/8" FLAT t\ttetneeeeeeneeeneneneneneenesacencnsnnens 4
(EFFECTIVE THRU SERIAL SUFFIX DP-R, DPS, DPF2-A & DPA2.)
(USED WITH GM ENGINES)
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FIG.386

LUBE OIL FILTER .



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 386 LUBE OIL FILTER SH-7796
gﬁf' Part No. Description Qty.
1 SL-222 ORIFICE PLUG = 3/32" ittt it iietateeetensneesasatnsecosanssasnnnn 1
2 SL-214 PACK CENTERING PLATE ..ceivuennnnen e eesecosrancacoctacacnannns ]
3 |sL-215 BOLT RING A 1
4 |SL-216 GASKET (Cover) vevenininieeinenearonenoscenasnes eeteseerecteaenaan 1
5 SL-3076 CAPSCREW it iiitieeenoneansesosencncsosnseacaosansseansssasnnncsens 1
6 SL-3077 GASKET it iiiieeeieerecnoecencosossssensasesasosenssssaassasaans 1
7 |sL-220 BOLT (With Washer) . cvveiviieinrrnreoiereoceroceonssesssnsescsnncanss 12
8 SL-221 COVER  iiiiiiiiiieennnnns e eeettseneeacsacscancncerscncsacncnnas 1
9 |SL-206 MOUNT BRACKET ittierieeececaronneerasscesenssacansnsnennnnnans 2
10 SL-207 BRACKET BAND i iiiiiiiiierteeanneosennassvoscnsneosansnsacnnns 2
11 SL-209 QUTLET TUBE & NUT ASSEMBLY  .iviiitiiiiinierrreernenoansrsencennss 1
12 |SL-204 HOUSING %t tiiitttiercenneecsasacsosasssossansensnssssasnosonnnns 1
13 SG-165 JAMNUT = 5/16" NC it iiiieiettnneesenuceecssnnsessasaneenaenns 4
14 C-1598 CAPSCREW - 5/16" [ O 4
15 |sL-217 INLET CHECK VALVE ASSEMBLY i1t iiirinrriritereenncesnnnassnnannns 1
16 SL=210 GASKET Cetesteseseesscssentnanes e eseesecenssseccnasanceecncansnen 3
17 |sL-211 HOLLOW BOLT  tvtvieecnenecocnneasusseioasasessvesssnsasonseesenns 1
18 |SL-224 CAPSCREW (Drain PIug)  ceeevieeiencevsnecenosseeeceonncacsnnnnanans 1
19 |SL-3073 SUPP O RT  titiittiieereveneesoeseonseaeesanssesssassnsaansnsaacenes 1
20 SH-8986 FILTER ELEMENT tet ittt iieteeensescesacsecsoosasscnnanoaonssnanns 1
21 SL-219 PACK TAKE=UP ASSEMBLY .ttt ttirtrrreeeneseerosesunsosnosnascnnanse 1
SL-228 PACK SCREW  tiiiiiiiiinecenrenencococasssonsssasnscnaonnanns 1
SL~-229 SPRING it iiiiitiitiietecesostoncearenascssncevoanasancsnsenes 1
SL-230 HANDLE  iiiittiieerveneennoeerenanceasssnnnncanssncanennanas 1
SL-231 NEOPRENE GASKET tetteenrenceensocesecnccaseosonnancanns 1
SL-232 STEEL WASHER st iiieieereeeeaneccsreocaonsoeseosacsonnaonnons . i
NOT SHOWN & NOT INCLUDED
SH-7793 FILTER MOUNT PLATE .ttt ittt rievecesssocansacaccnoncnnnasaonns 1
$-5823 BUSHING - 1/2" x 2 2
C-1602 CAPSCREW = 3/8" NC X 1" it iiirienrtecarrocsecnnesennsennnnanns 10
C-312 LOCKWASHER = 3/8" tititieireeaeetncenncessacsesncssnnnsanssns 10
C-1521 NUT - 3/8" NC t e eeteeseeteaneeteantasesetanateracannaracoasann .1 10
" LUBERFINER MODEL 5008
OPTIONAL
(USED WITH GM ENGINES)
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FI1G. 866

FUEL OIL FILTER



SP-6800 TH-6148 * VF-320
FIGURE 866 LUBE OIL FILTER GROUP 276800 TH-0148 TV 8u

gﬁf' Part No. Description Qty.
SL=9331 | FILTER ASSEMBLY  teuvenrurnuennensenssnnseneensenssennnnnnsennens 1

1 | SH-8986 ELEMENT, FILTER  oiiutieteinrnneiennenneeennnnssennenneenns .
2 | SL-9345 HOUSING  4iiureiiiiintiitiiereeeenneneeeneannneansennnenns o
3 |SL-9335 GASKET, COVER  vevvvuennnnsns et ee e ceeee |1
4 | SL-9337 PACK HOLD-DOWN ASSEMBLY  ........... et 1
SL-9348 STUD  teveneernnennannns e et e, 1
SL-9344 HANDLE  veiiviineinrnnenenens e e eveens 1
SL-9338 SPRING  ..... eeeen e ereteeeererareeaeaaaas eeraeenen 1
SL-9340 WASHER, STEEL  tivveeneenernnnssnnenneannns eeeenn ceeee | 3
SL-9339 WASHER, NEOPRENE  ......eue.n... evreeeteaa RN I

5 | sL-3076 CAPSCREW  vuveerenn... ettt e eeeeens Lo
6 |SL-9336 :ToTR eerrenans eereeeeaans reeeeens eaens 1
7 | SL-9346 COVER eneeenn eeeenen et eeereeianean 1
8 | TF-9890 RING ASSEMBLY, CLAMPING  .......... erreeeaes eeeeeens 1
9 | SL-9343 BRACKET ASSEMBLY, MOUNT  ...... eerereneane errieneeas 2
SL-9342 BRACKET  .eeunnnn.. e teiereer e e ] 2
SL-9341 BAND, BRACKET = iiveruiniieeneenrannenenneeanesnannann. 8
SL-9329 SCREW eeretereraaaas et erreeeenaaas 8
SL-9330 N1 P eereereneens ceeee | 8

10 |sL-210 GASKET  tutviniiineeniinteneraeeneeaneeenensseenneransenann 3
1N |sL-217 VALVE ASSEMBLY, CHECK  +vveuvennnn.. eerereeane eeenen 1
SL-9332 BOLT, HOLLOW  ......... eeeeneeas Ceeteeaneans ceeeee | 1

12| sL-211 BOLT, HOLLOW  ............. eveeenen et o
13 | SL-209 TUBE & NUT ASSEMBLY  ........... ettt traree e 1
14 | TC-7801 COCK, DRAIN  ....... eeeees S ST T
15 | C-9771 NUT,=5/8" = IBNF  evevverrreneenennennennns eeeeen ceeeeea |2
16 | TD-7199 RETAINER  .eevnnnnn... renranrans ettt aeeteaaeeaeaaas 1
17 | TD-7198 SUPPORT, PACK eveeraenn ettt 1
18 | SL-3077 WASHER  tevnvvnnennennannns ettt eree e 1

NOT SHOWN
TH-6144 | PLATE, MOUNT*  ........ veenens eveeranens ettt ceeee |1
SH-7793 | PLATE, MOUNT et ieete et eeeete e et eaaaaeeaaaaaas 1
VF-3209 | PLATE, MOUNT®  weeevvenannn.. eeeraeene et 1
C-1602 | CAPSCREW = 3/8" = 16NC x 1" ...evivrrnenn.. ereereeiaeeeaeanen .| 10
C-312 | LOCKWASHER = 3/8"  .ii.iiuiiuenrrnrnseansnsennnnnennns O I (¢
C-1521 | NUT - 3/8" - 16NC erenene e eetereeeeeaereaaaeaaaans cerneea | 10
$-5823 | BUSHING - 1/2" x 1/4" NPT eeraeetreeaaaan PP
TF=4118 | HOSE ASSEMBLY = 1/4" x 14" ceveaenas PR I
TF=4122 | HOSE ASSEMBLY - 1/4" x 22" TP B
TF-4143 | HOSE ASSEMBLY = 1/4" x 45" * .. .. 0evuvunenns PPN I
TF-4151 | HOSE ASSEMBLY = 1/4" x 60" * ... eeuivseesennennnnns TR
TF-4249 | HOSE ASSEMBLY = 3/8" x 54" ** .. . i iierreanaeaernnaresannannnes | 1
TF-4253 | HOSE ASSEMBLY = 3/8" x 66" **  _............. P I
TF-4144 | HOSE ASSEMBLY = 1/4" X 48" 1 \.evvereenennenns. T I
TF-4146 | HOSE ASSEMBLY - 1/4" x 51" & ... ettt o reaeaanan S
TD-9719 | ADAPTOR, STRAIGHT  ...evevereennens. eeereeereeaaaaa ceereneen | 2
TD-9717 | ADAPTOR, STRAIGHT-1/4"NPT x 1,/2"-20NF « B I
$-2916 | ELL, STREET - 1/4" NPT x 90° P PPPPRRE B
TC-2832 | CLAMP, HOSE * PP I
TD-9747 |ELL, TUBE=90°*  .....eeune.... eeeenens eeeeneanee. T I
TD-5556 | ADAPTOR, MALE = 90° ** . ... . .ccevueunen. e N
STANDARD FOR CUMMINS ENGINES - OPTIONAL FOR GM ENGINE.
(LUBERFINER _MODEL 500C)
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FIG. 2188 -
LUBE OIL FILTER -



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2188

LUBE OIL FILTER GROUP YF-3200

( VF-3207 *

g‘:f' Part No. Description Qty.

VF-1575 | FILTER ASSEMBLY  ...... et tereeerataeaneaaaes Cereeennnes ceens |1

i SHELL ASSEMBLY (NOt Serviced)  veveveseensesecssanseennnnes ceen |1

2 | VF-2422 "O"RING  ..... e etearerennrerneteate et reraraana R B

3 | vF-2421 COVER . eeereeenaeean Cereereeennas ceveene |1

4 | VF-2426 SUPPORT ASSEMBLY, UPPER  +evurvrvnnrevecnnennes e ceeeeeee |1

5 | VF=2427 "O" RING e eeeieenranaeaeans Ceereereearenanas ceeeen |1

| 6 | VF-2432 BRACKET, MOUNT  terivrnvrnnennernnens Cereeeeeneenaenaees e |2

-‘ 7 | VF-2428 VALVE ASSEMBLY, INLET  vvvvnnen. e rreeeeaietraenaeas 1

; VF~2429 GASKET e reeeeeeeieereeanas Ceeeeeeenens 1

% 8 | VF-2431 ORIFICE, FLOW RESTRICTION  +euvvvenernnnann cereeranes ceeens 1

; 9 | vF-2430 COCK, DRAIN =3/8" NPT  ecvvvens eeeererhenaenereanes ceeen |

10 | VF-2433 STRAP, MOUNT BRACKET  ..... Ceeenrerreeeans Ceeeenees cerenns 2

11 | SH-8986 ELEMENT, FILTER  ..... rrreenes Ceeeteeneereenaenas cerrnnees |1

12 | VF-2423 COUPLING, ASSEMBLY  vevvvreenneennnes cevane ceeeeeeees R

13 | 5-5823 BUSHING = 1/2" x 1/4" NPT +vuvennenenns ereeberneenas ceeeneen | 2

14 |s-2916 ELL, STREET - 1/4" NPT x 90°  ...... et tteeererateneanaranranenans 2

15 | TF-4118 | HOSE ASSEMBLY - 1/4" x 14" ceereees Ceerererenaas cerreeennneees |1

TF-4146 | HOSE ASSEMBLY - 1/4" x 51" *  _..... et tateeierteneaaerntarenaaes 1

16 | TF-4122 | HOSE ASSEMBLY - 1/4" x 18" . Ceeeererennaeaeas o

TF-4144 | HOSE ASSEMBLY = 1/4" x 48" * . ... ..euues cereeenen Ceereeanaans U I

17 | TD-9719 | ADAPTOR, STRAIGHT e eeternareateeeetaaeereeeanenns cereienes 2

1D-9717 | ADAPTOR, STRAIGHT *  .......... ceeererens Cereeneenaees R I

(/ NOT SHOWN

SH-7793 | PLATE, FILTER MOUNT  ....cvvvnenn ceerneeanns ceereraea. cerrreneen 1

VF-3209 | PLATE, FILTER MOUNT * e ceeenen Cerereeaeans Cereeeenanes 1

C-1602 | CAPSCREW = 3/8" = 16NC x 1" ceernreenes eereeneenaena. cereeeees ] 10

c-312 LOCKWASHER - 3/8" Ceerrrereneeans Cereeeeeeneeas e ceeeees | 10

| c-1521 NUT - 3/8" - 16NC Ceeeieeees cereeneens P I (¢

| H-3167 | CLIP, JIFFY *  ......... e eeeeeeanesetteententenetreanternnennnn e | 2

| C-5780 | NUT - 1/4" - 20NC * cernrenees cereeees TR I

{(WABCO MODEL 500)
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FUEL OIL FILTER



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 388 FUEL OIL FILTER SH-7797
11\‘1?" Part No. Description Qty.
1 SL-214 PACK CENTERING PLATE St eeaeeteetersetaettttenteneataaaesaeae 1
2 |SL-215 BOLT RING ceetreeetatenaans Cerestieatesecenansoas Cerecaneeenans 1
3 |sL-216 GASKET (Cover) B et e e ee sttt taeasateereetareatearetntbannnes 1
4 |SL-3076 |CAPSCREW ........... Ceresaeanees et tesesatciaseneaserasennnns o] 1
5 |sSL-3077 GASKET ittt ittt ienneneeeseaasosaroarosssosnssscasnennsnssannss 1
6 |SL-220 BOLT (With Washer)  ...civeeeiirnrinteintensreeesneeencnnreennennenns 12.
7 |sL-221 COVER cerancanns ereereaatteiseteeenarannnnn Cetrecerrerensensans 1
8 |SL-206 MOUNT BRACKET tiiiiietinnreeenaeeeeseaseasacsosanoraconsansnns 2
9 |sL-207 BRACKET BAND G et b s eett et eee s anene e nnasnssonennannanennan | 2
10 |SL-209 TUBE & NUT ASSEMBLY  veitiitiiireerenoroeeresnnncoscssnsooannnnns 1
11 |SL-204 HOUSING  .itiiiiieeienesetocseesesassnsnonnesanscocnsenanons )1
12 15G-165 JAMNUT = 5/T6" NC  iitiirineereetensenenssneacessansasencenenns 4
13 [C-1598  |CAPSCREW - 5/16" NC x 1"  ...... f e ettettersivenessiescesencsesncnnn 4
14 |sL-211 HOLLOW BOLT  t..iiiveiirietereanoroneeonenorassnnsnsconnnsosanenns 2
15 SL-210 GASKET iiitiiiieneenoecnseassveaneanonnescasascsassnesnannnnes .o 3
16 |SL-224 CAPSCREW  ........... G heet e eteeseceressateteseceresraseninnnnnnnnn . 1
17 |SL-3073 |REINFORCEMENT PLATE  ....vvternuennnnrnsesrocnnccnnsensenossnnnnss 1
18 |[SH-8986 |FILTER ELEMENT  .......... Cetetetasencacennes Cteseceecnnnnanaas o] 1
19 {SL-219 PACK TAKE UP ASSEMBLY ..itiiieirrenceeeseansnsncocnannocnnnanes 1
SL-228 PACK SCREW iiiiiiiieieiretsnneasecsosenocsasensennsasannnne 1
SL-229 SPRING  ...... Gt et ettt taea e et taraeneananasiennnnnnoaneanoa 1
SL-230 HANDLE  ....civiveeensn teesesesasecsentntassccensenoarannons . 1
SL-231 NEOPRENE GASKET  iiiiiiiiitieneerunsvennnsennnenassaoanes 1
SL-232 STEEL WASHER 1 iiiitineienneneesecrancsannsancsnnsnonsnans o] 1
NOT SHOWN & NOT INCLUDED
SH-9312 |FILTER MOUNT PLATE  ............ Gt eeseteterateattenentanenacans 1
DF-6841 DRAINCOCK  ......... Gaseeeaetettatcastannnnncecinnonnnoanannanns 1
$-5823 BUSHING -1/2" x 1/4" ....... Cettticessesencttanaseonnaasannas eeeses| 2
HC-2489 [CONNECTOR - 5/8" x 1/4" ...... teteecesrecttttecnaannnne cesesrenae 2
SG-673 GROMMET  .....civvveennens cescerreenanaes Cetetaeseraansenannecnens 2
C-1602 CAPSCREW = 3/8" NC X 1" tivirirrenrennnans e Cttettcieerananee 9
C-312 LOCKWAGSHER - 3/8" teeereteretenesraoerennans ceretesescasaseen | 9
C-1521 NUT -3/8"NC  cviirnrnnnnnn ceresescnas Ceteerssieiacancananes e 9
SL-6449 | STRAINER TUBE ASSEMBLY ...t iierecvrnnnnennnevanes Ceertencesvenne 1
NOTE: SH-7797 FUEL FILTER ASSY.
INCLUDES REF, NOS, 1 THRU 19,
LUBERFINER MODEL 500B
OPTIONAL
(USED WITH GM ENGINES)
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F1G. 866

LUBE OIL FILTER



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

0

FIGURE 866 FUEL OIL FILTER GROUP 3274892 TH-6147+
.g‘f)f' Part No. Description Qty.
I |SH-8986 | ELEMENT, FILTER  eeuvieuniennnernnernunnerenereneenersnnsenneens 1
2 |SL-9345 | HOUSING  ...ureevreeennnncnnennnnannannnnnns ORI
3 |SL-9335 |GASKET, COVER  .............. et N I
4 [5L-9347 | PACK HOLD DOWN ASSEMBLY  ......... e ceeeeneenn| 1
5L-9333 STUD  ..eeee.. erreeeen O UPRURURN I
SL-9344 HANDLE  ........ revereenna e N I
SL-9338 SPRING  vvvvnnvreneeennnnnn. RPN I
SL-9340 WASHER, STEEL uvevnnennnennnnaesnnennnannnns PR I
SL-9339 WASHER, NEOPRENE ~ ............. ceereen e RSDPORIRNE I
5 |SL-3076 | CAPSCREW ....c........ eeeeenns e eann e 1
6 |SL-933 [BOLT ............ e TP I
7 |sL-9346 |COVER  ........cc...... e ea e S I
8 [TF-9890 | CLAMPING RING ASSEMBLY ... PRI I
9 |SL-9343 | BRACKET, MOUNT  ..eeuerenernennnnrennnesnnnsnnnnnnnnn eeenenn 2
SL-9342 BRACKET  ..vevvneeennnnns e erevees e 2
SL-9341 BAND, BRACKET 1vveivnerinniinnnsennnnennneeneennnnnnnnnnnns| 2
SL-9329 SCREW  eevuiiuieiicnteree e eraieeannaenannss ceeennenen| 8
SL-9330 NUT  eiiiiiicieeeeeecen e eeann eeevraen eeerereineenee.| 8
10 [sL-210 |GASKET ... e e e ceveeeeeen] 3
11 |SL-93%2 |BOLT, HOLLOW ... ereeenn PRI I
12 [SL-211  [BOLT, HOLLOW  ievnviirnserunneennnnsannnnnannnsmnnsnnnnsnnnnns| 1
13 [SL-209  |TUBE & NUT ASSEMBLY  ....... e e SR I
14 |7C-7801 |COCK, DRAIN  +.evvneen... e e | 1
15 [C=9771  |NUT=5/8"NF ..euuiiinniinneennennnaennnnesnnnennnsnnsnnons ceeeen| 2
16 [TD-7199 |RETAINER ........... RN PPN B
17 |TD-7198 |SUPPORT, PACK  ..ceunerrnnnnn.. Ceeeereens TN I
18 [SL-3077 |WASHER  ...... et e aan e | 1
NOT SHOWN
SH-9312 [PLATE, MOUNT  ..... e RO B
S-5823 | BUSHING - 1/2* NPT x 1/4* NPT .............0 0 0000000 ceeenn | 2
HC-2489 | CONNECTOR - 5/8" NPT x 1/4" NPT ............... eeeaeeen ceveene| 2
|5G673 | GROMMET ................ e e 2
C-1602 | CAPSCREW - 3/8" NC x 1" ......... 111111l i N
C-312  |LOCKWASHER - 3/8"  ....... e e 9
C-1521  INUT=3/8"NC .evevenrennrnnnannnnnnnnnn, PPN Iy
DF-6841 [COCK, DRAIN ....... e e e 1
H-8549  |ELL, TUBE =90° *  ....cceuirneernnensennnnnns.. e O
SL-6449 | TUBE ASSEMBLY - 3/8" x 36" .................. e e 1
R-5115 NUT  oiiiiiiiiieceneei e e 2
R-7013 SLEEVE  eeenernnrrnnn. e e ceeeenneen | 2
TH-6143 | TUBE ASSEMBLY - 3/8" x 16 * PP e | 1
R-5115 NUT  .oeeeeees et e 2
R-7013 SLEEVE  ........ e et 2
NOTES:  * USED WITH GAS CONDITIONER
SL-9349 FUEL FILTER ASSY. INCLUDES REF. NOS.
1 THRU 18.
(LUBERFINER MODEL 500C)
(OPTIONAL)
(USED WITH GM ENGINES)
6-60 20
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2482 FUEL OIL FILTER GROUP xg_;ggg + VH=2346%%
11\{1?,1:' Part No. Description Qty.
VD=7090 | FILTER ASSEMBLY  4iiuueennerenreneensnsenncessaneoreanennnsannens 1
VH=2345 | FILTER ASSEMBLY ** . . . .iierrreannnnns crrseanas eesessetceeanes 1
1 | VF-4982 "O"RING  ..iieveiunnn. Cereressennnens crresrsesnans 1
2 | VF-4981 SEAL, FIBER  ieivriieriieeeeennsncounnnnnnoncanns teseeerrareaa 1
3 | VF-4980 SCREW  fiiiiiiieriennnnes cedeeres Ceeeetitessstatteecsannnnn . 1
4 | VF-4972 TUBE, OUTLET ..... Cheeteatesennteceteaas cresttencanas cesennnns 1
5 VF-4979 COVER  ivienennnnns teessesteittesceusesassnasnentnonenenns 1
COVER % i iiiieeenrensesonsssesasssceanes Ceetisnetecnenes . 1
6 [VF-4971 HOUSING i iiiieiiveeneerenenennns cererrseens s ceresesetacnnas 1
7 | SL-231 WASHER, NEOPRENE ..iivieternnnoenneceecncenns ceeitserveana 1
8 |VF-4977 WASHER, STEEL ......... easerenssstesecans ceecireciecenanes 1
9 | VF=-4975 COCK, DRAIN et tiiiietereteeenocenseesnssoenonssscsaennenene 1
10 | VF-4973 CUP, REINFORCING i iiiinnninennnnes Cetesteecttattanenennns 1
1 SL.=-224 SCREW = 5/8" = 18NF X 1" iititeirrenrenseeseosassnseneennnns 1
12 |SL-210 SEAL, ALUMINUM ... .cvvnnnnn. cresene crreenereneans esesecan 1
13 | VF-4974 GASKET, FIBER  ..ivievrenne. eerresansaes Ceetenttsreennraaeas 1
14 | VF-4976 SPRING, PACK  iiiieieeenneranstsnnneancnns eececttnttacsaas 1
15 | VF-4978 RING, RETAINING  ..viriiinrernvenenennss O 1
16 | VF-4983 ELEMENT, FILTER  .1iieeinnreeennncas esecctevencns esescrrsacane . [
17 | C=5771 PLUG, PIPE = 1/2"NPT  vvierrierreronnesancnns cecesersscancceanes 2
18 |VD-7093 | TUBE ASSEMBLY =~ 3/8" x 96" = FROM FUEL TANK  viverrnrvnnnnnnn. 1
R-7013 SLEEVE  tieiiiiiiiierennneancannes Creeseicect sttt cersanne 2
R-5115 L 2
19 |VD=-7094 | TUBE ASSEMBLY - 3/8" x 46" = TO PRIMARY FILTER  ..vuu... seeersana 1
R-7013 SLEEVE iiiiieteteeetonnnencrtonensttonsesncnasasaanonnnnnnse 2
R-5115 NUT tetsretastsesancsencnans creeerenanenas teseeeenractnneveans 2
20 |S-5823 BUSHING = 1/2" x 1/4"NPT  ..... cerecaes ceesen teetaseceteennonas 2
21 |HC-2489 |REDUCER (For 3/8" Tube)  teeevevnnnn. tteseteneanenannne Cererenaaens 1
22 H-8549 ELL, TUBE = T/4"NPT  +vvvrvrennnns tsessastesssscaas teseseannas ceese 1
23 |H-3018 BUSHING, REDUCING ** | . i ieiieennnnnn tereeecaaces crecesaneas . 2
24 [ TH=2245 CONNECTOR i teerresanannees ceeassetesisteneacenenn R ces 2
25 |VH-2344 |LINE ASSEMBLY FUEL - FROM TUBE UNION ** crsesanes ceeserseens . 1
26 |VH-2342 [LINE ASSEMBLY FUEL - TO PRIMARY FILTER #** ceseseatersetaiaens 1
VH=2348 | LINE ASSEMBLY FUEL - TO PRIMARY FILTER (Use with Exhausf Gas Condmoner 1
NOT SHOWN
VD-7091 |PLATE, FILTER MOUNT Cteeeseeseentntettcantottasonnaennns 1
VD=7096 |PLATE, FILTER MOUNT * . i.iiriirnnnnnnnenas teceesatacssennaas 1
VD-7097 - | PLATE, FILTER SUPPORT *  ....... cresaes creeeiicscceentans ceennsans 1
VG=3698 |[PLATE, FILTER SUPPORT ** .. .u.uirvnnnnnans terestaresenesenns 1
C-1523 NUT = 1/2" = I3NC * L iiveiiiennnnnrnns tesseceanenaas cerecssccens 3
C-1613 CAPSCREW - 1/2" = 13NC x 1 1/4"  ,.,.... cesenan eeaeane ceeees 3
C-1540 LOCKWASHER = 1/2" . iiviriennnnennes ceresestasessesannnn 3
SG=5696 [CLAMP, JIFFY % i iiineeenrorsacnssssososnnnnoees B, 2
C-5746 SCREW, CAP ~ 1/4" = 20NC x 3/4" ** . .. iveennn. cteceretscnnnaen 2
C-5774 WASHER, LOCK = 1/4" ** . iiiennnasn ceereses creees 2
TD-2186 | GROMMET L iiiiiiinniererrrnnnrocnsannas crescterennans crreeean 2
SF-3946 |CONNECTOR, TUBE ** .. iiiivnveneencesanenne sessasecannceens 1

(LUBERFINER MODEL F-155C)
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2477

FUEL FILTER - VG=-5173

Ref.

*  USED WITH EXHAUST GAS CONDITIONER ONLY.

(OPTIONAL)

No. Part No. Description Qty.
VF-1577 FUEL FILTER ASSEMBLY  tuivieivieereresonconnnan i eeececenentnsnnns 1
1 VF-2439 PO RING L iitiinereneteenanacesansesossecessosnnnenssncosases 1
2 | VF-2437 CAPSCREW iiiiiiieeeneeneeenaneasecssnsssoananssesacsnnnes i
3 | VF-2438 WASHER  ......eene. erescssarscnans Ceterssersssessccsans 1
4 | VF-2441 RING, GRIP  ..iiverernnnn. Cteetesentescnanaanaans cesesnceene 1
5 | VF-2435 HEAD ....cceeninnen. teesssesesserenstsnn cecssaas veeesas veceenee 1
6 | VF-2440 GASKET iitttietresteseonanncnacassonssaccccnsosasncssssonnse 1
7 |vC-8812 ELEMENT, FILTER .. iiieeeereerneencnnscccanons teesssensnnse ces 1
8 | VF-2442 RING, GRIP tiiiiiieirenenconscosaranse cereeraaes ceseennnaes 1
9 | VF-2443 SUPPORT ........ A 1
10 | VF-2447 COCK, DRAIN  Liiiieiniietrecncecnacsonsnnas tecersscseresnaans 1
11 VF-2446 SPRING  ..ievierennne eesasssesanae ceerecnnae esanee reenen .o 1
12 | VF-2445 WASHER censsennee threccsanactsssennannane ceeeeen cesienecens 1
13 | VF-2444 SEAL, PILOT  tiiiiiiereccnconsnsvosnnnes seesevsacsascoersacas 1
14 | VF-2436 SHELL ASSEMBLY  L.iiiierreeernecnseneenscencesnsonseoonenens 1
15 | VG-5166 | TUBE ASSEMBLY = FILTER TO STRAINER +vvivrrevvcccnconnconeas viee 1
VG=5170 | TUBE ASSEMBLY = FILTER TO STRAINER * . iitiierenroecncconvseonenes 1
16 H-8549 ELBOW = 1/4"NPT X 3/8" = TUBE  +euvevvenererecnncssnncosonneeannnns 2
17 | VG-6160 | ADAPTOR = 7/8" = TANF X T/4"NPT  t1ueeteeeneeenoacnnsseacsosneees 2
18 TF-5195 "O"RING ........ seeeessessessesctresscsencanrocsosasnn teesesseses 2
19 | VG-5162 | PLATE, MOUNT ceesessecseeesseatsittsarettacnntenrotancnens 1
20 | C-1603 SCREW, CAP = 3/8" = 16NC x 1 1/4" . itiiiiiirenrnnoncnnnes errenen 3
21 C-312 WASHER, LOCK = 3/8"  tiiiivrenecorancenens cessenan teeesesrsseanas 3
22 |VG=5164 | TUBE ASSEMBLY - FILTER TO TUBE UNION 1 itiiiitinnnnnenrenennes 1

NOT SHOWN

VG=5156 | TUBE ASSEMBLY - TUBE UNION TO FUEL TANK 1tieiienrnvncccences 1
SG=5696 | CLAMP, JIFFY i iiieerereesseessecronsssncsansaanosenonsssassocans 2
C-5746 SCREW, CAP - 1/4" - 20NC x 3/4" = ........ cersenean ssesssessscnens 2
C-5774 WASHER, LOCK = 1/4" i iiiieennrrnnnercsoecncnanssnans ceseeeinse 2
TD-2186 GROMMET teeescesasessseans N esesesrenssiseanacenes 2
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FIGURE 830 A
DOUBLE FUEL FILTER

FIGURE 830B

FUEL FILTER | L



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 830A

DOUBLE FUEL FILTER GROUP TC-3849

(USED WITH CUMMINS ENGINES)

llé,zt:. Part No. Description Qty.
1 C-1603 CAPSCREW  tivevseeesocnsen ceeveee teeesansenee Cersevenannas crreeeees| 4
2 | C-312 LOCKWASHER  ......c...e. g .| 4
3 TC-4372 | STABILIZER BRACE ceesesraanen et seteresesssssencsecsnsasassaresnans 1
4 1TC-1448 | MOUNTPLATE ....... Cesssesesacesessacesrasessesooescanrtennonsnns 1
5 | CC-6128 S oot tssscesessesesecaasassssoretasetaosasastneroenoncnns 2
6 | HC-2487 | CONNECTOR S eeesessesattesasrecsteratstoncsaessraontcontnroerens ‘2
7 | TC-4379 | TUBE ASSEMBLY teeetececseintsasatnssesesesoannnn cesetcisecscans 2
8 | SP-9331 FUEL FILTER - SEE INDEX  ..... ciecessenons eeesssiecnstaatsnses veese| 1
(USED WITH CUMMINS ENGINES)
FIGURE 83OB FUEL FILTER SP-9331
1 SR-1592 O ceteerteatenaranonas ceeens ae| 1
2 | SR-1593 DYNA-SEAL tectenssensansacraesnes seeseseesresasens sresesesesnns 1
3 SR-1557 ELEMENT & GASKET ASSEMBLY secescscennacns cecescses ceresennssnas 1
4 | SR-1595 GASKET  ..... ceessenssesetacensosanens teecsecnsiarassesseeans 1
5 SR-1594 GASKET seesesessesnsenenens cereseesecsrenneos cecnee cesoacene 2
6 |SR-1598 | WASHER  ........... tesessesecaseaaas tetesseessesonatsenrassannnns 1
7 | SR-1597 | BODY  tiiieiscuecreeccsossansesesasonssnssssssansssvesssonssoassness 1
8 | SH-9926 | DRAIN COCK G ebeeiesessensveseesecasatsasancansaneeseosassrasne .1 1
9 | SR-1596 sessssaresserenconesecann Ceesestanenasiaeseesreseasennaes 1
10 | SR-1599 ceesssess Ceesescsarsessensnsans ceenese ceeececantatsaracnnnans 1
11 SL-3072 | SLEEVE  ......... cesessesesas Ceseseceseseranan Ceesteviertansacrnsns 1
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FIG. 389 A
EXHAUST MUFFLER

- FI1G. 389 B FIG. 389 C

EXHAUST EXHAUST MUFFLER

TN



%

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 38%9A

EXHAUST - MUFFLER

lléf)f' Part No. Description Qty.
1 HD-8393 | RAINCAP e vesessnane eee 1
2 | DH-4082 | EXHAUST PIPE (Effective fhru Serial Sufflx DP—R DPS, DPF2) ......... 1
TD-9692 | EXHAUST PIPE (Effective with Serial Suffix DPF2A, DPA2 & Up) cereeeaes] 1
3 |SC-4294 | CLAMP G e esseesesecataracasesast et tansceesesnaatesotstensnsnnn 1
4 | SL-9475 MUFFLER .. .ecvenes cavase etesiessssenee ceesssesssasssanna veessesnes 1
5 DH-4775 | NUT ...... tecesesensescsssessansrnnnse tesesescssnssas ceecsnsnee eese]| 4
6 DH-4774 | WASHER  .....ccceen. evescessesane tesesseriacasas eebecsssersesase 5
7 |DH-4265 | GASKET  ..... ceeene tetecincneustrsentensaan e
8 |C-1605 CAPSCREW
9 |C-312 LOCKWASHER - 3/8"  ........ teesenceecanans ereesecasnans R |
10 | DC-4891 | NUT - 3/8" NC = BRASS  ..vriuvernnieereneeonss cesecnseranns sesnaes eeee] 1
" STANDARD
USED WITH GM ENGINES
(EFFECTIVE WITH SERIAL SUFFIX DP-A THRU DP-R,DPS, DPF2 & DPA2)
FIGURE 3898 EXHAUST
1 SG-7192 | EXHAUST PIPE Ceseeseaessserasseceeresesessacsaessoscatrnstcsnren e 1
2 | SL-4401 RAINCAP (Optional) ...iciveenne. atecesessassseccesasrassne cecees 1
STANDARD
USED WITH GM ENGINES
(EFFECTIVE WITH SERIAL SUFFIX DP ONLY)
FIGURE 389C EXHAUST - MUFFLER
3 |SH-9917 | MUFFLER  ..e0vvevenenavenncanns e cereees T I
4 | SL-4403 RAINCAP seasaen tecssesesenesserassssstsersaesseanssesennsanes cene 1
5 | SH-9916 FLANGE sesessescccne teessesssssersans sesssenne cececsesnne cessans 1
OPTIONAL
USED WITH GM ENGINES
(EFFECTIVE WITH SERIAL SUFFIX DP ONLY)
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FI1G.850A Fi1G.850B

S

EXHAUST -MUFFLER EXHAUST



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 850A

EXHAUST - MUFFLER GROUP TC-3844

Ref.

No. Part No. | Description Qty.
1 |TC-3841 | MUFFLER CLAMP  ..... e eeireeenarann eeeennees e 2
2 17C-2937 | RAINCAP  ueeiiiiinnreiineereneeacacssseseecssannnsesenionenseass| 1
3 |T1C-3840 | MUFFLER  wevnvririiiiiininiiinnnn. e cerreeans RIS B
4 |TC-3845 | SUPPORT  vuvveveennencrcnecnens eeeenes eeeeenaaa ereeenn 2
5 |SR-3525 | CAPSCREW - SPECIAL  ....... eeenns e reeeeneaa e J o2
6 |C-1549 | WASHER - 1/2" FLAT  ........ ereeeennn e e reeaeieaeenaeaees g 4
7 |c-1528 | NUT -1/2" NC e ererieenae e e eaeeereeaanaaaaas | 4
8 |C-1617 | CAPSCREW - 1/2" NC x 21/4"  ...eevvevnnnn et enraaaaeaeaas J 4
9 | TC-3843 | EXHAUSTPIPE  +eivvvvecrvennenennnnns e eeenaneaeaa eeeieeenns L
10 |C-1540 | LOCKWASHER - 1/2" R RPPPPPPRRI B
1 | H-6935 | NUT -1/2" NCBRASS  civeviinienreeinnnnnns et eeeenenneaanaaa .| 4
(USED WITH CUMMINS ENGINE)
(OPTIONAL)
FIGURE 8508 EXHAUST - STANDARD
1 | 1C-2937 |RAINCAP .......... cerreeens et eeeereiaaeeeeeaiaaeaeanas ceend] 1
2 | 1Cc-2936 | EXHAUSTPIPE .......... eerevireeeaaas e eeeeeenenneeaaanas veod| 1
3 | c-1617 | CAPSCREW - 1/2" NCx21/4"  ........ et eterieaeeteaaneeeenaaes o
4 | c-1540 | LOCKWASHER - 1/2" eeereennereaanans cereenn errrierninereenaed| 4
5 | He6935 | NUT =1/2" NC BRASS  teveveverenecernneeceerionsnnseseenncecnnnnss| 4
(USED WITH CUMMINS ENGINE)
‘ o
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RO

FiG. 2174
(GM)

ENGINE MISCELLANEOUS

o



TN

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2174

ENGINE MISCELLANEOUS - GM

g‘g' Part No. Description Qty.
1 | sG-3212 | BRACKET, FUEL FILTER cevesessessnans teesessnacnns cerassanse 1
2 | C~1602 CAPSCREW 3/8" - 16NC x 1" seseseans cessssssasessnsssenane erees 2
3| C-312 LOCKWASHER - 3/8" ceserassans verens 4
4 1C-1521 NUT - 3/8" = 16NC cececesessssnoens ceseseanes cessseneenans 2
5 | SF-4802 FLANGE  ....... teeetecestanesraranees 1
6 | SF-4803 GASKET  tevevenceonnansnse cesares vesesenes ceveeneans 1
7 | C-1598 CAPSCREW - 5/]6"-18NCX]" cesmsessssasraseansose ceesessnsen esee 2
g8 | C-1538 LOCKWASHER - 5/16" s seessesesnssesessntsssasassessesavoorene .e 2
9 | DF-8512 | FLANGE (Used with SG-846 Air Compressor) tesevcssnssasenanesanaea i

SR-8368 FLANGE (Used with SR-8372 & VD-2735 Air Compressors) ceossesnssnn 1
10 | HD-5899 | GASKET (Used with SG-846 Air Compressor) teeseseane weesasses ceene 1
1 S-5716 CAPSCREW = 1/4" = 20NC x 7/8" (Used with SG-846 Air Compressor) cess 2
E-4538 CAPSCREW = 5/16" - 18NC x 7/8" (Used with SR-8372 & VD-2735 Air Comp.) 2
12 SF-4553 LOCKWASHER - 1/4" tesesestesssssscsnsannrans sestesescnans sace 2
C-1538 LOCKWASHER - 5/16" cesecssevans vesese cesseeses eessesssusacescas 2

13 | SL-3186 PULLEY, COMPRESSOR  ...... ceecscsstosssssecsssarans cessssrecsaee 1
14 SL-5386 BRACKET, COMPRESSOR vesssssscses eseescanane cersessesasassens 1
15 DC-7524 | CAPSCREW - 3/ "o 16NC x 7/8"  .uenn P R 4
16 | C-312 LOCKWASHER - 3/8" S 4
17 | C=-1676 CAPSCREW = 7/16" = 20NF x 1 1/2" A P 4
18 | C-5775 LOCKWASHER -~ 7/16" teesesesesasessessssssessasessscsanseesere 4
19 HD-6365 | NUT = 7/16" - 20NF BRASS sessassensanss cecsesenas eesseseraccace .o 4

20 TH-6480 FAN, SUCKER - 22" cessescs 1

21 E-4538 CAPSCREW - 5/16" = 18NC x 7/8%> (Eff.with Serial Suffix DPF2-8,DPA2 .. 4

22 | C~1538 LOCKWASHER - 5/16" &Up) ceesacns 4

23 | TR=2122 MOTOR, CRANKING cecssessacsnssnase eecesssesanssanans cessses . 1

24 | C-1629 CAPSCREW = 5/8"-HNCx13/4" tetessecssssecsseveaceacnasssrenne 3

25 | C-1541 LOCKWASHER - 5/8" Cesasssense ceesaes cesenssanecssce S

NOT SHOWN
'53\5:‘1’322 éi@fg?&gﬁgu‘msmi } (Eff. with Serial Suffix DPA2-D & DPF2-D) }
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FIG. 88]

(CUMMINS) ‘
ENGINE MISCELLANEOUS ('



K'Y £
ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS
FIGURE 881 ENGINE MISCELLANEOQUS - CUMMINS
gﬁf' Part No. Description Qty.
1 |c-1598 CAPSCREW = 5/16" NC X 1" it tiittreernnrenasenesearonencrncanannnns 2
2 |C-1538 LOCKWASHER = 5/16" ottt tttiiennrerncoessessasosasasosnnssenanesns 2
3 | SF-4802 | FLANGE ottt tiiiititiieeenenearsesseanasesassacennasassasaacsns 1
4 | TC-4373 | CAPSCREW = 9/16" NF x 2 1/4" 1 urireiieeeretsseressacsasosanasson d 2
,; 5 |R-8148 LOCKWASHER = 9/16" ittt ereeiieiitiiiteiiiiieniieienanens 2
v 6 |c-1602 CAPSCREW = 3/8" INC X 1" et tiitverenennencsnsosasossosansassnnnns d 4
; 7 jC-312 LOCKWASHER = 3/8" i tiireerreranracesnssosssonsesassossssonnns 4
g 8 | TC-4370 | MOUNT PLATE  tivenneuennnnneaessosseensasacssaseansnnsassassssnns 1
: 9 | sp-9331 FUEL FILTER = SEE INDEX  ttveuuveseoneersooncacosoansassasoaeanasas 1
10 | H-594 CAPSCREW = 7/16" NC x T 1/4" i tiieiaiitaitiencnsanessonennnsas 4
‘ 11 | C-5775 LOCKWASHER = 7/16" ittt veeeerunrnranrsntonssnssseassssansansns 4
, 12 | TC=3817 | MOUNT BRACKET  teveveeeeeanennunssenresesnasoseasassencesanssnas 1
13 | cC-1613 CAPSCREW = 1/2" NC x 1 1/4" i iiiiieiiiiatireossnssosssocasssonas 4
14 | C-1540 LOCKWASHER = 1/2" i titittriereereonrennesnnasnnsasessnancanses 4
15 | DF-4179 | CAPSCREW = 7/18" NF X 2"  tiiuiuiiierrenecnnnescsanns e ereeaieianaaes 2
16 |C-5775 LOCKWASHER = 7/16"  teeiieiitrerrensaensassreceavoassssasasnnssnss Jd 02
17 | TC-4366 | SOLENOID MOUNT BRACKET eebeeirenannes et eanentenaeenan ver]| 1
18 |TC-3848 | MAGNETIC SWITCH  ..vvvnennn. et eeneeeenetae et e 1
19 | H-8136 CAPSCREW = 1/4" NC x 1/2" iiierrrerraasassoseetassassonesacanas 4
20 |C-5774 LOCKWASHER = 1/4" ittt teencnsanctssosentosasanssosasnasnns 4
21 | TD-4781 | INLET FLANGE 4ttt iteetieennnnnsaseeasoesiossosscaassossascennnnses 1
22 | H-5827 CAPSCREW = 7/16" NF X 1" ittt irsereoerecrenencasasarasnssannsnna 2
23 | C-5775 [LOCKWASHER = 7/16"  1iuiiiiiiiiiienrennniiitnaitietnicieinanenens 2
( 24 | SL-7833 | HOUR METER = SEE INDEX tuivuiuverernocacssantscsassasssesssanassna 1
25 |[sD-128 ELEMENT otteevteenseesenoennsneeasseassnsssesanasasancasasansasns 1
H-8095 BAG trvenennnenenetnctasssenacaassetttatetasteateaattonanaan 1
SF=9685 | GASKET ttierirereennceeceneceannsncennns Ceeteerineeneteaearans 1.
NOT SHOWN
| TC-4368 | TUBE MOUNT BRACKET  vteeeeneenseensncencasacacosoasonsonsnnssans g0
| SP-2837 [ CLAMP e T P P 2
§ C-5780 NUT -1/4"NC ....... ettt eenesenteen et e e acar e reanaana, 4
| NOTE: SEE INDEX FOR AIR TANK, EXHAUST - MUFFLER, FILTER,
| HOUR METER, WIRING, PIPING & THROTTLE CONTROLS.
|
\
\
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 156 AIR COMPRESSOR CYLINDER HEAD
ﬁf‘ Part No. Description Qty.
1 SG-6550 | VALVE CAP NUT tireiiiieritenroeneoassonsoncacsconnssnscsancnns .1 2
2 |SG-1271 DISCHARGE VALVE SPRING  ...viiiiiinienreenssnsoseseeaananssoassnnes 2
3 | SF-7251 DISCHARGE VALVE  iiiiiiniiiierreencoceenecesoceecnnsoccacacnsonsns 2
4 |SG-1196 [ LEVER  tuiieuiiirereesncesesssnsonesessannssscssnssessssasssnsooscenns 1
5 | SF-7258 CYLINDER HEAD GASKET ciuiiiiiirternecaeanenessccescnccaancsnn 1
6 |SG-1194 | SCREW  Ltiiiieaeteosnencseanssasassssncsocsnssosnnsosssasssanssons 5
7 . {C-5774 LOCKWASHER = 1/4" i iiiiiitearennresosaseesanssnsssnses seeeee 5
8 |SG-1195 | DIAPHRAGM BOX COVER tciiiiiinereirenecceoscossocascasosssanns 1
9 | SF-7267 DIAPHRAGM it iiitiietenneuencesncenanesaneces saccssssnsassanns 2
10 | 5G-1288 | SPRING RETAINING RING  ..iiciiiiiienieiienesencescossonesnsnans .| 2
11 SG-1287 | 'UNLOADER VALVE STOP tiitiiiirineneneontnnnsncresacnssosannnns 2
12 | SF-7254 UNLOADER VALVE SPRING  ..oiiiiitiiiiiiiiiiaieiecreecnnnanncnnns .| 2
13 | SG-6560 | PIPE PLUG = 1/4" L. ciiiuiirireerestnsscnasssscssactasessassanssns Jd 01
14 | C-5780 LR 2 L N eees sisessasrennenan i
15 | SF-7256 ADJUSTING SCREW  tivciucerensoconcnesasscassensencscsancsasnccnces 2
16 | SF-7269 DIAPHRAGM DUST GUARD  t.iiiiiiervereoicrarecesonnososaancssncsns 1
17 | SF-7270 UNLOADER LEVER SPRING  .....cvevevnnnnn, seetes e cassasaseenanannse i
18 | SG-1177 | COTTER PIN Ceeaeetesseenttasanttttrnasssestetrraasnnentattitasaea 2
19 | SF-7257 LEVER PIN  tiiiiiirenennteseeorasrsnnoccssocassosoccscscssasnssnsses 1
20 | SF-7268 DIAPHRAGM FOLLOWER  © tiiiiieiniiiiiiieeneneresncececcasscsnnes 1
21 SH-1272 | PIPE PLUG - 3/8" e teesescsaaseteeresscesiosannen s asenssosesoran A
22 | SG-6562 | UNLOADER VALVE . 2
23 | 5G-6561 | UNLOADER VALVE BUSHING ....iiiiiiiiiiniennenecnassnannnsan 2
24 | SH-5970 | CYLINDER HEAD BODY  t.ii.iicireencneesecnosenansacsenssassasacsnns 1_
NOT SHOWN
SF-4803 DISCHARGE FITTING GASKET Ceeasetssarsnestsns anecanns ceesssasen 1
NOTES: $G-846 (B.W. #221861) AIR COMPRESSOR COMPLETE INCLUDES
CYLINDER HEAD, BLOCK & CRANKCASE, .
SG-6572 CYLINDER HEAD BODY ASSEMBLY INCLUDES REF,
NOS, 13, 21, 23 & 24,
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CYLINDER BLOCK



%

-

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 5 AIR COMPRESSOR CYLINDER BLOCK
gﬁf' Part No. Description Qty.
1 C-9656 NUT i iiiieiiitereneeressseassanasnes e eeateeseeeresanscaannanes 6
2 SG 5594 | STUD itiiiniiteineneeneseaeseeeeasonsassneeaeeanensonnseneesseans 6
3 SG=1179 J CAPSCREW  tiititnveeernnesanecssnsenssssenseeesaneasessennananunnns 4
4 C-5774 LOCKWASHER tiiiinteesvnerenenescsccesnonconssosssasenasnennans 4
5 SG=1182 [ COVER tiitiiereennnensennenssoanncossnnasnsvensnsssnasaesnnsnns . 2
6 SF-7259 GASKET S et sesesessaseantrecaseiaceecesencs nss s sosascens ot one 2
7 SG-5597 | CYLINDER BLOCK BODY ..e.vnvvrrnrnne ttesecctesescacnsssennnsns 1
8 SG-6553 |PISTON .. ....eevun.. Se st encsencesantasatoceessnesaatacontacstennoe 2
9 SG-5593 | WRIST PIN BUSHING  titiiiiteteiernnenennonocecananenennnnnnnnnns 2
10 SG=1192 [ BOLT  tiviirireenressesecsnccaces cesessestaacescccenraccassosscsenea 4
11 SG-1191 NUT ceiieieninnss cevesee e eesetenssesencetoncnancasansasene e 4
12 SG-1177 {COTTERPIN .. .vierennnn cevenan e seeesssentsestcctanoaneaannnanan 4
13 SF-7260 CYLINDER BLOCK GASKET tetesetevecacnnnn teteaceccnesasanansannes 1
14 SG-1173 |STUD  tviiirervennne eessesseanenanane ceteseonen teetestcnnsanacans . 4
15 SF-5798 W RIST PIN it ittt etteeeeenasescassoncocnsosacaasnsennnssans .o 2
16 SF-5799 LOCKWIRE  iiiiieeiieeeieenennneeoacesansocsosocsecsnesassnnnnnnnns 2
17 SG-~6570 | COMPRESSION RING  .iiitininenenennenonnsennnns teeresenceasenas 4
18 SG-6569 |OILRING ............. e sssactcesteascsnasescnaseceassacsnoananes 2
SG-6564 | EXPANDERRING  ...... tevesessecsesersnanns Cescnesssescessnanens . 2
SG-6566 | SEGMENT RING L.iiiiiereerunennencenosennnesesoccnsssennnnnnnns 2
19 SG-6555 | CONNECTING ROD & CAP ASSEMBLY  ..... et ecssetsaccannnascanas 2
20 SG-6568 | SCRAPER RING  1iiiiriierennnceancacunssosesncsannenonsseneenssnnnns 2
SG-6567 [SEGMENT RING tiiiiiieieitrennnnaarsscaceseennsensannnessannn 2
SG-6565 | EXPANDER RING erceesccaceenennes st heseseceecsnerncenanacannnns 2
21 SG-6563 | BEARING INSERT s seeasecesssenasacsectcsacacncenssasncaonccnonse 4
NOT SHOWN
H-2943 ‘WELCHPLUG  ....... cecsanasans Cecetesartesaccnsenctnnesssnencns .o 1
SG6556 | PIPE PLUG ~ 1/8" 1t iiierinenerecenessescanennsessneennsaneenennan 1
SG=1286 | SETSCREW  tniviierrveevacoscanccnnonnnonnnnns “eecsaseecaceanans e 1
SG-1267 | OIL SEAL GASKET e.vvvveen.. ceasesse e tasececssceconeacecsacnsesocnse 1

NOTES: SG-846 (B.W. #221861) AIR COMPRESSOR COMPLETE
INCLUDES CYLINDER HEAD, BLOCK & CRANKCASE,

5G~6554 PISTON RING SET INCLUDES ITEMS UNDER REF,
NOs. 17, 18 & 20.

SG-6553 PISTON & WRIST PIN SET INCLUDES REF. NOS.
8 &15.
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FIGURE 6

AIR COMPRESSOR CRANKCASE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 6 AIR COMPRESSOR CRANKCASE
1131‘3' Part No. Description Qty.
1 SG=1251 OIL SEAL RING s iiiiiiiiereiinsennnennnnens tesassesstesaananae 1
2 |SG-5596 | END COVER GASKET  ....eene... S eteeetenttesetenrrarnanesntennns 2
3 |SG-1273 | KEY St tetheecua et atentetacs et atetsnancoanaos estnesoaonnennnan 1
4 |SG-1263 | NUT = 3/4" SLOTTED  tiirvntenerunennennsrneesoseosnssonennennnnn, 1
5 SG-5595 | CRANKCASE BODY  v.vviviinrnnccnennnenns et eviatsasracsettrasennns 1
LI e B - I U 6
7 |SG-6575 | LOCKWASHER -3/8"  ...... Gtsecetenesiascsaiacaenenns teecesiannan 6
8 |SG-1257 |sSTuD ........ teseseans B .| é
9 [SG-5594 |STUD  .ivviiiriiinneenannnnn Geeceanancesnanetrttnatasenacennanns .| 8
10 | SG-1184 [ LOCKWASHER  tivniuieeueenenenennseeeesasensenronsoensenseeennnnnn, 8
11 C-9656 NUT cetssirecanana ceecane S eeseateeacesretrrattateatacnatnnrionnns .| 8
12 |SG-6558 |END COVER  ......... Seseeeseteaatataeteetattateesatantacaneosens 1
13 [SG6552 | OIL SEAL  tiiiiuiiieneuneennnneneeeeesneenenesnasesnsneneasonnns . 1
14 | R-6520 BALL BEARING ....... cesscserseaas e tecetrecstcata sttt nscasaonnses .l 2
15 [5G-1274 | FLANGE GASKET  ....... cesesescsnnana Geeseretasesctstanantennenns 1
16 | SG-6557 | CRANKSHAFT  1iiitniuiteteneneneunensneoneeneenesnnnneanenunnnns 1
17 [SG~6559 | END COVER titiiiiiiuiineeneneenroseecneneeennneceneneensonunnons 1
NOTE: $G-846 (B.W. #221861) AIR COMPRESSOR COMPLETE INCLUDES
CYLINDER HEAD, BLOCK & CRANKCASE.
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FIG. 2173

AIR COMPRESSOR CYLINDER HEAD



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2173 AIR COMPRESSOR CYLINDER HEAD TU-FLO 400
1%‘:' Part No. Description Qty.
1 |SL-3048 | GASKET  .......... t ettt eeeeeeeneeee e reenaneaseenenaaes O
2 | SL-3054 | HEAD, CYLINDER  teuuiverneeeensnnccncsscnsncnennes Ceeeeeeeeeeans 1
3 |SL-3056 [ STOP  tiiiiiiiiiiiiieiiiiiieiieeeeeraieieianeeaas eveeeeeaaes 2
4 |SL-3053 | SEAT, DISCHARGE VALVE  .iievvnnnnievennnnenenns cereeneeeeees |2
5 |SF-7251 | VALVE, DISCHARGE ~  tevueeeieecvsreresenrsonneocennannnsossnanns 2
6 |SF-4803 | GASKET  tevvineeernneeressoocrecnnnsseennnonns ceeenes Ceeereneans 1
7 |SG-1271 |SPRING, VALVE  ..cvvvvnnnnnnnnnees ereeeaeeeseenes Ceeeneneeaaas 2
8 |SG-6550 | CAPNUT  ..iovvivenienannns @ eeeeeteeeenereeniracensassnsassnenee ee | 2
9 | SH=1272 [ PLUG, PIPE = 3/8"NPT  teuuueeeeierssuccesnnneresnsssssnssensnnsnans 2
10 | C=9656 | NUT =5/16" = 18NC *  tevuveeeencnnnassonnsssscnssossnsssasnassens 8
11 | Sv-6831 | CAPSCREW = 5/16" = 18NC ** L. . iiiieeniserennesssonensanaeeenen 8

NOTES:

SP-9025 CYLINDER HEAD COMPLETE INCLUDES SP-9029
CYLINDER HEAD BODY PLUS REF, NOS. 2,3,4,5,7, 8 & 9.

SP-9029 CYLINDER HEAD BODY INCLUDES REF.NOS.2,3, & 4.

*  INCLUDED IN SR-8372 (B.W. #227563) AIR COMPRESSOR
ASSEMBLY .

**  |NCLUDED IN VD~-2735 (B.W. #277252) & VH-5458 (B.W.#279310)
AIR COMPRESSOR ASSEMBLIES.
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 189 AIR COMPRESSOR CYLINDER BLOCK TU-FLO 400
g‘:}f' Part No. Description Qty.
1 | SF=7260 | GASKET  tvriiveeerrennensons e eeeseareraraneraene Ceeerarneeseenns 1
2 | SG=-6555 |ROD, CONNECTING *  tuveveereceacncesssssssescncrasesssssss ceees | 2

TL~925 ROD, CONNECTING **/# . iieiiiiecnnesocens teearenennens .. 2
3 [ SG-5593 [ BUSHING  vivirieereneenresnnsnsnenns Ceeesereseasearenennaens ceeees 2
4 |sc-1192 jBOLT*  ..... e tbeancecenennaens Ceeeseeasencasnaereeraneasarenas 4
TF=9887 | BOLT ** it iiiititietessereeenensescessossaseeasasssossssasnans 4
5 1SG=T191 | NUT  teiririiiiirireernsenroseesessaaasansas Ceeesatseeenrerneeenes 4
6 |SG=1177 |PIN, COTTER * = iiieeuenrerenoencncessscscssassasssansnsons ceres | 4
7 |sG-6563 |INSERT *  ....... Crresensencaon eeeeeenaaanee Cereeenarenaas ceenens 4
TL=926 INSERT ** F i iriitieeeeenrasenrosanssssnsonnscsssscsosseansans 4
8 | SP-9036 |RING, PISTON */# ..................................... 8
Sv-6832 | RING SET, PISTON **  _ _....... e eeeeeeiseeenan e eereesiseenaans 1
9 | SL-3044 | LOCKWIRE  vuveveevrnseseneseenennsascasensensonnensenens ceeeen 2
10 PIN, WRIST (Furnished with Piston only)  ....... ceessasensanaanes R 2
12 | SG=6575 | LOCKWASHER * . .iivuvereneracesensenensonns teeensemns Ceeeeieneens .| 6
SV-6828 | LOCKWASHER **/f . iiieiiienracnsansnans tereeserennan T I
13 |SG-1183 [ NUT * fiiiiiiiiierereserecnnnsoncnssassscans Cereeennnes ceeeees | 6
14 BLOCK, CYLINDER (Not Serviced) vesensne ceseecesan cerecaes ceveens 1
15 |SP-9048 | SEAT, VALVE  tvivivrvrenennns Ceeeeneaeens Ceeteeeersersanesenasnee 2
16 |SH-1272 |PLUG, PIPE = 3/8"NPT  .eeveennn. Ceeeenaenee ceerseeares . veeee | 3
17 [SP=9033 [STUD * tiuiieieeneenrnsensornoenes Ceeeeanens Ceereeennas cereeeee | 8
18 |SL-3046 |PISTON & PIN ASSEMBLY i iiiieireteteiecenerenans veveee | 2
TL=927 PISTON & PIN ASSEMBLY **  .eivevencscessecosaas Ceveeens ceeeeee | 2
19 | PLUNGER, UNLOADER T  eeeveeecsnscccncsacacecanses tereseneas o2
20 |SL-3038 | GUIDE, INLET VALVE *  tuvuveivevecncencnsesosscsesssnes R B
TC-7817 | GUIDE, INLET VALVE **/# ..., e eeeseesnassecene sannnnans ceeneses | 2
21 [SL-3039 |VALVE, INLET  tevvrienvenencnens Ceteseesaesennntaresesannanna ceeeee .l 2
22 |SL-3040 |SPRING, INLET VALVE  teveveenenans Ceeenraencnacenne cevnens ceeeeee | 2
23 | SL=3045 | GASKET  tiriieeeerrerensnscascncnscnanasannns ceee e teeeees 1
24 PISTON ASSEMBLY, UN LOADER T vumvnvnnnnen ceenenne tereeserenas 2
RING, BACK-UPn e eeeseeescsteenacnsestseen sesonsasnesanrens 2
25 GROMMET © eeveceseseesnranons ceenees ceeeeenne T
26 SEAT, UNLOADER SPRING = Cetessesenssatanneennns feseseenaaane 1
27 SPRING, UNLOADER T veveveenencanees Cesensencenaanes 1
28 SADDLE, UNLOADER SPRING T vevevevesaacass teeeaes Ceeeneecasenns 1
29 SEAT, SPRING®  ...... teresnanns ceereenee Ceeieesees 1
30 |SP-8087 |COVER, TAPPED *  .iueveeeeececacascnceses Ceetseectesenenanraesans 1
31 |SP-8085 |GASKET* ........ Cereesesenensensencnenee teceeseseasnnsnns ceeeeee | 2
32 {SV-1317 |COVER*  tiiviivnrinennsans feeeeeninaens cevenes ceeeneenns 1
33 |[sv-1319 |LOCKWASHER - 5/161-* ..... ceenes tereensnasemanans teeesenceees | 4
34 |SP-8086 | SCREW, MACHINE *  eetseeseaneseesaane Ceenerereneas teeneseeees | 4
35 |Sv-6827 |CAPSCREW -3/8" - 16NC **# . ......... Ceeneene ceveeenens ceeenee | 6
NOT SHOWN
SG-6560 |PLUG, PIPE = 1/4"NPT  vuieeveverennnnnsss tereeerenns ceeaes 1
NOTES: * INCLUDED IN SR-8372 (B.W.#227563) AIR COMPRESSOR
ASSEMBLY.
**  |INCLUDED IN VD-2735(B w.#277252) AIR COMPRESSOR
ASSEMBLY.
INCLUDED IN VH-5458(8.W.#279310)AIR COMPRESSOR.
m  INCLUDED IN SV-4389 KIT.ITEMS NOT SERVICED
SEPARATELY.
SV -6829* & VD-7027** CYLINDER BLOCK COMPLETE
INCLUDES REF. NOS. 14 & 15,
SF-5795* & VD-7034** CONNECTING ROD COMPLETE
INCLUDES REF. NOS. 2 THRU 5,7.
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FIG. 2171

AIR COMPRESSOR CRANKCASE
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2171 AIR COMPRESSOR CRANKCASE TU-FLO 400
g‘ff' Part No. Description Qty.
1 R-194 PIN, COTTER - 5/16" x 1 L7 . i
2 C-9656 NUT -5/16" = 18NC *  ...... ceesesanns eeesssssesamsases cvsessnane 8
3 Sv-4719 CAPSCREW =5/16" = 18NC ** .. i.iesrecuireccsocsencnssccnanne 4
4 SG-1184 | LOCKWASHER = 5/16" * L iiiiieansesiosecaasesccsassnconssons 8

SV-1319 LOCKWASHER = 5/16" #% L iiiiiietscencnssssans cetssecennans 8

5 SG-6558 | COVER, FRONT eeeesesecssentatetesastacesss st catasanssesosns 1
6 SG-5596 | GASKET* ...... ceetseerssnsae tessessasanes ceseeseccsssssecenssans 1
VD-7033 | GASKET **  ,....... cesesnne tesecescssecssrsastasesessansesanen 1

7 SG=5594 | STUD =5/16" = I8NC x 1 1/4" * .. ieeeiiieerecsscanrsacnssons cevana 8
8 SR-8576 CRANKCASE  ...c.ee tevescceescasessicsanstsscsssmsassorasrennnes 1
9 SG-1257 | STUD =3/8" = 16NC x 1 3/8" * L iiieeeesesroncsenonsssonons veeseae 6
10 | SG=1273 | KEY  tivievnecscnsnncs Ceseecessacacecsraasatsesnasmasesnasares 1
11 SG=6557 | CRANKSHAFT ¥ iieeeereescesessccccacnsssecsossonssscssns ceenese 1
VD-7028 | CRANKSHAFT ** . iieietvesossassassssssssosesoscssssasconsans 1

12 SL-3034 BEARING *  tiiieiierensersonssasssccnsanns **Qty. 1) veeenncnens 2
13 SG=5596 | GASKET *  tiiirievsntscnscosenscccscannseacse cesedssacarssssasenanns 1
14 | SG-1251 RING, OIL SEAL* ..... e s eeeesancescncneccscesasncesasaseasanena 1
15 SP-9030 COVER, REAR* L iiiiieeeensenvncoassncsnsssascsansssccsasacns 1
16 | VD-7032 | CAPSCREW =5/16" = 18NC ** . iiieieeennnn teesseccceressasnnane 4
17 | vD-7031 COVER, REAR ** ceesteccsvtasacerssnssaans eeeeassavseasessnssasans 1
18 | VD=-7030 | "O"RING **  ....... eecesssecetsassssrasssnaenens ceressecennses 1
19 | VD=-7029 | WASHER, THRUST ** .. .iieiieeesoccacccnssansnne seseesncesanns 1
20 SG-1274 | GASKET  .ivieecrosen veesnn teeseasrasannne ceesceesscsnsnsessanes 1
21 SG=6552 | SEAL, OIL  ..ciiierecennactnncconnns esesescaccsssastesnssnsaasane 1
22 SG-1263 | NUT, LOCK * ,.iicevenes T 1
SG-1187 | NUT, LOCK ** eecessencacssssetcttssensasssas v cessesenans 1

23 [VD-7035 | PLUG **  iiieercerosenscscscccsscnanas seeassceerasssasssasenasan 1

NOTE: * [INCLUDED IN SR-8372(B.W.#227563) AIR COMPRESSOR
ASSEMBLY.

**  INCLUDED IN VD-2735 (B.W.#277252) & VH-5458
(8.W.#279310) AIR COMPRESSOR ASSEMBLIES.
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FiG. 875

AIR COMPRESSOR CYLINDER HEAD
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 875 AIR COMPRESSOR CYLINDER HEAD TU-FLO 400

R&‘f{' Part No. Description Qty.
1 SL-3048 GASKET eesscsnscsse creetvessasessensnanes ceecsesessscsnne cesses 1

2 | SF-4803 GASKET ctesecssessenccennnns Ceectsscescestenssaasnesnsscssannas 1

3 CYLINDER HEAD (Not Serviced Separately) . censen 1

4 | SL-3053 DISCHARGE VALVE SEAT ceecesesesescetsesasscsntracorosesannie 2

5 | SF-7251 DISCHARGE VALVE ......... seesessesessocscesrssesasorrssesarassen 2

6 | C-9656 NUT - 5/16" NC Gesessceccesacscsenesanns secsescnase cvessecsoanes 8

7 | SG-1271 | VALVE SPRING ..c.cviecencascenaccaccsncans ............ ..... ceacses 2

8 | SG-6550 | CAPNUT ...iiieirieecenocccsccnnens ceescasascesaces ceseenne crees 2

9 | SHA1Z72 | PIPEPLUG = /8"  1eevvvevveneneennnernrensnnnnnneeeeneneeens e |2

NOTES: SP-9025 CYLINDER HEAD COMPLETE INCLUDES SP-9029
CYLINDER HEAD BODY PLUS REF, NOS. 3, 4, 5,7, 8 &9.

SP-9029 CYLINDER HEAD BODY INCLUDES REF. NOS.
3 &4.

TC-7849 (B.W. #226532) COMPLETE AIR COMPRESSOR
INCLUDES CYLINDER HEAD, BLOCK & CRANKCASE
GROUPS,
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FIG. 876

AIR COMPRESSOR CYLINDER BLOCK K\



ALWAYS

GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 876 AIR COMPRESSOR CYLINDER BLOCK TU-FLO 400
g’?}f‘ Part No. Description Qty.
1 | SF-7260 GASKET tessassesasan secscee veressesnanas cevevas esessscecssnnean 1
2 SG-6555 1 CONNECTING ROD Gesesesertassnacecessennoscancnns ceeernasans 2
3 SG-5593 | BUSHING eetasacarsesannas veesenne trecessearsastatractraaaanss eee| 2
4 SG-1192 | BOOT  .eiivivevanecanns teceacsesttestsestasstrascnansnns cecsnsssene 4
5 SG-1191 NUT csessessacvas teescessanese teessssessscesennan vecessssessnas .| 4
6 SG-1177 | COTTER PIN teessscsssasstenananns eversesanns tececnvasesscncens .1 4
7 SG-6563 | INSERT etesseascesesracsssas et ocesntnarnansans cedessacsstevens 2
8 SP-9036 PISTON RING cesenscasesane ceseesrensans cessene seesacascessrcasen 8
9 SL-3044 LOCKWIRE  tiivveiceeosccescosscaoscacsooan tesesscttnscssersnanans . 2
10 SL-3047 WRISTPIN  eeiieeecerrocensnaase Meeeeseesenerecsccrecrensocannns o] 2
12 SG-6575 | LOCKWASHER ceesrases cectsceseane ceevense ceeseeses veerscentecnaaa 6
13 SG-1183 | NUT cesetssesectsssersesoseasances tesesesessesssecnnsann vecenees 6
14 CYLINDER BLOCK (Not Serviced) ..ieeeerieeneenoserosnasesencsnsanns 1
15 SP-9048 VALVE SEAT e tececesenss tesesssesessrseansrsnos ceessessnnsns eee| 2
16 SH-1272 PIPE PLUG - 3/8" ceetserentenseas teererennes teesscssensennse eeees} 3
17 SP-92033 STUD cesssences teeesecsaseecscsttnanatttrecensenans esessen cescann 8
18 SL-3046 PISTON ceeceacatariectsarecetasctatessaretrtcnonerannns cesesnee .1 2
19 SV-4392 UNLOADER PLUNGER cereservane vesseanae cesecssns cecessecscaaces 2
20.| SL-3038 INLET VALVE GUIDE S etecrisscestesetaceserescesacoattarrransne ] 2
21 SL-3039 INLET VALVE sesetecsasesesanessancasconna tesecsesacecesenrananes 2
22 SL-3040 INLET VALVE SPRING ceesene teeeceectenassteestsstescnenensranoas 2
23 SL-3045 GASKET cietecsneenes cvesestesctseacans ceeene ceessecsnnas cescens o 1
24 SR-7004 UNLOADER.PISTON ASSEMBLY ceseacessacsens eeessscsssesanss ceses| 2

SR-7006 BACK-UP RING cesencene seeeesesacssasssnssscans tescesaceee| 2
25 SR-7005 GROMMET ..... cevsescssasessensacean veesanas ceceesctasacescns .0 2
26 SP-2040 UNLOADER SPRING SEAT creanaes A T |
27 SL-3037 UNLOADER SPRING cessscsnsas eecececsans cvenee tecsensasans eees| 1
28 SV-4391 UNLOADER SPRING SADDLE covensas ceecses casssecnsens P
29 SV-4393 SPRING SEAT cecesassnssanes eecscssssesasnroncne P
30 SP-8087 | COVER - TAPPED ieessesessesancanas eeetsesesesnasrenans A
3] SP-8085 GASKET cecsssacsenss cteessscne cevens cesnne tececscesassacsonas oo 1
32 SV-1319 | LOCKWASHER - 5/16" eeteteseceteseansassantsatscesecesssencaanae 2
33 SP-8086 MACHINE SCREW Gessesesecstsesraess s estaso s ssaevatosasaneanne 2
NOT SHOWN
$G-6560 | PIPE PLUG - 1/4" esesecscsscnsscsesscsanseanane U S 1
NOTES: TC-5948 CYLINDER BLOCK COMPLETE INCLUDES

REF. NOS. 14 THRU 17.

SF=5795 CONNECTING ROD COMPLETE INCLUDES

REF. NOS, 2THRU 5 & 7.

SP-9020 UNLOADER SPRING SADDLE COMPLETE

INCLUDES REF. NOS. 28 & 29.

TC-7849 (B.W. #226532) COMPLETE AIR COMPRESSOR

INCLUDES CYLINDER HEAD, BLOCK & CRANKCASE,
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FIG. 874

AIR COMPRESSOR CRANKCASE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 874 AIR COMPRESSOR CRANKCASE TU-FLO 400
113]%1," Part No. Description Qty.
1 |5G-8034 [ NUT ........ teeeetereeaeanrareesasaarnans e eteeeeenteeeeeeneans 1
2 | SF-5793 | KEY  ciivivnenennen e eeeeneererereaeeneeranas e teeraeeeaiaann . 1
3 | TD-7168 | BALL BEARING  uvveiervrnennansenecnmunssnsranasennnnens eeeeeees 1
4 | SF-5789 | OIL SEAL  .....uennes PP POPPPRPIN S
5 | sG-1181 | CRANKCASE COMPLETE ..... eteereteenaearaaaaeaaa, eenneneaeaees o1
6 | 5G-5594 | STUD  ..evvvennnnennn. A ceeeen .4
7 | SG-1184 [ LOCKWASHER  ........... ceeeenn eeerenennaeeeeneas Cereeernneees 4
8 |c-9656 | NUT coiiiiilll e eeeaeens reeens eeeeeneenas N o4
9 | SG-1257 | STUD  teriivrnnnnnreienneennnns e ceeeeen J 6
10 | TD-7165 | REAREND COVER  cevevievvennnensnns ceeeen Cerereaeeas cererenenaeed 1
11 | TD-7169 | RETAINING RING  ......... ceeeeeaes e eeeieeeeeateesataetereanans 1
12 | SR-2197 | OIL RETAINER  ....civeinnnns Ceeereeeeeaas et ereneeereeesaaas 1
13 | TD-7166 | BEARING & SNAP RING  vevvvueeerecacrnnescenconennns e U
14 | SF-7265 | GASKET  ......... t ettt teeaeenaeteenaeeeeraee e e eataeaanaes 1
15 | SR-2199 | GASKET  ........ eteeenreeeeaaaens e eerereeeaeeeeeieaeaeeaas .
16 | C-5774 | LOCKWASHER  +iv.veivnieneinnnennnses cereraieeneas Creeeeeeeeae, 5
17 | 5G-8029 | MACHINE SCREW  ........ Cerennaeans ceeenaas e e 5
18 | SR-6749 | PIPE PLUG -1/2"  .....ce.en.. Ceereeneeeiaeaean ceesenes Ceeeenaes eed 1
19 | sG-8033 | CRANKCASE COVER ceveee eresmeevereeaceesietanas e eeed 1
20 | TD-7164 | BALL BEARING  .eevvenenaerencennnncenennns et ceeeneeeranaeaaans 1
21 | sP-8084 | GROMMET ..... ceeens e eeeeeennreearaeaes Ceeeeeeieennaeaeaees U
22 | SF-5792 | SPACER  .e.ivvevnnnnnnieenen reeeeeeeeaees e eeeeenan cees 1
23 | TD-7163 | CRANKSHAFT  ...cvvvneennnne. e reeeratereeenenaaaans Ceeenneeeens 1
NOTE: TC-7849 (B.W. #226532) COMPLETE AIR COMPRESSOR

INCLUDES CYLINDER HEAD, BLOCK & CRANKCASE,
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FIG. 2465

COCKPIT



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2465

COCKPIT

Ref.

No. Part No.

Description

Qty.

1 |C-1604
TC-~1234
TR-4919
C-1603
C-312
C-1547
TR-4436
5 |C-1521
TR-4919

SN

7 |ce-2510
C-7595
C-7594
8 |c-1541
9 |5G-4983
TC-432
; TG-1668
| TH-6453
@ TR-3522
10 [SG-3216
11 | SF-4553
_ C-5780
13 |DF-1310
14 |DF-1578
15 |DF-1577

17 | SL-3825
SL-3818
TC~-431
TG-3201
TH=-6450
TR-3541
20 (VD-9838
21 | SG-1375

//\\
~0

$G~-2103
DC-4088
| SG-5696
| SD-7388
$SG-5696
? - SD-7389
| H-3167

; H-2640

SF-5678
; $G-4508
SF=5650
| SF=5676
SR-6271

TR-8279
CC-6174

CAPSCREW - 3/8" - 16NC x 3/4"
CAPSCREW =~ 3/8" - 16NC x 3/4" - CAD. PLATED * cecanens ceveanas
NUT, FLANGE - 3/8" - 16NC *  .......... teanns secvecnacneasnses
CAPSCREW =~ 3/8" - T6NC x 1 1/4* tereesensens tecescscccencanannss
LOCKWASHER - 3/8"
FLATWASHER - 3/8"

“sessecsrrnssm o ssecseacnsscanse

FLATWASHER - 3/8" CAD. PLATED* ............. :.....
NUT = 3/8" - 16NC Seeteieteetnesaaranennes teecsscesevectnncens
NUT - 3/8" - 16NC CAD. PLATED * tetesciraenacenases cresesesecene

HOOD (Order from Factory) ereectacansee ceeeesseccteanenrtnonnns .
CAPSCREW - 5/8" - T6NC x 3/4" **

CAPSCREW = 5/8" = 16NC x 1 1/4" **
CAPSCREW - 5/8" = 16NC x 1" ##** ceessesscnsesesscas seesesssssses
LOCKWASHER - 5/8"
PLATE, FLOOR #

PLATE, FLOOR ## ceenees eeeenenas e ettetneeeneeeeonarnesasana ..
PLATE, FLOOR FH ittt iiiitititeeeanennnrncaesnesennsesunnns
PLATE, FLOOR =
PLATE, FLOOR % vvvevevncnn. e trienneneneetatacanas

SCREW MACHINE = 1/4" - 20NC x 5/81 **
LOCKWASHER - 1/4"
NUT - 1/4" - 20NC
GROMMET, CABLE  4iuiuvnenneerenenencasocscacenosesacenssnsssesas
SCREW, MACHINE - 1/4" - 20NC x 1" Ceeeenann
NUT - 1/4" = 20NC
COCKPIT (Order from Factory)
CAPACITOR **
CLAMP ** ... .......
PLATE, FLOOR -R. H. ##/@@
PLATE, FLOOR - R.H. ###
PLATE, FLOOR =R.H. « cereaeens
PLATE, FLOOR -R.H. @
COVER, CONTACTOR @@@
SCREW, SELF TAPPING - #10-24 @@@
NOT SHOWN

CE R R R R R N A N R N A AT A AP

@tcossecceccssnsesssennen
sesosses R I R S Y R R R ]

LR R N N R

GROMMET, RUBBER
GROMMET, RUBBER
CLAMP = 1/8" .. i.evuen Creeestnterennans
CLAMP - 3/4" '
CLAMP - 1/8"
CLAMP - 1"
CLAMP =3/8" .. ..vuue. Ceerrecnnens
SCREW, MACHINE = 1/4" - 20NC x 3/4"
CHANNEL, RUBBER
SCREW, MACHINE - #12-24 x 1/4"
CLAMP, JIFFY = 3/4" cereenn
SCREW, MACHINE - #12-24 x 3/8" '
CLAMP, CABLE wrr
GROMMET @@@
CLAMP, JIFFY @@@
NOTES: * EFFECTIVE WITH SERIAL SUFFIX DPA2-D & DPF2-D.
© %% EFFECTIVE THRU SERIAL SUFFIX DPA2—F & DPF2-H.
*#**  EFFECTIVE WITH SERIAL SUFFIX DPA2-G & DPF2-J.
#  EFFECTIVE THRU SERIAL SUFFIX DF-J, DP-L & DP-M.
##  EFFECTIVE WITH SERIAL SUFFIX DP-K, DP-N.
###  EFFECTIVE WITH SERIAL SUFFIX DPF2.
n  EFFECTIVE WITH SERIAL SUFFIX DPA2 THRU DPA2-C.
wn  EFFECTIVE WITH SERIAL SUFFIX DPA2-D.
mon EFFECTIVE WITH SERIAL SUFFIX DPS ONLY.
@ EFFECTIVE WITH SERIAL SUFFIX DPA2-D THRU DPA2-G.
@@ EFFECTIVE WITH SERIAL SUFFIX DPA2-H.
@@@ EFFECTIVE WITH SERIAL SUFFIX DPA2-H & DPF2-K.

L R N N Y R R R R R R R R ™

L R R I N R O I I T N S T N S ey

D I W A A I
s eccessssscscestsenssentessssn e esseccssccsnsceas

L R R R R R I I I P N W Y
D R I R R A S R I A A N I e
D N R I N N N R R R R

_—— o N) — _—— —
WOOWOoWWWHK

N = =N —WOWO N — N W O
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FIG. 1556

INSTRUMENT PANEL



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

o FIGURE 1556 INSTRUMENT PANEL
i
1{‘]‘:} Part No. Description Qty.
1 TC-5004 SWITCH ASSEMBLY, CONTROL  ..... seesesessesacssanssensans cerese -4
DF-5856 SWITCH ASSEMBLY civiiiieinrencessnsensnssecs tesesnessennns . 8
DC-3591 TIP, RUBBER ...cvieveeronsacens cesanns tessesesssanae csescevereens| 4
2 DC-5004 | SCREW, MACHINE - 12-24 x 1/2" .................................... 8
3 | SH-7556 LIGHT, INDICATOR * teeststnsensnasrnsnse seessssssesenasacancans 1
TC-5519 LIGHT, INDICATOR ** ... .. ..iiununns teeesssssenssensanans censenas 1
4 SH-7557 BULB * cesesscnens teceenana teessecssseannese teceesnasenan teeessanaa J 1
SP-8443 BULB ** ... eiierrncenass Ceeerereecrenaanane ceseeas teeeeeasenccanen 1
5 DC-5636 SWITCH, STARTER . i iiiirirsreeacrvaoccnsssssensssnansancs ceened 1
6 | DD-3622 | SWITCH, D. C. MAIN ... ..cviiienenss Cereenes ceeeeenstecannne veeed 1
| 7 | SG-2106 | SCREW, SELF-TAPPING - #6 - 32 x 1/2" Ceeestcateaenans cecirtannnan 2
| 8 | SV-6749 | SWITCH # L iiiiiiiiiiiiiiiiiiniacnnnennns et etaereereereraenas 1
9 | SR-8325 | swiTCH#* .. ..... Ceeeeeeneeaneenaees Ceteneeeeueraeeeranereeannn 1
10 | SP-6126 SWITCH, KEY  ....... eeestssesennens ceteenans cesecnas veesrsseeenes 1
11 HC=-8538 | AMMETER  ..iiiiiteereercetvossccosencensosnna e srsssssccernee veed 1
12 HC-8563 | GAGE, AIR PRESSURE ...... ceesssensanes eescesscnssernaressaneeed 1
13 | sL-7664 | PANEL # . . ... e eeeeeneceteeetetatetetactasenosnans Cereeenneand 1
SL-8833 PANEL %  .ciieecnnvenaes tteesscsereasesensasenanans ceereescresceoad 1
TF-5414 PANEL ¢  .itiieieeececncrsoscacacsnnne eeesessesassessasasnnacensd 1
14 HC-8190 LIGHT ASSEMBLY ceetscesessestnstersaransonas cereens vesrreacaned 1
HC-6513 | BULB * .. .cicueeees cesesense cersesnaas creesssascns cesetscasnas veeed 1
SL-7747 BULB **  ......... eesreeneens cieenene Cereteresctcnsans cecesaneed 1
H-5304 WASHER Liiiivneereeecnrsccnascnsse evens ceeeaeens crececenanend 1
15 SF-8788 GAGE, WATER TEMPERATURE ......... ceease et ssmssesenanns secacned 1
( 16 | DC-4088 | BUSHING .iuvivevreececeasocesncassosssassscnasasncssssanses veead 1
17 | TC-3317 | GAGE, ENGINEOILPRESSURE Pt N |
18 SG-3290 | SWITCH, OIL PRESSURE  ...cvcvvvens et erecssscenceseanstssetraans . 1
19 C-1231 COUPLING = 1/8" NPT ** teersssecnsssarsascssansnnos seceserensd 1
| 21 | SV=-6749 SWITCH(UsedwuthDLogglngArchonly) O
22 | SF-5676 | SCREW, MACHINE - #12-24 x 3/8" teenescrerncensanrans vesecseassd 5B
1: 24 HC-8539 | GAGE, FUEL * ........... etsesacensssans sesessescssssreessancsna .4 1
25 SR-8325 SWITCH ........ cesscesssacessensans ereseretsenanans tescssscncnsd 1
i 26 SF-8798 STREET ELL - 1/8" NPT X 45° ................................. veseeed 1
| 27 | SP-8960 GASKET Cereececenecccns cerecceanneas cereetensatenas teeccecnened 1
28 D-9862 NIPPLE - 1/8" NPT x 3" ** i eeeeee tescssscesasaans cesesvan ceesead 1
29 TF-5410 GAGE, TRANSMISSION OIL PRESSURE ¢ ctessssse s sscetsccsacssnne 1
3 30 TD-9723 | ADAPTOR ¢ .iivivivvescocnsosoanaas sesesesseessanasosnsas R
|
| NOTE: * Effective thru Serial Suffix DP-Q.
| ** Effective with Serial Suffix DP-R, DPS, DPF2 & Up.
| ¥ Effective with Serial Suffix DP-A, DPS, DPF2 & Up.
## Effective thru Serial Suffix DP only.
| % Effective with Serial Suffix DP-A, Also DPS.
; ¢ Effective with Serial Suffix DPF2 & DPF2-A.
|
|
|
|
|
|
(EFFECTIVE THRU SERIAL SUFFIX DP-R, DPF2 & DPF2-A)
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FIG.1732

INSTRUMENT PANEL



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1732

INSTRUMENT PANEL

ﬁ‘f’f? Part No. Description Qty.
i TC-5004 SWITCH ASSEMBLY  ..iceieecencnccanas teesasessssessecnnans seerees 4
DF-5856 SWITCH ASSEMBLY .. veieivonesnccccnnes essernen eeessssssssans 8
DC-3591 TIP, RUBBER ..iviceevnees cesnee I eeensne 4

2 | DC-5004 | SCREW, MACHINE - #12—24x 1/2¢ ctsescesrseencane Crsecseresenne 8
3 TG-1341 LIGHT, INDICATOR  ...... eressseans Ceeenn esecscsnne sesssesaseas 1
TL-3802 LENS teseesesccssscanens sesesaoe teecssecenssscssrensand cecae 1

4 TG-1342 | BULB  ..eeeevene sesessaseasesansesans cesessssesssssan eseseane . 1
5 | DC-5636 | SWITCH, STARTER Cessecssescssrettsseetenssrtestntanen ceseceneee i
DH-4839 | SWITCH, STARTER (Effective for Serial Suffix DPF 2- D Only) ceerees 1

6 | DD=3622 | SWITCH, D. C. MAIN =, ..iireercersscsssoscnseconse 1
7 SG-2106 | SCREW, SELF-TAPPING - #6-32 x 1/2v ceesesscerssaasecnsssaanens . 2
8 SP-8960 GASKET .ievieeeeen eeeescssseseesceascrsessseatssasansnnsesesane 1
9 SV-6749 SWITCH, HEADLIGHT .......................... eersecsscsesnns .o ]
10 SR-8325 SWITCH cesesesesenan teestecsnersesstsasssrasncans seesrsanensans 2
11 SP-6126 SWITCH, KEY teesecssesssessnssvsananas cseeenese erercsen sesssae .o 1
12 HC-8538 | AMMETER cereseersenne thscesssesesesesssecsnsses sesecessescans eee i
13 HC-8563 | GAGE, AIR PRESSURE cteecssttatesncstsstrennennns sesesnsnssanes 1
14 TF-6768 LIGHT ASSEMBLY, PANEL e etenaasencataetenaaseanaresennnsan e 1
15 D-2779 WASHER, INT, TOOTH - 3/8"  .iverirrennencnnas tecsessensecvasan 2
16 SP-8443 BULB cesesceasesssesensnnns cessens cessesona vessesesssnnna ceainee 1
17 SF-8788 GAGE, WATER TEMPERATURE teesvesscans seciesesestsassetnsensns 1
18 HD-6483 | GAGE, ENGINE OIL PRESSURE ....vcveeenn.. seessnne Ceescnnaccnas 1
19 SF-8798 STREET ELL - 1/8" NPT x 45° teeeseastssessacacearrsovasnesens .. 1
20 C-1231 COUPLING = 1/8" NPT tiveeiveneensosacsrsencsnsanane cesscascnnes i
R-2404 TEE - 1/8" NPT (Effective for Serial Suffix DPF2-D Only) cececasaane 1

21 D-9862 NIPPLE - 1/8" NPT x 3"  .evveeenn. veessessesssecastssanas cesesanuas 1
22 SF-5676 SCREW, MACHINE - #12-24 x 3/8" cressesaressessenee evecasscans . 5
23 TF-5410 GAGE, TRANSMISSION OIL PRESSURE Ceeeescsesescssscaosnsane e 1
24 TD-9723 | ADAPTOR tesecesssestecasenssactstaasesssseesesns ceessesesscennes 1
25 | TH-7030 | PANEL Cevecencenscassaes tesecesassesensenenns ceseseesen 1
TR-4914 PANEL ) hiieeeierecrtecsannoncrscnns ceencee 1

26 DC-5636 | BUTTON, STARTER (Eff for Serlal Sufflx DPF2 D Only) 1
27 SG=-3290 | SWITCH, OILPRESSURE ]| tieeeeecvncnces tesecsssessscsssens 1

(EFFECTIVE WITH SERIAL SUFFIX DPF2-B THRU
DPF2-E)
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2176

INSTRUMENT PANEL

Ref.

No. Part No. Description Qty.
T [ 7C—5004 | SWITCH ASSEMBLY (Effective with Serial Suffix DPA2-G, Qty. 3) ....eeen | 4

DF=5856 SWITCH ASSEMBLY  veeeeveserensasasscesossssoossesanassssasns 8

DC-3591 TIP, RUBBER et e ietsesveeeeeasessesesorresnccsvsessesesns | 4
2 | DC-5004 | SCREW, MACHINE - #12-24x1/2" Cevesanes Cevecesoanes teensevesess | 8
3 | TG~1341 | LIGHT, INDICATOR eveteseeneerneeanens 1

TL-3802 LENS  tvveeresensesasescacnans tevesaesensen 1
4 | TG=1342 | BULB  +uvvrvevrervncecosocsosssssessssassssssssssnosssssssansnnsas 1
5 | bC-5636 | SWITCH, STARTER e eeeresacesesasesesessacassenoe Creeeeennen .. 1
6 | DD=3622 | SWITCH, D.C. MAIN feeearescnceanene 1
7 | sP-8960 | GASKET, RUBBER feeeeeseeenens 1
8 | pDc-2354 | SCREW, MACHINE - #8-32x5/16" 2
9 | sv-6749 | SWITCH, HEADLIGHT  .......... Ceeececesessasesemrnsenancnne 1
10 | SR-8325 | SWITCH, REARLIGHT&PANELLIGHT Ceeecesessemesesrasesencscas | 2
11 | SP=6126 | SWITCH, KEY  tecvevscccnconnns 1
12 | HC-8538 AMMETER  oervvennnsneessennnsesssssesssasnnssaseasessssssnsosanas 1
13 | HC-8563 | GAGE, AIR PRESSURE caenens Ceeseeenenne 1
14 | TF-6768 | LIGHT ASSEMBLY, PANEL  ....... 1
15 | sp-8443 BULB  sevenveces 1
16 | D=2779 LOCKWASHER  +eeesesecanencansonsasssssessssassssasossscsssossenss 1
17 | sF-8788 | GAGE, WATER TEMPERATURE 1
18 | HD-6483 | GAGE, ENGINE OIL PRESSURE  teevveeanesssccosanonosonsancansaces 1
19 | SF-8798 | ELL, STREET - 1/8" NPT x 45° 1
20 |c-1231 COUPLING = 1/8" NPT +evuevecccssseceessosesasaassssasscsssseaaes [ 2
21 | D=9862 NIPPLE = 1/8" NPT X 3" 4uuvevesecsscenssosnsnasasss sacsssssssascacns 1
22 | TL-712 PANEL, INSTRUMENT Ceraesnes 1
23 | sF-5676 | SCREW, MACHINE - #12-24x3/8"  eeeseseeencess secesesscenesease | D
24 | sv-2708 | GAGE, TRANSMISSION TEMPERATURE 1
25 | sv-7053 | ADAPTOR  .iiecevnnes 1
26 | TL-2157 | GAGE, TRANSMISSION PRESSURE 1
27 | SL-7257 TACHOMETER (Effective thru Serial Suffix DPA2=C)  .ecevetrncocncnccnss 1

TR-2181 TACHOMETER, HOUR METER (Effective with Serial Suffix DPAZ-D) cees i

TR-4923 | TACHOMETER, ADAPTOR (Effective with Serial Suffix DPA2-D) 1
28 | vC-2522 | RESISTOR cees 1

DH-2638 | SCREW, MACHINE - #10-24 x 2 1/2" 1

DF-5206 | WASHER, FIBER (Eff .with Serial Suffix DPA2-H) .. 1

SC-3117 | WASHER, FLAT - #10 1

H=~2643 LOCKWASHER - #10 1

$G-3408 | NUT - #10-24 1
29 | vD-2738 | SWITCH ASSEMBLY (Effective with Serial Suffix DPA2-G) 1

DF-5856 SWITCH ASSEMBLY  eveeeceecncecasosnsssscasosasssscasasacsass | 2

DC-3591 TIP, RUBBER 1

(USED WITH ALLISON TRANSMISSION)
(EFFECTIVE WITH SERIAL SUFFIX DPA2 THRU DPA2- -G)
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2177

INSTRUMENT PANEL

Ref.
No.

Part No.

Description

Qty.

1

w N

O 0ONO G

10

12
13
14
15

17
18
19
20
21
22
23
24
25
26
27
28

29

TC=5004
DF-5856
DC=3591

DC-5004

TG-1341
TL~3802
TG-1342
DC-5636
DD=-3622
SG=2106
SP-8960
SV=-6749
SR-8325
SP-6126
HC-8538
HC-8563
TF-6768
D-2779
SP-8443
SF-8788
HD-6483
SF-8798
C-1231
D-9862
SF-5676
TF-5410
TD-9723
TR-4902
TR-4904
TR=-4923
VC~-2522
DH-2638
DF-5206
SC-3117
H=-2643
SG=3408
VD-2738
DF-5856
DC=-3591

SWITCH ASSEMBLY (Eff. with Serial Suffix DPF2=J, Qty. 3)  scvesescsens
SWITCH ASSEMBLY  tevavenreceanes
TIP, RUBBER Ceeeeeennannan

SCREW, MACHINE =~ #1224 x 1/2"

LIGHT INDICATOR  tuuveereesnocscecncncsaasssssssassnsonnsssasanns

LENS  eevvnennss e

BULB tesecsasaccans ceentesaeseacnnas csesecsscetsacesnnresensrsans

SWITCH STARTER T T
SWITCH, D.C. MAIN cesecvesesrrens cesecsccesessnsersssnrncanans
SCREW, SELF=TAPPING - #6-32 x 1/2" S

GASKET ceeersecenssonan e
SWITCH, HEADLIGHT T T T I T
SWITCH ceressscencncans S

AMMETER  vvvivesessonsasnsaonnns
GAGE, AIR PRESSURE
LIGHT ASSEMBLY, PANEL veeene R
WASHER, INT. TOOTH - 3/8" teesesesseccecaceassoans
GAGE, WATER TEMPERATURE Cerrnenenenns Creceneans
GAGE, ENGINE OIL PRESSURE
STREET ELL - 1/8" NPT x 45° feeteeneanes teereerennns
COUPLING = 1/8" NPT vueveeennns
NIPPLE - 1/8" NPT x 3" .
SCREW, MACHINE - #12-24 x 3/8"
GAGE, TRANSMISSION OIL PRESSURE tessessesseoans
ADAPTOR  tiveeenrecensensecsonecnces Crecesteesseensannananncann ..
PANEL Ceeesrnneaas cenens teeeeaeseenenns Crreneseennranes
TACHOMETER, SPEEDOMETER, & HOUR METER
ADAPTOR, TACHOMETER Cesennrenens tessesnsassensanesenenannsne
RESISTOR
SCREW, MACHINE - #10-24 x 2 1/2"
WASHER, FIBER (Eff. with Serial Suffix DPF2-F) ..
WASHER, FLAT
LOCKWASHER - #10
NUT - #10 - 24 _
SWITCH ASSEMBLY (Eff. with Serial Suffix DPF2-J) creeneen

SWITCH ASSEMBLY  4uveseevoccsarannssnsccsacsecssassocsssances

TIP, RUBBER Cieeeeeeseasenee

(EFFECTIVE WITH SERIAL SUFFIX DPF2-F THRU DPF2-J)

_.N_._._._._....._._.._.._._._.u,_._._._._.._.N_._.._._.N_._.M_.._._._._.oo.poo.l;
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WIRING - INSTRUMENT PANEL



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2178A

WIRING - INSTRUMENT PANEL

Ref.

No. Part No. Description Qty.
1 TC-5152 WIRE - OIL PRESSURE SWITCH TO P.T. PUMP SOLENOID-CUMMINS .... 1
2 SV-2358 WIRE - KEY SWITCH TO OIL PRESSURE SWITCH - CUMMINS casessen 1
3 | SV-2360 WIRE - STARTER SWITCH TO OIL PRESSURE SWITCH - CUMMINS  ........ 1
4 | TC-5169 WIRE = KEY SWITCH TO AMMETER cesecanne cesenes ceesns cessessasae 1
5 TD=-8740 WIRE = KEY SWITCH TO REAR LIGHT SWITCH seeserssasnsae eessccnne . i
6 SL-2483 WIRE -~ KEY SWITCH TO D.C. MAIN SWITCH * cecesesassssesesanes 1

TC=-5169 WIRE = KEY SWITCH TO D.C. MAIN SWITCH ** tesesesesesascncs vee 1
7 | TF-714 WIRE, JUMPER - D.C. MAIN SWITCH cecesesssssesassoncstsee 1
8 |Sv-838 WIRE - REAR LIGHT SWITCH TO HEADLIGHT SWITCH cettsessssrenane 1
9 S| -2482 WIRE = D.C. MAIN SWITCH TO STARTER SWITCH * cssecessesassons 1
TD-8742 WIRE - D.C. MAIN SWITCH TO STARTER SWITCH ** secesasesssscone 1
10 | TC-5519 WARNING LIGHT & WIRE, STEERING ceseessssessscnsesnoe 1
1 WIRE = HEADLIGHT (See Index for Wiring - Headhght) ........... ceene 1
12 SV=-2356 WIRE -~ TO CAPACITOR sressassssrsees eesesscssassacssssassssnne ves 1
13 | TC-5156 CABLE, STARTER - CUMMINS Geesetesessecsassseasessstsessssanne 1
SG-4290 | CABLE, STARTER = GM  t.eecivvencen testscsesesesas tesesesresescan 1
i4 | TC-5520 WIRE - TO CONTROL SWITCHES ...... eeesseseanne vessssasacsanae cos 1
15 CABLE, MAIN (See Index for For Wiring = General)  .......ce0n ceesacssese 1
NOT SHOWN
SL-2481 WIRE -~ HEADLIGHT SWITCH GROUND #  ........ sesesssesssscsas 1
SL-2489 WIRE - AMMETER TO HEADLIGHT SWITCH * tesssssessaessassscsnses 1
NOTES: *  EFF, THRU SERIAL SUFFIX DP-J, DP-L & DP-M..
**  EFF, WITH SERIAL SUFFIX DP-K, DP-N & UP.
#  EFF. WITH SERIAL SUFFIX DP-A thru DP-J,DP-L &
DP-M,
(EFFECTIVE THRU SERIAL SUFFIX DP-R, DPS,DPF2-A & DPA2-A)
FIGURE 2178B WIRING - INSTRUMENT PANEL
1 SV-8706 | WIRE = HEADLIGHT SWITCH TO GROUND testscsnvesssessscassene i
2 | TD-8742 | WIRE = D.C. MAIN SWITCH TO STARTER SWITCH cesacssssscacnseanne 1
3 Sv-837 WIRE - STRG. WARNING LIGHT TO CONTROL SWITCH cecsescscnns i
4 |TL-532 WIRE = STRG. WARNING LIGHT TO MAIN CABLE vecascvssscsens veene 1
5 Sv=2356 | WIRE - TO CAPACITOR cessecseassssesanen ceeessssesersacsacss ceees 2
6 |TC-5169 WIRE - KEY SWITCH TO AMMETER & D C MAIN SWITCH teesesssenne 2
7 | 1Cc-5520 |WIRE - PHASE B, TO MOTOR CONTROL SWITCHES cessessscsanvene 1
8 | TH-2293 |} WIRE - KEY SWITCH TO PANEL LIGHT SWITCH tecssssesseneccscsas 1
9 TD-8740 | WIRE - KEY SWITCH TO REAR LIGHT SWITCH cevtecsssesracsvusssseanse 1

10 TF-714 WIRE, JUMPER - D.C. MAIN SWITCH cesesceacssscsavssssncas 1

11 SV-838 WIRE - REAR LIGHT SWITCH TO HEADLIGHT SWITCH cesesscacssnanes 1

12 |vc-5358 | UNDERLAY (Eff. with Serial Suffix DPF2-J & DPA2-G) sesescrsecascons 1

(EFFECTIVE WITH SERIAL SUFFIX DPF2-B THRU DPF2-J EXCEPT DPF2-D
& WITH SERIAL SUFFIX DPA2-B THRU DPA2-G)
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WIRING-INSTRUMENT PANEL



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS
FIGURE 1733 WIRING - INSTRUMENT PANEL
II\{I?..' Part No. Description Qty.
1 Sv-8706 WIRE - HEADLIGHT SWITCH TO GROUND testeacemasersonanns seee
2 | TD-8742 | WIRE -MAIN SWITCH TO STARTER SWITCH cesessseannan cecssen ces
3 | Sv-2352 WIRE - STARTER BUTTON JUMPER ceesevsesvecacsmonns cesescaenns
4 | sv-837 WIRE - WARNING LIGHT TO CONTROL SWITCH ceemescscacssessaas
5 | TL-532 WIRE - WARNING LIGHT TO MAIN CABLE Cessescmrsescnstatriana
6 | Sv=-2356 | WIRE - CAPACITOR ......... seecsserecsssesnas ceecescsnsisrnenanns
7 | TC-5520 | WIRE - PHASE B,TO MOT.OR CONTROL SWITCH = ..ieierennnee cesnae
8 | SV=-2360 | WIRE - STARTER BUTTON TO OIL PRESSURE SWITCH ..... sesesesene
9 | SV-2358 | WIRE - KEY SWITCH TO OIL PRESSURE SWITCH ’.. cecerncscosas cese
10 | TH=2293 | WIRE - KEY SWITCH TO PANEL LIGHT SWITCH ceeetscesassans veve
1 TC-5169 WIRE - KEY SWITCH TO AMMETER AND D.C. MAIN SWITCH ceses
12 | TD~-8740 | WIRE - REAR LIGHT SWITCH TO KEY SWITCH ctesces mrosscstasrenans
13 | TF-714 WIRE, JUMPER—D.C. MAIN SWITCH | tiiiiiiieteccaocecncnncnene
14 | Sv-838 WIRE - REAR LIGHT SWITCH TO HEADLIGHT SWITCH tececsncavansas

(Effective with Serial Suffix DPF2-D Only)
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2460

INSTRUMENT PANEL

g‘f’f' Part No. Description Qty.
1 VG-7572 | WIRE, JUMPER ~ KEY SWITCH TO AMMETER crereeeeraes ceeenen 1
2 VF-9594 | WIRE, JUMPER - PANEL LIGHT SWITCH TO DC MAIN SWITCH cereeees 1
3 VG-7573 | WIRE, JUMPER - KEY SWITCH TO DC MAIN SWITCH = .vveeuee. 1
4 VF-9586 |WIRE, HEADLIGHT SWITCH GROUND  tvevvevnvenannn. cenernee 1
5 VF-9587 | WIRE, JUMPER - KEY SWITCH TO HEADLIGHT SWITCH — vovmvvviininin | 1
6 SV-840 |WIRE, JUMPER - STEERING SWITCH TO WARNING LIGHT  +.vvvveneees 1
7 VG-7574 | WIRE, JUMPER - KEY SWITCH TO STARTER SWITCH = ..cvveennnn. 1
8 VF-7824 lNSULATION INSTRUMENT PANEL  vevveeveenrnenonnneennes 1
9 VF-2182 |WIRE, JUMPER - STEERING SWITCH TO HOIST SWITCH ... ceeens 1

10 VF-2183 |WIRE, JUMPER - APRON & TAILGATE SWITCHES  ......... 1

11" | TD-9747 |ADAPTOR - 1/8"NPT x 1/2" = 20NF x 90°  vervrervanenns ceeereennes 1

12 TF-4107 |HOSE ASSEMBLY - 1/4" x 8" - AIR PRESSURE GAGE TO HORN VALVE .... 1

13 TD~9718 |ADAPTOR = 1/8"NPT x 1/2" = 20NF  teuvueereneenncncesesnsaccnns e | 5

14 TD-9196 | ELBOW - 1/8" x 45° Cerererereanennes creeneeas Cereeneneas ceernee 2

15 DD~4242 | TEE, STREET = 1/8"NPT  +viveeveenencencnnens Ceteeeecnesnenenns 1

16 TF-8463 |LIGHT, INSTRUMENT PANEL  ........ ceeeeeees Ceeeeereens 1

17 SP-8443 |BULB, INSTRUMENT PANEL LIGHT Cereneeeees cereereenens T B |

18 D-2779 |[WASHER, LOCK = t.ivveenrecnnncnesecnnes cereeerenen P

19 VF-7813 | GAGE, TRANSMISSION OIL PRESSURE vveveennnenn. ceeeeeeanns 1

20 DL-4714 | GAGE, WATER TEMPERATURE Ceeeeeeneeneeneas Creereneseenas 1

21 HD-6483 | GAGE, ENGINE OIL PRESSURE  wvveevenenrencnns 1

22 SF-8798 |ELBOW, STREET = 1/8"NPT x 45° +.veveevecnoness cereeenne. 1

23 C-1231 |COUPLING, PIPE - 1/8"NPT Ceretrececnteesnans cererenees 1

24 SV=9125 |VALVE, HORN  ..evvivvennenns Ceereeatritesansiaenns 1

25 TC-5004 |SWITCH, CONTROL (See Index)  +..ev.... ceeeees Cereneneees eenes vee | 4

DC-5004 |SCREW, MACHINE - #12 - 24NC x 1/2"  ...... Ceeerereennes ceeeeenes | 8

26 VF-7811 |PANEL, INSTRUMENT 1

27 TR-2181 |TACHOMETER, HOURMETER  .veverenenneens Cettieereneennes 1

TR-4904 |[TACHOMETER, SPEEDOMETER (Optional)  ...... S, teteerannes . 1

28 TR-4923 |ADAPTOR, TACHOMETER  .veveeen.. ceeeen ceresernneanens 1

29 SV=1468 [CABLE, TACHOMETER  ......... Ceeereererecearanans 1

30 SR-8325 |SWITCH, PANEL & REAR LIGHT = +eveeuenennn teeeeecneeenaseessvenees | 1

31 DC-5636 |SWITCH, STARTER  veeveeverencscssovenonnanssonsnnes ceencenenns ]

32 SF-5676 |SCREW, MACHINE - #12 - 24NC x 3/8" Cerreenenas tereecnrerneneees | 7

33 VF=1691 [LIGHT, WARNING  ..eivivnneneenennenns Ceereeeenrneenaaes 1

34 TG=-1342 |BULB, WARNING LIGHT = tvvevrveeesnenns Ceeeeetarees ceececeneeee | 1

35 SP=6126 |SWITCH, KEY = veeuieeerceverenceesscnssoscncosannnnas R I |

SH=2701 KEY  ceiveeens Ceeeeeetetencecrenenens Cereeceerenneneans ceeees | 2

36 SV-6749 |SWITCH, HEADLIGHT Ceeeeeentecteeneetaenons TP B |

37 HE-5710 |SWITCH, D.C. MAIN Ceveeneenaraanns cerereecenens ceercrecnenenes | 1

38 SP-8960 GASKET, RUBBER  vevevreenns R I

39 | SG-2106 |SCREW - #6-32NC x 1/2"  ....... S T

40 HC-8538 |AMMETER  .......... Ceeeeereeanns ceeeen Ceeeeteneeccentecananenn eee |1

41 HC-8563 | GAGE, AIR PRESSURE R I

(EFFECTIVE WITH SERIAL SUFFIX DPF2-K)
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2475

INSTRUMENT PANEL

lfffﬂ Part No. Description Qty.
0.
1 |VG-7572 | WIRE, JUMPER - KEY SWITCH TO AMMETER Ceeerereonnnns ceenenn 1
2 [VF-9594 | WIRE, JUMPER - PANEL LIGHT SWITCH TO DC MAIN SWITCH  wovoons. 1
- 3 |VG-7573 | WIRE, JUMPER - KEY SWITCH TO DC MAIN SWITCH  ....... 1
4 |VF-9586 WIRE, HEADLIGHT SWITCH GROUND  .i.vevevenes s cererenena. . 1
5 |VF-9587 | WIRE, JUMPER - KEY SWITCH TO HEADLIGHT SWITCH  ..... ceeeees cene 1
6 |[Sv-840 | WIRE, JUMPER - STEERING SWITCH TO WARNING LIGHT 1
7 |VG-7574 | WIRE, JUMPER = KEY SWITCH TO STARTER SWITCH ceeieeceenenenan 1
8 ]JVF-7824 | INSULATION, INSTRUMENT PANEL  tivievvoennnenn ceeeecnracaes 1
9 |VF-2182 | WIRE, JUMPER - STEERING SWITCH TO HOIST SWITCH  ...... Ceetereaes 1
10 |VF-2183 | WIRE, JUMPER - APRON & TAILGATE SWITCHES  vuveevvenennes 1
11 | TD-9747 | ADAPTOR = 1/8"NPT x 1/2" = 20NF X 90°  +.vvueueeren cnenverannnsenes 1
12 | TF-4107 | HOSE ASSEMBLY - 1/4" x 8" - AIR PRESSURE GAGE TO HORN VALVE .. 1
13 |TD-9718 | ADAPTOR = 1/8"NPT x 1/2" =20NF  ..eiuirvenenvene s ceeenreenas 5
14 | TD=9196 | ELBOW = 1/8" X 45° i .iuvivreereneensnecsasosns anearenanns 2
15 [DD=4242 | TEE, STREET = 1/B"NPT  truerveuerenencenencsessssossn cenneesonsannans 1
16 |TF-8463 | LIGHT, INSTRUMENT PANEL - ....... Creeeretrereeanerensanans 1
17 | SP-8443 | BULB, INSTRUMENT PANEL LIGHT e ttteeatncacees araersanan ceeens [
18 | D-2779 WASHER, LOCK  tevevvrnenrnennns Cetteererereenecanarenn ceeeen. . 2
19 | TL-2157 | GAGE, TRANSMISSION OIiL PRESSURE  ..... Ceeeeeeanereasersaneans 1
20 |DL-4714 | GAGE, WATER TEMPERATURE vevvvnennne. Ceerecteceneesaane cerens 1
21 | HD-6483 | GAGE, ENGINE OIL PRESSURE  .vuvuvevevnvonnnnnnn s Ceveeaveeannas 1
22 | SF-8798 | ELBOW, STREET = 1/8"NPT x 45°  tuvuivrvvevncecenennan Ceeereeennanas 1
23 | c-1231 COUPLING, PIPE = 1/8"NPT  ttiuvernrereenseeese ccnccessnconanes 2
24 |SV=9125 |VALVE, HORN .i.ieieernrerenrescnsocnsanns Cetereneaas ceeearae 1
25 |TC-5004 |SWITCH, CONTROL (See Index)  +uvw.... Ceeeeneneneeonan 4
DC-5004 | SCREW, MACHINE = #12=24NC x 1/2"  11iiiiveenee evnnnns cereneene 8
26 |SV-2708 | GAGE, TRANSMISSION TEMPERATURE Ceeeeeereeeenas veereeeenne 1
27 |TR-2181 | TACHOMETER, HOURMETER  ....cvue... ceveees Ceeereeens ceeerenn 1
TR-4904 | TACHOMETER, SPEEDOMETER (Ophonal) Ceeetereenee sesetneaiannnans 1
28 | TR-4923 | ADAPTOR, TACHOMETER Ceeereareranrannes Ceeececerenanaras 1
29 |SV=1468 | CABLE, TACHOMETER  t.vvvuverneecesnecnncocnereenonnes Ceeeeereans 1
30 |SR-8325 |SWITCH, PANEL & REAR LIGHT  t1vuvuvnrerenensncnecncscenenns 1
31 |DC-5636 | SWITCH, STARTER  tevevevrenrnencnsnenncns Ceeernenanes ceeennneens 1
32 |SF-5676 | SCREW, MACHINE - #12-24NC x 3/8" 7
33 [ VF=1691 |LIGHT, WARNING  +.uvieinenenvennsocsncnns ceeeeeen ]
34 | TG-1342 |BULB, WARNING LIGHT  tviveivreensneces ceveen- cerennenes 1
35 |SP=6126 | SWITCH, KEY  tevevereveneeeenses Ceeerecnenttnenen 1
SH=-2701 KEY  evevvnnnnes Cererienna Cereteenrenans ceeees Ceversenceas 2
36 |SV-6749 |SWITCH, HEADLIGHT  ....... Cetrtereceseneneaeenn ceveeneeeess 1
37 |HE-5710 | SWITCH, D.C. MAIN Ceeetetecataceeeaaneanens ceeenennn Ceeeennens 1
38 |SP-8960 | GASKET, RUBBER  ..eveveeeveenennnns Ceeetreeenven aneneranansans . 1
39 [SG=2106 | SCREW =#6=32NC X 1/2"  tititieerernrnesscsscose aensnsacnsnsasas 2
40 |HC-8538 |AMMETER  .eveevenrnnennnnns Ceteeereeteeneneneanen eeeeaen cerennens 1
41 | HC-8563 | GAGE, AIR PRESSURE  veovevnens. Cereeraeenes Ceereararanennns 1
42 | D-9862 NIPPLE, PIPE - 1/8"NPT  ....... Cereeeenanens ceee s ceceeene 1
43 |VF-7815 |PANEL, INSTRUMENT  ...cvevnnnnn. Ceeresenenaane ceeeens ceveeene . 1
(EFFECTIVE WITH SERIAL SUFFIX DPA2-H)
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FIG. 393

BRAKE & CLUTCH CONTROLS



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 393

BRAKE & CLUTCH CONTROLS

Ref.
No.

Part No.

Description

Qty.

10
11
12
13

14

15
16
17
18
19

$G-3404
HC-1424
C-1604
C-312
c-1521
$G-3297
C-5799
C-1547
c-312
SF-4224
H-745
C-1549
SF-4306

$G-3400

SG-3401
D-5434
HC-10%96
SG-3298
C-7638
C-15%96
E-4162

H-745

C-5747

C-1538

LEVER  vvvervenns fereeeeseteetesanatteraieaternanntintasaseseeenannes
FOOTPEDAL  ...... Ceerreeeeieeaan ereerreeeann eerrreeeaeas .
CAPSCREW = 3/8" NC x11/2"  iiiitiiiireeeeneeaeneennnennnn, .
LOCKWASHER - 3/8"  ..... cererienes ereeees Cereeerrneiennennes .
NUT - 3/8" NC e eeenes e e
CLUTCH LEVER  tuuiivnnrereeennneeeeeennnnneenn
CAPSCREW = 3/8" NF X 3/4"  11iiiuiieeneeieenerenneeeennnnneennnnn .
WASHER - 3/8" FLAT cereeenas erreeeeens cereeas ererenaees
LOCKWASHER = 3/8"  L.iiiieiiirareiinneenssensnnnnnesensnnnnennnn
SPRING tieirviineeienneerinneeeanaeeannnen eereeens
COTTER PIN = 3/32" x 3/4" . .itiiiiitieeeiieinneeeeensrannnennnnns
WASHER - 1/2" FLAT
CLUTCHLEVER  vevvevvvrnnnnnnnennnn.
PUSH ROD ASSEMBLY  .......

ROD eieeeiineeeneinnnnereenannnenennnn e e reeeeraieaa.. .

YOKE  tevireienreiineeeennnnnennn. erreveees eeerereen.
BRAKE VALVE = SEE INDEX  evvevvennennnennnn. e e
PIN  cevvennnenns
COTTER PIN = 1/8" X 1 1/2" 1 .tiretiiiineeerreeene cannnnneennnnnns .
GREASE FITTING tiunereninnneienneenenneeennenearenanneennnesns .
PIN  ..... reeeriaeees eereeeeees e reeereeenaeas eeeeens
COTTER PIN = 3/32" x 3/4" 1 oiiiiiiiineeieennerenecnnnnens e

NOT SHOWN

CAPSCREW - 5/16" NC X /4" [ .iiitieiiiiiinneerencennansonnenannns

LOCKWASHER - 5/16" sreeveann conaes tstetecttecae erancenasassanns

EFFECTIVE THRU SERIAL SUFFIX DP-J, DP-L & DP-M
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FIGURE 85I (
BRAKE & CLUTCH CONTROLS



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 851 BRAKE & CLUTCH CONTROLS
1131?:' Part No. Description Qty.
1 HC-1424 | PLATE, FOOT  teveieerecccenenaas ceeersseersaans sesseseenas 1
2 C-1604 | CAPSCREW - 3/8"NC x 1 1/2" ceescane cessesenaase ceesvasense 1
C-1603 | CAPSCREW = 3/8"NC x 1 1/4" cevecenne sesesecsensavavonoraons [
3 | C-312 |LOCKWASHER - 3/8" Cereeneeetaeaieeeaieeenas Certeeneeens ceeees 1
4 C-1521 |NUT-3/8"NC  ......ce..nnn cteeesesesresenasans ceeeenanne veseceens 1
5 SL-9943 | VALVE, TREADLE (See Index) (Effective thru Serial Suffix DPF2-J) ........ 1
VF-6236 | VALVE, TREADLE (See Index) (Effective with Serial Suffix DPF2-K) ......... 1
C-1598 | CAPSCREW =5/16"NC x 1"  .iviieeesosescscescsncacocnons ceecesenas 3
"C-1538 | LOCKWASHER =5/16"  1iiieerernocccccnas .b ............... 3
C=1520 |NUT =5/16"NC  tiieeeresossccncssanannss ceesareves cereenns 3
6 E-4162 |PIN  ...... cerees Creeesssesensanananee teectenaennn eeeasenaas 1
7 D-4098 |PIN, COTTER -3/32" x 1" ..civieeenn covsescces cecossesnescsroaconse 2
8 C-1596 |FITTING, GREASE  ..... cesesscesenveen cessen eessscenescsasscssnnes 1
9 $G-3298 | PIN (Effective thru Serial Suffix DP-R, DPS, DPF2=A) ...ceecvteeccnenean . 1
TG=8121 | PIN (Effective with Serial Suffix DPF2-B & Up)  ...ccene- cessesene ceesan 1
10 C=1549 |WASHER =1/2"  ..iieeiinvenns teesseescessecarnan ceecenee 1
11 SF-4306 |LEVER, CLUTCH (Effective thru Serial Suffix DP-R & DPS) ceesececnans 1
TG-1298 | LEVER, CLUTCH (Effective with Serial Suffix DPF2 & Up) ........ ceee 1
TG~5005 | SPACER (Effective with Serial Suffix DPS only) tetesecccssrerescnnne .o 1
12 TC-2102 |ROD ASSEMBLY, PUSH Ceetrerensnceenacsacnsianrens ceeeeses crseens 1
TC-2103 PUSHROD ...... seessasseesssasesarnsasanens ceaeee ceeascenene . 1
13 D-5434 YOKE ....... cecseennn . ceseren caennns ceeesesnacnns veenes 1
14 C-2303 |PIN, COTTER =1/8" x 1" (Effective thru Serial Suffix DP=R, DPS,DPF2-A) ... 1
D-1782 |PIN, COTTER - 3/16" x 2" (Effective with Serial Suffix DPF2-B & Up) .... 1
15 TC=2104 |LEVER (Effective thru Serial Suffix DP-R, DPS, DPF2-A)  ........ ceceane . 1
TH-5535 |LEVER (Effective with Serial Suffix DPF2-B & Up) ceessascesses ceecades 1
(EFFECTIVE WITH SERIAL SUFFIX DP-K,DP-N thru DP-R,bPS,DPFZ & UP)
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ALWAYS

GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1591

CONTROL - ALLISON TRANSMISSION

Ref.

Ne. | PartNe. Description Qty.
1 TF-9592 LEVER vt iveveecocsccessoseasnscossassnsososacsosssssassssssssnssscncs 1
2 H-595 CAPSCREW - 3/8" - 16 NC x 2 1/2" .......................... ceesse 1
3 C-312 LOCKWASHER - 3/8" ..................................... cesvasnsee 6
4 C-1521 NUT - 3/8" - 16 NC eessesecsvecesccsaasasassnsas s Ceserenenaeas 1
5 | DC-7524 | CAPSCREW - 3/8" = 16 NC x 3/4"  veveerernerncneennss e 2
6 TF-9208 TOWER  eieieincocnnes Cesesesacsscsestascsssnssan ensanns cesens vease 1
7 | TD-4469 BOOT  tittevecesecsescosscssssssssssacsossnssssnssnsscssscostos veee 1
8 HE-5115 CLAMP iesecsasssssnes e essessacssesnetsaastssssasnassssunnae ceen 1
9 HC-920 CLAMP ..... sesesssavescsssnassss ceesesenae teeesrecesesanssrssenecs 1

10 | TH~4047 | ROD e ermeeeane e areaaans e ennn 1
11 C-1524 NUT - 1/2* =20 NF  ........ eesecsencstsenassasses ne seesesesssenans 4
12 TD-4474 | BALL JOINT = 1/2" L. iitierereeseeenosnnancasoassnnes ereene ceesenen 2
13 | C-1540 LOCKWASHER = 1/2"  .iiieerireeiocecnnsnnn weesencimsssnsssesess ceees 2
14 1G-7452 LEVER  tiireeeeececoncnosassocnssansecscscsns ceresssssenes ceaven cenes 1
15 Sv-3501 PIN, ROLL = 3/16" O.D. X 2"  tiiievrnrecscrataraesonconnssarssacsans 1
16 C-1602 CAPSCREW = 3/8" ~ I6 NC x 1" ..t iriiiiiiincrreontensacasaacnens 3
17 TH-4046 QUADRANT ASSEMBLY  teceerrrranosencscacssssasacsceccssosns cecens 1
18 | SH-2327 BALL eeesseanssans eesssserearansnns teesesecesccssansescevas 1
19 TD-5601 LEVER v iieeeenoessocsscasescsansssseasasnsssassssssscncsnasncs 1
20 HC-1185 SPRING  tviveoveesasencoscsasosssssessssscsscnsssosssansese ceeas 1
21 TD~8798 PLUNGER  tiieeiesacessssoasacscconsacsanase eessessnnsens ceane 1
22 HC~1603 CPASCREW - 3/8" NF x 1 3/4“ SPECIAL .iieieaceeonccesse cesaaas 1
23 H-5765 NUT, CASTLE - 3/8"NF  ciivenenens cecesevane eeecesacsesrenanan 1
24 | C=-2303 PIN, COTTER = 1/8" x 1" tiieriieeenrnsrsennccnes csssscsarene 1
25 TH~4049 QUADRANT  titvereceocracsossesssancesssssssassssssscnsnae e 1
26 SV-3506 SHIM = 007  veiveeresosnucestesesssssssesossscsossasssesssssssens AR
27 Sv-3507 SHIM = 004 ... ..veeeececaoctsossoseassosssassatscssssncsnns .e.o | AR
28 SV-2642 COVER  tiiietveneccssssacssscsscnsssasnse eeessa cececessasssasans 1
29 C-1602 CAPSCREW - 3/8" - 16 x 1" ....... cesesssssssesan PP cesssene . 3
30 C-312 LOCKWASHER - 3/8" .. .ccevenns essseesssectemsassscanae eresvenn 3
31 SV=-2636 ACTUATOR tiveieiieecsssssassnsssnanses vecssecracans cediecense 1

(EFFECTIVE WITH SERIAL SUFFIX DPA2 & UP)
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FIG. 83l

THROTTLE CONTROLS



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

{ FIGURE 831 . . THROTTLE CONTROLS

g‘:)i:' Part No. Description Qty.

1 SG-7802 | CAPSCREW ....vveennes eitesessnanass vesessscrssten ses Getssccansnns 1

2 | C-1540 LOCKWASHER - 1/2" vereasnae Ceeeereeraeans teeeeasenn ceeessennen 1

3 D-7832 NUT it tteernossesssooraanctessassassssssasseses svosasssosnssncse ]

4 | C-7638 COTTER PIN - 1/8" x 1 1/2" tesescsscnserssrans evtee sersensnannans .. 1

5 HC-116%9 | FRICTION DISC eeesesesarsarsrassanne cesssenne e esevacenrnanonas 1

6 HC-7546 | ADAPTOR DISC ..... eesenssasecesassessacsisssessss e seasassnosetsons . 1

7 SG-6063 LEVER  teieeveenccransss B e ceesses vraees 1

8 HC-1170 | KNOB ... ciiieeennns cesscnans ceesessecascenas vetemsesccsenssnanan . 1

9 H-2220 PIN  ...e..e e s sesccacesenestrsenssrossecssan tecmessessstsassnane 1

10 D-4098 COTTER PIN 3/32" x 1" eeeetececsresossanne Gece tsessassreseanae 1

: 11 H-2224 CLEVIS Ceessesserssesasesans cersaes cessnnnens secrsensens ceseses i
: 12 | C-1522 NUT =3/8"NF  t.ieeevennanas eseessrcasecsnasean s caesases 1
| 13 SG-6067 | ROD teseescetssssasesncessessaasssssrcecsnoatos s e veeeees P 1
5 SP-8340 ROD (Effechve with Senal Suffix DP B Only) ceeenen e ererensanrenaaas 1
? 14 | C-9656 NUT =5/16" NF .cieeneens e eereeeesieeneeatae e aereaaaaeraasas 1
' 15 CD-296 LOCKWASHER - 5/16"  .......ss caenes teeestesssenassassnne ceesiene 1
16 DF-3042 WASHER - 3/8" FLAT eesecsssecesesessescnansen sasnrasesacacnnns 2

17 SH-1710 BOLT etssesveccsesesranssassnanes eeescesecsssass mnnes cesesenns eee |1

18 §$G-3402 | THROTTLE ROD tu.vieivectsssncssosccsscsscsssscnsone ecereseasanes . 1

SP-8338 THROTTLE ROD (Effective with Senal Sufflx DP-B Only) ceeesecenaane eee 1

19 | C-9656 NUT - 5/16" NF sesesessocesesntsasuansocs ceccss sevsssrsaassas 1

20 S-1357 BALL & SOCKET teeescecsrscarenses cesesnees e ossensesetsencans 1

21 R-6888 PIN cieerencannns teeeseacsssescensnns cecesssses o 1

< 22 | C-1547 | WASHER = 3/8" rvnrerniennenns e ereennea e ceeene ceeeeen | 3

. 23 H-745 COTTER PIN ~ 3/32"x3/4" cecenas veesescasae cesse csssesscasesncans 1

24 | SG-3299 | PEDAL ...ccieveenen teesscsssasasssseveasassaeases e eseccarsascsasnee ]

NOTE: HAND THROTTLE ASSEMBLY INCLUDES REF, NOS,
1 THRU 17. OPTIONAL WITH SCRAPER AND
STANDARD WITH CRANE, REAR DUMP & LOGGING
ARCH.

(EFFECTIVE THRU SERIAL SUFFIX DP-J, DP-L & DP-M)
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e

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

SURE 382 THROTTLE CONTROLS

£ p Descripti ty| | Ref-| part N Descripti t

). art No. escription Qty. No. art No. escription Qty.
SF-4358 | Nut, Jam -5/16" NF  ...... 2 21 | C-71 SPring  ceciecerienainnansioena 2
$-1357 Ball & Socket  ...... ceeneeee 12 22 | $-1357 |Ball & Socket  ........... .o 1
C-1538 Lockwasher = 5/16"  ...... 2 C-1538 Lockwasher - 5/16" ....... 1
C-9656 Nut -5/16" NF  ...... 2 | €-9656 Nut =5/16"nf  cevevennnn. 1
HC-7546 | Disc, Adaptor  ........s ceenn 1 23 | SF-4358 | Nut, Jam -5/16"nf ....... i
HC-1169 | Disc, Friction  c.vvivevenoess . 1 24 | SG-6063] Arm, Throttle  ....... ceesunns 1
HC-1170 | Ball  tveeceeirerncasonaasen i 25 | HC-1170| Ball ceeeeatensaceciasenanas 1
TC-2921 Arm, Throttle  .civivevennnns 1 26 | H-2220 |Pin, Clevis eeraas vessaaas 1
$G-7802 | Capscrew - 1/2" nc x 2" Drilled . 1 27 | H-745 Pin, Cotter - 3/32" x 3/4" - ... 1
C-1540 Lockwasher - 1/2" . .ceevnn. 1 28 | C-9656 |Nut =5/16"nf .eiveeeevvenans 1
D-7832 Nut - 1/2" nc Slotted  ...... 1 29 | C-1538 | Lockwasher = 5/16" ........... 1
C-7638 Pin, Cotter - 1/8" x 1 1/2¢ 1 30 | DF-3042 Washer cesesesrascanna 2
TC-999 Rod, Haond Throttle  .......... i 31 | SH-1710 | Capscrew cernreees ceesnavene 1
SP-4430 Bracket = teiieireccccovenes 1 32 | TF-1405 | Rod, Throtitle - Hand .. 1
SP-4432 Crank  ..eenes esreans cecenes 1 | TG=625 |Rod, Throttie = Hand %  ....... 1
TC-2918 | Pedal * = (ieiieiinnrennne . 1 TH-5523 { Rod, Throttle - Handn®  ....... 1
TD-9169 | Pedal ** .. ..vieeieio., vee {1 33 | C-1522 |Nut-3/8"nf .iiciiiieiennn. 1
TH-5526 | Pedal¢ ........ ceeeeseens 1 34 | H-2224 |Clevis .ceiceas ceeeseserscecnns 1
R-6888 | Pin  ......... Ceerreeeenans 1 35 | 5G-7802| Capscrew ¥ L.iiiiiiiiill 1
C-1547 | Washer - 3/8" Flat  .......... ] 36 | TL-5559 | Capscrew ## Cereeenieaaaas 1
D-4098 Pin, Cofter - 3/32" x 1" ...... 1 C=-1549 |Washer = .iivieeceneccsnnees 1
$-1357 Ball & Socket  sveeieerannans i 37 | C-1540 |Lockwasher = 1/2" ... ieieieen. 1
C-1538 Lockwasher - 5/16" ...... 1 38 | D-7832 | Nut, Slotted = 1/2" nc¢ .ev.... 1
C-9656 Nut =5/16" nf  ....coune. 1 39 | C-7638 |Pin, Cotter - 1/8" x 1 1/2" 1
SF-4358 Nut, Jam = 5/16" nf 1 40 | HC-1169 | Disc, Friction 1
TC-998 Rod, Throttle - GM  .......... 1 41 HC-7546 | Disc, Adaptor N 1
TH-4324 | Rod, Throttle - GM 7 cerses 1 Not Shown
TC-2149 | Rod, Throttle = Cummins ...... 1 C-1618 |Capscrew = 1/2" nc x2 1/2" 1
TF-8957 | Rod, Throttle - Cummins ¢¢ ...... 1 C-1523 {Nut - 1/2" nc cetvesesesenees 1

Hand Throttle Ref, Nos. 1 Thru 13 Used With Cummins Engine.
Hand Throttle Ref. Nos. 24 Thru 41 Used With GM Engine.

* Effective With Serial Suffix DP-K, DP-N & DP-P.
*k Effective With Serial Suffix DP-Q, Thru DP-R, DPS, DPF2 thru DPF2-A.
¢ Effective With Serial Suffix DPF2-B, DPA2 & Up.
# Effective Thru Serial Suffix DPF2-A & DPA2-A.
% Effective With Serial Suffix DPF2-B & Up.
™ Effective With Serial Suffix DPA2-B & Up.
## Effective With Serial Suffix DPF2-B & DPA2-B,
oo Effective With Serial Suffix DPF2-D Only.
L2 Effective With Serial Suffix DPA2-D & Up.

(Effective with Serial Suffix DP-K, DP-N, DP-P thru DP-R, DPS, DPF2 & DPA2 & Up)

1
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TREADLE AIR VALVE ( .



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

(/' FIGURE 975 TREADLE AIR VALVE ASSEMBLY SL-9943
1{‘}‘3' Part No. Description Qty.
T | SR=8596 | NUT, INLET ttvieeneererenreneneesesassoaaranenenceneeasasseanns 1
2 | SR-7348 | GROMMET = 1.412" O.D.  tteeirtrneeenseenceseesoenessnssennnnens 1
3 | SR=8597 | SPRING, INLET VALVE - ttvrirrnreneeroncsncenensensoansennsnoeensens 1
4 | SR-7347 | VALVE, INLET e tenrerrentareerererenans e reneeaneteraneeannas 1
5 | SR=7342 | RING, RETAINING  .iuevuuennennrneeeeeonencsnensenncensensannsenas 1
6 | SR-7343 | SCREEN, FILTER ttvuiuvereenenrencenennsnnsosnansoencsnneeneansnns 1
7 | SR=7344 | BODY  tiiriuireunernnnssensasseeessnassncscasssaneossasasnnaes 1
8 | SR-8598 | SPRING, PISTON RETURN 1 .viuirevernneennnonnens cebeeeenan ceeean 1
9 | SR-7346 | GROMMET = .691" O.D.  teevrnvernnanns Ceeraceaanaaan Cerenens . 1
10 | SR=7325 | PISTON L iittvreeeeneenconnesnssnscnaneanne et etrenreanennacnas 1
11 | SR-7345 | GROMMET - 2.062" o 5 1
12 | SR-7326 | SPRING, GRADUATING Cerenarneanes Cerereneees Cetiesecneneenan 1
13 | SR=7327 | SEAT, SPRING  ...ecuuunn. Ceeeiaeanees Cererenens Cesennenns Cereeeens 1
14 | SR-7329 | LOCKWASHER  ..veveeenn. Ceteteeetarernnaterrarceanas Ceeerernenas . 1
15 | SR=7328 | WASHER  ....vvennvnnnn e eerentenanananas teteenecerranoreaneaces 1
16 | SR-7330 | CAPSCREW ....... ferrenecnsans Crreariernaeeees Ceeeerrerannannans .. 1
17 | SR=7332 | PLUNGER  tiuvererenrencssecnncnsanrenes Ceterentaeeaenansesnancns 1
18 | SR-7331 | PLATE, MOUNT Cerrensenaen Cereneaans Ceerereenaee Ceneeeneeen 1
19 | SG-1184 | LOCKWASHER  ...... Cereaeeaens eeeeeen Cerieresrecanenann reeeaes 3
20 | SH=5979 | CAPSCREW - ..eveuevvennes Ceeencerenaenan Ceverentaaceaenan Cetencans 3
21 | SR-7341 | STOP BUTTON  tuveeeerveccnseonaensansnncennnns cerenees cerenranaan 1
22 | TD-7181 | PIN, COTTER - 3/32" x5/ it iiireeececettaceerranee ceeseanes . 1
23 | SR-7333 | BOOT  ..evvrevenn. Ceeeeeteseerentensananas Ceetenacceenenes 1
24 | SR-7335 | ROLLER  ..... Ceectereaaenatentarenanns vereea Ceetenreaes teeneann 1
( ‘ 25 | TD-7190 | PIN, TREADLE  ..oevvvenen Ceenceeeennens ceereann Ceeieannes 1
S 26 | TD-7181 | PIN, COTTER - 3/32" x:5/8" 1viveven.. Cereareseenenn Ceeeenenenas 1
27 | SR-7338 | TREADLE  ...... Creeattenatensstncnnasanes reereesans Cetreereneaens 1
28 | TD-7189 | PIN, ROLLER Ceetreanareenans Cetrecentranesenas Cereeearenenanes .. 1
NOTES: SR-8599 PISTON & SPRING ASSEMBLY INCLUDES REF.
NOS. 10 & 12 THRU 16.
SR-7334 TREADLE ASSEMBLY INCLUDES REF. NOS. 24
& 26 THRU 28.
RK-1015 REPAIR KIT INCLUDES REF. NOS. 2 THRU 4,
8 THRU 16, 21 & 23.
;
N
(EFFECTIVE THRU SERIAL SUFFIX DPF2-J & DPA2-G)
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FI1G. 2348
TREADLE VALVE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2348

TREADLE VALVE VF-6236

§ef. Part No. Description Qty.
0.
VG=-3750 | VALVE, BASIC  ..... Ceetrerieaeneas Ceceseesensannnan 1
1 | vG-3781 RING, RETAINER  ..... Cereesenanae eeeeteaeemantreteeneaaaens 1
VG-3751 VALVE ASSEMBLY, INLET EXHAUST  ........ Cree eseescenennneans 1
2 {VvG-3780 SCREW = #8-32  ..iivvirenirennnens terenrenenns feeeecineenans 1
3 | VG-3779 WASHER, DIAPHRAGM ~ ...evvnenn. ertbeeeecnreerneranaenns 1
4 | vG-3754 DIAPHRAGM titetineneuensesasensncnossosasseesnansnnans 1
5 | VvG-3753 SPRING, INLET VALVE PRELOAD tivveevevenencancecannns 1
6 | vG=3752 SEAT, EXHAUST CHECK VALVE  teiiienienencnenneneenanaenns 1
7 | vG-3758 SPRING, VALVE Ceeeeraeenaaans Ceereeceeannas 1
8 | TH-3883 GROMMET  ciivvvnen.. e eeeecnsneennasecasassennanaseen 1
9 | vG-3756 VALVE, INLET & EXHAUST = veveeveceeneonnoans Ceseerniennes 1
10 |vG-3757 RETAINER, VALVE  venvvvennns eeeeeesesneans Cereeseenanes 1
11 | VG=3755 GROMMET  tiiivieennnnns Ceteteteneseen cnesansencaranas 1
12 | ve-3778 BODY teivereevnnnns t e eeatetetesesarenetratteansancnsteannns . 1
13 | SR-8598 SPRING, RETURN  teivverennennans P eeeeeseeraeenenannnne 1
14 | vG-3767 GROMMET, PISTON  +ivevvennnnns e tteecereoessesrararaannns 1
VG-3761 PISTON ASSEMBLY  tevevnvevoreceeanans feveereeaes Cesenseeseaans 1
15 | vG=3762 PISTON teiereeveeennnnes Cerineeeenes hemeeceeneen 1
16 | VG-3763 SPRING, RUBBER e eeeeteseanenssaantaceacesaacrensenenne 1
17 | vG-3764 SEAT, SPRING  verveeenensuocesesosuanssasaomencansansnsnonns 1
18 | VG-3765 WASHER, SPECIAL  vivevvennnnns Ceeereeirreaaanenn ceveeee . 1
19 | VG-3766 CAPSCREW - 1/4" « 20NC  ...... Cteeesestecestnssnnensenes 1
20 |vG-3768 RETAINER  tevvrnenens cereees Ceeeeeenenen ferreaees ceeeennas veee ]
21 |VG=3777 | PLATE, MOUNT  evvivrennenns et eerescneeeteaseenesenane ceveee 1
22 |VG=3770 | BUTTON, STOP tvieeeeeenverecesnnananescnsonenss Ceseesrnseanas 1
23 |VG=-3775 |PIN, FULCRUM  ...... Ceseneesesanesnaenns ceeeee eeesecaeeenans . 1
24 |VG-3776 |PIN,ROLL  ....... Cesesennenneeans Ceeeteenetseeeraraannns 1
25 |VG-3774 |PIN, ROLLER * ...evvvrnvene. e ebeeesencesnananees e eveseensnanns 1
26 | VG=3773 |ROLLER *  tiuieveenennnenonenenns e eeestieinenenen s Ceeieseanaaee 1
27 |5G-1184 | LOCKWASHER = 5/16"  tivevevnennns eetesreterneearanes cerane e | 3
28 | SH-5979 | CAPSCREW -5/16" - 18NC  ...... Ceereeeeenees ceeeae Ceenestaseanes 3
29 |VG-3771 |PLUNGER  ..evvvnenn.. Ceeeesieeesnenan feeeees R, cerennes . 1
30 |TF-9803 |BOOT ......... Ceveseesessenanne Ceerescectenserenanan Ceeieteneana 1
31 |VG-3772 | TREADLE ASSEMBLY =~ sevevevenns Ceeeeenens teeeen s Cereensnsanees 1
32 | TD-7181 |PIN, COTTER = 3/32" * . ivvenvunnns ceeeraes ceeeneen Cevesereneneenen 1
NOT SHOWN & NOT INCLUDED IN ASSEMBLY
C-1598 CAPSCREW - 5/16" = 18NC x 17 Mounting - vereeeee | 3
C-1538 LOCKWASHER - 5/16" Hard=  eeverees 3
C-1520 NUT - 5/16" - 18NC ware  eeeeees .| 3

*  INCLUDED IN VG-3772 TREADLE ASSEMBLY.
RK~-1180 REPAIR KIT CONSISTS OF REF. NOS.4,5,7 THRU 11,
14,16 & 30.

(EFFECTIVE WITH SERIAL SUFFIX DPA2-H & DPF2-~K)
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FIGURE 617

AlIR VALVE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 617 BRAKE AIR VALVE ASSEMBLY HC-1096
11\{‘(:)1:' Part No. Description Qty.
1 R~2639 L 1
2 SD-5439 PLUG iiiitiiit i itteteaseesossossaeananennnnsnnee secasssasesssnnna 1
3 SD~-5446 1 (L N i
4 SD-6277 INSERT Gt seesstetaaeescunesatssscesenestette eee st erennoneennn ]
L T N 1
6 SD-5441 CAP e e s eee e tadstetencncesasesaresancsasctrate mobsonnanonasenns 1
7 | SD-5442 ] - . . 1
8 | SD-5443 SPRING iiiiiiiiveinnannaens Cetessirnans Gevste aacearceseannnans 1
9 SD-5448 SPRING tetesiacasacesesrserercntannas cesesens e ecescescsecsrnas . 1
10 | SD-5447 STEM i i i i it ittt itaeaaneecnsacesessnse sasnnsncnnnnnnsnn 1
11 DC-5003 | SCREW  sitvreieeernoneosaoensastncecssnssnsascn ansanee seesesanas 1
12 SV-4729 L1 1
13 | Sv-4728 PISTON i iiiiiiietieionitenenrancenncannan Ceese eesessasrrannrsns 1
T4 | SD-6282 | WASHER iiiiiitiitinennessneereeeotonsoonancoseansasscnconnne eeo| 1
15. | SD-6280 P RIN G ittt it i it ttreeeenteteecectnore senrennoncaeanas . 1
16 SD-6281 RETAINER it iiiittiiiranesonnestocssssecosacocce mosencancansnsoas 1
17 | SD-5444 HOUSlNQ ......................................................... 1
18 | CD-296 LOCKWASHER  t1iiuiereensscasenncseosanceesasuose mesocnsnsssonsans 2
19 | SD-6287 |PIN .. .. .cce..... ceesessens Cevecvcetevesasasccte aasisasosensannss 2
20 SD~6289 SETSCREW  tieiiieierencasssansocasncsonsncaansen Go eessascane ceeesne 2
21 SD-6290 GUIDE  .......... Gt teeiitetteaesesecenartrentote mesennanans eeeces| 1
22. HC;] 421 | BUTTON  ........ esesanasacecann Ceseeteasseestace masasaas ceseernae 1
23 | SD-6288 |M"O" RING tivviitrveccoacannesasaansesoocssosasesa wessescesrrrcene . 01
24 | SD-6279 | CAM tessscesasrareas Ceeeseteavenaneratsesesatats mrsacesasannns e} 1
(EFFECTIVE THRU SERIAL SUFFIX DP-J, DP-L & DP-M)
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 232

HAND AIR VALVE ASSEMBLY CD-1 633

Ref.
No.

Part No.

Description

Qty.

1

2

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

25

SD-6282
SV-4728
SV-4729
DC-5003
SD-6277
SD-5447
SD-5448
SD-5443
SD-5442
SD-5441
SD-5440
SD-5446
SD-5439
R-2639
SD-6280
SD-6281
SD-5444
CD-296
SD-6287
SD-6289
SR-1556
SH-4080
SD-6290
SD-6288

SH-4082

WASHER

PISTON

cup

SCREW -

INSERT
STEM
SPRING
SPRING
GASKET
CAP
GASKET
BODY
PLUG

NUT - #6-32 Cerereenatererenens verees D

SPRING

RETAINER  4eeiiiininninnirercrncanannss coveene ceeene Ceerenne censens
HOUSING .. .ciiieiiieniininineiiannanns tesesseee s teeetecanne

LOCKWASHER - 5/16" G8eseattaecatteattnctttnon msonnetsatattanana

PIN

SETSCREW  teiviieeurerenseeesenenosessosecascnasemoncanes cessnennns]

CAM
HANDLE

GUIDE

"O"RING  .eiiiiiiiiiiieiriinniecnnrennnnns tetesc e csesresansesnanas

NUT

LR R N R e R R R Y se0scse

L R R I N I I I I S A AT A PP S PP AT P Ne s eee » o ®Secevcssesscnsse

#6-32 x 5/16"  iiirrennnnns Cebeecnareenen o Ceeeresensennan .

®sssenscescsscccns tesesssacennences ®se e essnersecssnnn see
R A tesevens $sesesssssentssaces see e see esseseens sesee
ssevsercvoss tessssescecrvecnana eseces 4o e sssssrsssesensncs
se0vcscnane seevscencne eecsssseenn R e R L sense
ses e . sene .o . veecesee c o ven secessssnae
*sesesceenae seseene “tessessessseecetrssscsnse @ o esevsccece seee
tescece *esscsssersserecansece tssececsce ®ossercseccnns seese
¢esesssscavencnes R tesessssesee weacessscsssocans .
seesssesecerseascnss Ssescssssscsctssrensens ® s eeessossenes .

6000 seccscessrssvsosnanae serasssesssacse Ses0 @ ss0sesccssccnonsae

@6scercenrscecrssssersssessene esecccscss w eessscsse essecvcne

LI R I I I R R I T I R

Seccosecsssscesnsean DRI W tecesssecscsse = ®eescscssovens evece

(USED WITH REAR DUMP & LOGGING ARCH)
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FIG. 2196
AIR VALVE-HAND (



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2196

HAND AIR VALVE ASSEMBLY VD=~-8469

Ref.
No.

Part No.

Description

Qty.

1

2

VF=5464
VF=5465
SD=6290

SD=-6289

HANDLE

PIN S T P R R creessssrnccanss
GUIDE seeseesasecsencansetssesentaarssarnacnse eeecaseretecsnan

5 | VF-5463

6 | SD=-6281

SETSCREW  .....e

CAM

RETAINER, SPRING

sacsssseensssses

10

11

12

13

- 14

15

16

17

18

19

20

21

SD-6280
SD-6282
TH-4541
SV=-4729
VF=5462
C-1538

TH=-4546

SD=5443
TL-2586
SD=-5448
SD~5442
VF-5461
SD=5440

VF-5459

SPRING, METERING

WASHER
PISTON & CUP ASSEMBLY
CuUP

PIN, CAM

LOCKWASHER - 5/16"

"O"RING .......

HOUSING (Not Serviced)
SPRING, PISTON RETURN

VALVE, INLET & EXHAUST

se0sssveerscssascrnsons .

...... tecseeseccsscssnssesssean
essseescscsscccacs ssceseses sece
ssescsessessssessesvsesscs s
eceecsesesvsesesnoscssssovece cece

esessessesess0cscscstsnssssee

SPRING tecessencacsscscctestseinans P
GASKET, VALVEBODY CAP  c.iieevacenncnsencans csececresssrccscnsee
CAP, VALVE HOUSING  ..ceeciencnncese ceeecesesscacscnnne veecveean
GASKET, INLET PORT CAP cesessacans ceescsecsseccsssasrttasraans
CAP, INLET PORT | cerececessasstsstesarna cecescscccasees

NOTE:

TG=-2520 REPAIR KIT INCLUDES REF. NOS, 10,13,16,18 & 20.
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F1G. 1560 A

SWIVEL SEAT

FIG. 15608

E S



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

- FIGURE 1560A SEAT ASSEMBLY $G-7177 VD-7088 *
ﬁf' Part No. Description Qty.
1 [SF-7849 [ CUSHION  +uvieinnineininrenenreneneeenenernenenas e 1
2 | SH-7720 | SEAT  weuvneineenenseneeninrenesasensneansnesaencnnesnsans e 1
VD-7083 | SEAT, HOTWEATHER *  +vvvnvnvevenrneencncencnns e v |
3 | Co1523 | INUT = 1/2'NC  «eveerennenrnnesensensnsnssecsnsnssassensssnsnsennns 4
4 [C-1540 | LOCKWASHER = 1/2"  tuiviriierneineneneneenennns e eveenen | 4
5 [ C-1612 | CAPSCREW = 1/2'NC X 1" trverenrenrneneeneaeeneaseaseasnenennes 4
| 6 |TH-1966 | ANGLE, SUPPORT - L.H. e eeeeeeeteeienineerenaanans 1
| TH=1967 | ANGLE, SUPPORT =R.H. | eeveesesesecenearensensuennannes 1
| 7 |c-1520 | NUT - 5/16"NC (Effective with Serial Suffix DPF2-B, | 4
| 8 |C-1538 | LOCKWASHER - 5/16" DPA2 & p)  eeeeeeen 4
| o | C=5747 | CAPSCREW=5/16"NC x 3/4" | teveiuesseeeeneoerninerennennns 4
! NOT SHOWN & NOT INCLUDED
|
| VD-7081 | COVER, SEAT = HOT WEATHER *  +uveueneenceienesneannnennss e
SL-720 | COVER, SEAT  neuuensenenssnsnsasensnssncnscnsenanssns e 1
*  VD-7088 HOT WEATHER SEAT ASSEMBLY - OPTI ONAL.
| FIGURE 15608 SEAT ASSEMBLY SH-9201
e 1 [SF=7849 | CUSHION  tvueuvrneneenrneensenemnernnmnesaseneesaenenns ereeeees 1
2 [SH=9220 | SEAT  trinteeiin it i et ie e eee et e aaaaas 1
3 | SH=8842 |PIN  eneriiniisinniseneesensananeaeeneeninnenaananaas eenenens 1
4 [SG-8845 |PIN  tririiiiiiiiiierreeriaeianenans e aeenrieineanaaas 1
| 5 |DD=5640 |WASHER = 1/29  tereiiireinrenensnnsnsencncaneeceanaennses eeee |
| 6 |SH-8447 [SPRING oivireiririinrrernennenennancaernenannnns e eveeneee |1
7 |sH-8s46 |LINK ........ P veeneene e 1
| 8 |SH-8839 |BASE  eiviiveriiireneeieeenns e eeeetenrenenneeaaaanans e o
| 9 | C=1555 |PIN, COTTER =5/32" X 1" ©eueereuesaeensncencsnnseonennennnnnes I
| 10 |D-4097 PIN, COTTER = 1/16" x 1" tiieiiierrensesncncesonseccsonnsccas 1
| 11 | SH-8847 |LEVER .evreivvnninveneensenenenns e eeeneneenen e vrenen 1
NOT SHOWN
SL=720 | COVER, SEAT  +erereenrineeneaneanernnrocencns ST e |1
| SL-8838 | SUPPORT - FRONT (Not Included in eeeenerneaaans Lo
% SL-8841 | SUPPORT - REAR Assembly)  ieeieieeiiieiens 1
(OPTIONAL)
|
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FIG. 394A
TRANSFORMER

FIG.3948B
TRANSFORMER



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

N

FIGURE 394A TRANSFORMER ASSEMBLY 2E 74315
ﬁf’f‘ Part No. Description Qty.
1 SR-4506 CAPSCREW = 3/8" = 16NC x 3"  1iittriiieencencence anns cserenssnas 4
2 {C=312 LOCKWASHER = 3/8" teievreeerececenassacescoces ssocasscocnnnns 8
3 | C-1599 CAPSCREW  tiiieterencesensnsraranccnans essesce o cesescavensas 2
4 E=3735 WASHER et iieieienececsesesesececasscssnssoasenasnnsessasssses 2
5 | H-595 CAPSCREW =~ 3/8" = 16NC x 2 1/4"(Used with DF=9431 Transformer) cee 4
C~-5751 CAPSCREW = 3/8" = 16NC x 3" (Used with SR-4514 Transformer)  ....... 4
6 | DC-1973 | SCREW =#10-24 x 3/8" ... iiiuierereranarcoressnssocanes cenereeaes 2
7 | DC=7890 | STRIP, TERMINAL =~ ....civiivecenencens cevectsensemeseanans cesescns 1
8 | DC-4084 | STRIP, INSULATION .. i ciiiieeocccscnccnes recem anse cesene erenes 1
9 | DF-9547 CABLE tetessecssesseancnrrenaseansan cesenes ceeeree resecsseaa 1
10 | DH-742 CLAMP iiiiiiercennes teessccessrssestesassacam sroses vecsscnae 1
1 DC-5004 | SCREW  tiiicecevevosnssssstassassnsansnas ceesem e cecesesens aves 2
12 DF-8958 TRANSFORMER, CONSTANT VOLTAGE  tiiieeeiverrmcsnscnnans ceene 1
13 DF-8538 TRANSFORMER, MAIN (Used with DF-9431 Transformer)  ...... easssanas 1
DF=-8534 SHIM, BRIDGE  t.vciririacerconsnsesnssescssscoomnnans teessasaee AR
SR-4512 TRANSFORMER, MAIN (Used with SR=4514 Transformer) cececrersssanna 1
DL-1805 SHIM, BRIDGE teceerecnann etessesasssesssens erecene secssans AR

*  EFFECTIVE WITH SERIAL SUFFIX DP THRU DP-H.
**  EFFECTIVE WITH SERIAL SUFFIX DP-J THRU DP-P.

FIGURE 3948B

DL-13 ’
TRANSFORMER ASSEMBLY TH-78 *%

DL=-1972
TH-76
DF-599
DF-4943
C-5751
C-312
TD-9421
DL-1878
DL-1805
SR-4506
SR=-2056
TD=-9422
DL-1970
H-595
C-312
DF-8540
DL=-1977
SD-7388
C=5746
DL-1961
DD-4471
CC-7201
SR-8243
DL-1978
VC=2543

CABLE - TRANSFORMER TO RECTIFIER *  .e.iiecreceanes ceenens ceves
CABLE - TRANSFORMER TO RECTIFIER ** . iieriinecccncnnns esennes
CLAMP iiiieiiiiiincensans Ceseccccasseses e
SCREW, MACHINE - #10-24 x 1/4" ceesseecseerane mons ceencenenas .
CAPSCREW - 3/8" - 16NC x 2 1/2"  ..... cesececcesensnestans
LOCKWASHER - 3/8" ciseecsesecnnaesasstreaans cmrencens cerenane
BRIDGE, FLUX =TOP ...ciiiieeenncnrennnnns teseeseensceesesenns
TRANSFORMER, MAIN - SEE NOTE  ..... Ceeececnce mnsansasresnanns

SHIM, BRIDGE  tuieieceeerececnacseasssceasaocs msnsoscncasaases
CAPSCREW = 3/8" = 16NC x 3" ....... tesecenenens evennesnassans cee
CAPSCREW = 3/8" = I6NC x 3" tiiieeeennscccarecesncassosccnssons
BRIDGE, FLUX =BOTTOM  ..iiievencnnoanss cerere mrnas
CABLE ciiiievienercnnenans ceeeecnans N cre mreneensans
CAPSCREW = 3/8" - 16NC x 2 1/4“ ...... cecertene mas ceeecssasanes
LOCKWASHER - 3/8" ceceecssensas csnessaseccnse mennsans eerevane
BAR, SPACER creesasscenenans cesrenas ceeresnanea = cereacaneas
BAR, SPACER  ..iieiiiiiienennnncnnnas Ceecreescee msercessansares .
CLAMP  iiiiiiiieinenetoetonans veaeeens cetere svesecsasssrenns
CAPSCREW = 1/4" = 20NC x 3/4" 1 iiieeerensere areroscnsasnaans
TRANSFORMER, CONSTANT VOLTAGE - SEE NOTE
CAPSCREW - 3/ " - T6NC x 3" sie...... cesereecee ans cesetneanaaas
SCREW, MACHINE - 1/4" - 20NC x 3/4" ..... N cerarenes
STRIP, TERMINAL eeees ceesanssscascesasons carese asens

STRIP, INSULATION * .. iieiiensns cieressnecane e ceereecvoenaee '

STRIP, INSULATION ** . . ..cieenns ceseenes cecernen annn ceneeereceas
NOTE: DL-1878 MAIN TRANSFORMER INCLUDES REF.NOS. 4,5,6,
8,9, 10 & 14,
DL-1961 CONSTANT VOLTAGE TRANSFORMER INCLUDES
REF. NOS. 12, 13 & 19.
*  EFFECTIVE THRU SERIAL SUFFIX DP-R,DPS, DPF2 THRU DPF2-A.
**  EFFECTIVE WITH SERIAL SUFFIX DPF2-B,DPA2 & UP.
(EFFECTIVE WITH SERIAL SUFFIX DP-Q THRU DP-R,DPS, DPF2,DPA2 & UP.)

— et et DN et et et et =t BN = At NOND e = NN -
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FiG.2181 B
RECTIFIER



si .

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

(" GURE 2181A RECTIFIER
f.| part No Description Qt; Ref. P ipti
N . ¥ | No. | Part No. Description Qty.

VC-2539 | Rectifier & Cover Assy. . 1 VC-2527 Tube, Insulating R
TL-5570 | Rectifier & Cover Assy. ** . 11117 | SF-5814 Screw,Machine - #12-24 x

TF~6795 Rectifier,Booster(24 Plate)** .. 1 11/4"  ....0Qty.10)... | 9
VC=-2730 Rectifier,Booster(24 Plate) w .. 1] 18 | TL=3661 Nipple - 3/4"npt x 2 1/2" ....{ 1
SH-7597 Capscrew=1/4"=20nc x 1/2" .. 81|19 | SH-7597 Capscrew-1/4"-20nc x 1/2" ..} 3
TF-8473 Nut, Flexloc = 1/4"=20nc .. 81|20 | TF-8473 Nut,Flexloc=1/4"-20nc eees ] 3
TG-8736 Cable - #8 x 14"+ . ....| 1}|21 | TG-8735 Cable-#8x 15 1/2" ** .. | 1
VC-2535 Cable - #8 x 14"« .......| 1}|22 | R-8870 Lockwasher =#12%  ....ouel | 9
TL-510 Cable =#8 x 11" ** ..., | 3}]23 | VC-2534 Cable =#8 x 11" n  L.ceeana ) 1
Sv-8970 Rectifier,Bat.Charger(6 Plate)**| 1|24 | VC-2517 Cable - #8 x 11"« cosaanes| 1
VC-2720 Rectifier,Bat.Charger(é Plate)w 11{25 | vC-2518 Cable =#8 x 11"« ceceseas| 1
SF-7893 Cable - #8 x 8 1/2" ** vee 1]1{26 | vC=-2520 Cable -8 x7 1/2" w eeee| 1
SF-7891 Cable - #8 x 5" ** csseene 2127 | VvC-2529 Cable P
TL-508 Cable - #8 x 3 1/2" ** 2|128 | VC-2531 Cable w .
TG-8080 Gasket ceeceresseneses | T1[]29 | VC-2519 Cable - #8 x 6" w cevrneen| 1
TG-8076 Cover ** cevescassnasnns 1] 30 | TG-8074 | Housing te ecessscrsssanacnas 1
VC=-2528 Cover cecensans cesses i TR-6401 | Housing * B I |
SG-760 Cap, Pipe = 3/4" npt ... ] 1]]|31 | C-1612 |Capscrew = 1/2" = 13nc x 1" ....| 2
DC-9400 Nut - #12-24 .. (xQty.20)... | 18 C-1613 | Capscrew=1/2"=13ncx 11/4"(*Qty.3)| 2
SF-5816 Washer, Flat ..(nQty.20)... | 18]| 32 [ C-1540 |Lockwasher -1/2" ... (*Qty.d)...| 4
SF-7886 Washer, Insulating veeeen.| 18] | 33 | C-1602 |Capscrew - 3/8"=16nc x 1" eees| 8
SF-7887 Tube, Insulating **  ....... 91134 | C-312 Lockwasher - 3/8" eesesessases| 8

( Notes: *  Effective with Serial Suffix DPF2-D Only
**  Effective thru Serial Suffix DPF2~H & DPA2-F. )

n  Effective with Serial Suffix DPF2-J & DPA2-G.

(Effective with Serial Suffix DPF2-B & DPA2-B)
] N i |

GURE 2181B RECTIFIER
TF=2571 Rectifier & Cover Assy. cesense 1 8 | SG-760 Cap, Pipe — 3/4"npt eoeaf 1
TF=577 Rectifier,Booster(18 Plate) .. 1 9 | SF-5816 Washer, Flat T I
' | H-2969 Screw,Machine=#12-24 x 3/8" | 11| 10 | SF-7886 Washer, Insulating cesscees] 18
} | R-8870 Lockwasher ceeeenes .eo ] 114] 11 |} SF-7887 Tube, Insulatin cecesves| 9@
I | DC-9400 Nut - #12-24 weescevenss | 29| 12 | SF-5814 Screw,Mach.~#12-24 x 1 1/4" .| 9
i | SF-7891 Cable - #8 x 5" ..... cieees 5[] 13 | Sv-8970 Rectifier,Bat.Charger (6 Plate) .| 1
SF-7892 Cable - #8 x 7" veveees | 2|1 14 | SF-5813 | Capscrew - #10-24 x 3/4" vees | 20
SF-7893 Cable -#8x 8 1/2" .......| 3|15 | SH-9926 | Cock, Drain - 1/8"npt cerenese| 1
) | SF=7884 Gusket cesssaess cesene 1]| 16 | H-2861 | Nipple, Close = 1/8"npt «eeeees]| 1
7 | SG-3366 COVEr  covrvscnseancasaane 11| 17 | C~1231 | Coupling = 1/8"npt  cceeeenceaas| 1

.

(Effective thru Serial Suffix DP-R,DPS,DPF2-A & DPA2-A)
1 11 ! !
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FIG. 396

CLUTCH ASSEMBLY



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING

PARTS
/ FIGURE 396 CLUTCH ASSEMBLY SF-4329

]lsiff' Part No. Description Qty.

SF=5327 | COVERASSEMBLY  «ueeennernneenneneenneenaenneinmaneenneaneaneens 1

1 | sF-5331 PING LEVER  eeneenneeeneenaeneeneensennen o snnesanenieanann 3

2 | sF-5329 PLATE, PRESSURE  +eunueennennsneennennsennemeeennennenneenns 1

3 | sF-5328 PLATE, BACKING  weeenrenneaneeneennennnenns s 1

4 | SF-5330 SPRING, PRESSURE  +rveeneenenneennennsennenmennneanennnaneen 15

5 | D-4098 PIN, COTTER = 3/32" X 1"+ erneeneeneenneaneemeenneeneenns eeee | 3

6 | H-749 NUT, JAM = 1/2% = 20NF  eoeeeieneeneinean e aeeneeneanens | o3

7 | SF-5332 LEVER ASSEMBLY  +enneernnrnnenn. e et 3

8 | SF-5336 BLOCK, LEVER  .eevnueen. ettt e raeaaann 3

9 | sF-5338 PING SPRING  +eeeneennensenennenenneanemeenaeneansananns 3

10 | SF-5337 SPRING, LEVER  vetuneeneeneennssnneenemuseaneennes veeen | 3

1| SF-5335 ROLLER, LEVER  eeueennenrenneenneoneeeonns e 6

( ’ ; 12 | SF-5334 CAP, ADJUSTING SCREW +ueereennennee aeraneennnennenns 3
13 | sF-5333 SCREW, ADJUSTING e U 3

14 | SF-5339 | MEMBER ASSEMBLY, DRIVEN  +euueeneennernreane aneeaneenneaneans 1

NOTE:

RK=-1006 STANDARD ORGANIC LINING & RIVET KIT,

RK~1098 OPTIONAL BI-METALLIC LINING & RIVET KIT.

(EFFECTIVE THRU SERIAL SUFFIX DP-M.)

5«62
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 852 14" CLUTCH
§§f' Part No. Description ‘Qty.
1 TD-7192 - | PLATE, PRESSURE cessesnessenanans Wesescssstecsesmsscacsnsnsae . 1
2 SF~5330 SPRING  ...... sesasessrasssesens teeecstsesacssssmasersovsstsorne 15
3 | TD=7191 PLATE, BACKING  ..... sesessssasescasevsnssesaans e esessscssccsane 1
4 17C-1912 LEVER ASSEMBLY ceesecsessseseavernsnansres cestsee e sesnaes sesese 3

TG~-2518 SCREW, ADJUSTING sesesesseseasssassusesenmcsncsssrasrenes 3

R-6864 NUT, JAM-3/8"-24NF teseesssssesens e csresttovessane 3
5 |1D-7193 SPRING ceeesssane Ceesaseesescerssescsnscractasn caovannsoee ceoes 3
6 | SR-7010 NUT, JAM - 5/8" - 18NF eseesescenns cesecscncaseearsscennne ceeee 3
7 | SR-7011 WASHER ceetssescsensesnacensses Geteeesssnectnce csasossrsananane 3
8 |TC-1913 PIN, PIVOT LEVER tecsscesascsaanas sessesrnesnas e eccnns ceseacsnee 3
9 |TC~1914 PIN, LEVER sesesscscannenn veseane tesesescrecsce msnacs sesesacsas 3
10 _ TC-1916 |WASHER  ....... tsessscssencsanans cesees cecsesnan mans ceesene ceses 3
11 D-4098 PIN, COTTER - 3/32" x 1" ceetscecsecrscsenaserene ® sessessacecsans 3
12 |TC-1915 BLOCK, PIVOT csesesesas sesesescassecsassntane mevene teecssnans 3
13 | SF-533¢9 MEMBER ASSEMBLY, DRIVEN ..... Wescseeesscscse mesnsnnnone coven 1

NOTE: TD-9157 COVER ASSEMBLY INCLUDES REF. INOS. 1 THRU 12,
RK=-1006 STANDARD ORGANIC LINING & RIVET KIT.

RK-1098 OPTIONAL BI-METALIC LINING & RIVET KiT.

(EFFECTIVE WITH SERIAL SUFFIX DP-P THRU DP-R,A LSO DPS.)

3-63
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1197

15" CLUTCH ASSEMBLY = TV =92206

ﬁ%f Part No. Description Qty.
1 |TF-9248 | MEMBER ASSEMBLY, DRIVEN  +eveveveennnnn.. ereereeeeean 1
TF=9247 | COVER ASSEMBLY  vvvevevreennnnnns eereereeens ceeeeenierans 1

2 |sr-7017 L 1 A Y e | 1

3 | sR-7008 PLATE, BACKING  +eveeeeeeeeseeeeneneneenen o eeeereeeeeen. i
4 |1G-7550 SPRING, PRESSURE  4uuvuuunsnnnnneeeeensnsnnsen ennncennnnnnnnn |12

5 | SR-7009 LEVER ASSEMBLY 4eveieereeeesnnnnasoseceenen sonnnnnnnen ceenn | 3

6 | TG-6049 SCREW, ADJUSTING et iieiiiireeeaeennaaaas verenn | 3

7 | sr-7010 NUT, JAM - 5/8" - 18NF erereiiieeann e erarreeieaeeen .| 3

8 |sr-7011 WASHER, SHAKEPROOF  ..... e ertreie erereeeananaes ..l 3

9 | srR-7012 BLOCK, PIVOT P -
10 |sR-7013 SPRING ceeeeaeas eeeneeraes eeeeerereee tenreraeaaeen 3
11 | CD-5565 PIN, LEVER e rtetaeeteeceseessnananeete ceerennnnnnns e | 3
12 | CD-5566 WASHER, LEVER PIN  .ecevunne.. ceeeen P -
13 | C-2303 PIN, COTTER = 1/8" x I" eeereeeereneeens S P I
14 - | SR-7015 PIVOT PIN, LEVER  uvvrvnnveneennnnnnns Cirreeeerereaeiaaens .| 3

NOTE: RK-1122 LINING & RIVET KIT.
(EFFECTIVE WITH SERIAL SUFFIX DPF2 & UP)
3-63 76A
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Notes: Gasket Replacement Kit SH-4539 *
Gasket Replacement Kit SY-6833 **
* Used with SF-7235 & SP-8318 Transmission.
** Used with SV-6240 & TF-647 Transmission.
¢ Used with SF=7235, SP-8318 & $V-6240 Transmission.

SF-7235 Transmission Effective with Serial Suffix DP, DP-C thru DP-G.,
SP-8318 Transmission Effective with Serial Suffix DP~B only.

SV-6240 Transmission Effective with Serial Suffix DP-H thru DP-P.
TF-647 Transmission Effective with Serial Suffix DP-Q thru DP-R.

|

See Following Pages For Balance of Parts.

#» *
ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS
SF-723 5 SV~6240
FIGURE 839 FULLER 5A-650 TRANSMISSION ¢p_g31 8 TF-647
1}31?:' Part No. Description Qty. gﬁf Part No. Description Qty.
1 [SF-3025 | Thimble cetcciancanans ceens 1 22 | SD-8907 |Plunger - Rev. Stop  ....... R
2 {H-2924 Gasket * cresecscsrsecnaans . 1 23 | SF-3029 [Plunger Stop Spring  .e.ceveenn.. 2
SV-6824 | Gasket ** Cesccesennscstannas 1 24 | SF-5756 |Shift Block 1st & Rev, ceesses 1
3 |H-2974 Capscrew cesrcecesnsecnanans 1 25 | SF-5767 |Nut e sisescsrianennns A 4
4 |H-2862 Oil Pipe Elbow  .......... 1 26 | SF-5769 |Capscrew e <
5 |H-2915 Spring  c.ceeeees 1 27 | SD-1696 |[Cotter Pin ceenennen e
6 |H-2861 Nipple Gecatesicesaenanan R 28 | H~2899 [Thimble teetrasncstianonnes .12
7 |SG-5855 | Bearing Carrier ......... R 1 29 | H-2891 |Housing Gasket ...vnivevevenn. e |1
8 [H-2923 BearingCover * ... ..cicviennn 1 30| C-1034 |Pipe Plug cetceseteranaacanan 1
SV-6823 | Bearing Cover ** cesnces ceve 1 31 | H-2890 |Lock = ...... cetrsesencananns e | 2
9 |H-2987 Bearing ceeccsnsseonns secen 1 32 | H-2892 |[PTO Gasket eecscsnansanes e | 2
10 {H-2966 Key PN . 1 33 | H-8524 |[Capscrew D V4
11 |H-2970 Capscrew cecsestsantsannanns 2 34| H-2907 [PTO Cover ...eveeeeecncaconces | |
12 |SF-5761 COVEr  tivveensnnncncnncnancss 1 DG-1930 | Oil Filter Assembly ¢ ceneeas o1
13 |SF-497 GeAr  tiecevcncnersecccnecnns 1 SH-6116 Filter Element ¢ ..c.cvvnn-.. 1
14 |SG-1492 | Case & Clutch Housing* ....... 1 36 | H-2914 |Clutch Pedal Shaft Short ........ | 1
TC-7829 | Case & Clutch Housing ** . 1 39 | C-1231 |Coupling cerecuenaan ceeneed ree | 1
SF-7625 | Dowel Pin ....cieevnrvinnee-. 2 40 | D-940 Oil Pipe teesetesatsieanasoas 1
SF-7626 Stud (Front) * eececasccanes . 6 41 | C=9656 |Nut (o ivireiiennernnenens R |
SP-1866 | Stud (Front) ** . ... ccccevene. 6 42| C-1538 |Lockwasher .......... erearaane 1
SF=5778 | Stud (Rear) ceveeeveeees cevesee 4 43 | H-2903 |Pivot Pin Ceerttraceesoncaans .| 2
SF~7627 | ExpansionPlug  ......cvvvianen 1 441 SG~5859 |Clutch Rel . Yoke Assy. cesatana 1
SF-7628 Snap Ring ferecsrerssacanes .e 1 SF-3021 Clutch Rel. Yoke ceseees .11
H-2943 Expansion Plug  ........ cesans . 1 45 | C-5800 CApsSCrew  .icccevraeneeses 1
SF-7630 | Clutch Housing * Ceerencens . 1 46 | H-2850 |Clutch Pedal Adj. Arm Assy. ....| 1
SV-6821 Clutch Housing ** esscensens 1 H-2851 Lever Arm ...... cevecenies 1
SG-3877 | Trans, Case * ceacaseancaas . 1 47 | H-2855 Setscrew  ...... ceresrenne 1
SV-6822 | Trans, Case ** ...... cenaenen . 1 481 C-1523 Nut B I |
C-1526 Nut e cecasnns cecescasanes 10 49 | H-2854 Capscrew e
SD-5126 | Lockwasher = ..vuveececiannns «.. {10 50 C-312 Lockwasher .......... cesssa | 1
15 |R-2028 Pipe Plug Ceaseeresseranacaas 1 51 | C-1522 Nut Ctesretenesnieenias 1
16 |H-2889 Cross Pin cestcecianans ceans 2
17 |H-2980 1/2" Steel Ball  ............ ces 3 Not Shown
18 |SF-5762 SPriNg  eceeceeessessssecnncncns 3
19 |SR-3561 Spring Cover cheecnnennas cee 1 H-2902 |Clutch Pedal Shaft censesens eee 11
SR-3567 Gasket eesssanans cevsasnes 1 CD-3705 |Nipple - 1/8" x 1 1/2" ceesces .] 2
20 |SF-5755 Shift Block 2nd & 3rd cevenes 1 C-1596 |Grease Fitting -1/8" x671/2°....1 3
2] |C-5752 Capscrew cesceeensasenascane 1 C-1231 |Coupling — 1/2" e -
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FIG. 840A

COVER

FIG. 8408

SHIFT .BAR



“ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 840A COVER

ﬁ’ef' Part No. Description Qty.
0.
1 SF-3047 GASKET iitiiivercnsansseneaasssnecsssnnsnnne ce aress cesecscsase 1
2 | SF-5750 SHIFTING YOKE cesseesanersan R ceeennnes 4o e accescsascsanns . 1
3 SF-5758 YOKEBAR ..cvverieenses tesescanee Ceseserasesessae sasnescsannen . 1
4 H-2981 STEEL BALL etsaseesrssasasasenne tetcsecsressae sanaas secseanns 2
5 | SF-5751 | SHIFTING YOKE  ..evvuveeneeennns cerveens et eeee ereeeeireeaeens 1
6 | SF-3033 LOCKSCREW cessecsacacssns PN sretsseces 3
7 | SF-5763 YOKEBAR ' tiiveeennnccannss e .o 1
8 SF-5759 YOKE BAR  ..vvvenvnnnenns e ereccesavectsisaasncne o sosesnssernsanse 1
9 | H-2910 LOCKSCREW ceeesrasens Ceseaecettecensasssseesem s rssesessanane 4
10 | SF-3049 SHIFTING YOKE s iiiiiiursceroneasassososeanessscssannss ceenans 1
11 SF-3048 HOUSING .. .cieveeernnaees cesenese sessenses tceeee e 1

(FULLER 5A-650 TRANSMISSION)

FIGURE 840B SHIFT BAR
1 H-2885 BALL cettavennns treeecsesestscstsensesssencsoace e sas eereasscsanes 1
2 | H=2909 BELL cessesansas ceecensnanes ceassescanuse ceessee @ssesessens coecns 1
3 | SG-2911 BOOT tiiiieseisenccenns teeesncsescasastsansesaes mrrravessone ceens 1
4 | H-2969 SCREW cesssesnans tessecsesascanns seaesans eeee ccrsesssesasasns . 1
5 | C-5774 LOCKWASHER - 1/4" esescconsesancne eeseassenee oasnsnses teesane . 1
6 ]SG-5550 | SHIFT LEVER creescsean . .' ........................................ 1

SP-8342 SHIFT LEVER (Effective with Serial Suffix DP-B Oniy) cresasacsesanes 1

7 |H-2905 [SPRING  ..oevivirninnniininnnnnnn. erereean et 1
8 | H-2906 WASHER  iiieiiicecrovenvasscascacasocsnasscsncnons ceceasessonans 1
9 | SF-3028 HOUSING B T R AARTEEELERRLEE .e 1
10 |Cc-1603 | CAPSCREW -3/8" NC x11/4"  ...cevevnn. erereee e ceeereenes .| 4
1 {c-312 LOCKWASHER - 3/8" e eeteeeennenenenernnns e eereennnns eeeena | 4

(FULLER 5A-650 TRANSMISSION)
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FIG. 841 A
IDLER SHAFT

FIG.841B
COUNTERSHAFT

FIG. 84IC
MAINSHAFT



~ ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PAkTS

FIGURE 841A IDLER SHAFT

Ref. | part No. Description Qty.

SF-3026 SHAFT  civiiierrecsnnronenss ceeens cesens cesesecsseant cececrans
SF-3044 SPACER  ....cveenee cesetenssavecneens sesessssascsmurnens ceseeene
SF-3043 GEAR vt tvetvenasensreceasesssasasassossssasssscsasssssscsssscsnee
H-2985 BEARING sesesecsescns ceesesseens ceseresnevs creeceseoes crenes

W N) -
N) = —t =

(FULLER 5A-650 TRANSMISSION)

FIGURE 8418B COUNTERSHAFT

SG-255 CAPSCREW  ..eerevnnecas eecesveasisasetasessesece mornsasts e rons
TF-1959 BEARING ceseencenee cessssasressesnsnsenre erssssecessesesnesennee .
D-7793 KEY et eeesessesstensetcesstsassasssesasetnarneassacoraanos cene
SH-7439 | SPACER ....oevvrennnns cesseenacanrunae cerecenans ceereensaanaaraens
SF-5766 | GEAR (Used with TF~647 Transmission only) ...cieeeiecvrcieanens ceeane
SF-3027 | SNAP RING ceeneenens T
SF-5771 BEARING  civeeeercreroncvnsssosscasanaconcsssancstoncscnns
SF-3032 | SPACER  .s..evivevercnaanes cecenen ceaeens vevesas ceeratsasesastrnons
SF-3038 | GEAR ...... g Ceeersessenretennenes cereesanans .
SF-3039 | GEAR  .ieeevevnncnes cevans Cettecsensnscesaasseesanenens fesareneee .
SF-3042 SHAFT  tevievreassnenocosssesosossscssosansasascescnoscssssesans .o
SD-8929 | RETAINER  ucvveiavenesasercacncnonsnssconssasnceonsrcrnanes ceceeee

— OVONO L PO N —~
— ot o et et b et B = N

(FULLER 5A-650 TRANSMISSION)

. FIGURE 841C MAINSHAFT

SF-3041 GEAR  ........ ceveen Ceeriesncencesrstanine S .
SF-3040 GEAR  ....... cesssecssccresesnnes tesesesnee sesseesssecnsesessseas .
SF-472 SHAFT ..iieveecnnns B e tesesennsiesese esectecasasaenasns
H-2965 KEY cesseceavane sessans cerersoviees cesveons Geeesecsessssrerianns
SF-496 SLEEVE ...cveaeeen sesscersacerons O ceeene
SF-498 WASHER ceeeresiesseenenes tesserecceasessaseseasrtasstseracsnns
SF-3034 | CLUTCH veeosene cesacaess tessnsessesaccens S .
SF-3037 | SHAFT .uviiiivernnrinnnsans tereesesssiesensssssnanarens
H-2916 NUT ceseseccesiaces cevvee Geeeesaes ceeaene ceseesevertesssrcnanses
10 | H-2984 BEARING Geseercncscetssestsessetesnvesecastene sesssrossseantasas
1 SF~5772 | BEARING etecesrensssacsorescsesnns B R caseessttnanae
12 | SF-3035 | WASHER KEY teseeesssenccacrcessossansnns cesecsraraas
13 | SF49%4 GEAR & BUSHING ceseenns csecteceasanensns cesecactacrasenens
SG-5850 BUSHING  ..cceeiieracerenenss cereasvescnns ceseane cersoncens .
14 | SF-3022 GEAR & BUSHING. civiveverceicnncecenes cevecen ceseane tesscesaaces

VMONGTOEWN —

— ol ad ol md o el ned ) ot et e b d

(FULLER 5A-650 TRANSMISSION)
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CLUTCH
BRAKE
{SEE INDEX)

TRANS. PUMP
(SEE INDEX)

FIG. 2434
TRANSMISSION CASE & MISC.



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2434

TRANSMISSION CASE & MISCELLANEOUS

ﬁf' Part No. Description Qty.
1 TH=576 NUT, ELASTIC STOP = 5/16" = 18NC  ..cevviieinncnc encncecccsacnsen 4
2 | TG-4638 | STUD, TRANSMISSION CASEREAR ticiciieecscnee acosocnsannncans 4
3 | TG=5996 | STUD, ADAPTOR ... iuieetnscnssvesasnssccsscccaannncsass hesease 8
4 | TG-6006 | CAPSCREW, SOCKET HEAD -7/16" - 14NC x 2 1/2" - NYLOK ..... .o 4
5 | TG-6008 |PLUG, PIPE - 3/4" = MAGNETIZED . .ivivirnnverncaas ceesanns censse i
6 | TF=1962 CAPSCREW - 3/8" - 16NC x 1" ..... sesscescrasses mesne coeasans .o 5
7 | H=2890 LOCK, REVERSE IDLER SHAFT ........ esessssesse meses seessssaaas 1
8 | TG-4637 | CASE, TRANSMISSION  ...cieecnsvnnens cesssesenne . 1
9 | H-2913 COVER, CLUTCH HOUSING - BOTTOM ............ sessescccncanes 1
10 | H=2970 CAPSCREW - 5/16" - 18NC x 1/2" - ROUND HEAD secensans cesnes 6
1 TG-4636 | HOUSING, CLUTCH S esssescsaseseasacesssnsese messcscstsasanae 1
12 | R-2508 TEE, PIPE - 1/4" et sesesesesssescacsnsas seseesen o esscecessnsans 1
13 | TF=53 WASHER, FELT  .iiieiiercacsssencscscscncacsaasene ecesssseasscnase 2
14 JTG=5988 | NIPPLE, PIPE  .iiivvviveecsecssnsssocsssoasannns ve sesenss cersnssas 1
15 H~2887 COVER, CLUTCH HOUSING  ...... eeseesesssasans e wsesessracassans 1
16 | TG-7556 | HOSE ASSEMBLY = 13 1/2" (Trigger Valve to Reservoir) cerereaanvenees 1
17 | TH=7359 BREATHER . .i.ieiiieiiocsnnncnnsseanaeane teeseiseece sesessessrrsenns 1
18 | C=7590 CAPSCREW = 1/4" =20NC x 1 3/4" .. civeeirvenns esesessescsessas 2
19 | C-5774 LOCKWASHER - 1/4"  ....... ceenanse sesesesecece csnans seeesasese 2
20 | TF-7026 PLATE, TRIGGER VALVE ceesecevsnacannns tesses saene cecescsanas 1
21 TF-7022 VALVE, TRIGGER  ...icevecennss eeescssescesescese ons esesssessnces 1
22 |TF-7023 | GASKET, TRIGGER VALVE  .iieieiecncosenan tetenec acsssassstnasnns 1
23 | TG-5982 | ADAPTOR, TRIGGER VALVE ...... ceseassresssectae soons esesecassas 1
24 | TG~5981 GASKET, ADAPTOR sevscsascssasesnnss cesesere erescnstarsnanns 1
25 [TG-5985 |SNAPRING, PLUNGER .tivievenranccases ceesssscce mssssssssesaane . 1
26 |TG-5984 |[SPRING, PLUNGER ..viivievtvoscascocnsses cesssce as sesecsssseanns 1
27 |TG-6007 |WASHER - 3/4" - SPECIAL etsssesassesanssesessee seveses eeesessas 2
28 |TG-5983 |PLUNGER, TRIGGER VALVE ACTUATING  ...cievreecacecnaanse secsea 1
29 |TF-196 ELL, STREET - 1/8" x 45° cecesssscsne ceecsene tee essersrserssaans 2
30 |(C-1034 PLUG, PIPE-T11/4" - .. .evee... teessssessese soacas esesssacas 1
31 |TL-3184 HOSE ASSEMBLY - 18" (Reservoir to Brake) teeeece essseessatannnan 1
32 H~-2885 BALL, GEAR SHIFT LEVER sersesereseansenns seese asessesssesacns . 1
33 |TG-9996 |TEE, PIPE ........ sesesesessecacs tecesssesasesera o vessessssesanas 1
34 |TF-22 ELL, STREET =1/8"  .iiieeencercococnnccnss certssscn.ms crsecnce seenns 1
35 |TF-104 CLAMP, RESERVOIR ceesecasnssesnase cecensane e esersneseansanne 2
36 |TF-18 ° RESERV OIR ASSEMBLY, AIR Setsssesrssssseasseseen asacsassosnsnns 1
37 |[SF-7626 STUD, CLUTCH HOUSING teeesessssassecscsarec e assnessrnen ceee 6
38 |sD-5126 LOCKWASHER - 5/8" cvesescessacassassessssnnse o ceessssesanans 6
39 |C-1526 NUT =5/8" = 18NF  .vvvvvnnee tesesesesasccanes deem ssee ceesssas cese 6
NOT SHOWN
H-2872 PIN, DOWEL  .......... teessessasesacsssasnse tem sersessscssennas 2
RK=-1063 GASKET KIT - tiieieieeneenentocscscsucsasencesoascnscsascscssans 1

(FULLER 5-G =720 TRANSMISSION)

(COMPLETE TRANSMISSION ASSEMBLIES TG-1295, TH-1444, TL-5490,

TV-1344 VF-3215 & VH-1793)
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FIG. 2429
CLUTCH RELEASE



L

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2429,

"CLUTCH RELEASE

1{?‘3' Part No. Description Qty.

1 | H-2987 | BEARING, CLUTCH RELEASE  ......... eveeneenen eeeoaane Cereenenes 1

2 | H-2861 | NIPPLE, PIPE  ..cvvvunnanns eeeees e ieeesasasen e anaaes 1

3 | D-940 PIPE, OIL  cevvnecnconennes e eesnrenateanenan 1

4 | c-1231 COUPLING, PIPE  evevencnnen Ceeereeeeennnas 1

5 | H-2862 ELBOW, PIPE  teeeveccnccannns ceeeeenens Ceeveenien een 1
— 6 | H=2915 SPRING Cieeteeavennesen Ceeeereeanennas eaeees 2
— 7 | TG-5975 | RING, OIL bevesereeenen ceneenrennans ceerens Ceeeierenenens 2
x 8 | TG=6009 | BALL BEARING, DRIVE GEAR Cetresteeenteanans cieneees 1
9 | TG-5987 | SEAL, OIL * uuveevveenesssossscscessssossosssesnnseecssssssosscnnns 4
10 | H-2966 KEY, WOODRUFF vevevercnncnes Ceseassecenenesare sins 2
11 | TG=6002 | SHAFT, CLUTCH = tiievucnrerecseioresnnnseasasnss snsannsnsonocns 1
H-2850 | ADJUSTING ARM ASSEMBLY R P . 1

12 | H-2851 ARM, ADJUSTING  .uineenecens ebeeeeeenaseeeemennans 1
13 | ¢-1522 NUT -3/8" = 24NF  ....levunns eenee Veeesensncemecsvsssnsanans 1
14 | c-312 LOCKWASHER - 3/8" ceereaees 1
15 | H-2854 BOLT - 3/8" = 24NF x 1 3/4" Ceeieeeaes 1
16 | c-1523 NUT = 1/2" = 13NC  © veeeececcasssseasenssese sssssanssssssss 1
17 | H-2855 SETSCREW, DOG POINT - 1/2" - 13NC Ceeeereeanaae 1
18 | TD-3454 | RING, SNAP  civiiensnens Ceeeaenas 1
v 19 | RK-1042 | SHAFT & GEAR, CLUTCH  cieeiieesinnncerinnntece cnnnnnaaensesse 1
~20 | RK=1051 | NUT, DRIVE GEAR BEARING ertesernnnareesessocsssssrsesenses [ ]
21 | TG=59%68 | OILSEAL  ........ Ceiessesnviraceserasanians 1
L 22 | TR-2665 | GASKET, FRONT BEARING COVER o " tivveervrnnnnnse annnnsinesennes 1
|-23 | TL-6239 | COVER, 'ERONT BEARING wovennenes 1
24 | TG-5970 | CARRIER, CLUTCH BEARING  ....'veeveneenss ceeeee ceeane 1
25 | TD-3498 | SPRING, RETAINER  ecevesescucunsecsannssnsnssannacssssaasssssnns 2
26 | TC-7826 YOKEASSEMBLY CLUTCH RELEASE  ..... eiesasances sasesresenesons 1
27 | H-2859 BOLT - 3/8" - 24NF x 1" Cereeeee Ceeeeesaeteeaeneanae eeeene 2
28 | H-2974 . | CAPSCREW - 3/8" - 16NC x 1 1/2“—SPECIAL ceeieeeeneraes 2
TF-1963 | CAPSCREW = 3/8" = 16NC x 1 1/2" ... ieiiiiiesineatennninnsocene 2

29 | C-312 LOCKWASHER - 3/8" eeediernneeaean reeeeeese saneens 2
(FULLER 5-G-720 TRANSMISSIONY '

(COMPLETE TRANSMISSION ASSEMBLIES TG-1295, TH-1444, TL-5490
TV-1344, VF-3215 & VH-1793)
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FIG.2430 A

SHIFT BAR HOUSING



» »
ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS
7 IGURE 2430A SHIFT BAR HOUSING
?ff‘ Part No. Description Qty. lléf)f Part No. Description Qty.
1 | TG-5966 | Yoke,Bar-lIst & Reverse-Lt.Side .. 1 20 |SR-3561 Cover, Spring ceetrenaseceenne 1
2 | H-2981 Ball, Steel -3/4"  ....... ees | 2 21 [TF-1964 | Capscrew=3/8"=1énc x 11/4" ....| 2
3 | TG=5986 | Yoke Bar,Direct & Overdrive 1 22 |SH-5509 | Capscrew=3/8"=1énc x 2 1/4** _, .| 2
4 | TG-5967 | Yoke Bar,2nd & 3rd Speed e |1 TR-2136 | Capscrew=3/8"~16énc x 2 1/4"Ny.**| 2
5 | TC-9788 | Yoke Bar,1st & Reverse=Rt.Side .. 1 23 [TR=-2135 Capscrew=3/8"~1énc x 11/4"-Ny. .| 9
6 | TD-3460 | Shifting Block-1st & Reverse—Central| 1 24 |{TG=-5972 | Housing, Shift Bar  ........ N
7 | H=2910 Locking Screw, Shift Yoke .o 6 25 | TR-2663 Gasket, Shift Bar Housing e 1
8 | TC-9791 | Shifting Block—~1st & Reverse=Rear. | 1 26 |H~-2899 Thimble, Oil Retaining ceecnnns 1
9 | SH=5510 | Capscrew=3/8"-16nc x 1"=Special | 2 27 |TD~3467 | Yoke, Shifting=2nd & 3rd Speed ...} 1
i0 | TC~7848 | Pivot Pin & Plate, Cross Over .. 1 28 |SG=-5555 | Rivet -3/16" x 1/4*  ,,....... 2
1 TD=-3453 | Lever, Cross Over  ....... vee 1 29 |TD=-3466 | Yoke,Shifting—Direct & Overdrive..| 1
2 | TD-3474 | Bearing, Needle  .......... 1 30 |SG-5551 | Plate, Shift Lever Stop ceeeseas 1
3 | H-2943 Plug, Expansion .......... 8 31 [TD~3459 | Stop, Block - 1st & Reverse R
4 | C-312 Lockwasher = 3/8" .......... 15 32 |TC-9789 | Yoke,Shifting—Ist & Reverse 1
5 | SG-6814 | Capscrew=3/8"=16nc x 1 3/4"* 2 33 [TR-2138 | Capscrew=Flat Hd.-3/8"-1énc x 1"Ny 1
TR-2137 | Capscrew=3/8"=16nc x 1 J/4"-Ny.**} 2 34 |H-2889 Pin, Interlock Cross ....... eeees] 1
6 | H-2855 Setscrew,Dog Point=1/2"-13nc x 2 1 35 1TD-3464 | Plunger, Reverse Stop eeeenas 1
7 | C-1523 Nut ~ ]/2“ =13nc ...... oo 1 36 {SF-3029 Spring, Plunger .......... veesss 1
8 | H-2980 Ball, Steel - 1/2¢ . .| 4 37 |TD=3461 | Plug, Spring ceeevecrcnvensa. 1
9 | TC-9786 | Spring, Position Finder  ..... .| 4 38 |SR-3567 | Gasket,Position Finder Cover I
*  Included in TG=1295 & TH-1444 Transmission Assemblies.
**  Included in TL=5490, TV-1344, VF-3215 & VH=1793 Transmission Assemblies.
-(Fuller 5-G=720 Transmission)
(Complete Transmnssnon Assemblies TG-1295, TH=1444 TL-5490 TV-1344,VF=3215 & VH~-1793)
L L1 [
IGURE 24308B GEAR SHIFT LEVER
1 H-2905 Spring, Gear Shift Lever ....... | 1 11 |SL-3065 Housing, Gear Shift Lever * ces 1
2 | H=2906 Washer, Gear Shift Lever ...... .1 TR-2131 Housing, Gear Shift Lever ** .. 1
3 | TR=4901 Lever, Gear Shift N VF-4300 | Housing,Gear Shift Lever *** .. 1
4 | SD-8926 | Stud,Gear Shift Lever Housing .. | 2 12 [VF-4304 | Clamp, Boot *** csessenans 1
5 | SL-3066 Pin, Gear Shift Lever Pivot */** _ | 1 13 |SG=2911 | Boot,Gear Shift Lever * cesense 1
VF-4301 | Pin,Gear Shift Lever Pivot *** 1 TL-5479 Boot, Gear Shift Lever ** ces 1
6 | E-3735 Lockwasher = 5/16" **#* vevenoe | 1 VF-4302 | Boot,Gear Shift Lever *** ves 1
7 | VF-4305 | Stop Nut = 5/16"=24nf **+ ees | 1 VG-9488 | Boot,Gear Shift Leverm  ....... 1
B | TR-2662 Gasket, Gear Shift Lever Housing .} 1 14 [VF-4303 | Clamp, Boot *** cheseenes 1
9 | TR-2134 | Washer, Conical R I 15 |VC-1397 | Boot, Gear Shift Lever## Not Inc.in 1
0 [TG-8622 | Stop Nut - 3/8"=24nf  ....... 4 16 [CD-8419 | Clamp, Boot ## ..., Trans.Assy.| 1
* - Included in TG=1295 & TH=1444 Transmission Assemblies.
**  Included in TL~5490 & TV-1344 Transmission Assemblies.
***  ncluded in VF=3215 Transmission Assembly.,
#  Included in VH=1793 Transmission Assembly,
##  Effective with Serial Suffix DPF2-J.
1y
(Fuller 5-G=720 Transmission)
{Complete Transmission Assemblies TG 1295, TH=1444,TL-5490, TV~1344, VF=3215 & VH=1793)
- L 11 [] 1
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FIG. 243l

MAINSHAFT



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2431 MAINSHAFT

%ﬁt;' Part No. Description Qty.
1 | 71G-6010 | BEARING, ROLLER - MAINSHAFT PILOT  ..... ceeees U
2 | TD-3465 | CLUTCH, SLIDING  tvuveennenenes USSR B
3 | 5G-5856 | WASHER, OVERDRIVE GEAR  ......... e tereeaeieeaeeeneeanrans Lo
4 | TG-5953 | GEAR & BUSHING = OVERDRIVE  +eveenveecensocscncsonnnrensonneenes | 1
5 | TG-5954 BUSHING  ..vevennn. e rre et eear e | 1
6 | TR=1015 | SLEEVE - OVERDRIVE GEAR  +eveveeevnneesonssnes TTURUUURRURR B
7 | 7G-4639 | GEAR & BUSHING = 3rd SPEED  veveeneennerennecscncsonressossnanss | 1
8 | TG40 BUSHING  ...... PP eerenerrirreenee | 1
9 | TR=1014 | SLEEVE - 3rd SPEED GEAR  weeeeervnenrerrvrnnnerennnnnss eeeneeenn |
10 | VF-4306 | COLLAR, CLUTCH - 2nd & 3rd SPEED  <.eevneennnnss SRR B
11 | TD-3470 | GEAR, CLUTCH - 2nd & 3rd SPEED  ceevennnen creeeeans ceeereens e 1
12 | TG-4642 | GEAR & BUSHING = 2nd SPEED  veuveeveeeseonnnnncenns ceeees R
13 | TG-4641 BUSHING  veverrveeenneenannens erereeenes e eeereeineeennean 1
14 | SF-3035 | KEY, MAINSHAFT WASHER  +..evvveenns eerereeneans ceeeens cveeenn | 1
15 | D-7793 | KEY, WOODRUFF  ....... ceeens teeeenrenneeiareieerernnneennaeenes| 1
16 | TG-5997 | MAINSHAFT, SPLINED  .......... eveeneeenas eeerenaneeenn ceeeen | 1
17 | TG-5999 | GEAR, SLIDING = Ist & REVERSE  weuuveeoneocnnenns e eeenrennerean 1
18 | TG-5958 | GEAR & BUSHING = Tst SPEED  weevuvesencssnnccannnn ceeaen eveeena |
19 | TG-5959 BUSHING  enenvrnennnens e eeeeeeereeenneraanaas RTTURR
20 | sp-1870 | SEAL, OIL - REAR BEARING ADAPTOR teeereeerneeeinneennnrenees]| 1
21 | 1G-5991 | SLEEVE ceeees te e eenaereenneseataesierassesesnesseennansressess| 1
22 | TR-2668 | GASKET, REAR BEARING COVER  +evuesevnneconscssosecsessessonanans| 1
23 | TL-5503 | COVER & ADAPTOR = REAR BEARING  vueveeeevssecsscncercsvonsnccans| |
24 | $G-5907 | BEARING, ROLLER = REAR MAINSHAFT  t.evcverceeercnnnecnnnaeena] 1
25 | 5G-5904 | RING, RETAINER  +evveneeeennnoseceanesnsoneennnns ereerennaneeee ] 1
26 | C-1538 | LOCKWASHER =5/16"  trviniiiiieiiereneeieeenaeecresnesisnecnneea| 6
27 | E-4538 | CAPSCREW = 5/16" - 18NC x 7/8" PPN I -
28 | TR-1020 | COUPLING, OILTUBE  treeverennrrrenenrroescnececnsoserencsnnnenal |

(FULLER 5-G-720)

(COMPLETE TRANSMISSION ASSEMBLIES TG-1295, TH-1444,
TL-5490, TV-1344 , VF-3215 & VH-1793)
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FIG. 2432 A ‘ FiG. 2432 B
COUNTERSHAFT IDLER & REVERSE SHAFT

r/- 5



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

COUNTERSHAFT

FIGURE 2432A

1131,?)1‘. Part No. Description Qty.
1 SF-7628 RING, SNAP  .iciviivenns veresssrsennan teeecesse sscssctsennacsas 1
2 SF=7627 PLUG, EXPANSION esessananacens ceseassnane sse esessssescscanes 1
3 TD-3475 BEARING, ROLLER - COUNTERSHAFT FRONT ........ esesenses vessees 1
4 TG~5971 GEAR, DRIVE cetecaces sesesesassesnssaas teetesecm ssassssssassonas 1
5 TG=-5965 SLEEVE  tiiitireecerrcscssccncsccnsnsanse sescese sancnana cenesene 1
) TG~5980 | GEAR, OVERDRIVE ....... ceceansses cetensnes vessee cecssesssssvenss 1
7 TG=5977 | GEAR, 3RD SPEED cesessstenssessssenanasnenae tees cssesccanane esee 1
8 H-2939 RING, SNAP ceesescseesctsatasessecesnasenense see asessescscananss 1
9 D-7793 KEY, WOODRUFF eseacessesaseesnsssatatrenesassm sencannee cescene 3
10 T7G=-5995 | COUNTERSHAFT tessescssecncannrane [P teacssesnanns vessae 1
1 TG=5992 | ADAPTOR, REAR BEARING cesesesccncacscssssncnse s cestevecnsssrne 1
12 TD-3476 BEARING, TAPERED ROLLER ~ COUNTERSHAFT REAR cesesssevascnsne 1
13 SG=2920 | PLATE, RETAINING ..... cesencssene tecsasencns e evresesserassrans 1
14 TG-6000 § NUT, ADJUSTING teessesesassesescnne tstessccssamecsevecses vecese 1
15 SG=255 CAPSCREW - 1/2" = 20NF x 1"~ SPECIAL  ...... esesemsssccesscsasanes 2
]6 TG=5994 | PIN, BEARING RETAINER LOCK teeecaceststsacetem csacasceaasacens 1

(FULLER 5-G-720 TRANSMISSION)
(COMPLETE TRANSMISSION ASSEMBLIES TG=-1295,TH~-1444,
TL-5490, TV~-1344, VF=3215 & VH-1793)

FIGURE 2432B IDLER & REVERSE SHAFT
1 TR-2695 WASHER, THRUST tesesacacrascnse tessecncnes ctaseace cesssccssscnse 2
2 H-2985 BEARING, NEEDLE ...cevveennes tessscesssssstsese e ssscsnessenases 2
3 TR-2687 GEAR, REVERSE IDLER tevsesccasttranne tecessesesmsrtosansasnnnas 1
4 TR=2694 SPACER, BEARING cesesessenssssanne seceseccscssseacanssecsaas cse 1
5 TC-9793 SHAFT, REVERSE IDLER tesecassesecsesscsesstetrse e cantcannansanne 1
6 H-2890 LOCK, REVERSE IDLER SHAFT  ..... etectsscserese e sssontssnstonnse 1
7 TF=1962 CAPSCREW - 3/8" - 16NC x 1" R 1

(FULLER 5-G =720 TRANSMISSION)
(COMPLETE TRANSMISSION ASSEMBLIES TG=1295, TH-1444,
TL-5490, TV-1344, VF-3215 & VH=-1793)
4-64 - 82E




FIG, 2433

CLUTCH BRAKE



ALWAYS GIVE SERIAL NUMBER WHEN ORD ERING PARTS

FIGURE 2433

CLUTCH BRAKE

Part No.

Description

Qty.

Zg
CONOCULAWN—| SR

— et ot — —
OOAWN=O

16
17
18
19

21
22
23
24
25
26
27

28

TF=1999
TF=3101
TF=3100
TG-5956
TF-1998
SD-1696
TF-1993
TF-1990
T1G-5957
TF-1997
TG-5960
TR=~2667
TF=1994
TF~-1984
TF-1985
TF-1986
TF-1991
TF-1989
TF-1992
TF-3105
C-5774

TF-1987 .

TF-1988
TF-3102
TL-6243
TH-8592
H=749"
C-5753
H-9918
TG-5963
C-5754
C-312

RING, SNAP = FRONT  +evvnnnenes e eetetetettiemeeeeretiannannns
WASHER, DRIVE SHAFT  vrveeeeerennnnnnseceesccemassennnsesoseens
SHAFT, DRIVE  ....... teeeteeerenaananaes e
DRIVE GEAR, CLUTCH BRAKE erneeeeees eeere s
RING, SNAP - REAR
PIN, COTTER - 1/16" x 1/2 et eteiteeeeteese e araaeananaenenan
PIN, ANCHOR  rervererseennsennsseceeecsessssasmecseseesssnsnnns
YOKE, PISTON ereeeen
PIN, ROLL eereeeeeeans e eteerteeeeeateiramareaneeanes
BAND, BRAKE  wuuveveeenennnnnns
BLOCK, FILLER
GASKET = vrreneneeeeeerernnnnnnsenees
DRUM, BRAKE  vvunvreennnns e eeanaeesecerteteennanenaene
HOUSING, CLUTCH BRAKE  +evvveeennn.

BUSHING = REAR  wevenuennssnneneescecncese annnnnseoceasenns

BUSHING = FRONT  ..eeceeereccnees Gessvesveneancevittnsnosane

SPRING, PISTON RETURN  vveennnnnnnnnnns
PISTON, CLUTCH BRAKE ceeane
HOM RING  4veesesneessnnnsessnnnsessassssessesesoseessesssesasass
CAPSCREW = 1/4" = 20NF % 5/8"  veveeeeeennns
LOCKWASHER - 1/4*
HEAD, CYLINDER  evevernnnnne.
GASKET, CYLINDER HEAD  +evvueenn..
BOP RING  4avereeesesessnnsnnnsseeesessesesessesnsennnnes
ROD, BRAKE ANCHOR  ..... e eteeeseteeeeeeeeeonnnnn
PLATE, LOCK  suvussuseecececesosossnssnnnsonses asesosssnsnnnsaas
NUT, JAM = 1/2" - 20NF
CAPSCREW = 3/8" = T6NC X 4" 4vveeeensnnsnnsnne csseneen
CAPSCREW - 3/8" = 16NC x4 1/2"  .......
CAPSCREW = 3/8" = 16NC X 4 3/8" 1evvevirnnnnnecececanses
CAPSCREW = 3/8" = 16NC X 5 1/2" teveerererrnnemeeeeneeens ceeene
LOCKWASHER - 3/8" ereeeees

NOTE: TG-5955 CLUTCH BRAKE ASSEMBLY INCLUDES REF. NOS.
1 THRU 10, 12 THRU 16 & 18 THRU 26.

(FULLER 5-G~720 TRANSMISSION)
(COMPLETE TRANSMISSION ASSEMBLIES TG-1295,TH-1444,
TL-5490, TV=1344, VF-3215 & VH=-1793)

O = N = NN ot ot ot ot ot B B ot ot et ot ot ot ot N) ot ot ot ot R N
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FIG. I593 A



//ﬁ\\‘

»

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1593A

OIL FILTER ASSEMBLY TF-28

(USED WITH ALLISON TRANS, OIL PIPIN G)

g‘f}f’ Part No. Description Qty.
1 TF-1975 PLUG, DRAIN Ceeseiresnsstsasnasenssananns Ceteeee e areannaa. 1
2 | TF-1972 STRAP  (iiiireirernerenannsssscsonsonsonas Geeceseccseceserosasnsans 1
3 | TF-1971 BODY ASSEMBLY  .ivvieenceessnens Gesescensassstscaasacencsensnnnse 1
4 | TD-7196 | CARTRIDGE ceereceesnstassearesearssnnes Ceeteteesseerssancnnas 1
5 | SR-1594 GASKET  ..eveee ceeeeucsecescteresttatstenassesoseesasasesenns 1
6 | SR-1598 WASHER  ..... Ceesesceececasasescssaanns tesecsesacasans cevene 1.
7 | TF-1969 SPRING Ceevesesresernas teeetensinsesensanensnon s cesesesesanse 1
8 | TF-1970 GASKET  ..... Geeesessensasastcsneseassrtsentsessasenns ceeseesne 1
9 | TF-1968 COVER  ..... Ceetecsasesiancetraceasetetsesetaseoonns cenene 1

10 | TF-1967 GASKET Ceeescsrsasenesirraattnanen Gevstesensssacas 1
11 TF-1966 BOLT & VALVE ASSEMBLY ... iiiincannns Geeessressenesaoseann 1
12 | TF-1973 | SCREW, MACHINE = 1/4" =20 NC x 3 1/4" . iverecrrennnnnn 1
13 | C-5774 LOCKWASHER - 1/4" .. ccvevnn.. Cessectacansesasesscsnnne i
14 | C-5780 NUT - 1/4" -20NC  ....... ceessens Geescesscsessoesana cesecsane . 1
NOT INCLUDED IN TF-28 FILTER ASSEMBLY
}2 2 :2?54 ESESIEVSE\VS\,IH-ES/.% /l;l"C x5/8 } Used with TF-647 Fuller Trans. Assy.”"" i
15 | C-5747 | CAPSCREW - 5/16" NC x 3/4" } Used with TG-1295, TH~1444, TL-5490, & 4
16 | C-1538 LOCKWASHER - 5/16" TV=-1344 Fuller & TF-5140 Spicer Trans.Assy. 4

FIGURE 15938 OIL FILTER ASSEMBLY SV -8598
1 TC-6744 BRACKET  .iveiverescess cecccsavesscncsanns cseceseerecvsntsesenes 2
2 | TC-6743 | BODY ASSEMBLY ... ..cceesearsasassnncnnssass ceecemsecrssssesoans 1
3 | Sv-6848 | CARTRIDGE cetsestsessssasssnsnene ceevsneseans P 1
4 | TC-6742 GASKET, COVER  ......... cescecenene cececsescesoc cons cescaseen . 1
5 | TC-6741 COVER ASSEMBLY  ......... eesesesscceseseasessesen secansesnsenne 1
6 | TC-6745 | BOLT Ceeecsssesassnsesvstesssssssnnne ceresecrennsan 2
7 | TC-6746 | LOCKWASHER cesvecesssastesnrtrrenane ceeessssesssnsasnsanns 2
8 | TC-6747 | NUT teesessecsecsenensenssestsnnnn “esscecccscscne sne cecareces . 2

4-61
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FIC.1198 B

TRANSMISSION OIL PUMP



o

ALWAYS GIVE SERIAL NUMBER WHEN ORD ERING PARTS

- *

FIGURE 1198A  TRANSMISSION OIL PUMP ASSEMBLY 15,238 7,

g‘:f:' Part No. Description Qty.
1 C-5746 CAPSCREW = 1/4" = 20 NC x 3/4" tiiiiiirnnnnnee sncneesnncansnens 6
2 C-5774 LOCKWASHER = 1/4" i iititeinireeeeenensesocn cosnnnonssasennes 6
3 TF-49 HEAD * i iitiitieierncnsvasssssssassssasseseasssesasenssnenne 1

TG-T1458 | HEAD ** . iituiiieneereccecanenesonnssonssosomescsnscnsascnnoss 1
4 | TF-48 CASKET iiiiiiiitiireesnrencncoananns essece o sessesnsnannanaas 1
5 TF-43 REVERSING HEAD ASSEMBLY L iiiiiericitrenesecoansancsansnons e 1
6 TF-47 GEAR, IDLER  tiiiiitiireietensonuanssvasserocssmesssssssesssscnne 1
7 | TF-45 2 1
8 TF-51 KEY  iiiiiiiiieiieetrenosssecvossnasansans tese e ssessssassetseran 1
9 TF-46 1] 7 O vessressanase 1
10 C-312 LOCKWASHER = 3/8" i iiiiierirnennrneceeocsenrosmonnonsnnans cevsae 4
11 CC-8396 | CAPSCREW - 3/8" = 16NC x 2 3/4" i iiiveinennnns e esssecscssnesaens 2

C-5753 CAPSCREW = 3/8" = 18NC X 4" L ieiiiereerecrcncemonnssasesesnancns 2
12 C-1602 CAPSCREW = 3/8" = TONC x 1" L iiiieieeerennseosencnsancesnacnnne 2
13 | TF-40 HOUSING . ieiitereveeersoonosnssasosccansassosmssssssnassnsnsnns ]

TF-41 BUSHING, MAIN L iiiiniiieeeeerncensccaseoencasossssnaccsss 1

TF-42 BUSHING, OQUTBOARD . ..iiiiieresnnecscrsacmnssoncacnans ceesan 1
14 SD-8913 PLUG, EXPANSION L iiiiiiteiinonssessonssesocncssssosacscnsnse 1
15 | TF-3140 GASKET (Not Included in Pump Assy.) .....e.ss teeesaraaes cesecancrans 1
16 TF-1983 GEAR, DRIVE  .iiiiiitniinesennsecnones steseeeses mnssssssnssns cenns 1

*  INCLUDED IN TF-647 FULLER TRANSMISSION ASSY.
**  USED WITH TF-5140 SPICER TRANSMISSION ASSY.

FIGURE 1198B

TRANSMISSION OIL PUMP ASSEMBLY 1G-4643

TV-2982 *
1 | c-5746 | CAPSCREW - 1/4" - 20NC x 3/4"  .veen.... e e e 6
2 | C-5774 | LOCKWASHER = 1/A" ot te et eeaeeeareraaecaannas eeannaan 6
3 | TG=1458 | HEAD, OUTER  «vvvveernnnnerennneeennn e e T
4 | TF-48 GASKET oo eneeeeeeaneeeaneeenneeannes et et reeaaaann ceeee | 1
5 | TF-43 REVERSING HEAD ASSEMBLY e ienerereerareceaaaas e O
6 | TF~47 GEAR, IDLER  eeeeemaeeranneeanneannnns et eeeaana eeeens 1
7 | TF-45 ROTOR ettt ttenretnteeteateeecaeataerinane mreaennann ceeenees 1
8 | TF-51 P 2R et e eer e o
9 | TF-46 SPACER  veeernnnnenenn e eerneeeraaaas e e e teeeeaaaneaenn 1
10 | TF-9 PLUG, PIPE = 3/8" NPT  weveueernneennnnnn eeeeie e, JUUPUTUNE B
11 | TG-4648 | VALVE, BY PASS  weveerreenneenenneensnns e e e | 1
12 | TG-4646 | SPRING  eeeriennreenannennnn. e eeaeeianeaaaans c—eeen ceeeee | 1
13 | TG4647 | RING, SNAP oreeeeeeanteeeeeeaeeaeaeeeaneeenannes eeveenas el
14 | TG-5950 | CONNECTOR  tuurreneererennnerennnnns v meenaens ceeeen e | 1
15 | TH-1602 | TUBE ASSEMBLY e et ettt aan ceane e |1
16 | TG-4649 | ELL, STREET +euvureneneeeeannenrenn eeenn e aeeenn teeeeeeeeees |
17 | TG-4644 | GEAR, DRIVE  tuveeeennneraneernnnennn ettt eaeteraannaas U I
18 | TG-4645 | HOUSING  teeeeereeneennneeannansn ettt anaeean e O
TV-2993 | HOUSING * +oneeeneneeeeneeeeesnansseeannnnnasseseeeaannnes .|
TF-41 BUSHING, MAIN  eeveeerenneeerennnneesannnes e eeeeeeaenas ceeeen |1
TF-42 BUSHING, OUTBOARD  «vuuueernneennnnnennearann s e eeneetereaana. 1
19 | SH-519 | PLUG, EXPANSION rreitnneeeaeeeieeeieanee caennen. eenas v |
20 | 7G-5952 | GASKET & SCREEN ceun |1
21 | c-312 LOCKWASHER - 3/8" . 6
22 | TF-1964 | CAPSCREW - 3/8" - 16NC x 1 1/4" Not Included in Pump Assy. """ |
23 | sD-5157 | CAPSCREW - 3/8" = 16NC x 3 1/4" U

(INCLUDED IN TH-1444, TL-5490 & TV-1344 FULLER TRANS. ASSY.)
(USED WITH TG-1295 FULLER TRANSMISSION A SSEMBLY)
82H
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FIG. 1212

TRANSMISSION OIL PIPING
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ALWAYS

GIVE SERIAL NUMBER WHEN ORD ERING PARTS

FIGURE 1212

TRANSMISSION OIL PIPING

II\{I?' Part No. Description Qty.
1 | TF-1958 | PUMP (See Index)  veuvvveeereenonaesoesnnssnsnore sonneansnnesenans
2 | TF-463 TUBE ASSEMBLY = 3/8" x 12 3/8" . iiiiuruerneaceacens snonneannnesnnnss
3 | TF-4216 | HOSE ASSEMBLY = 3/8" x 13" 1. .iiieverennenunsn conunsncnnonsnans
4 | TF-623 ADAPTOR  tuvteternnnesaennnaasesessoneseonsesnne ssrasssoennsnanns
5 | H-738 WASHER  tetttenenrneesenasnnnnsaeeonesnensee coneonsnseennnans
6 | TF-28 OIL FILTER (See Index)  «uvvevnreeneinenneanneennen conneeeeininains
7 | TD-5557 | ADAPTOR - 90° e enreeneeeieeeaaaeeae et eeneeraeeaaanaas
8 | TF-4415 | HOSE ASSEMBLY = 3/8" x 12" L.iivuiiieiunerecneno toneernnnnerennns
9 | HC-2489 | #68 FLEX CONNECTOR  «veeeeeeneneneeeenae e ceeeerieeaens

10 | 5-5823 BUSHING = 1/2" x 1/4% 1 iitiiiueaneecasastnseotensencnienannsns
11 | TD-8753 | VALVE, BY-PASS  ........ ettt et ieeteeeeeeeaee caeateraaeaees
12 | TF-624 | TEE -1/2" x 3/8" x 3/8" et eeeetereateeaeeraee teeneeaaeeaaeas
13 | HC-1581 | NIPPLE - 3/8" ........... et et aeeeeneeeae et taeareeeranns .
14 | H-3374 | ELBOW -3/8" ............t e eteeesenetineeraaee erarebensstiartie
15 | R-86 BUSHING = 3/8" x 1/4" L iitiiiiiiietenrraeraasacseseasiornccnnns
16 | SD-5190 | NIPPLE = 3/8" X 3" L .iiuuueereeenenseeeonnsenssononnennencsnseesnns
17 | H-8549 | #69 FLEX ELBOW tuvteurecorennsssorennncnssanemnsanenssnosnessns

(USED WITH TF-647 FULLER 5A-650 TRANSMISSI ON ASSY.)
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FULLER 5G-720
TRANSMISSION OIL & AIR PIPING



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1264

TRANSMISSION OIL & AIR PIPING

(USED WITH TG-1295 & TH-1444 FULLER 5G-720 TRANS.)

IISJ%f' Part No. Description Qty.
1 TF-4419 | HOSE ASSY. = 3/8" x 14" ... ciivniennn. Ceeeareneaaane 1
2 TF-4216 | HOSE ASSY. - 3/8" x 13" e eeeiceeensarenaas 1
3 TD-9743 | ADAPTOR, STRAIGHT - 3/8" NPTx9/16" TBNF eveeevneenennnness 1
4 TD-5557 | ADAPTOR, 90° - 3/8" NPT x 9/16" = 18 NF  .euveveecrneesnnneenes . 1
5 DC-3603 BUSHING-]/ "x 1A e eteseestereenenateoenrenaeneneons 1
6 | SC-8897 | ELBOW - #69 FL,  vvvveeeenn tereceesacesnnesannans feeearannens 1
7 TG-2610 | TUBE ASSY. - 1/4" O.D. xeh Ceeeetstanerene s Ceeiaeneann .. 1

DC-3601 NUT  vevnrnen. Cetetasteiacnsastnsettnnarenannan 2

HC-2483 SLEEVE veveennnnn Cersensenensans 2
8 DC-3600 | CONNECTOR - #68FL Cesresnneennas 1
9 TC-1004 | PIPE CAP - 11/4" NPT  ...... Cetencieeensennenanns cerenan 1
10 SD-5205 | CLOSE NIPPLE = 1 1/4" NPT .vvvnvnnneenns Ceeeerecte cenennen 2
11 SV-9138 | PIPE TEE - 1 1/4" NPT Ceteseenennsnnns 1
12 TG-3204 | PIPE = 1 1/4" NPT x 237/8"  teveeernvececncecncnen teereeasecnanes .. 1
13 TG-3202 | DIPSTICK & CAP e eeeeeesesenensensasanenans e erenanenes ]
14 C-5747 CAPSCREW -~ 5/16" ~ 18 ch3/4" ........ Ceeeeseecineannaneens .. 4
15 C-1538 LOCKWASHER = 5/16"  tviervererenacnnees 4
16 TG-7483 | MOUNT BRACKET, FILTER  tevevvenenens 1
17 TF-28 OIL FILTER (See Index) cheeenes e eeraeensesensennee annsacnrensenns 1
18 R-2508 PIPE TEE - 1/4"  ....... fesaserenas 1
19 TE-4154 | HOSE ASSY. = 1/4" x 72" 1iieeerrnnreronns ettt atenanenran 1
20 TF-4143 | HOSE ASSY. - 1/4" x 45" - TO JUNCTION BLOCK 1
21 TG-2613 | TUBE ASSY. - 3/16" O.D. x 72" - TO PRE-SELECT VALVE  ........ 1

SD-8640 NUT  cvievennnnnns Ceeereneenes Ceeeeesenrenes e eeeeees 2

SD-8659 SLEEVE Crereecenenanan Cerereeneeanes cevens 2
22 C-9806 IMP. ELL = 90°  tiuvensenconcensoonannens feeeeseanaen Ceereeieearas . 1
23 TG-6005 | HOSE ASSY. (12 1/2")  ....... Ceeeeenraenans 1
24 TF-22 ELL, STREET  ..... Cevsesasanas Ceeraceeneanes eeeaceeansnanens 3
25 H-2861 NIPPLE, PIPE  ........ Ceeeierenenens ceenes Cteeiesocenanacnens 1
26 R-2404 TEE, PIPE  .vuvven.. Cerearenenas Cereensensenas ceeeearenn cereee 1
27 TG-9995 | HOSE AsSY. (22")  ...... verens Cererseneesnennonns e eeenenee ceeneee 1

4-61

82K




TRIGGER
VALVE

TO PRE-SELECT VALVE
| %g
® 'g P

TO OIL GAGE
¥ ON INST. PANEL

@)

7
j
Y

-

@
)

FIG. 1739
FULLER SG-720

TRANSMISSION OIL & AIR PIPING



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

"~ FIGURE 1739

TRANSMISSION OIL & AIR PIPING

llé‘f)f' Part No. Description Qty.
1 TF-4419 | HOSE ASSEMBLY - 3/8" x 14" (Effective thru Serial Suffix DPF2-J) ........ 1
VH-5956 | HOSE ASSEMBLY - (Effective with Serial Suffix DPF2-K)  ............ 1
2 }jTF-4216 HOSE ASSEMBLY - 3/8" x 13" (Effective thru Serial Suffix DPF2-J) cene 1
VH-5957 | HOSE ASSEMBLY ~(Effective with Serial Suffix DPF2-K)  ........... cenes 1
3 | TD-9743 | ADAPTOR, STRAIGHT = 3/8"NPT x §/16" NF ..ttt vnrrresnncnnnnes 1
4 | TD=-5557 | ADAPTOR =90° = 3/8"NPT x 9/16"NF iiiicerrereceennecooenennes 1
5 | TF-28 FILTER, TRANSMISSION OIL (See Index}) teveveceveroceoancencarennas 1
6 | TG-7483 | BRACKET, OIL FILTER MOUNT .icieneriereiecnnronnscosvosonnnns . 1
7 | C-5747 CAPSCREW =5/16" = 18NC x 3/4" iiireeierrerermannns cesseiiasas 4
8 |C-1538 LOCKWASHER = 5/16" 1 iieiiienenenetocsnssseannenosassasccannssas 4
9 |TG-9995 | HOSE ASSEMBLY  ..ciiveveennn. P . 1
10 |TF-22 ELL, STREET = ttvuveceovusasooncsasassancsonssssanoasosassnccsans . 3
11 | R-2404 TEE, PIPE - 1/8"NPT Chetessesssereansseerttcscamantnns 1
12 | H-2861 NIPPLE, PIPE tutiiereeraesooensossasassssasscacsococannssansonnos 1
13 | TG=6005 | HOSE ASSEMBLY (12 1/2") t1uieiiiiveronearoscascnennas creean veveee 1
14 | C-9806 IMP, ELL - 90° (Effective thru Serial Suffix DPF2=J) ...ceueerirnnenn.. . 1
TV-3609 | IMP, ELL - 90° (Effective with Serial Suffix DPF2-K)  ....... ceerranne 1
15 |TG=2613 | TUBE ASSEMBLY - 3/16" O.D. x 72" - TO PRE-SELECT VALVE  ........ i
SD-8660 NUT  ..... Cetaestessetcssenteasnnaresenceeareneensassensaenas 2
SD-8659 SLEEVE theeesiascncssetseananeas tetessssessacrntsarsenasnns 2
16 | TF-4143 HOSE ASSEMBLY - 1/4" x 45" - TO JUNCTION BLOCK teessiacanns 1
17 |R-2508 TEE, PIPE = 1/4"NPT titrienneeecececsseecsononnannns . 1
18 |SC-8897 |ELBOW, TUBE = 1/8"NPT x 1/2" =24 x 90° .ivveereeressannnnonanee 1
19 ]5-7182 ELL, STREET = 1/4"NPT X 45° . iueeeiuictneccannccoasasacesnsacnnns 1
20 |TF-4154 HOSE ASSEMBLY - 1/4" x 72" (Effective thru Serlol Suffix DPF2-J) ceae 1
VH-5958 | HOSE ASSEMBLY (Effective with Serial Suffix DPF2-K)  ........ ceesanne 1
21 | TL-8674 TUBE ASSEMBLY = 1/4" x 16 1/4" i iiirerieonnmosennnsnns ceeens 1
DC-3601 NUT ... tessetcsnesaraciasennaan teeseritecnsansarsnannns aee 2
HD-2483 SLEEVE = ciiivreerrevesansssnnncnas cersressennanensas cerenaan 2
22 |DC-3600 |CONMNECTOR, TUBE - 1/8"NPT x 1/2" -24  ......... cesessenans aees 1
23 [SV=2616 JCLAMP . iiiiieneesrasosuocssscnsssssasssossasnonnen 1
24 [C-1596 ZERK, GREASE - 1/8"NPT .................................... cees 1
25 |[TH-7026 |DIPSTICK (Effective thru Serial Suffix DPF2-H) .c.civecvecannne. ceserane 1
VC-1065 |DIPSTICK (Effective with Serial Suffix DPF2-J) +iiiiiecvreenevecnnnne .o 1
26 | TL-5492 PIPE - 1 1/4"NPT (Effective thru Serial Suffix DPF2-H)  ....ieecvvnecens 1
VC-1064 [PIPE - 1 1/4"NPT (Effective with Serial Suffix DPF2-J)  +ivevievenecnenn 1
27 | TL-5491 ELBOW, PIPE = 1 1/4"NPT x 90° - GALV. ...... cirecmenssasesnnns cens 1
28 |TH-7002 |NIPPLE, CLOSE - 1 1/4"NPT =~ ......... cesrannen cesencieas cerseens 1

NOT SHOWN

TL-8688 CLAMP  Liiiiiiiiieeeenseseescacsssessesssessossnsssssssssanans s 1
C-1601 CAPSCREW = 3/8" = 16NC X 3/4" tveerrinrrenrereancansossennns . 1
C-312 LOCKWASHER = 3/8" tiiieerersencesncsacscsncsonnne 1
SP-6234 GROMMET, CABLE  .iiivvervenacecnsonsannas teseteeseesesasensannes 1
DF=1800 |[SCREW, MACHINE = 1/4" = 20NC x 3/4" 1 1vviiieieeavencanannnns 2
DF-1577 NUT = 1/4" = 20NC tiieeereveneesnccncnsonanee ecsossasensasens .o 2
C-5774 LOCKWASHER = 1/4" i iiieteerennncnrosnsncsomeancscoscnnassonan 2

(USED WITH TL-5490 & TV-1344 -VF-3215 & VH-1793 FULLER 5G720 TRANS,)

6=64
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

- FIGURE 1270 TRANSMISSION PRE-SELECT PIPING
%f)f' Part No. Description Qty.
1 DC-4088 | GROMMET ..... erevssecssersennena ceetessescans cesecsecsvesnnes . 1
2 TG-2613 | TUBE ASSY. - /16" O.D. x72"-TO SURGE CHAMBER ceseassanse 1
SD-8660 NUT  ...... tesssssssecsasans cessecnes ctesesssescessensenncas 2
SD-8659 SLEEVE teeesetansetesitsasettttattiteatevtanteanaassnanben 2
3 TF-4124 HOSE ASSY. - 1/4" x 20" - TO TREADLE VALVE ~ ........ sesesesacse 1
g 4 TF-4143 HOSE ASSY. - 1/4" x 45" - TO TRIGGER VALVE tecssascrsersenanne 1
“ 5 TD-9719 .| ADAPTOR, STRAIGHT tesesenses teesessrrsnecnnns resesssscscsenne 2
1 6 $-2916 ELL, STREET - 1/4" x 90° ceesscsanne sssesrsescesanssecssccnnsens 3
“ 7 TF-4110 HOSE ASSY. - 1/4"x 10"  ........ eeesevsseseasressastesssernsanan 2
k 8 TD-9747 | FL. ELL - 90° B, cerasecnencens eesceassensasennens 2
| 9 SD-8661 | ADAPTOR, STRAIGHT tereveccees creaeee teeesessasesescsararsnans 1
: 10 SC-4506 | SCREW, MACHINE - #6 NC x 3/8" A S 3
A R-2641 LOCKWASHER -#6  _....cvuue.... R <
i 12 TL-8760 VALVE, PRE-SELECT (Effective with Serial Suffix DPF2A & Up) = ...... . 1
i TF-24 VALVE, PRE-SELECT =} cerverennen ceseesnnsaens cececrraassanee 1
! TF-23 BUSHING (Effechve thru Serial Suffix DPF2) ....... 1
| 13 TF=26 BASE, VALVE ) ieieeieaann eeesassescasevesacnrannens . 1
E 14 TF-603 SLEEVE tereesesssasesssssssscsssans secscessessssssessesssacas 1
| 15 H-2969 SCREW, MACHINE - #12-24 x 3/8" Cteseccaccesnsesessesettsancons 2
16 | R-8870 LOCKWASHER - #12 2
17 TF-609 BRACKET teveveccsscsecns ceessesenns cecescenen eessessesscenscnne 1
18 TF-602 ROD, PUSH (Effective fhru Serial Suffix DPF2)  .ivivveeecececeonconcnes 1
TH-1418 | ROD, PUSH (Effective with Serial Suffix DPF2-A & Up)  ...vcenevnnnen. 1
rrrrr , 19 SV=-2738 | KNOB C e e eseeesecsesesatetecnattetarnesroscnssocssecnceannnae 1
( 20 [ SF-9144 | NUT, JAM = 14" NC  .euvurenenrensenensnnsnsnnnnmmrinininnnn | 2
21 TF-25 VALVE, RETURN cesscessessensenne tecccecscssesnnssncssssenssans 1
| NOT SHOWN
% SV=-6216 | SLEEVE teseetseseanaenrersasennane teessesssecenacsencssacenvenn 2
| TD-9143 | CLAMP, CAT Ceeeeeeseaasatetatttattassencensasetesssasencassnes 2
|
|
\
|
\
|
{
(USED WITH TG-1295 & TH-1444 FULLER 5G-720 TRANSMISSION)
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1740

TRANSMISSION PRE-SELECT

Ref.
No.

Part No.

Description

Qty.

14

1

2

10
11
12

13

15

18
19
20
21

22

DC-4088
1G-2613
SD-8660
SD-8659
TF-4124
TF-4143
TD-9719
$-2916
TF=4110
C-9806
SC-4506
R-2641
R-2508
R-2510
TF-4132
TD-9723
TL-8760
TF-603
TF-609
H-2969
SF-5816
TH-1418
SF-9144

SV-2738

SV=-6216

TD-9143

TUBE ASSY. - 3/16" O.D. x 72" - TO SURGE CHAMBER
NUT  eiiiinineeennnnn. Ceeeerereeceeeenaecanannas ceeeseieens
SLEEVE ... cerenseeanans Cetetesseeeietatanestatantenasene

HOSE ASSEMBLY - 1/4" x 20" - TO JUNCTION BLOCK

HOSE ASSEMBLY - 1/4" x 45" = TO TRIGGER VALVE ~ ..........

ADAPTOR, STRAIGHT et eeseeeeetetatnesatettatanratanetnaanans

ELBOW, STREET - 1/4"  ......... Cerseeenaanas eeraaenaas ceeeennees

HOSE ASSEMBLY - 1/4" x 10" ceeeeaens ceneeeeas cevenan

ADAPTOR = 90°  ...iieevneenn. cereeiaaens Ceeeesesieteananaranan

SCREW, MACHINE - #6 NC x 3/8" Chetecetesatetteceetenraennnan

LOCKWASHER - #6 . iivviiiiernnnnn. Ceeseresiceacssaceesnencnans

TEE, PIPE - 1/4"  ..... Cetteeseensesatantanattaeaanan Ceetreanaas

NIPPLE, CLOSE = 1/4" . iiiuiiieeerencennnncceanss Cecieeecsenaanan

HOSE ASSEMBLY - 1/4" x 30" Ceeetsceneectantasancanaanan

ADAPTOR  ........... Ceereesresiesiecsannas Ceeariesettenttananas .

VALVE, PRE-SELECT ceresennens ceeneennn Ceereaneen ceeteeans

SLEEVE e teeeteseaseettacttannetanaanans cevane Ceereescereaaas

TN N N Ceeserssesestacenaas

SCREW, MACHINE = F12 NC x 3/8"  ..iiieieenernreinnoannns ceteanes

WASHER, FLAT  .iieuiiennseecnecencesaccanaeasesacnasacencensssanns

ROD, PUSH | e eeetteessseessecetsedinettettetanatetrattnnnasans

NUT, JAM - 1/4"NC  ..... e eteretetenetneentesacsotnanatreannes

KNOB, PLASTIC eeeeeteeeeetetaitttetttteetettnctrnannnaaans .-

NOT SHOWN

SLEEVE tetttesessiecestssassssscrrctnsssosessnnesne cecsececens

CLAMP, CAT P coee

(EFFECTIVE WITH SERIAL SUFFIX DPF2-D ONLY.)
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2467 TRANSMISSION PRE-SELECT
1131‘(3:' Part No. Description Qty.
1 |DC-4088 | GROMMET ..ceeveennn.. eeeererenaeees Ceeeeereeereenaeeaaaes 1
2 |sv-6216 | SLEEVE e e 2
3 |VF=9080 | TUBE, NYLOFLOW  .evuuevernnervnnnneeeannanans e erenaaan ceeeeaes 1
4 |VF-9081 |TUBE, PROTECTIVE  teuuevnivrnecnnceccnacsnnsasnoncacnnenns cerenans 1
5 |VF=9079 | CLAMP, CUSHION TUBE .i.veeereecanncecsnroceasencaanees ceeen 1
6 |H-8136 | SCREW, CAP = 1/4" = 20NC x 1/2"  .iveievnneennns 1
7 |C-5774 | WASHER, LOCK = 1/4" ... iiiiiieeiiennnnnns cieeee- ceeans 1
8 |C-5780 [ NUT = 1/4" <20NC  .e.eveeneneennncanennns ceereane e, 1
9 |Tv-3607 |SLEEVE, TUBE -#260  ........ e eeeeteeneeetiireen aeaneans cerenaees 2
10 [TV-3606 | NUT, TUBE =#26]  ...iieieueenonnecancseaneosoasoscsncsassonannnas 2
11 |Tv-3609 |ELBOW, TUBE -#269  ......... cevans 1
12 |s-2916 ELL, STREET - 1/4" NPT ......... Cererneeaans Cereeecnenaniaans 5
13 | TL-8760 |VALVE, PRE-SELECT eeeeaneennes v. .............................. 1
14 |TF-603 SLEEVE  veeveveenecrennes ceeeienes eeeeeneerteecneetanann ceeenn 1
15 |H-2969 | SCREW, ROUND HEAD MACHINE - #12-24NC x 3/8" ceeeeeineeaaes 2
16 |SF-5816 | WASHER, FLAT ...... reereiaaens eene e tereteereneeeneenrenans 1
17 |sv-2738 |KNOB, PLASTIC  ...... Cereareeernenias Ceetereteceeateeeaneaaanes 1.
18 [Sv-9144 |NUT, JAM - 1/4" =20NC  ..... ceeees Ceretnteriecaneceacatennans . 2
19 |[TH-1418 {ROD, PUSH ..iieeevennceanses cerereennens Ceeeeetceceeneaeaanaes 1
20 | TF-609 BENTANGLE  +evevvevennens eerereseeenateceenanan 1
21 |SC-4506 | SCREW, ROUND HEAD MACHINE - #6-32NC x 3/8" ceeevaaen cevens 3
22 |R-2641 | WASHER, LOCK - #6 P cereeees ceeenes 3
23 | TF-4110 | HOSE ASSEMBLY - 1/4" x 10" e eeterenetenteraeecenernaaeaas 2
24 |TD=9719 | ADAPTOR - 1/4" NPT x 1/2" = 20NF  ...... Ceerreennaaaan cereerenaees 5
25 |TF-4124 |HOSE ASSEMBLY = 1/4" x 20"  ....ceeueeee. Cereeeeeeeranenans 1
26 |TF-4143 | HOSE ASSEMBLY - 1/4" x 45" ceeriecaeeanan ceeeeeeneaes cereennnns 1
NOT SHOWN
TD=9143 |CLAMP, CAT  tivvineeeercncreosossascons Ceeereeeteceeeaernaaanan 2
6-64 82p
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SPICER #6453
TRANSMISSION OIL PIPING



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1213

TRANSMISSION OIL PIPING

Il\tlf)t.‘. Part No. Description Qty.
i | SD-5207 | BUSHING -3/4" x 1/8" ....c..... ceeens Ceeeeaaes ceeenenens eeeeanns 1
2 | DC-3600 | CONNECTOR = #68 FL.  iveveeennnneennnnnnans Cetreescencenans cenns 2
3 | TF-2828 | TUBE ASSY. - 1/4" O.D. x511/16" ...... Ceeeeann U S 1

DC-3601 NUT  civiiiiiennenrnncnes Ceerereaenaaes Ceeeeaseaseranan veee | 2
HC-2483 SLEEVE U, e eeeeescecnanretiaansasatcnenncasns 2

4 | TC-1004 | PIPE CAP, DRILLED - 1 1/4" N1 R f e teeeeseseesaanentansnaens 1
5 | SD-5205 | CLOSE NIPPLE - 1 1/4" NPT ......... R, Ceeeenns e reieeenaeenas 1
6 | TD-5557 | ADAPTOR - 90° .. ....e..... Ceesereeaeenenanan Ceenreceneaneans R
7 | sv-9842 | BUSHING -1 1/4" x 3/8" e eeencaencncetnansanannns Cereeniaenans . i
8 | TF-2831 | PIPE CROSS - 1 1/4" NPT T S Cereerenneree 1
9 | H-3458 NIPPLE = 1 1/4" NPT x 2 1/2" 1 itiiiiiieerrennresnnnecnceanans 1
10 | TF-2830 | PIPE - 1 1/4" NPT x 25" ......... Ceeeeeeennens Ceenesastrereanenanann 1
11 | TG-6180 | DIPSTICK & CAP e eeseeeeteneatatoanstsesencioastneaseranannns 1
12 | TF-28 OIL FILTER (See Index)  eeeevevevecnoncacnnnannn et eeeestataaaeeaen, 1
13 | TF-2829 | MOUNT BRACKET, FILTER e etestenteenneeeneneneactenetonanns 1
14 | C-5747 | CAPSCREW = 5/16" NC x 3/4"  iiriiiirernernnrnencnennns Ceeeeeens 4
15 | C-1538 LOCKWASHER = 5/16"  tivivneeinneencensssnnennnnanns feerereeneaes 4
16 | TF-4419 | HOSE ASSY. ~3/8" x 14" tiiiiviiirierecnncncnssaanns Cerneeeeanas 1
17 | TF-4415 | HOSE ASSY. - 3/8" x 12" Ceeerennn eeetecaseteesesanrennan ceeene . 1
18 | TF-2825 | TUBE ASSY. -3/8" O.D. x 13 3/8"  tievrreriernnrneecesneennenoanans 1
R-5115 CONUT veevienees eereerennenaaes Ceereeeenananen cevennes ceeeees | 2
R-7013 SLEEVE eeeeracecnenaetraeons eerecreneneeen Cereeenenennas .2

19 | H-3374 | PIPE ELBOW - 3/8" ‘NPT x 90° ... eeeesenenees e eresaseseseneaes 1
20 | SD-5190 | NIPPLE = 3/8" NPT x 3"  teuveeneneencenennnnens e eneseeeacensanenas . 1
21 | HC-1851 | CLOSE NIPPLE - 3/8" NPT Cerenerieaes eteessencananeenenenaacns .. 1
22 | HC-2489 | CONNECTOR = #88 FL.  cveevencensonenacens e eeteceesateecaeenaons 1
23 | R-86 BUSHING = 3/8" x 1/4" 1 iirieerirnerncencnanns Cetesenerannenreaeeas 1
24 | TF-624 PIPE TEE - 1/2" x 3/8" x 3/8" eeneeieceaesenensana eresienenneane 1
25 | H-8549 ELBOW - #69 FL. eaeenn teeeasraeasnernos Ceteieasenanans Ceeeaas 1
26 | $-5823 BUSHING = 1/2" x 1/4"  +iviiveennnnnns Ceesevecanecaannn Ceeeennenans 1
27 | TD-8753 | VALVE, BY-PASS Ceeeeerasentennonanes Ceeeseseennans cereenes 1
28 | TF-2832 | PUMP (See index) teesescsnsesennaans ceeeras ceeeeans cereresees e 1

(USED WITH SPICER 6453 TRANSMISSION ASSY.)
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1592

PIPING - ALLISON TRANSMISSION

Ref.
No.

Part No.

Description

Qty.

1

2

10

11

12

13

14

15

16

17

18

19

TH-4331
DF-1311
H-8136
C-5774
C-5780
C-7588
SF-5816
TH-4328
TH-4330
TD-9722
TF-4536
TD-9749
Sv-8598
TF-4549
TH-6457
Sv-7053
R-9200
TF=-4557
R-3869

C-1538

TG-3871
DC-5036
SD-7389
SP-7847

PIPE, TRANSMISSION FILL  +veveunencnenrnrnensnnasansnanns e
GROMMET  +eeneenenrneneeneneenenennes PO e eenereraaas
CAPSCREW = 1/4% = 20 NC x 1/2%  +.vuvunenrnenenennnresasnenensnsnnns
LOCKWASHER = 1/4"  +.vveeivninenensnnennns et e,
NUT = 1/4% NC  evernanen. s
CAPSCREW = 1/4% = 20 NC x 1" +vvvereeeeeeesaene saveneeessesannns
FLATWASHER - 1/4*  ..... et
BRACKET, FILL PIPE SUPPORT  «-+evevrenneesuensensssssnnnernnnceenes
DIPSTICK  +uevvunerunnesssensrunnseesnnenmsnnenscssnemnnnnens
ADAPTOR  .uenenne. e, et eeen e aaeaaaa.
HOSE ASSY. - 3/4" x 36" ..... e e s
ELBOW =90°  .....eeees ettt ee e etaeaiaereeenenenenas
FILTER ASSEMBLY (See Index)  +.nnn... ORI
HOSE ASSY. = 3/4" x 54"  .....ccevvecnnnns
HOSE ASSY. = 90" ~ CLUTCH OIL PRESSURE  ++veueennronnenreesncases
ADAPTOR  «erenenenenenen.
ELL, STREET = 1/8" X 90°  «vuvuenenenenssssesnsnsensesasaensns
HOSE ASSY. = 3/4" x 78" ©evvvrnrnenrnensnesnns e et
CAPSCREW - 5/16" NC x 5/8"  +evvvvvevernrnnns e
LOCKWASHER = 5/16%  vuvuuenenenes e ettt eiereraeranenaaaan
| NOT SHOWN
CLIP, CAT  eenvrrenenenrenenenrenenennnns e
CLIP, JIFFY  weven... et eaeraeneeeeeeniaeneaeneneneeneaeaeans

CLIP, CAT ....... teeetssenacanns tesesesesseaseesecrsstacsastasanens

(EFFECTIVE WITH SERIAL SUFFIX DPA-2 THRU DPA2-C)

10

10

7-60
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FIG. 1994

PIPING-ALLISON TRANSMISSION



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1994

PIPING - ALLISON TRANSMISSION

g‘f’f' Part No. Desecription Qty.
1 TR-3518 PIPE, TRANSMISSION FILL  ........se T 1
2 | DF-1311 GROMMET . icvieerenees cesanes eesscavanans tesnsesc eona seseccans .e 1
3 | H-8136 CAPSCREW - 1/4" - 20 NC x 1/2" tesesesessescce asesscessacecane 2
4 | C-5774 LOCKWASHER - 1/4* ... ....... sesensassas vessee mesceanne esesens 10
5 | C-5780 NUT - 1/4" =20NC  ...cccvnne cesesenasasen ceee mone ceeseses .es 10
6 | C-7588 CAPSCREW - 1/4" =20 NC x 1" seesascsescsesesese mosesnsssasesiese 2
7 | SF-5816 FLATWASHER - 1/4" sesesasessrsnscscensanns tee sanse cieesenae .o 2
8 | TH-4328 BRACKET, FILLPIPE SUPPORT sesasenans tesresesa cones tecscsene .s 1
9 | TR-3519 DIPSTICK ceesstaesenes sevesescasnsns sesesescense o ceesesenes seses 1
10 | TD-9722 | ADAPTOR cessans tesesessssssssannns cevsessensem esnsasanas eseses 4
11 TF-4536 HOSE ASSY. - 3/4" x 36" [ eeecssntescse e asesersnaasesean 1
12 | TD-9749 ELBOW -90° cesesnne teresseseesnens tecestsssssa senne secenan cees 2
13 | SV-8598 FILTER ASSEMBLY (See Index) = .uiiieereronenccccoeceasanncannnanes 1
14 | TF-4549 HOSE ASSY. - 3/4" x 54" Ceeeesetsesiitiiiiitite tittttiotattntes 1
15 | TH-6457 HOSE ASSY. - 90" - CLUTCH OIL PRESSURE tettre e seersnseiennans . 1
16 | SV-7053 | ADAPTOR secsssssessenans ceessccsenseansns teeea creseesanans cese 1
17 | R-900 ELL, STREET - 1/8" NPT x90°  ..... sesscacocacenm ons ceeseens senes 1
18 | TF-4557 HOSE ASSY. - 3/4" x 78" teesesesenceanae eeveren e senenns consnae .o 1
19 | R-3869 CAPSCREW - 5/16" - 18NC x 5/8" sevecsssesnses e sesecscenscscsns 4
20 }C-1538 LOCKWASHER - 5/16" eeesessesrasstracsntetanea m snosaantonsnstan 4
21 DC-4976 | ELBOW - 3/4" NPT x90°  ....c.ees. setsesescscen e ncanann cevseacs 1
22 | TF-5435 NIPPLE, PIPE = 3/4" NPT x 2 1/2"  tiiiiiiincnccnas sensne eeesesase 1

NOT SHOWN
TG-3871 | CLIP, CAT .iciiiieruscancscerncnncicnne ceesesas cessssesnesssanns 1
DC-5036 | CLIP, JIFFY  ....... cesessssesesscacens esecesen esssessenasesene 3
SD-7389 | CLIP, JIFFY teecssescsscscsosarrarans [ e @sscsseccsssnanns 2
SP-7847 CLIP, CAT  tiiieerecresaccsancorascnnes teesssssce msesrssanasenses . 1

(EFFECTIVE WITH SERIAL SUFFIX DPA2-D)

5-62
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FIG. 1265

TRANSMISSION ADAPTOR



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1265

TRANSMISSION ADAPTOR

Ref.
No.

Part No.

Description

Qty.

1

2

SG-3819
DC-6166
SP-2439
SP-1870
$G-5903
TG-5991
$SG-5907
SF-3385
TR-2668
TF-8027
SG-5902
TL-5503
TG-5990
TF-8021
SG=5904
C-7568
C-1538
$SG~7870
1G-1294
SG-3840
$G-7867
TF-8019
SF-6834
TF-8020
H-749
SF=5699
TG-5996
C-1524
TG-7496
SP-6832
TG-5213

SG-3818
C~-1602
C-312
SG=-4252
TH-576
TG-5993

CAPSCREW, TAPERHEAD *
CAPSCREW, TAPERHEAD ¢
SEAL, OIL */&  veveeeseeenncrnsssssscssssssssssssesacsasnsansennsee
SEAL, OIL # fx* feesesesesesesenannan
BUSHING  svvevennccecsonaresssaannens teeevencnasen

BEARING  4ruvvervenseeecsnnsasennessennsanasssansansssesassnnnnes
GASKET */*%  eviieereresnsssessasesnssensssnsnsnsssosncsannenses
GASKET #  1etteeieteteesnseeessseeenssenseennnnesssosssssnnnnsns
GASKET € eeeeeeeeeensnssssessnnnsssecsassssesssanssnassssasannnns
ADAPTOR *
ADAPTOR ™ 1irueevennnsaeesnnsssnsassnnssassassosssssssasseses

ADAPTOR #
ADAPTOR ¢
RETAINER  eeuureeesosansecsscacosccsssssnsossssoaasrsassssossocos
CAPSCREW = 5/16" = 24ANF X 1" 1eeuveeceoecsacssosnnssseassoscnsane
LOCKWASHER = 5/16"  veeveeeesecescssssncasssssscassassssaessane
RING GEAR & PINION SET (Sold in Sets Only) /& ccieceseccessoncaces
RING GEAR & PINION SET (Sold in Sets Only) #/+*
SETSCREW = 1/16" NPT 4evevecsccacscenscssesccassasssoncsssansasss
LOCKNUT * /4% L ieieettresossnsssssssssssacssosscscncnnses
SPACER */%* /i iiiiereassessnassossnessesnesnssssncsascnnses
SPACERE  sueeseeeessonecsosnnesasssssscasssssssssassssssasasassas
NUT, JAM = 1/2" NF */¢
STUD */* /¢
STUD **
NUT - 1/2" = 20NF  */¢
NUT = 1/2" = 20NF # fx+

SHIM  iiiieesecscesioseceonccecassocsansnsasssssanscnncscsscscses

NOT SHOWN

COLLAR */** /¢
CAPSCREW = 3/8" = 16NC X 1" teuceecencescasocccsaseasssnssscases
LOCKWASHER - 3/8"
NUT - 5/8" - 18NF */¢
NUT, TAPER = 5/8" = 18NF **
NUT - 5/8" - 18NF #

NOTES: *  USED WITH TF-647 FULLER 5A-650 TRANSMISSION ASSY.
#  USED WITH TG-1295 FULLER 5G~720 TRANSMISSION ASSY.
**  USED WITH TH-1444 & TL-5490 FULLER 5G-720
TRANSMISSION ASSY.
¢ USED WITH TF-5140 SPICER 6453 TRANSMISSION ASSY.

O  OF ot ot et b it ot et et = = NN B

> >

bbb

(USED WITH FULLER & SPICER TRANSMISSION ASSYS.)
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TRANSMISSION ADAPTOR



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1562

TRANSMISSION ADAPTOR

Ref.
No.

Part No.

Description

Qty.

1

2

10

11

13
14
15
16

17

18

SG-3840
TF-3546
TF=2194
TF-3803
C-1608
C-5775
TF-5630
TF-2196
DL-8246
SF-5699
DL-8251
TG ~7496
DF-3500
C-7568
C=-1598
C-1538
SG-5907
SP=-6832
SR=8405
DG=-3242
TF-3545

SG~-5%904

PLUG, PIPE - 1/16" NPT caressneens cesesescessen s ceesvsescanes ..
NUT, LOCK cesetanacaenens Cetetersasecensesscee sresnonnans
RETAINER, OIL SEAL ceeceens ceesecceens O
SEAL, OIL  ceveeerrannens cevececanns tesessesenas creveneas ceeenses .o
CAPSCREW -7/16" - 14NC x 1" ..... cesennaens O
LOCKWASHER - 7/16" ceeesesnrecnnas tesesscsesnee msssroaannss sevee
GASKET e ceceaees ceseseca esenssesssannnes
ADAPTOCR * cesenecaasaaees Getseseceatavscnsscsen casssasans

ADAPTOR **  .iiieecens cesesssassensnes ceccetsecae cssasens

STUD = 1/2" = 13NC *% | iieiiessosesessoescassocn sonsasnssocssnes
NUT, LOCK = 1/2" = 20NF * ...............
NUT, LOCK - 1/2" = 13NC **  ..... teeeeas P
CAPSCREW = 5/16" = 24NF x 1" * caveen ceeees cremacseaisscssntnne
CAPSCREW - 5/16" = 18NC x 1" ** . cesesessracencee
LOCKWASHER - 5/16" tesesecvsvseseenees cereecece oas cetescsennans
BEARING ASSEMBLY ceecesacnasane sesaseessenaseanccvstcanenonas
SHIM  iiiirneeerenecensaccanscssscsassssvacscssasoas
RING, SNAP R T T R T LLEE
PLUG  sivreerceneseccosccosscscsnsssssscnsssesssnascssscsoscvcncas
RING GEAR & PINION SET T T T

RETAINER, BEARING ceceseeneaas esseccsasereaasam cesseccanseseas

NOTE:
* EFFECTIVE THRU SERIAL SUFFIX DPA2-F,

**  EFFECTIVE WITH SERIAL SUFFIX DPA2-G.

(USED WITH ALLISON TRANSMISSION)

STUD - 1/2" = 20NF * Ceseessearsansanes

15

15

3-63

84



FIG. 1563 (

TRANSMISSION CASE
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1563

TRANSMISSION CASE

Ref.

NOTE: TF-5140 SPICER TRANSMISSION ASSY. (Spicer Model No. 6453)
INCLUDES ITEMS ON THIS AND FOLLOWING SIX PAGES.

(EFFECTIVE WITH SERIAL SUFFIX DPS ONLY)

No. Part No. Description Qty.
(SPICER 6453)

1 | TF-9756 SCREW -5/8" - 11 x13/8" ... .eeeevnns Cerersecenron oo sesecense ool 7

2 | TF-9769 WASHER - 3/8" .......... cerensensan P ol 7
3 | SH-575 BUSHING  .iiiiinriieeereeceasenssncsacanans teceseeennes cesesensnas 2
4 | TF-9790 HOUSING, CLUTCH ceensesensenans cecssesecsanne eresescsasannana i
5 | TF=9191 GASKET tiiieiriieenansncesssssanssnnenas veesssse esnens corensenss] 1
6 | TF-9173 COVER, HAND HOLE = ...civevvncccannnces seseenese ms sesesseea eeess| 1
7 | TF-9195 SCREW &WASHER = 5/16" - 18 x 1" .. iiiiiiiencenns e eosesnsavnasonene 2
8 | TF-9751 SCREW & WASHER - 3/8" -16x11/4" .. ........... teee mecesessensnanas 6
9 | TF=92162 CAP, BEARING .....cvvvvunnn. cecsecsesncen sesesecie as essesasens eees] 1
10 | TF-9176 GASKET tiriiceeinensaseescannss Ceeesersssasescane saaas ceesenen eee] 1
1T | TF=9785 PLUG, OILFILLER -1 1/4"  ....... cesessisanecns cete mesesssnencaasnon 1
12 TFj9786 PLUG, OIL DRAIN - 3/4" .. ... ...e. cevenae e |
13 | TF=9779 CASE  ..ieennees cesesevas cesssacescnsonnns ttvececre cesoae ceerennvas 1
14 | SH=509 GASKET, PTO  .cveeiiiecenceasanccnnsesonne crecsese esnee ceeess ceees] 1
15 | TF-9750 SCREW & WASHER - 3/8" - 16 x 1" teceesssscseneree cassstsasecsnnan ]
16 | SH-508 COVER, PTO  ...ievann teseecessessanntnens Ceetrieeeneanns ceeseenes 1
17 EI'F-9753 SCREW - 5/8" - 11 x5/8"  .....euuns trreseseenenes . esenscens ceseses] 1

6-60
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FIG. 1564 A
TRANSMISSION SHIFT LEVER

FIG. 1564 B
TRANSMISSION SHIFT BAR



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1564A TRANSMISSION SHIFT LEVER
1131?:' Part No. Description Qty.
(SPICER 6453)
1 SH-616 HANDLE, SHIFT LEVER  t..uiiiereeeeneroncnsocsvsencsanssancesanses 1
2 TF-9165 LEVER ASSEMBLY (includes Ref. Nos. 1, 3thru 7)  ceieeriirrnnenrennss 1
3 | SH-582 1 2412 1
. 4 | SH-620 COLLAR L iiiiiietennreeneeneaneesesonsassosaosacenneonsanannnnns 1
5 SH-621 SPRING ittt iiiiieieeettencctratronacacscnreaaconesranssrnnna 1
6 SH-618 cup  ....... P e et essessancneasaanecantancssenstee st ossatocnareeas . 1
7 | SH-622 WASHER ittt iiiteeneacnreneesacessseancestoossnsnances 1
8 | H-5%94 SCREW = 7/16™ = 14 x 1 1/4" it iiteiiieeeteanrnnreoessaasnsnsasones [
9 TF-9765 WASHER - 7/16"  ....... Mececassesenteesesatssesecartoononeroanen 6
10 | TF-9760 L o 1
11 TF-9766 WASHER = 1/2" i titeteviereeenseenenssesennessoesosnsoseessanssnns 1
12 TF-9755 STUD ittt iieieteeeaeaeerstaasasocaasascasscsnosssasnscsassnanse 1
13 TF~9777 FINGER ittt iieiitieneeareesoeeasseasesacsosennncsennnns 1
14 TF-9174 GASKET e e s eaneateaseese st nan ettt tanesstasesac s et onsasnons 1
15 SH-617 SHAFT, ROCK ...... s s e eetsseastsacnscattosnreseea naoesartrenanenn 1
16 SH-512 RING, SNAP C s eseeseenstscaseasan st cets sttt en e et avernan . 1
17 | TF-9781 HOUSING ittt iiiiiiietiieeeaeeoneanscanesnesasacassncensacenase 1
(INCLUDED IN TF-5140 SPICER TRANSMISSION ASSEMBLY)
FIGURE 1564B TRANSMISSION SHIFT BAR
(SPICER 6453)
1 TF-9754 SCREW L iiiieiieennnnnas Cesesesseseecsanseastsenserereeerasosan 5
2 | TF-9788 PLUG ..evveeve.... s eesseessesecasstasesecsetacan s tescontsacnana 3
3 TF-9179 SHIFT BLOCK, Ist & REVERSE SPEEDS  t.vveiinevnnnvecnnnennan vesensne 1
4 | TF-9197 SHIFT YOKE, Tst & REVERSE SPEEDS  ..vicieieerenconcnense sessstene . 1
5 | SV-959 BALL S et et eseneccansecaeacttaseete et stoentencaneasnseasensanas 3
6 | TF-9775 SPRING ceeressnae ceerenuses teresecssescesses s e setaractenranne 3
7 | TF-9778 INTERLOCK s eeesssseasscennaeresctrareraetttse e tesaareanarennnn 2
8 | TF-9196 SHIFT ROD, 1st & REVERSE SPEEDS teesteasscessssnssanens weesseres 1
9 | TF-9198 SHIFT YOKE, 2nd & 3rd SPEEDS eeatsevranssrsaace e ctecesrssannane 1
10 | TF-9178 SHIFT BLOCK, 2nd & 3rd SPEEDS  +..cieveneennnn seeseccasssssncencans 1
11 TF-9763 SHIFT ROD, 2nd & 3rd SPEEDS .iiiviveeerneecensoccencsccannnesans 1
12 | TF-9199 SHIFT YOKE, 4th & 5th SPEEDS . i.ivituiivieneereceeeoenecssnnncanans 1
13 TE-9764 SHIFT ROD, 4th & 5th SPEEDS ...ivetireiriienrnncoces teceessensans 1
14 | TF-9175 GASKET ...cvnnens esesecessesseeantssessesseten e caenotransanans . 1
15 | TF-9787 PLUG .......... ttsiecsrstesatereatnanan tebsetireecstcessanennanen 1
16 | TF-9761 INTERLOCK  tiiiititernennconecncasonuesnannsasneoasanasesssensanes 1
17 | TF-9751 SCREW & WASHER - 3/8" - 16 x 1 1/4" Ctesetertieeteecennnnnanannn 14
18 | TF-9780 HOUSING tiiiiiiiieetererreeeeuneseonnossoarancsoasassecesscanasne 1
19 | TF-9186 PIN, Tst & REVERSE SHIFT FINGER PLUNGER  ...civeevnnriineennnaans 2
20 SH-511 SPRING  ....... Seeeseesssesersstesasese sttt ance s ctasartarnnans .e 1
21 TF-9192 L 1 1 | D 1
(INCLUDED IN TF-5140 SPICER TRANSMISSION ASSEMBLY)
6-59 848




FI1G. 1565

TRANSMISSION DRIVE & MAINSHAFT



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1565

TRANSMISSION DRIVE & MAINSHAFT

1131?)1:' Part No. Description Qty.
;
(SPICER 6453)

1 | 1E-9181 | RING, SNAP  eveennnnnnn.. s eeeeeens eenens s 1
2 | TF-9771 | BEARING  ..eeveevennoens eeeeneereeean Cereenteraaaaaan cerereneened] 1
3 | TF-9164 | SHAFT ......ceeene. e ereeteeereetecetattecannena ane ceeerens ceeeeed] 1
4 TF-9879 BEARING (package of 14)  ....... cecassens cestenes teesecessssnsenns 1
5 | TF-9189 | COLLAR, CLUTCH = 4th & 5th SPEED  ........... Ceeeetenieeeiarenes N I
6 | TF-9161 | GEAR, 5th SPEED e eetteieeeseaeeeetenneeteneatncersenecannnran 1
7 | TF-9783 | SLEEVE, 4th & 5th GEAR  ...ccvvvevvnnnnnn. PP S |
8 | TF-9770 | WASHER, THRUST - 4th & 5th GEAR  ...... Ceerereeeccerannnons ceveneed] 1
9 | TF-9182 | RING, SNAP  ........ eetteneeeeeateeeeenaareean Ceeeeeernnenenaas ]
10 | TF-9160 | GEAR, 3rd SPEED  ..... et eeetrereeneeeentaeeeaneanens cerernneneees] 1
N | TF-9187 | GEAR, 2nd & 3rd CLUTCH Ceeeereeeraanaanes ceeraaeas cerennereeenas| 1
12 [ TF-9185 | RING, SNAP  teuieiurivenneoreensasecuserssccsascsassassossssances] |
13 | TF-9188 | COLLAR, CLUTCH - 2nd & 3rd SPEED  .......... eee s ceennenaans ceed] 1
14 | TF-9159 | GEAR, 2nd SPEED  .......... ceerens e eeartereneeeareeerataeanaranan |
15 | TF-9757 | PIN, COTTER - 1/8"  ....... Ceeeterarreeraaes e errectantenenaanas 1
16 |SH~604 |NUT-11/4"-18x21/8" ...... et eteietereerececaeanees ceereneeed]
17 | TF=9773 | BEARING  ..ecvenvcvnacsncnanns cerereeeenaneas [SUUTTUUPTRRURRRRI B
18 | TF-9158 | GEAR, Ist & REVERSE  ..... Ceetereetateeereannencetananenans ceeens 1
19 | TF-9180 | MAINSHAFT Ceereeeseereceaneaerenas Ceeeeteneeetteancsttaanaaans J 00
20 | TF=9762 | PIN, 4th GEAR SLEEVE  <eeeverecusccrcnsocsncsasanscssnssossassances 1
6-60 84C
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1229A TRANSMISSION COUNTERSHAFT
g‘:’f' Part No. Description Qty.
(SPICER 6453)
1 | TF=9774 | BEARING  (iiettiiiieiieieeeterenerenarennernesnnnneneneensenes L0
2 | TF=9184 | RING, SNAP L. .iiiiiteieneeernerraeenaereneronarsnreenneens A
3 [ TF=9156 | GEAR, DRIVE  4eieineennerennneennesunenseeonnesnnnesnsssnnennnees 1
4 | TF-9183 | RING, SNAP  ......ccvivvrnennnn. et e eteeneeeee e et s 1
5 | TF=9168 | GEAR, 5th SPEED  4.iiuieiinvrennneunesnnerusennsnnsnssnsesnnnsnns 1
6 | TF-9167 | GEAR, 3rd SPEED  t.vvuviervnnnnnnnennenns ettt tteeetteiaeeeaaaa, 1
7 [ TF=9784 | SPACER ttiiiunienneeieeennarennensosecenusonsancnnesnnensenes 1
8 | TF=9166 | GEAR, 2nd SPEED  1uiuiureveunreennencensosennesnnnssnesnneennenes 1
9 | TF-9163 | COUNTERSHAFT e ettt ee et iaeeeeeteeetee e atiaeaareaneees 1
10 | SH-501 KEY, WOODRUFF #29 . L i iiiiiiiiiie i iieniiaaannaans 4
11 [ TF-1959 [ BEARING  tiieiiiiueniniienereaeennersnnesecnnnneenneeennneenns 1
12 [ TF-9759 | NUT ottt e e, 1
13 | TF=9757 | COTTER PIN = 1/8" X 2% L \iiiiuiernrrueneneeeeeeneeaensencessosenons 1
(INCLUDED IN TF-5140 SPICER TRANSMISSION ASSEMBLY)
FIGURE 12298 TRANSMISSION IDLER & REVERSE SHAFT
(SPICER 6453)
1 | TF-9789 | SHAFT, REVERSE IDLER  .....eveneenn. ettt tetetetaaaerireaneaaaes 1
2 | TF=9776 | BEARING  .iciienniuneaneetnnraneeeneroeenaceesenseseesesnnenanes 2
3 | TF=9157 | GEAR  tiirntieieeraeeanneseeneaseonnsenesssnsesnsnscsonnens e 1

(INCLUDED IN TF-5140 SPICER TRANSMISSION ASSEMBLY)
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FIG. 1256

CLUTCH RELEASE



N " ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1256 , CLUTCH RELEASE
(/ ' §’?}f Part No. A Description Qty.
1 | TE-9170 | SHAFT - SHORT T U e e 1
2 | SH-500 | WASHERKEY  .iuevvivninninennennennnnnn. e 2
3 | TF-9169 | SHAFT - LONG e e eeeeaas U
4 | SH-573 | YOKE, CLUTCH RELEASE  ..... e ereeaaes 1
5 | SP-3239 | LOCKWASHER  euuinrennenseneenenneneeneencaneennns s N
6 | SP-3237 | CAPSCREW ..iv.vvvinnicviniinnnnnnnnns S e 2’
7 | SP-3208 | LEVER ASSEMBLY  ..eeevenerunannnnnnnn... ceeeenn e e B
: 8 | sp-3248 ADJUSTING SCREW .« vvuenrrnneneenennenn. e e 1
9 | sp-3243 ADJUSTING NUT  .evviininninienennene. e eenertereeaa—.. 1
10 | sP-3246 SCREW e s 1
11 | sp-3241 LOCKWASHER  vvvvnvninnnnn... e e U
12 | sp-3242 NUT ... ettt e .. U
1 ( 13 | TD-4718 | CAPSCREW, DRILLED HEAD - 3/8" NC x11/4"  ....... e, 2
14 | H-2915 | SPRING  ..c.vvvennenn.. e eteetetee et errrreereeeaa, 2
15 | SF-8798 | ELBOW - 1/8" x 45° e eeeens ... 1
‘ 16 | TF-141 | HOSE ASSEMBLY ~ veveen.... T et e ena e, o
} DF-5576 | RELEASE BEARING & CARRIER ASSEMBLY  «evevevnneeennnnnennnnennnns 1
} 17 | sL-5499 SPRING  wevvrinnnenernnnn. e e, o2
18 | SL-6950 PAD ererevnennnnen e s o2
19 | s-9862 LOCKWASHER - #10 e e | 4
‘ 20 | DF-31 MACHINE SCREW - #1024 x 1/2"  .......... Ceeeiataeeiaenaas 4
‘ 21 | SL-6955 BEARING  +vrenrenneinnennnenneianennenneeenaneeanenneans O
1 22 | sL-6951 CARRIER  ........ ettt e et o
‘ 23 | c-5768 PIPE PLUG = 1/8"  t.vvrviniininnennnnn. e 1
| NOT SHOWN
C-1596 | GREASE FITTING  ........... s e o
{ NOTE: ITEMS 1 THRU 12 INCLUDED IN TF-5140 (SPICER 6453)
o | TRANSMISSION. -
(USED WITH SPICER TRANSMISSION)
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FIGURE 398

DIFFERENTIAL GROUP




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 398

DIFFERENTIAL

10

11

12

13

14

15

16

SG-4268

SF-1428
TD=6299
SF-3110
TR-5272

H-50%Q

C-320
SG-8800
SF=3693
H-8508
C-11
SG=-4940

SF~694

CAGE ASSEMBLY Geveessecsncsennceananan cesiersessssssssssenssne

GEAR, IDLER
PINION
SHIM - .004
BUSHING

CAPSCREW

evecsssensensns ssenssses I R R R R R R N T NI
.o Gsecesesssessrsreennenscsscvesssone e sssvssssseccrsone

cssesssse tesssssscersesnn . sseemesssaccsssns essse
............... “esecessesrsssscssencson sss st ne
serseseseseeerennesrscncsnne tecrcssscecs tesssretseratenne

RING GEAR &PINION = SEE INDEX  ....vvveennens e sesrerasissavenes

CUP, BEARING ttetetnctnsesanencans teteecsatencresesnrescaanans

CAGE ....

----- L R N I R N N R N N N N R N NN IR I I A A Y

SETSCREW - 1/2" - 13NC x 1 1/4" Getetsstecacnsanscssssasseaaraes

JAM NUT ~ 1/2" - 13NC ceserasnieianans ctesceecenantrasaanas oee

CONE, BEARING  veeunnns e eeeeeeannneetaaann

CAPSCREW

BUSHING

NOTES:

RING GEAR & PINION SOLD IN MATCHED-
SETS ONLY,

SG-4268 CAGE ASSEMBLY INCLUDES
REF. NOS, 2 & 3.

lléf)f' Part No. Description Qty.
1 | SF-4081 CAGE  tiviivercerocannans ceeereacsnes crescevtessnconnnne 1
2 DC-630 CAPSCREW  tivveiiereceesnsascsccossccnnse csescsssecsssssessisesaans 4

AR

16

12

3-63
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FIG. 1232 A

FINAL DRIVE

PINION -

FIG. 1232 B

AXLE-FINAL DRIVE




LWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1232A

PINION - FINAL DRIVE

Il\gf)f' Part No. Description | Qty.
1 SF-2046 CAPSCREW - TAPERHEAD (Eff. thru Serial Suffix DPF2-G, DPA2-E) eves 16
C-1694 CAPSCREW - 5/8" - 18NF x 1 3/4" ’ ( Effective with ceee 8
C-1541 LOCKWASHER - 5/8" Serial Suffix veee 8
2 | VC-1055 | CAP DPF2-H, DPA2-F) cens 2
SG-5785 | CAP (Eff. thru Serial Suffix DPF2=G, DPA2-E)  .iiveveevrieennncenncnnes 2
3 SG-5952 | SHIM - .004 Ceeerstessaarasceirtectacnne tecesssesasssesssnsesanns AR
SG=5953 | SHIM = .007 . .ceerirrieernrnnne : Serenenianee “eeeseeestassacencsesean AR
4 SG-5956 | CAP ercesesans tesesaterteencees eecenen siecestesecisesacsnsennons 2
5 $SG-5955 | CONE ........ eeceesseeissesesetnteatrenctesoeassacteanaannn . 2
6 SG-5780 | PINION, RIGHT = tiieeeeeieninennenncsascassnnes sessceesesssesens 1
SH=3393 | PINICN, LEFT  t1iiiieeeireeenncosneoscasnnacenns seesenn veseanes e 1
QUANTITIES FOR RIGHT & LEFT
FIGURE 12328 AXLE - FINAL DRIVE
1 C-5799 CAPSCREW = 3/8" = 24NF x 3/4" .1 iiiieeneernsenssenconnaanes seecens 12
2 R-7206 WASHER, COPPER - 3/8" titviiirrrennss Neecssesscsssecstssrnasan 24
3 SF-6174 GASKET  tiiiiiiiieniennnnes tessssecseansessacssaancstenanan venas 2
4 SG=5782 | LOCKNUT  teiiiieeetcosaseseeccacssonncecoassssannnssnss vecsencnns 2
5 SH-9920 RETAINER e ss s eessectasenrsasttssestsanassattatas s tannotsannen . 2
6 SG-5783 | COLLAR  .(.iiveeevenn. ceceeans Cerssceseasasanan eesnsescescane oo 2
7 SF-9462 - | GEAR, RIGHT cssesensacassnane teeeecisescesanasanacsassctnacanens 1
SH23389 | GEAR, LEFT  eeenen... ettt —araaaraanan U
8 | H-5029 BEARING - OUTER RACE  ...... Ceeeeaesteetetitrattcanstananetas 2
9 SG=5779 | AXLE ticiiiieiietesoasecosseccasssoncsacasesnansnn erteseeserccennna 2
11 SF-2848 SEAL, OIL  .......... P cesens teeesesssssesssasssassccscnase teesne 2
12 | H-5028 | BEARING  +eeueenertnrenncennranennn. e en e tea e aataaeeaaaans eee | 2
13 | SH=9937 | CAPSCREW ........ ceesienne eeseeseacennss cereceane etteeeecnecasens 12
14 1'C-1540 LOCKWASHER - 1/2" R L L TR TR reieeeaneseensesioas 12.
15 SG-6107 | BEARING  ...viieerecnceeanes tesescesne tesetaceasas marescacen P 2
16 R-496 . | PIN, COTTER - 5/16" x 4" ..... teecsensessesassssscatactnssnssenne 2
17 SF-5594 CAP  iireierceccenas seserssscsasancns cescans tesessecessccccssas 2
QUANTITIES FOR RIGHT & LEFT

5-62
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AIR BRAKE




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 44 AIR BRAKE ASSEMBLY SV-4754
1131‘:)1:. Part No. Description Qty.
1 | C-5801 | CAPSCREW - 3/8" NF x11/4"  1ivverneennaennnaan PP 12
2 | C-312 LOCKWASHER ~ 3/8" Geiesasesssasearesarecencsasmassrsntanactoanse 12
3 | Sv-249 DIAPHRAGM seressaessaases cescsestrsasanns ceeoas seecssesenne cese 1
4 | SG-6005 { RETAINER cesecesenes tetssacecssnnsrrenaans cesetesascacacsnnnsnns 1
5 SR-5480 PLATE ....cc..... seesssacasssassesecentantstsesasmononns sessenee .o 1
6 SR-9553 PRESSURE PLATE  ........ seecsecerasetanssenaretemsasssencarannne . 1
7 | DC-9048 | DisC Cec et eecsssuseenessesssastsesrenasen tesesemessccssasanana .o 3
8 | bC-4208 | DISC ........ teseresesaisenesonens Ceeesseesseets e senssesasarannns 3
9 |sG-5684 | HUB  ...... e ererreaeaae, evees e eeretaeie e ereene 1
10 | CD-4282 | SNAP RING ceesisnens cectiannee eeterastietecee s arecratsrnsans . 2
11 SF-6833 CAPSCREW ....... teeecssaessssasasannn . ctesssssenacsnas 4
12 | SG-1354 | CAPSCREW (Not Included in Assembly) ...cveiiieniiincnnronianss weeess | 16
13 | C-318 CAPSCREW ......... cesess ceseans Seeerecatisiniiesateineteietaonns . 4
14 | SG-771 RING GUARD ceeceanes cecosassrasasenaane cvecaseeasnnas ceneenenas 4
15 SR-9364 | SPRING  ..... sesessrsscvescssecsecsaanns ceseas P 8
16 | DD-1913 | RETAINER ...cvee.. sreesns eseenacsns cesesenne tess esans eesesennncas 8
17 | CD-4459 | BACKING PLATE tesesecenes tesssssesassasacnan mnonas sesecnacs .. 1

(EFFECTIVE THRU SERIAL SUFFIX DP-R & DPS )

3-58
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FIG. 1234

AlIR BRAKE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1234 AIR BRAKE ASSEMBLY }S:;;’?gi*

II\{I?.‘. Part No. Description Qty.
1| C-5801 | CAPSCREW = 3/8" NF x T 1/4"  envueereieeneneeaen eeenenenenennens 12
2 [ C-312 | LOCKWASHER - 3/8"  tvevenenenenen.. et . 12
3 | SR-5480 | PLATE, DIAPHRAGM BACKING  ...... .. .. .
4 |sv-249 | DIAPHRAGM  ..... e e e UUTUTUTUTI B
5 |5G-6005 [ PLATE .................. enens e e i
6 | TF-7088 | PLATE, PRESSURE  .......... et e e N
7 | 16-5075 | DISC, INTERNAL TEETH *  ........... e eereeens TR I

DC~4208 | DISC, INTERNAL TEETH **  .......... e e PR
8 |SR-9369 | DISC, EXTERNAL TEETH *  cevvverrnvnenene. veaenn e 3
DC-9048 | DISC, EXTERNAL TEETH ** 1ovvteneneneneneaeneenree cenenreenerneens 3
9 |TG-5092 | PLATE, BACKING  ........... eieeenens ST 1
10 |SG-5684 | HUB* .......... eeieas ettt e . ]
TH-5926 | HUB **  .......... e e e T B
11 |1F-5206 | RING, LOCK  ..... ettt ———————s e o
12 | SF-6833 | CAPSCREW *  ..... et e et 4
TG-4650 | CAPSCREW **  ..vvvenenen.. e ———— s I
SG-1354 | CAPSCREW (Not Included in Assembly) «eveeevennnnn.n e enes T 16
13 | E-2728 | CAPSCREW - 1/2" NC x 1" triviniveniennnnnnen. PO 4
14 | 1G-1505 | GUARD, RING  nveeerreeneeseiineeeneennnnns. e eaannn T 4
15 |srR-9364 |[SPRING* ...e.e..... ettt e e eveveneeed| 8
TH-2781 | SPRING ** ..evvrenenne. ettt eeataeaans e e, 16
16 | DD-1913 | RETAINER (Not Serviced)  wevvenenen. e e (**Qty. 16) e 8
NOTE: * TG-4685 BRAKE ASSEMBLY EFFECTIVE WITH SERIAL SUFFIX
DPF2 THRU DPF2-A, DPA2.
** TH-5938 BRAKE ASSEMBLY EFFECTIVE WITH SERIAL SUFFIX
DPF2-B, DPA2-A & UP.
(EFFECTIVE WITH SERIAL SUFFIX DPF2, DPA2 & UP)
6-60 90A







ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 879A

18 x 25 WHEEL ASSEMBLY SL-6022

gﬁf' Part No. Description Qty.
1 SL-6019 WHEEL  ciiiiiiiiittettneescnescsacosocasacossae asossosnosonnans 1
2 SG-5228 |SLIDING RING = INNER ..iiieveuernecconsescoas sosessesssnnnnse 1
3 SH-9335 SLIDING RING = OUTER = L.iiiutevreoccccecosasose essossnsaseascnns 1
4 |C-1277 LOCK RING iiiiiiieetereccncncaneess ttesesecee secnssseons venes 1
5 |DD-1319 | CAPSCREW (Not Included in Assembly) i iiiiiiiiecrennncrenenenes 10
(2 WHEELS REQUIRED)
FIGURE 879B 16 x 25 WHEEL ASSEMBLY SP-8551
1 SP-8552 WHEEL  ciiiiiiiiiteerictsrescssncssncncncrncnnes cettsssssecanes 1
2 SP-8556 Y ceenne 2
3 SP-8554 BEAD SEAT BAND tiiieiieroneccocoeasonseasssssensssossssnsesnans 1
4 SP-8553 LOCK RING  tiiiiiiiiinttacacsecascoscacnssnncsn sansnsnnes secncns 1
5 |DD-4145 | CAPSCREW (Not Included in Assembly) .................... cececens 10
NOT SHOWN & NOT INCLUDED
SP-7845 BRAKE DRUM ittt itiiriieeereceocnronnasanscsssn asesens eessecane i
(2 WHEELS REQUIRED)
FIGURE 8798 18 x 25 WHEEL ASSEMBLY J& 680+
1 TC-659 WHEEL * i iiiiitientesccncaroconnsccanccans tesseesssssssns [, 1
VG-8806 | WHEEL ** teesessescetsarsesatscttssrassssstsecann @ seerascasenvens 1
2 Sv-8185 FLANGE  ...... eeevscessasesaesecansestestatossse messnseosoranans 2
3 Sv-8184 BEAD SEATBAND  (iiiiiiiciceerccacscnnanconvesne ecsccsesssvensas 1
4 SvV-8186 LOCKRING tiiiveineecocesonncnoncsscanens cetee mnn R, 1
5 |DD-1319 | CAPSCREW (Not Included in Assembly) teectecersre menesenanes coves 10
NOT SHOWN
R=-3529 PLUG, EXPANSION ** Ceesessestssecnves eeccessses mesevasnssaannns 1
(2 WHEELS REQUIRED)
FIGURE 879B 18 x 25 WHEEL ASSEMBLY SV-4228
1 SvV-4227 WHEEL  ...evenes setsseesanasssosssen sesesans cee manes esescscsens 1
2 SP-6432 FLANGE  ....cvvee. teeesssccssccsnassnanas vecerse ms teesessssassas 2
3 SP-6433 BEAD SEATBAND  tiiiiiiererncccrnoososcnnssans eeamssesassscssccane 1
4 SP-6434 LOCKRING  tiiiiiencecavecsnceas testescensssacee messes esessee cee ]
5 |DD-1319 |CAPSCREW (Not Included in Assembly) Ceestecesssemrsraasnn sesssene 10
(2 WHEELS REQUIRED)
FIGURE 879C 16 x 25 WHEEL ASSEMBLY TC-7907
1 |TC-7906 WHEEL ciiiiiiieeteccercacnnnnens cesesessecassee sessssnessacernns 1
2 |TC-2580 FLANGE iiiiiiiiitiittteeeosacssssasonscnccncso sncscssaccacnnns 2
3 |Sv-8184 BEAD SEAT BAND  tiiierietiereencnssrscacsscnssnccconasescnscnnanns 1
4 | SR-6498 YO"RING  tiiierneeneeconees eseessssstnsestestesee seansessanannns 1
5 |Sv-8186 LOCKRING iiiiieieenesesavereescscanasaconnnse Deeeernans ceeenen 1
6 |DD-1319 |CAPSCREW (Not Included in Assembly) ..iieiiiiiie ciinnnnnnes ceses 10
NS |Sv=5721 VALVE STEM  iiiitiittreensececesscsoncasscnsnsoasassssscsoscnes 1

(2 WHEELS REQUIRED)

6-64
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 87%A

65" WHEEL ASSEMBLY SL=-5625

Ref. | part No. Description Qty.
No.
1 SL-5609 WHEEL o iiiiiiiiiieieinnenerrseessssssssnianasacacnnnnns cetees 1
2 |SG-3501 [FLANGE = INNER  .1iiveuveeenvurenrnsossensensaocansnnans ceesesene 1
3 |SG-3502 |FLANGE = OUTER  +iivvieevennnecronnocnnnnss cesresrersssasenss .ee 1
4 |SG-2858 JLOCKRING  .iiiiveieveeneenseans “eseeeesearreesestestressnannans 1
5 |DD-4145 |CAPSCREW (Not Included in Assembly) ....... teetesseneseneranans .1 10
NOT SHOWN & NOT INCLUDED IN ASSEMBLY
SP-7845 Y L cescssaasecsens 1
(2 WHEELS REQUIRED)
TC-664 *
FIGURE 879B 23.5 x 25 WHEEL ASSEMBLIES SV -4238 **
1 TC=-663 WHEEL * cererseessacscasensnana cesesecasens ceevessssssesenns cees 1
TC-664 WHEEL ** cereesenscsens eertecseresscaraasases ssesecsecccsansssasan 1
2 |SV-8185 |FLANGE* ...iveeveeeses eseesaanen teescsecsases ctssesesstscsnencans 1
SP-6432 FLANGE ** “essesssaesseenanes T P cessdsescanscaans 1
3 [SV-8190 |BEAD SEATBAND * ....ccieveeeenns teesessarnssesen ceseessesescense 1
SV=-4234 |BEAD SEAT BAND ** . .. iiiieeeneanes S, cesessnrenanne .e 1
4 |Sv-8186 |[LOCKRING * ..... Ceesrecessesaressnssans cessevescasesas ceseesnne 1
SV-4233 |LOCK RING ** L iiiiitiierenreanrananes cesresesen crescene cenes 1
5 |DD-1319 |CAPSCREW (Not Included in Assemblies) creeesasavescactencsrnnoanns 10
(2 WHEELS REQUIRED)
FIGURE 8798 16 x 25 WHEEL ASSEMBLY TG-4661
1 {TG=4663 |WHEEL vuervineenernennennenens eveenens e e 1
2 |TC-2580 |FLANGE cecesesccnsssacnsans eesecsscsensasen ctecentevesescnasans 2
3 |Sv-8184 |BEAD SEAT BAND Creeeseserstetnacettsttetttraananronacnnarernane 1
4 |SV-8186 |JLOCK RING Cetiecenaecssestnsssanans tereanrneons cesecnscsannnne 1
5 |DD-1319 |CAPSCREW (Not Included in Assembly)  ........ ceseens cerecreacanes 10
(2 WHEELS REQUIRED)
FIGURE 879C 18 x 25 WHEEL ASSEMBLY TC-658%* - VF=-9359**
1 TC-657 WHEEL *  ....... Ciesessssnsessssasesene “evecasesennoncs sesesnsase 1
VF-9356 |WHEEL ** cesevecesescsacsnnas cececccnnscsseserecns cesereereccennes 1
2 |Sv-8185 FLANGE ceeessvesensenanesascans P cesessens . 2
3 |Sv-8184 |BEAD SEATBAND  ...... Ceceecsnnsannns cesens 1
4 |SR-6498 "O"RING tiiiivvierasnnnens e 1
5 |Sv-8186 LOCK RING  ..... P ceesessenes ceaces ceans 1
‘6 [DD-1319 |CAPSCREW (Noft Included in Assembly) ......ccvuone.. teeeentennase 10
SV=-5721 |VALVE STEM (Not Shown & Not Included in Assembly) teesesarenanneas 1
(2 WHEELS REQUIRED)
FIGURE 879C 23.5 x 25 WHEEL ASSEMBLY TC=-662
1 |TC-661 WHEEL A, Cetessrtirsnesistesntroenes 1
2 |SvV-8185 FLANGE  .iiiiiiiinnnnnsss ceesee “sescscssescccnscasacsa ceene 2
3 |sv=-8190 BEAD SEAT BAND ceeressecsessesatacroioscasnnsssnsnsansansns ceee 1
4 |SR-6498 "O'"RING  ..ieeneaes Ceesetencsctanassosassnse Ceesvesessesesusscnns 1
5 |SVv-8i186 LOCK RING teeseesvestaressatsnesnaseanans ceesesencanssesnns ces 1
6 |DD=-1319 |CAPSCREW (Not Included in Assembly)  L.....i.al. cescrecconnas 10,
. 1SV=5721 VALVE STEM (Not Shown & Not Included in Assembly) cecevecacns cesen 1
(2 WHEELS REQUIRED)
6-64 94
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1723 MAIN CASE
ll\llf)f. Part No. Description Qty. 1131? Part No. Description Qty.
1 JTC=5757 | Tank,Air* ...eeiieieivnenennn 1 40 | C-1614 |Capscrew = 1/2"-13nc x11/2".....| 8
2 |C-1604 Capscrew=3/8"=16nc x 11/2" * ... | 2 C-5762 |[Capscrew=5/8"-1lne x11/2" ,...| 8
3 [C=312 Lockwasher — 3/8" * P 2 41 | C-1540 |lLockwasher - 1/2" vetsesecsses | 8
4 1C-1521 Nut - 3/8" - 16nc * eseeen 2 C-1541 |Lockwasher - 5/8" cesssseesces | 8
5 |HC-1851 | Cock, Drain */## cereieneens 1 42 | SL-6041 [Mount, Engine-GM -L.H.  ....| 1
TR-948 Cock, Drain ### /% teeeeanes 1 TC-2128 [Mount, Engine-Cum. L.H. ceen | 1
6 }jR-2028 Plug, Pipe ~ 3/4"npt ceennae 1 43 | SL~-3936 |Mount, Engine -GM -R.H. ....] 1
7 | C=5769 Plug, Pipe = 1/4"npt ceeneas 2 TC-2129 [Mount, Engine =Cum. -R.H. .... ] 1
8 |D-1423 Plug, Pipe = 1 1/4"npt I 44 | SL-6042 |Plate, Bellye  ...... Cesndieess 1
9 | S=9555 Capscrew Ceresseracnnsnene . 2 SV-308 |Plate, Bellyee ..... ceecsnanaes | 1
10 | SF-3804 | Lube Comb ......... ceesane ‘es 1 TC-3812 |Plate, Belly ¢e¢ ceeeesecana 01
11 C-15%96 Fitting, Grease ..vcveveveee e 2 TG-1667 |Plate, Belly % Ceeersscsctecnes 1
12 | SG-4949 | Socket,Ball = Front . veens 2 TH-5521 |Plate, Belly e
13 | D-5832 Cap, Breather veeseeens ceseae 1 TR-4926 |Plate, Bellymr  .iivvvieeinnnnn. 1
14 }R~900 Ell, Street = 1/8"npt  ....... 1 45 | C-312 |Lockwasher -3/8" ............| 4
15 |DC-5608 | Nipple,Close=1/8"npt x 3/4" ... 1 46 | C~1602 |Capscrew - 3/8" - 16nc x 1 4
16 |C-1231 Coupling = 1/8"npt  ....... cene 1 47 | C-312 |Lockwasher - 3/8" NP
17 15SG-4946 | Shim - .004 tesrectanseanes AR C-5774 |Lockwasher - 1/4" ceerescecese | 2
SG=-4947 | Shim - .007 ecessenees AR 48 | C-1601 |Capscrew = 3/8" = lénc x 3/4" ....| 2
18 |SG-6007 | Seal ....... Cesteeasessanene 4 C-5746 |Capscrew = 1/4" = 20nc x 3/4" ,... | 2
19 [C-5768 Plug, Pipe - 1/8"npt ceesene | 2 49 | TC-3814 |Cover, Drain **/x ceeessnenaes | 1
20 |)SH-7708 | Capscrew @@@ 8 TF-8030 [Cover, Drain **/% I I
TH-1412 | Capscrew & Ceereee veseeee | 8 TC=-3815 |[Cover, Drain */6¢¢ veveevsvaess | 1
21 |F-883 Lockwasher @@@ Ceeenens ver 8 TF-9656 |Cover, Drain */% I I
22 |SG-4943 | Cap, Ball  .......... cereeees .12 50 | C-1601 |Capscrew=-3/8"=1énc x 3/4" ....| 4
23 [5G=6006 | Bushing Cereeetereataeas 4 51 [ C-312 |Lockwasher -3/8"  ..... cees 4
24 |SR-3308 | Shim = .0598 6¢6/*  nvvvvnviven | AR 52 | SF-5154 |Plate %%  v.u...... URRPRN I
SR-3309 | Shim - .0083 ¢¢&/*  ........ oo | AR TF-8029 |Plate % TR PRPPN B
SR-3310 | Shim = .003 ¢e¢/*  vuvvnn... .. | AR 53 | DC~6745 [Ball  ..... reenneenrenneeenna | 2
25 |C-1634 Capscrew=5/8"=11nc x 3" ¢¢¢/* .. 2 54 | SF=7926 |Lockbolt .
26 |C-1541 Lockwasher = 5/8" ¢¢e/* el 2 55 | SH-3685 |Spacer @ B I
27 |TC-5759 | Mount Assembly ¢ec/* cereeaa 1 56 | H-4428 |Washer @ B I
28 |C-1632 Capscrew = 5/8" - 11nc x HC-9059 [Washer @@ e K
21/2" e/t e, 2 57 | SH-3703 [Capscrew @ B I
29 |C=1541 Lockwasher = 5/8" ¢ce/* ... | 2 VC=1051 | Staybolt @@ R I
30 |TC-2118 | Support, Engine **/¢cee reesans 1 58 G=-6419 {Plate, Cover  ..... A
31 C-1615 Capscrew=1/2"-13nc x 1 3/4"** feee 1 59 | SF=5994 |Gasket csesseseseasens ceees | 2
32 |C-1540 Lockwasher — 1/2" ** /e¢e . 1 60 | C-1601 |Capscrew = 3/8" - 1énc x 3/4" eees |28
33 |c-1632 Capscrew=5/8"=11nc x2 1/2"**/eee | 2 61 1C=312 Lockwasher - 3/8" tacesseeeess |28
34 {C-1541 Lockwasher = 5/8" ** /e e |l 2 62 | TC-4365 |Capscrew ** B
35 |SR-3308 | Shim - .0598 **/ece eeeeee | AR C-1613 |Capscrew = 1/2" = 13nc x 1 1/4" .. | 4
SR-3309 | Shim - .0083 **/e¢e ceesess | AR 63 -8148 |Lockwasher ** cessecensasceses | 4
SR-3310 | Shim - ,003 **/¢¢¢  ......... AR C-1540 |Lockwasher - 1/2¢ R I
36 |C-1640 Capscrew=5/8"=11nc x4l/4"*/*** 2 64 | TC~2136 |Tank, Air ** veneee N L
37 |C-1541 Lockwasher = 5/8" * fx** oo | 2 TR=-6412 |Tank, Air wnw I
38 1SG-3411 | Shim - 34 Gage */*** Ceeeran AR 65 | TL-8650 [Pan, Belly ### .. ... ........] 1
$G=3412 | Shim = 16 Gage */*** veeesss | AR 66 |.C«7595 |Capscrew=5/8"-11nc x 1 1/4" ### | 4
39 |SG-=9907 | Spacer */*** . .............| 2 67 | C-1541 |Lockwasher -5/8" ##f . ... | 4
*  Used with GM Engine.
**  Used with Cummins Engine.
***  Effective thru Serial Suffix DP-J,DP-L & DP=M.
¢ Effective thru Serial Suffix DP-C.,
¢¢  Effective with Serial Suffix DP-D thru DP-J, DP-L & DP~M,
¢¢¢  Effective with Serial Suffix DP=-K, DP-N & Up.
%  Effective with Serial Suffix DP=R,DPS, DPF2 thru DPF2-B .
%% Effective thru Serial Suffix DP-QQ.
#  Effective with Serial Suffix DPA2 & Up.
##  Effective thru Serial Suffix DPA2-C & DPF2-C.
###  Effective with Serial Suffix DPA2-D & Up & DPF2-E & Up.
"w  Effective with Serial Suffix DP-K, DP-N & Up & DPF2-D.
mn  Effective with Serial Suffix DPF2-D Only.
@ Effective thru Serial Suffix DPF2-G & DPA2-E.
@@ Effective with Serial Suffix DPF2-H & DPA2-F.
@@@ Effective thru Serial Suffix DPF2-] & DPA2-G.
&  Effective with Serial Suffix DPF2-K & DPA2-H.
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FIG. 40l

FUEL TANK & BATTERY BOX



Ve Y

* ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

T T

FIGURE 401 FUEL TANK - BATTERY BOX
f\{.f)i:' Part No. Description Qty.
1 [5G-4963 | FUEL TANK ettt et s 1
2 SF-4318 [ FILLER NECK ASSEMBLY  euveeueensennnennnernnsens mennnoneenneennes 1
R-5507 | FILLER NECK  +evvvveseeseee e e e e e e e e e e e 1
SF=4319 | FILLER TUBE ttuuureternnneenennnnanneeeseeanene eeeananeesennannn 1
R=5449 | GASKET ©  turtrritieneerennneeeeanenennteesenean ceeeraannnneenannn 2
SG=1375 [ SCREW  tiivtiieintintseeseeaneanesaeeaae e ceneaeeeessanannnns 6
3 [R6605 | CAP 1ttt e e 1
4 [SG4954 [COVER trvvriinieeeitntti ettt e e et e eeeae s 1
5 |SG-1408 |STARTER CABLE .......... e e, 1
6 |5G-1402 |JUMPER CABLE ...... e ettt et s o2
7 |SG-1404 | JUMPER CABLE  .......ccennurnnnn.. e e 1
8 BATTERY = 6 VOLT  eutttreeenentneneaennnann ceeeeeeesesannnnnn 4
9 [SG-4953 [BLOCK  riiitiiirittirnnee e ateeeetaaan ceeaaaaneaeeannnns 4
10 [SG-1400 |{GROUND CABLE  ............. ettt ee it eeeteteae cietaeteneeearas 1
11 |SH-3568 |WING NUT v e st tn e anaan e nn e aannn anrnnr e rnnnts o2
12 [H-3043 [ GROMMET  +enerereeeen e s e e e e 1
13 [C-1614  |CAPSCREW  tertteiennnineeteeeeeeeeeeseeenaeaneee aaaeeeeenseaanann 15
14 [C=1616 [ CAPSCREW  tuu'ineeruenreeeeanenaeeeseaseanane aeeeeeseeeesannnns 5
15 [SG=4690 [SPACER tvviieitieninninireeeeeeeeeseeseseesee ameennneeeeennnns 5
16 [SG-4684 |FLOAT UNIT  vevvernnnnenn.. e et e e e 1
17 1SG=1935 | GASKET weneentine ettt ee e e ee e eneeaeeas o eeaeaaneanins 1
18 SG-1375 |SCREW 4evtitinennnneneneseeseneeeesessesnnen anunneeeeseennnnnn 5
19 |SF-5153  |GASKET  wiviivrerreeernnnnnnnnn. Seveeerenrennenae e, 1
20 |R-2028  |PIPEPLUG .eeevevverrnnnn.. eeeeees ettt ee e e, 1

(EFFECTIVE WITH SERIAL SUFFIX DP ONLY)
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FIG. 402 (
FUEL TANK & BATTERY BOX



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 402 FUEL TANK & BATTERY BOX
gﬁt_" Part No. Description Qty.
1 [SP=1480 [ TANK, FUEL ®  40itttveenrureenceseneasnasensnsoane sscsnsssassnonsns 1
TC=3201 | TANK, FUEL % i titureeeeenensecsesensseseseonssennsonasanses 1
VC=1729 | TANK, FUEL %% it itenseuennenrensssasosess sssnsssonsancsens 1
TH=551T | TANK, FUEL T tvevevereeececessnensnensnencncssncanssecssocensnses 1
VC=1946 | TANK, FUEL T cevveneveneensn et ereneereeneee senenaaraeananaes 1
VE-9064 | TANK, FUEL #f i iitiririteniirnenanenanes teeeeee teeresenas 1
2 |DH-2293 | STRAINER, FUEL 17 eeueeen. £ e eeesesiatesesaes seas Ceeeraeaennes 1
TH=9275 | STRAINER, FUEL#  L.iviiiiinnnnnnn. et etereiteate meesaseaannnn 1
3 | H-2642 SCREW, MACHINE = #10-24 x 1/2" T tieeeeerneeannsenensesennean 6
4 |R-2634 WASHER = #I0 M1 vivenrierncensnncencesessnconneos Ceeeneenne ceens 6
5 |R-5507 NECK, FILLER T seeeenevovsncesenencsessassssce mensssansnassanas 1
6 R-5449 GASKET T teeenceccccscssesencanaes teeeeescse mcesncnacescasnan 2
7 | R-6605 CAP, FILLER TRT  sevevnenccennens Cereereeeceene e eereiecnenananes 1
TH=9286 | CAP, FILLER # i iieititerreeernreresnsnesensnseonensnsesnenns [
8 [ SL=8822 | DIPSTICK MMM eeeseeeeeinsecesennsesasnncnsessnsenassssassesasnsans 1
VC=1730 | DIPSTICK # iiietititeseeeseesanserassecessnceaessesssasssacnas 1
DH-4768 |DIPSTICK ## ... ...... eesesenneenns i eeeseeseaee anerencnan ceeeeas ]
9 |$G-4954 |COVER  ..... eeereesesaanas e eeetecnneetnrenra e 1
10 |SL-3743 | CABLE, STARTER-GM*  ....ceveen.. fetteeeieceaennansenas veeees 1
SG-1408 | CABLE, STARTER = GM  +uveenevenenenencerasesoanceonnnnane Ceeeeneee 1
TC-5158 | CABLE, STARTER - CUMMINS  ..... e teteteieseteorarenearasans 1
11 |SG=1404 |CABLE, JUMPER  teuererevnsececesensnconseassonmsnsonsonsansnnse 4
12 | BATTERY = 6 VOLT  tevtvrerencnencensnssocnsensoaanonsnsnnan 4
13 |SG-4953 |BLOCK, SPACER  ..evvenenn.. Ceveen ceeenen Cevese aceernsecsansanns 1
14 |SG=1400 |CABLE, GROUND  ievrveeenensonssenssesescannceme cevaeee U, 1
15 |SH-3568 |NUT, WING  ....... ceeeen et eesteensentceasante censseanensanannne 2
16 |H-3043 GROMMET tiitinrnesencenenoscncsssnnnsanans e mesecsstscnsannas 1
17 |C-1614 CAPSCREW = 1/2" = 13NC x 1 1/2" iiireeneennnmcenensscencnnnns 15
18 [C-1616 CAPSCREW - 1/2" - 13NC x 2" ereereriecerisienan Ceeeerensnnens .. 5
C-1540 LOCKWASHER - 1/2" ceeeenes e tettieeieanesannonnon P, 20
19 |SG-4690 |SPACER  .vevevnnn. Ceeeeesecaetsesestesnnasanans 5
20 |SF-5153 | GASKET Ceetsresenstesennasanacensans Ceereeteceanenrans 1
21 |R-2028 PLUG, PIPE = 3/4"NPT  +eevevnenns £eerenseieieen s Ceteeneennnnanns 1
C~5770 PLUG, PIPE = 3/8"NPT  +vvvevneonnens ceeenas Ceeessasnasennes 1
22 |SG-1402 |CABLE, JUMPER e beeseeennsensansesasencnnans e meteeensecnananss 2
NOT SHOWN
SP-1488. | WIRE = BATTERY TO OIL PRESSURE GAGE = CUMMINS  tirivivennreasens 1
VF-9066 | FASTENER, CLIP ## . .... Ceteeeseneecacennensanene ons fevenecasan 4
NOTE: * EFFECTIVE THRU SERIAL SUFFIX DP-J,DP-l & DP-M.
#*  EFFECTIVE WITH SERIAL SUFFIX DP-K, DP-N THRU DP-2,
DPF2 THRU DPF2-H.
***  EFFECTIVE WITH SERIAL SUFFIX DPF2-F THRU DPF2-J.
n  EFFECTIVE WITH SERIAL SUFFIX DPA2 THRU DPA2-F.
mr  EFFECTIVE WITH SERIAL SUFFIX DPA2-G ONLY.
mur  EFFECTIVE THRU SERIAL SUFFIX DPF2-H & DPA2-F
#  EFFECTIVE WITH SERIAL SUFFIX DPF2-] & DPA2-G.
##  EFFECTIVE WITH SERIAL SUFFIX DPF2-K & DPA2-H.
(EFFECTIVE WITH SERIAL SUFFIX DP-A,DPF2, DPA2 & UP)
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FIG. 403

FUEL TANK -BALLAST- BATTERY BOX



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

(" FIGURE 403 FUEL TANK - BALLAST - BATTERY BOX
g‘:’f‘ Part No. Description Qty.
T | SL-4157 | WIRE = 6 VOLT FUEL LEVEL  tivutiveetenennnnannnsn cennnnnnnnnnnnns 1
2 | SG-1400 | GROUND CABLE  ......... Ceteerienenieneaea, e eteeeraenennes . 1
3 | SL=3487 | BLOCK  tittienreenennnenensnnsssnonesoosnsasacemoensnsssnensnns 3
4 | H-3043 GROMMET  teiveiinrernnerannnnns e eeetertenenenee craaanenans 1
. 5 | SG-1406 | JUMPER CABLE  .iuineiineneuneenneeenesesoecnensesn ovansnsnnnsnnnns 1
| 6 BATTERY = 6=VOLT  Leituriiiiiiiiiiinietiiiiiannene cveerereenannnn 4
| 7 | SL-3743 | STARTER CABLE  vutvuenvunnereensnscecnsononennnecanne sannns ceeens vens 1
| 8 | SG-1404 | JUMPER CABLE  .....vevenvnnnn. et ieeettereneee ctearenanaeennns 2
| 9 | R-2028 PLUG - 3/4" e ettt taeete e eetaaaaaans e eerienereeeaaeas ]
| 10 | SF-5153 | GASKET  ............ e eeeeeeertearieaan. e eeeeraeaens N
11 | C-5774 | LOCKWASHER - 1/4" ................................. ceeeeneeess | 8
| 12 | Cc-7588 CAPSCREW = 1/4" NC X 1™ 1ttttiiitieneenennnennnnans R T -
| 13 | C-5780 NUT - 1/4" NC Ceeereeeas Ceeeireeees ceeereieane s Ceeeenenenenes 8
l 14 | SL-5366 | COVER ~END  ...... Cereareeeaes ceerneann Ceeeenen e eV ereeneneas 2
| 15 | SL-5367 | COVER - CENTER  ....... e eererietereieieresees ceaaaaan erenaan 1
; 16 | SH-3568 | WING NUT  .......... Ceeetreneereeans e treene aeseeneranaeenas 2
17 | SL-3484 | BATTERY BOX COVER e teeeereenreereaans et eeeee eeireeereeenenns 1
18 | SL-3476 | BALLAST - BATTERY BOX  ........ e terinnenteieen o Ceeeeneieneees 1
19 | C-5774 | LOCKWASHER - 1/4" t1rirrinrnerennnnnnennns Cee etaeseenireenaas 12
20 | c-3145 CAPSCREW - 1/4" NC x 5/8" e tteererenerecnnas . eeveninenenenens 12
21 | SL-3913 | COVER PLATE  ...... Cereeenenne. Cereeieannees Crerecerenanen ceeneeen 3
22 | SL-3490 | FUEL TANK = ..oeven.. et teeereetieeetaeeenee menrenaaanennns Lo
: 23 | SF-4318 | FUEL STRAINER ASSEMBLY t.urrvrvennnnsnnes eeeeemeene Ceeeearenes 3
| a R-5449 GASKET  .evvennn.. Ceeeenene. treeneeneane Creeeseerareeeteens 2
| ( , R-5507 FILLER NECK et eetaeaetereterarenaaeas e eeeeneneenenenes 1
SF-4319 FUEL FILTER Ceeenteaeneeaee Cereeeneareennans S 1
| $G-1375 SCREW  ivrieernnnn. cereeeees Ceererateneane . ereraenenaneaes .| 6
| 24 | SG-4684 | FLOAT T Cerretnenaas 1
| 25 | SG-1935 | GASKET  ...... ettt eeeeteeneneeereeaenanaaas e eeeenreeaenrara. 1
| 26 | SG-1375 | SCREW ttitiieueernverneneennesoensesennnensnce sosonsnenennann,s 5
| 27 | SL=5190 | BRACE =~ LEFT  tuvinuvuinnenenesonseceeosrensencencesnseansennennnns 1
| SL=5180 | BRACE = RIGHT  tuuuruineneneeeeeneronnnnacesnencnsn s Cereeeeeneneaes 1
28 | Cc-1542 LOCKWASHER = 3/4" . iitiiiiiitennennennnnns e eeeetetnenaeaees 10
29 | D-312 CAPSCREW - 3/4" NC x 1 1/4"‘ ceeerenens Chtiireeee eeseenenaenna 6
30 | SL=5198 | BOLT PLATE tovuenenrecnenenenceosasnncnsasnnne avennnnnunns eee |2
31 | SG-4690 | SPACER Ceeeeiirteasereraraeas Ceeereenes creeees e eererteeeeenea. 5
32 | c-1616 CAPSCREW - 1/2" NC x ;L e eeeteenrieeeanenenan .|l 5
33 | C-1614 | CAPSCREW -1/2" NC x1 1/2" et teteeeeteneanneanacneanaannans .| 15
34 [C-1709 | CAPSCREW - 3/4" NF x 2" Ceeeereriaees ceeaeen cereaaen B B
|
L
(EFFECTIVE WITH SERIAL SUFFIX DP ONLY)
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FIG.404 (
FUEL TANK-BALLAST-BATTERY BOX



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 404 FUEL TANK - BALLAST BOX - BATTERY BOX
g‘(’f' Part No. Description Qty.
1 | SP-1483 | WIRE = TO OIL PRESSURE SWITCH  vevuvuenvrenenrnene vevensnnnannnnnns 1
2 | SG-1400 | GROUND CABLE  t'itvvrenrrevnnnnennesncnnens et reeereeeaereae 1
3 | SL=3487 | BLOCK  vuiueeterneueneenneenneneenennennsesennins e e reinnianeneans 3
4 | H-3043 GROMMET ittt iiiteeereneeeeneneneeeensssnnsaseoeancenenennnnans 1
5 | c-1709 CAPSCREW ~ 3/4" NF x 2" e ee e et ee et ten e tetarae e ) 4
6 BATTERY - 6 - VOLT e etarereseansesinnaaas Cere eetetaneaarneaa, . 4
7 | SL-3743 | STARTER CABLE - GM ettt te et et e raneatetaeeatt teanntaeanranaas 1
TC-5158 | STARTER CABLE - CUMMINS  v..vevvnnnn.. Ceeereieeeans 1
8 | SG-1404 | JUMPER CABLE  t.vtiuervernnrenenns Ceereeeenaas fereeenan Cerereenanae 3
9 | R-2028 PLUG  tvirrrernnne.. S Cerereenineenan . 1
10 | SF-5153 | GASKET  teverninirennrocecnnnonns eeeees Ceenereenesaenttrenaes 1
11 | C-5774 LOCKWASHER - 1/4" e e arertteeecneeatareeean Ceennereraaeas . 8
12 | c-7588 CAPSCREW = 1/4" NC x 1" o0vevirnnnernnnns Ceeeeeaeean . 8
13 | c-5780 NUT - 1/4" NC et etarenennaeanateeetteennaaea Ceeeiienaernea. 8
14 | SL-5366 | COVER-END .......... eeeneee e eeeaeonannotnee sreaneenrennas 2
15 | SL-5367 | COVER - CENTER Craens Ceeeseenan eeeaens e eeeereecentestnean.n 1
16 | SH-3568 | WINGNUT ......... O e 2
17 | SL-3484 | BATTERY BOX COVER Cereenn Cereasenieariaaes e acterineereneannn 1
18 | SL-3476 | BATTERY & BALLAST BOX Ceteenssetaetetraastareaseane Ceeenenanas 1
19 | C-5774 LOCKWASHER = 1/4" ittt ititeeenenncenseanans Ceerieeneenias 12
20 | C-3145 CAPSCREW - 1/4" NC x 5/8"  .i.vvvvnnen. Ceereenmrenaaerananeaene 12
21 | SL=3913 | COVER PLATE  tittuenenenenenanennenssncnnncancesonssaseeananennas 3
22 | SP-1486 | FUEL TANK (Effective thru Serial Suffix DP-J, DP-L & DP—M) cereens . 1
TC-3803 | FUEL TANK (Effective with Serial Suffix DP-K, DP-N & UpP)  «..enn...... ]
23 | DH-2293 | FUEL STRAINER ...... et eene et erarenstaseeneane i attertnranearne 1
24 | SG-1375 | SCREW =#10-24 NC x 1/2" CAD.  t'vevrernvnvnennnnonn Ceereeienane . 6
25 | R-2634 WASHER = #10 .. .iviiiinnnnnn. Ceeeneenneans ceeeae e Cireeensaens 6
26 | R-5507 FILLER NECK Cereeeas Ceeebeieenneeeannaes Ceereeecneeanen ceeeees . ]
27 | R-5449 GASKET  tiittiieiiennnrennnnenaes e eetieeinenooean eeraanna. . 2
28 | SL-8822 | GAGE tiiviiiinrnneernneninnnnnnns Cereeaenseeeaaas Cetearineareenns 1
29 | R-6605 CAP ...l ceenes Ceteerenteacaneasaeasante reaneas eeeeeea. 1
30 | SL-5T90 | BRACE = LEFT  tuuvinrerennsnsesanscnssencanoennncnsenanes SO ]
SL-5180 | BRACE = RIGHT tivivirnvnvereenennns Ceerereeaneeeaas Creeeenan eenee 1
31 | C-1542 LOCKWASHER - 3/4" Ceeteerennneanns tereeeann v eeerreeananeaaen .l 10
32 | p-312 CAPSCREW - 3/4" NC x 1 1/4" Cereeeiesaes Ceeeeenaanees ferenrenees 6
33 | SL-5198 | BOLTPLATE  ........ etenseetesterennoscsantannns Cerereaans 2
34 | SG-4690 | SPACER  tuvvrvvnnvevenens e ceeens cereens feteeereananenaas ceeee| 5
35 | C-1616 CAPSCREW - 1/2" NC x 2" Ceteeeneeeenes tetesteeacensrersncnnsnsa | 5
3% | c-1614 CAPSCREW - 1/2" NCx 1 1/2"  tivvirvnnnns Ceeiesseerannnas vereeeas | 15
(USED WITH D LOGGING ARCH)
(EFFECTIVE WITH SERIAL SUFFIX DP-A, DPF2, DPA2 & UP)
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_ FIGURE 872
RIGHT & LEFT MAIN SWITCH BOX



»

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 872 RIGHT & LEFT MAIN SWITCH BOX ASSEMBLY B:—g;gg—kFgLT
1131?' Part No. Description Qty.
1 TC-9535 CONTACTOR - RIGHT HAND i iiritettennreeeese snasanncncanones 4
2 SR-4042 CAPSCREW - 1/4" NC x 3/8"  ...... censesans e ese seacerteanscennn 32
3 DF-3774 JUMPER WIRE it iitiitiereneeroenncesasnanccasonse sasssosncennanses 6
4 DF-3773 JUMPER WIRE  ...... creesressnnann teeeeseresaseate sesetraenanaanns 6
5 DF-3776 JUMPER WIRE  ............ teesectesesscestntnnane tee etesacsacens cees 3
6 TC-8923 SWITCH BOX - LEFT s e esseacsatesacstoacrerennte sesssasatsansens 1
7 SG-1387 | COVER -LEFT ....... tes e ssseensaeassete et sianite secnctocassennns 1
8 TC-9536 CONTACTOR - LEFT HAND Mo esssesseancesesatanate sestansennerannn 4
9 DF-3763 CONTROL WIRE i iieitiierteceeeosenosaconsaseensecssasenasnnaas 1
10 DF-3762 CONTROL WIRE ceebans S s eesnsceeneasecasateseeeen stneasccoeenanan 1
11 DF-1800 CAPSCREW = 1/4" NC X 3/4"  tiiiritrenerencecsecscanssasacannes 12
12 DF-1577 NUT - 1/4" NC SQUARE 1 iiieieeeennneoennrennsacsosnesonansean . 14
13 DF-1311 GROMMET .. iieieeencesrecnsannee eesaesastsesece seonsreeseraanas 6
14 SC-3548 TERMINAL STRIP  sviiiieiieerereenconcanenncooons sosansonansnnnes 1
15 SC-731 SCREW - #10 NC x 4 2
16 H~2644 NUT = 3/ 18" ettt itteianreenensneeoneneeeeasoseeasssonanssasanns 4
17 DF-3765 CONTROL WIRE  tiiiieeetaeneeeneoanonasnsaseosnsasnasseansonsss 1
18 DF-3764 CONTROL WIRE s eeenseeteseates s et ettt aent ettt e sacaanneasonnnos 1
19 TC-8924 SWITCH BOX = RIGHT ciiiieeenncnns Gaseessesaecs e sescesesecacaosn 1
20 SG-1386 | COVER = RIGHT tiiiiieeeencereeacensnseascnnseosnsensssasennans 1
21 DF-3775 JUMPER WIRE L ieiiiiiiiireeeeceeacencensacennnna tessesstcsseanae 3
22 DF-1310 GROMMET  ...ecvveene teeesasseesseas s st sasetsecten tecsnnsanennn eee 1
23 | DF-1578 | SCREW = 1/4" NC X 1" i1t iereuenurenvansoronronssn sosennnnscnsansn 2
24 DF-3768 CONTROL WIRE  iiiieeeveceacacasoassocscoacscassessnaesscnanns 1
25 DF-3769 CONTROL WIRE ceseecrennae Wi eessseerneesteatan senovocatsanensa 1
26 H-2639 SCREW teerecstessrreesenesertarssastnstrosnasn o seerrecnsanasea 2
27 SR-8237 TERMINAL STRIP etecsesestseastesaessestasesenee teeesesseresenan 1
28 DL-441 INSULATOR it iiitttneesreecosecccsoacsoncssasen sonansccannnaaan 1
29 DF-3767 CONTROL WIRE eeereecscssassarnssensnan teessemacerirtesansanns 1
30 DF-3766 CONTROL WIRE  ..eeveeeen.. eecsessessesssetetee sesesanoanaaneas 1

NOTE: QUANTITIES FOR LEFT & RIGHT SWITCH BOX ASSEMBLIES,

(EFFECTIVE THRU SERIAL SUFFIX DP-P)

4-58
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T

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1566 SWITCH BOX ASsEmsLy TL-531-R.H. TC-8328-L.H.

§?)f. Part No. Description Qty. .
1 | 7C-9535 | CONTACTOR - RIGHT HAND t et teeseeteeeennen caeenaenees 3
2 | SR-4042 | CAPSCREW - 1/4" NC x 3/8"  ..e.... eeeea e eeneeenas ceeeen | 32
3 | 719952 | WIRE, JUMPER (Red) et neririeieaaaes ceerenn e eteenneeeeeaas . 6
4 | TC-9951 | WIRE, JUMPER (White)  wueeveeevesnnnancenens eeeenaaeaan, 6
5 | TC-9549 | WIRE, JUMPER (Black)  eevevunennonnnnnn eereieeee s 6
6 | 1C-8923 | BOX, SWITCH - LEFT e eeenrtietieaeeeaees ceeeeen e 1
7 | DF-3414 | COVER, BOX  tervveeeernnrennennnnnnnnnns eeetrieenaees ceeeeans 1
8 | 71C-9536 | CONTACTOR = LEFT HAND  +evvvvvvennn. e reteerre areeeannan 3
9 | TC-9960 | WIRE, CONTROL et ettt ettt ieeae e aaans Ceereenaa 2
10 | TF-704 | WIRE, JUMPER  uuvreeunreennnnencssonennnnees cereeees 4
11 | TC-9955 | WIRE, JUMPER  +eeuuurunreivenneennns e e 4
12 | TC-9953 | WIRE, JUMPER  .evvvvrnnnnnnnn. erereeneneaneaeas e eeereennenaans 4
13 | TC-9548 | WIRE, CONTROL  ruverererneneneeeneencecorenes . erereniieenans 2
14 | SR-8235 | STRIP, TERMINAL - 4 POINT eeeeeeee. 1
15 | DH-9868 | INSULATOR eeeernnas eeereerieeeeaes 1
16 | DC-1973 | SCREW - #10-24 x 3/4"  ...... Cerecearncenetetrecnse ans 4
17 | H-2644 NUT = #10=24 Liiiiiiiiitieneeeieeneerecasnnnnns 4
18 | 1C-8929 | WIRE, CONTROL e eeenteeteeeareenans ceeens eeteeeeeerataraeas 1
19 | TC-8931 | WIRE, CONTROL ettt Ceeteeetieearaaeeaa. 1
20 | DF-1311 | GROMMET ...... t ettt eeeseanirerenesarbaneananaan areerraaneaaas 4
21 | DF-1800 | SCREW - 1/4" NC x 3/4" eereeenaas e treeneeiteetreeeananns 6
22 | DF-1577 | NUT - 1/4" NC et eteeetiaaaeeaaaes ceeeeens e eernieenas veees |10
23 | TC-9535 | CONTACTOR - RIGHT HAND erreeaenneaa. 1
24 | TD-4409 | BOX, SWITCH = RIGHT HAND  ........... ceren e 1
25 | DF-3415 | COVER, BOX  ..eeevven.. et teeteeanereeeteeerane e Creraeeeans 1
26 | 1C-953 | CONTACTOR - LEFT HAND  .......... et teeertenr e crenerennnaaaas 1
27 | DF=1310 | GROMMET  tuuuuusvenessnnneseeeesennnonseosssnnsenaasssnsssasnans 1
28 | DF-1578 | CAPSCREW = 1/4" NC x 1" .vuvvrenennens Ceeeecnese secnseionss 4
29 | SR-8237 | STRIP, TERMINAL  tvvevunvnnreenenn ceeeeeeens eereeeneernaeenees 1
30 | DL-441 | INSULATOR ereeeeeeanneaee, ereenenaes Ceeeeete atertaeanneaes 1
31 | DL-4176 | RESISTOR  tevvrererennernnnnnns e teeettenranitieecenreennn 1
32 | 1G-1337 | WASHER, MICA 1
33 | HD-8578 | FLATWASHER -#8  ..... 1
34 | SD-5372 | SCREW, MACHINE = #8-32 x 1 1/2"  11uvvueenesesese ceesnsncssnnans 1.

NOTE: QUANTITIES FOR LEFT & RIGHT SWITCH BOX ASSEMBLIES
TD-4410 SWITCH BOX ASSY. EFFECTIVE THRU SERIAL SUFFIX
DP-R, DPS, DPF2 THRU DPF2-A, DPA2 THRU D PA2-A.

TL-531 SWITCH BOX ASSY. EFFECTIVE WITH SERIAL SUFFIX
DPF2-B, DPA2-B & UP,

(EFFECTIVE WITH SERIAL SUFFIX DP-Q,DP-R,DPF2 THRU DPF2-H,DPA2
THRU DPA2-F)
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ERIAL NUMBER WHEN ORDERING PARTS

'FIGURE 2179

VC-5382

5382 - R,
SWITCH BOX ASSEMBLY ycI2384 - R

H.
.H.

Part No.

Description

Qty.

SVONCGAWN —

W W [ARANM NINNNDNNNDNDNND = e et ot et et ot s

TC-9535
VC-5375
VC-5376
VC-5377
TC-9536
TC-8923
$G-1387
SR-4042
DF-1311
DF-1577
DF-1800
TH=3760
DL-832
DL-831
SR-8235
DH-9868
H-2644
H-2639
DL-828
DL-827
C-1603
C-312
VC-5378
DF 1578
TD-4409
$G-1386
DF-1310
$G-2103
DL=6570
DL-6569
SR-8327
DL-441
DL=6571
DL-6572
DL-4176
TG-1337
HD-8578
SD-5372

CONTACTOR = R.H. (See Index)  +o.....
WIRE, JUMPER (Red) Ceeeeenes
WIRE, JUMPER (White) ceetnseenenans
WIRE, JUMPER (Black)
CONTACTOR = L.H, (Se€ Index)  vuveeverecneeececee snvosocanceannnns
BOX, SWITCH = L.H. Ceveenenas ceeenaenn
COVER = LiH. titeietnenuresesesesenssocssosenase sosannnonoonnrens
CAPSCREW - 1/4" - 20NC x 3/8" ......
GROMMET, CABLE  +.vvvevnennn. ceerrennnan
NUT - 1/4* - 20NC Cereertreenotentnane
SCREW, MACHINE - 1/4" - 20ch3/4"
BAR, BUS cerenns Ceeeeees ceeerenes
WIRE, CONTROL Cereeenaanaas Ceeeerettenarnteee cnttnatenonnne
WIRE, CONTROL eeresteensestecntesns
STRIP, TERMINAL e teenenracntesnnantnocersrtnnn o
INSULATOR
NUT = F10m24 L1l ietiiernnnneerrensesncesennnsoeonsanssnesnnssnn.
SCREW, MACHINE = #10-24 x 1" i1t uvueveeeneenene oonnnnncnsnnnnnnn
WIRE, CONTROL Ceeeeaes
WIRE, CONTROL Cereseeeeesenasans
CAPSCREW = 3/8" = 16NC x 1 1/4"
LOCKWASHER - 3/g" cerenes
WIRE, JUMPER  teveevrirennnvennens Ceeessensesneseannacans
SCREW, MACHINE-]/4"—20NCx1" verenies
BOX, SWITCH - R.H. Ceteaeteeeeectacoteanntonne ctnennnan
COVER - R.H. Ceeesronanas
GROMMET, CABLE  t1iitteneecounnnecscaesssssnssoascncensaossasnes
GROMMET, RUBBER
WIRE, CONTROL
WIRE, CONTROL % eetcceeencanerescananstntonne mne
STRIP, TERMINAL
INSULATION  .....
WIRE, CONTROL Ceeecereneananeensceans
WIRE, CONTROL
RESISTOR tietiiieietnorassceoecancsnosescsecssnmessconsacsnnnens
WASHER, MICA
WASHER, FLAT  tititeneraeuersansorsoesesocossons ssccoscanscssnnes:
SCREW, MACHINE - #8-32 x 1 1/2"

(EFFECTIVE WITH SERIAL SUFFIX DPF2-J, DPA2-G.)

S—I—HAGQOA

et et e ot et ot et ot bt el e = DD NN e DD i 0O N O
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS
. ‘IGURE 2180 STEERING TRUNNION

g‘f)f.' Part No. Description Qty. §§f Part No. Description Qty.
SG-7841 | Cone, Bearing  ........ ceeeens 1]1]30 | TC-7850 |Plate, Clamp = Top  veevevevnees | 2
R-1472 Cup, Bearing teessersecsans 11131 DF-7354 |Plate, Clamp - Bottom R B
HD=6566 | Capscrew veeenseserassnnenss 11[}]32 | H-8136 |Capscrew = 1/4"-20nc x 1/2% ....| 3
C-1708 Capscrew Cettretiteretesanas 71133 | C-5774 |[Lockwasher - 1/4" .. ..........| 3
SL-5145 Collar  4eviiererienrenennnnans 71134 | C~1531 |[Nut = 1" = 18nc cevecescseee | 1
TH-7049 | Band, Retaining ** cececsssens 11135 { R~3408 | Nut creesacecccssans ceecseas | 1
SD-5191 | Nipple = 1/2"npt x 4" ** eee 1{]36 | C~1681 [Capscrew - 1/2' - 20nf x 2" eee | 1
SC-4970 Ell, Street = 1/2"npt x 90° ** | 41137 | C-1524 |Nut - 1/2" = 20nf e
SF-5350 | Bolt, Hitch - Lower ........... 21138 | C-320 Cup, Bearing e I
SF-5354 Nut, Hitch ......... vevessceese 2113 | C-1 Cone, Bearing secsssnssccsvens | 1
F-4820 | Nipple - 1/2"npt x 1120 ... 2{|40 | L-8 Seal, Ol vuvrerernnennennnenn] |
E-2579 Nipple, Close - 1/2"npt  ....... | 1]|41 | SH-7705 |Kingpin B I
TH-7027 | Pipe, Fill  ......... cecencnsas 1 SH=7702 Ball Slab T I
SF-5357 | Bolt, Hitch ~Upper .....cc.... 2] 142 | SG-7161 | Housing ¢ tessseceesraesensinn 1
SF-5351 Nut, Hitch  sivivererinnnnnnnes 2 TD=7770 | Housing ¢¢ . vevevesesencacnnas| 1
SF-7528 Cover, Steering Tube  ..... .. 1 TH=7036 |Housing ** .. .iiiierecnescncees| 1
DG-6249 | Cap, Drilled = 1/2"npt  ,...... 1 VC-1073 | Housing w A
R-2642 Fastener  ......... ceenan cene 11143 | SG-7159 | Member, Sealing * cecsaneseses | 1
SC-4161 | Screw,Mach.-#8-32 x 5/8" eee 2 TH-8701 | Member, Sealing ** ....ccevvne.] 1
SD-2599 | Lockwasher - #8 ceresens oo | 2|44 | SF-2854 |Gear* e I
DF=7355 | Cam, Limit .teeereernencononnas 1 TL=702 | Gear ** T I
SF=6461 | Cover iiiiereseenvavnenans cas 11145 | TG-1993 | Nipple ~ 1/2" npt ** e R
SF=6719 | Gasket cesecsinaans crecens 11146 | S-5188 |Cap, Pipe = 1/2" npt ceseeeve| 1
DF-5856 | Switch Assembly tereesneees | 2|47 | C-1644 |Capscrew-3/4"—10nc x 2" | 2

{ R-2638 Capscrew = #6-32 x 1/2" # eeo | 4]]48 | C-6865 |Setscrew=-3/4"=10nc x 2" w veee | 2

SV-8991 | Capscrew - #6=32 x 1 1/4" ## 41149 | E-5222 |[Nut, Jam=-3/4"=10nc = P I

5 |C-1546 Washer, Flat - 1/4" .. ........ 4 :

7 |DH=321 | Nut - #6-32 . Not Shown

3 | C-5746 Capscrew ~ 1/4"=20nc x 3/4" # ., 4
C~-7588 Capscrew - 1/4"=20nc x 1" ## |, | 4 D-5832 |Cap, Breather * ,iiivvevececneea| 1

? |TC-7851 | Panel, Insulating = Top = ....... 2 R=7013 |[Sleeve, Grease ¢ N
TC-7852 | Panel, Insulating -~ Bottom ces 2 DD-4902 | Bushing ¢ R |

WA W L W W N U UL R WD TV = N W N U U BT N e

*  Effective thru Serial Suffix DP=R, DPS, DPF2-A & DPA2-A.
**  Effective with Serial Suffix DPF2-B & DPA2-B.

#  Effective thru Serial Suffix DP=J.

##  Effective with Serial Suffix DP-K thru DP-P, DPS, DPF2, DPA2 & Up.

¢  Effective thru Serial Suffix DP-P.

¢¢  Effective with Serial Suffix DP-Q thru DP-R, DPS, DPF2 thru DPF2-A,
DPA2 thru DPA2-A. .
m  Effective with Serial Suffix DPF2~-G & DPA2-J.
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

TOOLS

FIGURE 1742
g‘:f' Part No. Description Qty.
1 SF-6903 WRENCH - CLUTCH TO FLYWHEEL ceeesssensans v esecesnnanaae ceeee 1
2 DD-49 1SOCKET - 1 5/16" cesvesenanas seesesarassescannee cersessarecnnes .o 1
3 SF-5817 ADAPTOR, VALVE STEM cecesescecsscanens teesestsarsesscnassnen 1
4 SF=3969 WRENCH - GENERATOR SHAFT tecscssnsesane cecvscersnnne ceirnsnae . 1
5 D-6058 ALLEN WRENCH-1/2" (Optional)  cevvereeeneenaanes ctsensnees cecevnas 1
6 DH-3370 | WRENCH - WHEEL CAPSCREW esesesessesenens [P 1
7 |DD-1181 WRENCH - MOTOR BRAKE -1 1/2" (Optional)  tieveeenneveenncnneas .e 1
8 HC-1457 | WRENCH Geeeseseceserassatsesssnanreenennns ceecesesssacnns 1
9 HC-1940 | WRENCH - MOTORBRAKEHUB cerresans tecereesesrssesrasscencnons 1
10A }SG-6115 | WRENCH - 18 x 25 WHEEL eeceetssatsesesesse s ettt acsatssncanns 1
B |SH-3979 WRENCH SUPPORT - 56" WHEEL (Optional) - ...... ceseccrrsans cveeee 1
C |SH-3977 WRENCH SUPPORT - 65" WHEEL veeeesans esserseenessettrecctenasnen 1
1 H=-8220 WRENCH - GREASE FITTING (Optional) eseesevsssvacenssesasoncnnse 1
12 SF=-4221 WRENCH - OUTPUT SHAFT  ....... teesssessana ceeescssessacsaraes .. 1
13 SG-3800 | WRENCH e sesseecrseessearsacsases st erestraca o neocee 1
14A | SF-9061 WRENCH = HITCH BOLT  tvvivnecosecasocnssacnas teocesrsennsscsancas 1
B |HD-8418 |WRENCH - PINION RETAINER NUT cesenas vecssans 1
15 TC=-9992 WRENCH - MOTOR BRAKE cecasne Gesercesssescsesssssesesncanacans 1
16 SG-7859 |WRENCH - GEARBOX 2ND RED. GEAR LOCKNUT ceescase 1
17  |R-4372 GREASE GUN (Optional) teeeserscroserssrrssssacssttasannosarnee 1
18 SF-6469 WRENCH = PINION RETAINER NUT ceesesecscanscsnsetstessranennnse 1
19 DF-422 WRENCH = 16 TOOTH (Optional) vvveeeeeveseenes tecsressscsasescannes 1
20 DD-1343 |WRENCH - WHEEL CAPSCREW  ..... teseesesactts e sarssssenrsccnccn 1
21 SG-6117 |EXTENSION ceseeesessnesesscsetassannaasns eseecsssscessssscance 1
22A | TC=775 TIRE REMOVAL TOOL - (OPTIONAL FOR TUBE TYPE TIRES) ceseevassens 1
B |TC~774 TIRE REMOVAL TOOL - (OPTIONAL FOR TUBELESS TIRES) sesessaccans 1
23 |SF-5583 WRENCH tesserscesrsacssscscnnsnan cecesscsssresmsesscessessnonsen 1
24 |TL-3580 WRENCH, SPANNER - (USED WITH FULLER 5G=720 TRANSMISSION) .... 1
25 SF-9450 WRENCH, DIFFERENTIAL ADJ. NUT (Optional) seccases 1

S$G-7858 TOOL GROUP INCLUDES ITEMS 1 THRU 4,6, 8 THRU 10A, 12
THRU 14A, 15, 16, 18, 20, 21, 23 & 24.

SP-9470 TOOL GROUP INCLUDES ITEMS 1 THRU 4, 6, 8, 9, 10C, 12
THRU 14A, 15, 18, 20, 21 & 24,

SP—9473 TOOL GROUP INCLUDES ITEMS 1 THRU 4, 5, 6, 7, 10A, 10C,
12 THRU 14A, 15, 16, 18, 20, 21, 23 & 24.

TH~-1437 TOOL GROUP INCLUDES ITEMS 1 THRU 4, 8, THRU 10A, 12
THRU 16, 20, 21 & 23. '

TH-1438 TOOL GROUP INCLUDES ITEMS 1 THRU 4, 6, 8, 9, 10C, 12
13, 148, 15, 18, 20, 21 & 24,

TH-1439 TOOL GROUP INCLUDES ITEMS 1 THRU 4, 6, 8 THRU 10A,
10C, 12, 13, 148, 15, 16, 18, 20, 21 & 23.

(OPTIONAL)
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS
FIGURE 1590 CAB ASSEMBLY SG-2734
11\274(3)1‘. Part No. Description Qty.
1 SF=9792 STRIP, RUBBER ., .evvuieverenencancnnsennnnae T 2
2 SF-9793 STRIP, FILLER i iveteteenneerecsenaseoneonnns cernes e sedesescesnseas 2
3 SF-9490 SCREW = 1/4" NC x 1 3/4" Lt iiiteeertennsersancanaacnns 18
4 DC-3584 | LOCKWASHER ..... teecereaseranraa seesssesseresestasennaas 18
5 SL-8395 1 e ecessenssncanns cos 18
6 SG-4234 | GLASS ~REAR  ...ceveeen cessesse teersresenane cecenen Ceessesesaceanes 2
7 SG=1826 | CAB  ...iiiiieeieeneasennnncnn sesseessarsssessaseceansen teeressnee 1
8 SG-4233 | STRIP, RUBBER tesseseceresscstentonan vessecnes teeasscccacan 1
9 SG=4235 | STRIP, FILLER  +ivetcuneracronscocsasooncsancns oo anncans ceesasenns 2
10 SG-2733 | ROD, STOP  tiiviiereconeancnsnnns tesessesencasans veesns tecenen 2
11 SG-1822 | PIN, ROLL  ..iiverenennnnennes seessesscesssvassene esenne cescens cees 4
12 SG-1357 | STRIP, WEATHER = GLASS  .ivveevvnencacns teesssesessentascan ceasease 2
13 SG-4654 | STRIP, FILLER = GLASS  tivvevreeconnnns esvecase tecsceasassnsane 2
14 SF-9469 STRIP, RUBBER - DOOR teteesecseenetanssnnns [P sesassasscsenes 2
15 SG-1642 | GLASS - DOOR tesesscecearsscennas e estersatss e stetvacetsanesaasn 2
16 SF-7715 LATCH - RIGHT ........ ceceveces teeesessicans ceee e trresecccanne .- 1
SF-7716 LATCH - LEFT ceeessancssssssassarssane cesecans teseresans veescsanes 1
17 SF-7718 HANDLE tessesssessessccans teecseseseneccanctcsascccsananae 2
18 SG=4222 | DOOR ASSY. =RIGHT  tvvveevecccnccas erecescsane ersssansaces ceace 1
19 $SG-4223 | DOOR ASSY. - LEFT  ..... cesscesessesaa Getestearee ttsssstesnceteann 1
20 SF-9060 WINDSHIELD teesssccsces sescesssscrensssssstnensne 1
21 C-1629 CAPSCREW -5/8" NC x 1 3/4"  ...... eeessarescssrncvseancscscasanns 4
22 C-1541 LOCKWASHER = 5/8" ...uvveernencesssannans tesecen tessscscctrncanne 4
23 | C-1525 NUT - 5/8" NC tetectentetetetnettanessannentanneaas 4
NOT SHOWN & NOT INCLUDED
SH-9950 | WINDSHIELD WIPER KIT - GM (-6 Volt) ,...... cesessesenan 1
TC-8761 WINDSHIELD WIPER KIT - GM & CUMMINS (=24 Volt) ..... 1
SH~-9955 DEFROSTER KIT - GM ceeeesesssssena setsecsenas sevecssssescnannen 1
TC-8763 DEFROSTER KIT - GM cssesesaan tessccaras teesecaessanccscenannens 1
SG-7821 HEATER KIT-GM  ...... vesecsssssncsan veesesaans eccsrsssssencsecs 1
TC-8766 HEATER KIT - GM Cesesccessetattesersacracsstece mcesasnocascannne 1
TC-8764 HEATER KIT - CUMMINS  ........ tserestescesssssan sane 1
NOT SHOWN - OPTIONAL
SP-3845 REAR WINDOW GUARD GROUP cesvasesan cesassasesresesncesces cene 1-
CD-6616 REAR WINDOW GUARD  .icvvveevecencnanss cesemtaccsscanenasens 1
SP-3846 0 I N teeseestesscacnoncoas 6
C-5774 LOCKWASHER = 1/4" i iirerieneeencoseensenacosscesaonnnsens 6
H-8136 CAPSCREW - 1/4" NC x 1/2"  ...vvensnn. é
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 406 BULLDOZER
1131?:' Part No. Description Qty.
1 SWITCH BOX ASSEMBLY =~ SEE INDEX 4. viivneenroeseancosccassansanne . 1
2 H-225 BEARING .. iiiieeeeenceencrnsensannss ceensssceanna eecacssesraane 2
3 | DC-6046 | SHEAVE Cesassescavesacsacees teseeatenettesseses ettt setseancenana d 2
-4 | C-1051 COTTER PIN - 3/8" x 5" tertacecseas Gececacessreracatastnennans ol 2
5 | R-826 SHEAVEPIN  ...... crerescons Caseacseerctcestsacsenrasncacnnen eeeee| 2
6 | C-315 GREASE FITTING . iiieiiriinnnnnnn st ssereatescattatecsacesans . 2
7 | SG-3959 | LOOP ~WIRE ROPE ....ccivrivernenencennncnns etesesitsacsccescanenn 1
8 | $G-3598 | A - FRAME (Used with Narrow Radiator Shell)  ............... ceneresaee] 1
SG-7838 | A - FRAME (Used with Snowplow) ....c.cevvivnvenn... etesesincecsnnanaa 1
TF-2043 A - FRAME (Used with Wide Radiator Shell)  teuiveiiiiieneeninnennennnes 1
9 | H-9545 WIRE ROPE = 5/8" =6 X 19 X 17" 1 iviarereenrnssosconnccasnssanssanne 1
10 | SH-1570 | BOWL ............ Gheeeaseasessestescssenererracaataasteacsevesonen 1
11 C-2483 PLOWBOLT & NUT L 1iiiriieeceeenescorasacenconsnosnnnnsnnaane eeeae| 6
12 SG-131 BLADE - LEFT HAND ..iiiiiiieinnenncncens ceesescnses tretassenacne 1
13 | C-504 SOCKET  tiiiteieceeeestonctcaennecsnesnnceseossasossasassasacense 1
14 | C-445 WEDGE ~ WIRE ROPE eeeesessaesatrssctesentacane cesseseasasacenna 1
15 | C~2604 PLOWBOLT & NUT Ceeecescancescancaccnanns teecaseserensrasacnennn .| 18
16 C-2299 BLADE = CENTER t1iettiririaccaeneosoasasasenssasenscscacnenaanss 1
17 SG-130 BLADE ~ RIGHT HAND ceecsessacncasesnacsannn teaesecassesasrenarae 1
18 | C-2145 CAPSCREW 1 .iiiiiciircnncercescaaanss eeeee ebessseesesarenearannens 6
19 DC-6747 | BALL SOCKET G eseccsecassenstosesassassraeasaccscsertasacsoonsons . 2
20 SH-7765 SHIM = (035 tiiieiieiitieneseennnneancasensoasens teeecesssnssanae AR
DC-9574 | SHIM - .007  .....ccvnuenn seseasaccncesrenocnacees cessesesnnsosane AR
21 DC-4708 | BALL CAP e tsecsscecnctettocnratttatanracareseanas eeeesstscestanan 2
22 | R-6366 GREASE FITTING ceessrses eessesetstsanaas seseeceseasanssevecnnene 2
23 | C-1713 CAPSCREW - 3/4" NF x 3" Cetseiacccerereianteanccctsareennonnnnnn . 8
24 | C-1542 LOCKWASHER - 3/4*  ..... tecessossacas treteesnacrssssesssteesanne 8
NOT SHOWN
DG-6451 | LIMIT SWITCH = SEE INDEX  titititeieeneeneessascensoassnncaacsecses 1
SV-90 LIMIT SWITCH = SEE INDEX .. .rvtiieriinnncen tecsreeacasatrssacsnaes . 1
SL-3172 LIMIT SWITCH CABLE Cestesecsnscscrenntcasccsccnnsnunn esssesseae . 1
SH-2230 | CABLE (Generator to Switch Box) ........... cevecscccscenas cesacenen ] 1
SG-4702 | CABLE (Switch Box 1o Motor)  vveeveeecnnnncocens seesececsscsanansccas . 1
SL-6430 CONDUIT  ...iceieereceenn censecssoansrcnanas Cereersessctvenne ceees 1
DC-6745 [ BALL  ....iiviienennnn. secesane cersscsens teeesscesestsansennssatsonn 2
TC-5522° { WIRE FOR CONTROL SWITC Ctesesccascscatasessancrtoteeananens . 1
TD-7293 | CABLE - MAIN SWITCH BOXTO MOTOR * . ..t crececcnnns ceneus . 1
TD~7298 CABLE -~ INSTRUMENT PANEL TO SWITCH BOX * cecccsssercsacens cees 1
TD-7296 | CABLE - TRANSFORMER TO SWITCH BOX * testeresoana cetseacesnne . 1
SF-8728 GUARD, WIRE ROPE DRUM e6cssacssassaccacsatrresactaerrosenrace .e 1
SF-9287 DRUM, WIRE ROPE Geccessceacncascstrarstasnorassecrnnon eceeccnseae 1
SG-1926 | NUT, WIRE ROPE DRUM 1. ciiiiernrineneeeenansossoasscnsscscsccncens 1
SC-112¢9 SETSCREW = 7/8" NC x 1" L. ivirrrennnonns cerene esensceann cessenen 1
H-7486 SETSCREW = 1/4" NC X 1/2" i iititietitaenressessensesensesasennnnns 2
C-1601 CAPSCREW - 3/8" NC x 3/4" tiereiiieinnneaseoonnnns tesessarans 4
C-312 LOCKWASHER - 3/8" corasestacecona etesensas ceessnsassasena seeas] 4
* USED WITH TD-2191, TD-9192 & TF-2042 BULLDOZER GROUPS.
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FIG. 407

SNOWPLOW



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING

FIGURE 407

SNOWPLOW

Ref.

$G-4722
SG-4471
$G-2488
C-1713
C-1542
DC-4708
R-6366
SH-7765
DC-9574
DC-6747
$G-2465
C-1630
C-1541
C-1525
5G-2463
H-225
DC-6046
C-1051
C-315
S-646
SD-4299
5$G-2458
SG-4928
C-1553
C-1531
SG-2457

DC-6745
C-1612
c-312
Cc-1601
H-7486
SC-584
SH-5292
$G-3959
$G-4937
SF-7103

PROW  tievveennennns cereaveeneann coesons Vesesasecn saus teressansanen

BOWL L, H.

BOWL R, H. cesesiseane Ceeeessaccececnnasannn ceeeens cevesisecans .
CAPSCREW - 3/4" NF x 3" cececncacnens creeeanaan e ecrscecncecaas eee
LOCKWASHER - 3/4" crceesensetssanoe Cteesetaase moeens

BALL CAP. .. ..vieennenns cieeeracanas ceneee ceaeas Ce eeteccctcacanans .

GREASE FITTING © ciiiiinerececncennes

SHIM -~ .035

SHIM = .007  ©evneeevuennnns
BALL SOCKET  vvvveeeennnnenns

CROSS BEAM -

. tressccscne oo s
................. ss e
“esevescessesessnne @
........ sesrescsces

eteecansrenaas ASIREQ'D
ceenrsacnanes . ASIREQ'D)

CAPSCREW = 5/8" NC x 2" eveeceanns ceseenenn ceene esettacnncenas ees

LOCKWASHER - 5/8"

NUT - 5/8" NC cereeeee e irerereeeeaea eeeeeeieeeaaaees
HOUSING  vvvrrrnnnnnnnnnn. e tteeeeeteeerietaeen aaarnanaaaaans
BEARING  ......... eeeeerrereereaes e
SHEAVE WHEEL  +.evvnenennnn.. Cereraaa ereeate ereeearereeees
COTTER PIN - 3/8" x 5" ..... e eaieettesenetiine aanernnnanes
GREASE FITTING - 1/8" STRAIGHT  ....... eeeereeeeeeeereeean
SHEAVE PIN e eteeteeeetereeiarnaaanaaas erereaeeranas
CAPSCREW  vierieeeereeeesensassssensansnnnnnnes e eerreeeieennaae. .
BOLT ...... e eeeneenes cerenes e rreetee ereeeeeaeees
CAPSCREW ....... ettt eseceoteotecesnonrnnratente asseneassreenees
WASHER = 1" tiiiiiiennnnnnnennnnnnneens et ttteieceeeennaiaeeiaes
NUT =1"NC  sevenrnnnnnnns ceeeeaas eeereieeeiaa. ereeeeeines cees
DEPTH SHOE 4veveeennnnnnnensnsnnnssnsecseossnsn snosnsnnnonnnns ..
NOT SHOWN
BALL  vrererenunnnneecesessrasnnnnnnnnnssocesesneorersenrocns
CAPSCREW = 1/2" NC X 1" tetrivernnnssnsnssnssanmececesesononnnnns
LOCKWASHER - 3/8" ceeeeees ettt teirentettetene eeeeeeaeeens
CAPSCREW - 3/8" NC x 3/4" ceeenn cerereeenn ee eeesaraeienenens
CAPSCREW - 1/4" NC x 1/2"  ...euuunn.
WIRE ROPE - 1/2" - 6x19x25' ..... e reeine e reeeneeereeaerae
LIMIT SWITCH CAM  teivverererannnnnnnesnnssncnseee sreosnsncnnnconns
WIRE ROPE LOOP  +vvuvevenennnnnnns t e eniatentee teeenannatraenaan
STOP PLATE  ...... eereeerenreennanas ceeeeees e teeeeaeennnnnnees
SETSCREW - 7/8" NC x 1 1/4" et teeereettieeeeee e aaraeieaanes ceee

No. Part No. Description Qty.
1 |SG-2460 | BLADE ....v.viceeriecenonnncnnas Ceesetncessncnes tee eetesveacsasens | 2
2 | C-2604 BOLT & NUT ceectccsenecrennsreana ietesesectane o ceceesvecenseeas| 16
3 C-1630 CAPSCREW - 5/8" NCx2" st esasecessercersrsase anone ceecassnane . 1
4 |C-1541 LOCKWASHER - 5/8" Ceseenesssesesrtstancataconn oo R
5 |C-1525 NUT - 5/8" NC eeeceseasesatscasans teceestccee menese crteenans eee] 1
6 | SG-4727 | STRIKER PLATE  .seceecernccrannn cersenens tevececcace esenasansaasens I
7 | C-1615 CAPSCREW - 1/2" NC x 1 3/4“ cearenans A teete aessancasons ceees| 11
8 | C-1540 LOCKWASHER - 1/2" cessecsncaanns teseseesasanen sessrenseeresenns 1
9 }C-1523 NUT - 1/2" NC cecesssecsetvttcarsnan ceeenvens e eeresestacsansane 4
10

1

e — N AR BN
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FIG. 408

CKNOCK DOWN)

SNOWPLOW



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

[ FIGURE 408 SNOWPLOW (KNOCKDOWN)
Iléf)f' Part No. | Description Qty.
T | SG-2460 | BLADE  tevrvieievneeneennenneeennnns ettt rees o eaeararraanas g o2
2 | C-2604 | PLOWBOLT & NUT  tuvireeiuieneennnrennnnneeeenneans Ceeeereeeieaas 16
3 | C-1630 | CAPSCREW = 5/8" NC X 2%  teivernvnrasnsensocesssasacssoscansasans 1
4 |c-1541 LOCKWASHER - 5/8" ettt eeetataatreraereere e eans Ceeeaeaes N
_ 5 |C-1525 NUT - 5/8" NC eeeenneenenntennns et teeeanne o eenrenaraaaaa, ]
6 | SG-4727 | STRIKER PLATE  .e.vveenen. t e e eseaentateetacaestae o aenenesaaranns 1
7 | C-1615 | CAPSCREW -1/2" NC x 1 3/4" e eetetreerre e oneas eeenenenes 1
| 8 |C-1540 | LOCKWASHER - 1/2" et ttecnensaeneaana ceeeeees e ereeennnn e .| 15
g 9 |cC-1523 NUT -1/2" NC ettt ateeseentaraeaeantatsereaiae aeaana cereen ..l 15
| 10 | SG-4722 | PROW ........ e eeesnieeaae. et etaeettnesesence o aesanearaaennas Jd 1
; 11 | SG4917 | BOWL =L.H.  tevirrenrnenernnnnenennns erenrenee Ceteeaeeeearaaas 1
12 | SG-4918 | BOWL ~R.H.  +iviiiniineninnnniecnnnns e
13 | SG-4933 | BRACE =L.H.  tuevervevnnnrennnnnn ereeesenennaenn e eeens Ceeerennas 1
| 14 |SG-4934 | BRACE =R.H.  +evvevvnnens et terestatenteecateneeeaaaaas Cereeeennas 1
| 15 |C-1713 | CAPSCREW - 3/4" NF x 3" Ceeeereeaens ceeeees Ceereonteernennanne ...| 8
i 16 | C-1542 | LOCKWASHER - 3/4" e eeeeeantetreneetretsaenaenas Ceeerteneeneees 8
17 | DC-4708 | BALL CAP  .evrvrveenenvnnnns e eenerecaiieeaa Cereeeans Ceerereeneee Jd 2
18 | R-6366 GREASE FITTING Cerenenns Ceeneeeneanereneeans e eeeereeneeranaas 2
19 | SH-7765 | SHIM-.035  ...... Cereeereeenenraes Cereetrreceinacenasesnesses AS REQ'D
DC-9574 | SHIM - .007 et treeeeenenearentraeaasaennrares Cereerenneaes AS REQ'D
20 | DC-6747 | SOCKET  ..... Cereeeenenaaeans Cereeetetrncnteenena ceeans ceneee veed| 2
21 [ SG-4935 | YOKE  tiviuuireeneneensoesossesaecasnnns RS B
| 22 | Cc-1643 CAPSCREW - 3/4" ch13/ it teeeetentecasnnarasataenans eee..| 8
| ( 23 | 5SG-2463 | HOUSING  tvuvvvunrneenrennenncnnnns Ceeerereenae Cemetenenis ceeeenes 1
. 24 | H-225 BEARING  tiviverrennnnonecnnses ceneeees Ceereceeee Cereeereenaannes 3
N 25 | DC-6046 | SHEAVE WHEEL  «©vvevenennvncnnes Ceeeeaeraens Cereie o Ceeeeeieneas 0 3
26 | c-1051 COTTER PIN = 3/8" X 5" tvivuerennsnenessossnsascosceoncssesasnonssons 3
27 | c-315 GREASE FITTING - 1/8" STRAIGHT Ceeetetensetacnn oensnerasesnaness| 3
28 |R-826 SHEAVE PIN  .....even.. Ceeeenaas e eeereencenas e ereesentens ceeeen 3
29 | SD-4299 | CAPSCREW .evevvvevecsocncnnnn e rerereenteerneeen o T I
| 30 | SG=2458 | BOLT  tuueeeecnvecseeensnsecesscacacecnssesssacesoasnsossssssasenss 1
| 31 | 5G-4928 | CAPSCREW .vvvevenns Cerenseenas Cereeaas treesresanean Ceteneenenecaas 1
| 32 |C-1553 | WASHER-1"  ....... cetreretrenncisensaneaen caeee e caeeen eveaeann 1
| 33 | C-1531 NUT-1"NC  ........ Ceeeceiesconseas Cereeerenesocennensscasnnnees| 1
34 |SG-2457 | DEPTH SHOE e eneseseeeneaneneteaneans e tesrrereobaraeneaneane el 1
NOT SHOWN
| DC6745 |BALL  tevvveveeenneeccnnes e teeteenrecetsasesnanee mearann cerenneee] 2
C-1612 | CAPSCREW -1/2" NC x 1"  ......... Ceeeeiesnneenee e eeeseencnsaanns 4
C-1601 CAPSCREW - 3/8" NC x 3/4" Ceeeennans Ceeeeeeeneoaens Cereresenane 4
c-312 LOCKWASHER - 3/8" Ceeeentenersreteeraans e entemencnaneneeneans | 4
| H-7486 | CAPSCREW - 1/4" NC x 1/2" e teeeseenerntanes e eererennennnen vee| 2
| SC-584 | WIREROPE ....enievenesncnnncnnnannanns Ceereeriare mens Cerieerenaeas 1
| SH-5292 | SWITCH CAM  +1vrvvvvencnncans ceeees Crecrreseranen ceeene cerereenaa] 1
| SG-3959 | WIRE ROPE LOOP e eeeeaeseeaenneatactetotatneen canatnerasnananns 1
| $G=4937 | STOP PLATE  wevrnvnvonns SRR s R 1
} SF-7103 | SETSCREW - 7/8“ ch11/4" Ceeeresennnsenen tete eennnentaneraeas Jd o2
| _
|
\
(
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FIG. 2468 A
AIR HORN

FIG. 2468 B
AIR HORN

FIG. 2468 C
AIR HORN



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

IGURE 2468A AIR HORN - VF=9083
%i_" Part No. Description Qty. %ﬁf Part No. Des cription Qty.
1 1SV-9125 | Valve,Horn ccviiieennanns 1 7 | €-1538 |Washer, Lock - 5/16" ceees 1
2 | TD-9718 | Adaptor-1/8"npt x 1/2"=20nf 1 8 | C-1520 [Nut =5/16" = 18nc  cevveessnees| |
3 | TF-4139 | Hose Assembly - 1/4" x 39" . 1 9 | TL=1520 |Horn, Ait ¢ cevrecienininnnncas 1
4 | TD=9723 | Adaptor  .c.eiieereninansnes 1]] 10 | TR=-2434 |Gasket, Mount  c..veevencancnss 1
5 | TR-2436 Stem, Mount  ti.ciiieensens 11111 | TR-2435 |Washer, Tension cecesesraans 1
6 | C-1598 Screw ,Cap=5/16"=18nc x 1" 1
(Effective with Serial Suffix DPA2-H & DPF2 -K)
| Il I
: -624 *
IGURE 24683 AIR HORN TG 828
1]1SG=4254 | Chain  civevecennss eesvennen 1 | TR-2435 |Washer, Stem (Incl.in TV-9367 ]
2| SV~-4955 | Horn Valve = .ceieiienncness 1 TR-2434 | Gasket,Mounting| Air Hom Group) 1
3| TD=9723 | Adaptor,Female - 1/8"npt x 1/2"~ 13 | TF-4125 | Hose Assembly~1/4"x 20" cen 1
10 (Incl.in TV=9367 Air Hn.Assy) 1 14 | C=1526 |Nut-5/8"-18nf ...c.ocene. 1
TD-9746 | Adaptor = 90° Male lncluded 1{}15 | D-2779 |Lockwasher - 5,/8" tecerenaans 1
4 | TD=3807 | Bracket, Horn .. 11| 16 | C-1550 [Washer =5/8"  ..ieieeveenneans 1
5 | H=7730 Screw,Mach-3/8" TG-624 11117 | TC-1087 | Mount Plate (Included in TG~624
~16nc x 3/4" Air .. 3 Air Horn Grasp)  .... 1
61C-312 Lockwasher-3/8" Hormm .. 21118 | TD-3808 | Tube  .iievccrerenceannannens 1
7 1 C~1521 Nut - 3/8" = l6nc Group .. 2
8 | TD-9746 | Adaptor-90° Male ceseeennae 1 Not Shown
9| C-1598 Capscrew=5/16"=18nc x 1" - ., 1
10 | C-1538 Lockwasher = 5/16"  .......... 1 $G=5696 | Clamp, Jiffy ceeesnans cesean 1
11| C-1520 Nut =5/16" = 18nc +vevnennes 1 C~5774 |lockwasher - 1/4"  ,..... ceees 1
12 } SV=3346 | Homn,Air (Included in TG-624 C=5780 | Nut-1/4"-20nc ..... ceenen i
Air Horn Group) 1 SV=6216 | Sleeve (Rubber) ....v....n crees 1
TL=1520 Horn, Air } (Incl.in TV-9367 CC=6124 | EIDOW  cevveecoennncssannnnons 1
TR=2436 Stem,Mounting} Air Horn Group) 1 HC-1580 | Bushing - 1/4" x 1/8"npt . 1
Note: * TG=624 Air Horn Group Optional.
** TV -9367 Air Horn Group Effective thru Serial Suffix DPA2-G
& DPF2-J. .
[ L1 L I
"IGURE 2468C AIR HORN SP=-6807
1]15SG-4254 | Chain  «veveeees cevean ceeeres 1 8 | SP-6804 |Bracket, Mount ..... cesesene 1
2 | HD-2713 | Valve,Control teesscsasanann 1 9 | SP-6803 | Horn Kit e etssvessesesenans 1
3 | cC-6284 | Nipple,Pipe - 1/8"npt ceeean 1{] 10 | SF-4602 | Tee,Street = 1/4"npt cerene 1
4 15=9937 -.| Ell, Street=1/8"npt  ceievennss 11| 11 | HC-1580 | Bushing - 1/8" x 1/4"npt . 1
5 [ $G=3230 | Screw,Machine-1/4"-20nc x 5/8" 3 Not Shown
6 | C-5774 Lockwasher - 1/4" ... ....... 3 SP-7846 | Clamp, Loop. ... crreeeeaan 1
71C-5780 | Nut - 1/4" -20nc  .......... 3 SC-4939 | Connector - 168 R R
Note:  SP-6803 Horn Kit Includes Mounting Hardware & Tubing.
(Optional)
1 11 1 !
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LIGHT
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

‘TGURE 2183A HEAD LIGHT ASSEMBLY SL-4170
ﬁ)f' Part No. Description Qty. gﬁf‘ Part No. ‘ Description Qty.
1 | SL=9306 | Ring, INNEr +vevrvevencnecnnenss 1 4 | c-312 Lockwasher - 3,/8" ceesnvecens 1
2 | SL-9305 | Clip esreseeessencann ceevens 3 5 | SL-9303 | Lamp, Seal Beam 1
3 | C~-1522 Nut = 3/8" - 24nf 1 6 | SL-9304 | Harness, Wire cestesrassssens 1
( (EFFECTIVE THRU SERIAL SUFFIX DP-Q)

- | LI 1 1
IGURE 2183 REAR LIGHT ASSEMBLY SG-1446
1 | DC=2726 | Screw, Machine-#8-32 x 3/8" ...| 1 9 | TG-4632 Bolt,Carriage cevseennens | 1
2 | CC-6591 | Lockwasher - #8 ceveeenness| 1] 10 | C-312 Lockwasher - 3/8"  ....... | 1
3 | R-4948 Nut - #8-32 N I 1 I I e et L3 Nut = 3/8" = 16nc  .veeee. | 1
4 | SG-1417 | Wire Gseersaressetsseasennane 1 TG-4630 Bushing (Small) ........... 1
5 | HC-1151 | Receptacle seveveeeeeerasceses 1 TG-4631 Bushing (Large) ..eccneee.. 1
5 | TG-4629 Door cevessrseresanans 1 TG-4635 Grommet 1
7 | TG-4633 Screw (Door Clip) 1 12 | CC=5726 | Lamp, Seal Beam " hessesnseas 1
3 | TG-4634 Nut (Door Clip) 1 13 | SV-838 | Wire, Ground cereesereentnas 1

(EFFECTIVE WITH SERIAL SUFFIX DPF2, DPF2A, DPA2, DPA2-A ONLY)
1 11 H 1 .
. IGURE 2183C . REAR LIGHT ASSEMBLY TH=-3750

I | C-1521 Nut - 3/8" - 16nc R 4 | TH-5660 | Ring, Rubber Retaining cenvece 1
2 | C-312 Lockwasher - 3/8" ceretenns R | 5 | CC=5726 | Lamp, Seal Beam cevseecenna 1
3 | TH=3754 | Bushing tecacinsnnane csenas 1

(OPTIONAL)

(EFFECTIVE WITH SERIAL SUFFiIX DPF2-B,DPA2-B & UP)

1 11 ] 1
IGURE 2183D HEAD LIGHT ASSEMBLY TD-9000
I {TF=3122 | Ring, Clamp cesecesrasaccas 1 4 | TF=3120 | Dampener e e cceticetcarrennen 1
! | DL-1496 Screw,Machine-#10-24 x 1", 1 5 | TF=3119 |} Adaptor e sesseeasessnnsnan 1
3 |TD=4465 | Lamp, Seal Beam ceetsesvenne 1 6 | TF=3117 | ScreW cvveeeurssscacecnsnenne | 4

(EFFECTIVE WITH SERIAL SUFFIX DP-R, DPS, DPF2 THRU DPF2-B
& DPA2 THRU DPA2-B) ]
IGURE 2183E HEAD LIGHT ASSEMBLY TL-1888
| | TD-4465 | Sealed Beam Unit tetessaceae 1 4 | TL-8796 | Washer e sesssassescaances 1
! | TL-8797 Ring, Retainer ceceesssesscseans 1 5 | C-1521 | Nut - 3/8" -~ 16nc cesesasrenn 1
3 | TL-8798 Ring, Mount esesrstssecsses 1 6 | C=312 Lockwasher - 3,/8" sescsacanse 1
(EFFECTIVE WITH SERIAL SUFFIX DPF2-C & DPA2-~C)
| 11 | 1

-63

124




By

FIG. 1993 A

COMPRESSOR UNLOADER VALVE

NOT SERVICED
SEPARATELY

FIG. 1995 B
QUICK RELEASE VALVE

FIG. 1995 C
QUICK RELEASE VALVE



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1995A

COMPRESSOR UNLOADER VALVE ASSEMBLY SL-3279

11\{1?' Part No. Description : Qty.
1 SL-2893 T D .. 1
2 SL-2892 SHIM it ittt eennereeneonnsensasoscossesnsssonsnananenes AR
3 SL-2889 I teeeesssssecnann 1
4 SL-2894 SLEEVE i i iiiiiiereeneeent e s ettt eases msananrarencnns 1
5 SL-2895 O AR i iiitiiiennnceaonesosnsosssssessensemecssosssssscnnns 1
6 SL-2897 PLUNGER ......... sseessescsscestsstanans tsecess erassstesansesane 1
7 SL-2898 SPRING  ..... St eeseeceasestecassetasnstetsesate esesaacatssnsanan 1
8 SL-2896 SCREW, ADJUSTING = L iiteieueneoneanonsssasscecscsassascncnconns 1
9 SL-2890 NUT ceressnne setsessseescessaanecnns teeassseses mrassnascsssnnsen 1

FIGURE 19958 QUICK RELEASE VALVE ASSEMBLY HD-3675 (BW 505000)

1 SP-1898 DIAPHRAGM  ....... secsessessssasnnansesnressne an cectcascessnnes 1

2 SP-1894 SEAT SPRING cersessanese tessensesssesana seesevess messesanas eeesans 1

3 SP-1896 SPRING iiiiiiiiititeneeencnnanannns vetesessee mascnns seeenae cee 1

4 SP-1897 COVER cecsessssenens ceestarencans seesersscase mesassenaas cesece 1
(EFFECTIVE THRU SERIAL SUFFIX DPF2-G, DPA2-E)

FIGURE 1995C QUICK RELEASE VALVE ASSEMBLY TR-5274 (BW 229813)

1 BODY (Not Serviced)  .veveineevans tetesessscasece mrsasnsoneneanona 1
2 | V-39 GASKET tiiiiiteeteoeareaneecscearaasessansoneemencsosnssnnnnass 1
3 | Tv-40 DIAPHRAGM s e esecscserearenctnstrasecneseranee mesaonnans ceese .e 1
4 {TV-38 COVER tiiiiireenencnnnonnens teeceatrtecscncse mrcesnoncennteoen 1
5 TV-41 CAPSCREW  ..ieierevennnnn seestecesansseteaneas ceeseecseacacansnanes 4
(EFFECTIVE WITH SERIAL SUFFIX DPF2-H, DPA2-F)
5-62 124A
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS
FIGURE 930A LIMIT SWITCH ASSEMBLY DG-6451
gﬁi‘" Part No. Description Qty.

1 TD-4968 SWITCH ASSEMBLY  tiiiiitinenrrercecanciossiosen savonnsassonsnanan 1
2 DG-6392 | SPRING . iiiiiiiiveccocnosnessssansnians Cesee o teccessssesannns 1
3 | DG-6397 | COVER  tiiiiiiiiitieneconennnasnsennsines Frese mesesssascrasnsans 1
4 | C-1600 CAPSCREW = 3/8" NC x 1/2" tiiiiiiteerenneson snnoanneranncacnns 2
5 | C-312 LOCKWASHER = 3/8" L itiiiieerenerranncccsancse sesansacsoscsacans 2
6 DG=6371 | ACTUATOR ot iietiieasoscecssasnasossssosoases anssansssssncssses 1
7 | C~-5746 CAPSCREW = 1/4" NC x 3/4" tiiiitiiiernottarnss sosacassasssarnans 1
8 SF-9144 JAMNUT = 1/4" NC it tiiiiieereernnnncncncocn enscasennaasncnnes 1
9 | DG-6298 | ROLLER ARM ASSEMBLY .. .iiieevercncoscnssnsesacns asssasssascsssasns 1
C-1603 CAPSCREW -3/8" NC x 1 1/4" . iiitiiineeeee carernnasanannnnen 1
C-312 LOCKWASHER - 3/8" teeesaesacarsstscnseenee mescesesesesoacans 1
10 | L-145 Ol SEAL i iiiiieeeeraeceaesocssassscssosonsos snasssosnssnssnans 1
11 DG=6452 | BASE L iiiiiieieieteaocnonacaseoansossasssssssos sessasasassasennns 1
12 DG-6949 | GASKET tiuiiiterencteerasasensavencassssesssoce sssessassnsancnnsa 1

(USED WITH BULLDOZER & SNOWPLOW)

FIGURE 930B LIMIT SWITCH ASSEMBLY SV-90
1 TD-4968 SWITCH ASSEMBLY it eieiirieirataeeeceoccescocscc caossncnsonncsnana 1
TC~8944 INSULATOR STRIP eseaanns eecsieereceesaraceasase sassssresstes et 1
2 | TC-8942 SCREW - #6-32 x 1 /16" ieiiieiiiecnennanes e esesssasssesteanes 2
3 DH-321 SPACER NUT L .iiiieinieevessvenssscassesorssse sssnccnsansecsennns 2
4 I DG-6392 | SPRING  tiiieiiiivnennesrsssennssneassoasosesnssnensoassssocssanase 1
5 DG-6397 | COVER ciervnrennne eesseseatasertesatesaetrea soasaassansesensen 1
6 | C-1600 CAPSCREW = 3/8" NC x 1/2" o iiieerennettnncsoc sossnasonssssoanen 2
7 | C-312 LOCKWASHER = 3/8"  iiiiieeeernennenncscasasne ssassssnsssssancas 2
8 | Sv-69 ACTUATOR L iiiitreretvreonsccsoeassasannssssnosesssnassana ereeas 1
9 | C-5746 | CAPSCREW - 1/4" NC x 3/4" ettt eaeere e e, eeeeann 1
10 | SF-9144 JAM NUT - 1/4" NC eeeeceraansiatenacstssaseae peascsscanenennnan 1
11 SR-7976 ROLLER ARM ASSEMBLY  t.iciieieiteonscnrerccenscencnncnscanssasne cvee 1
12 | C-1673 | CAPSCREW ~ 3/8" NF x 13/4"  trvvernrnneennneenn.. e eeeeneeean. 2
13 | C-312 LOCKWASHER - 3/8" eteeteccsstaserttastataten e socannsoasans A
14 | C-1522 NUT -3/8"NF ........... eeesetrecseesasssesitac e caasaarasssanssoas 2
15 | L-145 OIL SEAL  .......ca.en. A 1
16 | SR-7971 CLAMP BLOCK  ..iitiiineecocanssassosensctsssasamessoscsns ceesenans 1
17 | DG=6452 | BASE .. iiiiiiiieencaasscsctossassaasannnsns Cteesrsecssscescarsans 1
18 | DG-6949 | GASKET  ..iciiieiriceeesensnrnsncsocanssssssscasssnsnne ceesetaceaa 1

(USED WITH BULLDOZER & SNOWPLOW)
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FIGURE 878 A
ELECTROTARDER

FIGURE 878 B

WINDSHIELD



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 878A

ELECTROTARDER DF-6446

Part No.

Description

Qty.

SVONCUAWN —~ ?g

NN N ot ot ot it ot ot ot d
N OVONOGCOAWN—

DF-6448
C-1601
c-312
DF-3055
C-1602
C-1521
DF-6447
DF-6433
HD-1609
DF 6898
DF-5480
C-1549
C-1523
DF-6430
DF-6432
CD-3426
C-1523
DF-3054
HC-8278
DF-2962
DC-3584
H-2641

SL=-6871
SL-6868
C-7595
C-1541
C-1525
SL-6869
SP-7806
SV -2889
SR-4860

PLATE, COVER  .iiivvnnnnennn. ceteresanes ceveen cee e seeenanns
CAPSCREW = 3/8" = 16NC x 3/4"  1i.iiiersesnceccoren ssscncrsnscscnns
LOCKWASHER - 3/8"  ......... Gitecssetrcccertenm sastecentccannns
SUPPORT - REAR B eseesisscesc e srecssasansntans
CAPSCREW - 3/8" - 16NC x I" cecevcnsasesacannen e etseserritcanans
NUT = 3/8" = 16NC  ...cieeene Ciieseserttscirie e sestcasssancnnns
COVER tesecettcetincttanacansaens cesesecannn e stesestttcsncans
INSULATOR tesesecens seeesesenanne A
SPACER, STEEL ........ cestectessecncnnans cevesaccisa cseccaans
SPACER, MICA .. .ciinnnnsn cttestcnuvncatsceneene e os
SPACER, STEEL  tivuiieeernsensacesanssossoscensosemassonnsasnnsnnes
WASHER - 1/2" FLAT  ..... e
NUT = 1/2" - 13NC treectesttenatennaasnoacans e tseneetnencanaae
ROD, SUPPORT Ceeesaassessessestetecstesasece e ssssrsertsetanne
TUBE, MICA cenenas Ceeeeiettecettetttttatettsie @ satsasttonassans
PLATE, GRID tecsesettettssatecnersrananasanane B e
NUT - 1/2" NC et etsettsessetenesteesaciresteem steanensaaseunnas
SUPPORT = FRONT = siieivenenness Ceetreesceesetenem anneattestananns
LUG, TERMINAL Ceieteteteetctaecsacssiennacssn e senasesesnsennas
SCREW - 1/4" - 20NC x 1/2" teseetcetecataettse martastottansanns
LOCKWASHER - 1/4" ctecesenccensencanns titeese e snacettacaannnne
NUT = 1/4" - 20NC cttececertennnans tettiestte e etsecctesnacneas

NOT SHOWN & NOT INCLUDED
PLATE, MOUNT Seeessetattattesetesntssenatetnm eseasttasosatnnn
ANGLE, MOUNT Caseeceesssectaresenaestcssttee mssentsnacncsstane
CAPSCREW ~5/8" = TINC x 1 1/4» tteerssaseccase e cenastrasoserans
LOCKWASHER - 5/8" ceeceesssecteessatenseacsce m nasssssstrencnns
NUT - 5/8" - 1INC seessesasetcetssesstetetste m seeasasteassanan
CHANNEL, SUPPORT - (Effective with Serial Suffix DP Only) cececaee
CHANNEL, SUPPORT cteecescsnessssnesasscatese e saseesanssccanaa

g:?NBTIJEL' SUPPORT } (Used with Single Switch Box Assy.) **°*'"""

NOTE: DF-6434 GRID ASSEMBLY INCLUDES REF. N OS. 8 THRU
17 & 19 THRU 22.

-—

B b O

-
NNNDND =N

[ N N .

FIGURE 8788

WINDSHIELD TD-8098

— ot o —
WN = O VONCTOAWN—

C-1521
C-312
C-1605
H-8524
TF-1913
SV -2499
SP-9258
SG-1357
SG-4654
SV=-2497
C-1601
SR=-3929
C-1602

NUT - 3/8" -~ 16NC cecassesesesesttesatesectte @ snsarernsuenasns
LOCKWASHER - 3/8" eretessateciettetsteteatoce msansscsasoansons
CAPSCREW = 3/8" - 16NC x 1 3/4" tesetcteseerass @ ssasatssassarans
CAPSCREW  ......... etecrsssctetsenccnnanas “esecee e srcetncancansnes

BRACE Gtetetecttessacccnccaesessrennsesconas e msescsceasccnnnan
PAD, TAPPED teceseceseanncen eseecscessestensece m sasesseocsoanans
GLASS seesenease sesaseceteceesetsasscnsessste e ssssnitcentnsans
STRIP et eiiiieterenenocsveeasacesssosecscssssssemencosssassnnnsee
STRIP eeieiinueesnnncenseoseaseeesossssnssssscsemsssoassasasnnsone

WINDSHIELD Citeeeeessercecttecsetnnanscnsennas e snecsrecassnenns
CAPSCREW = 3/8" = 16NC x 3/4"  .iiiverinsesscaseceooscnsssscncnsans
STRIP, RUBBER  t1iiiueiurrnercsensscocseancssenssemennsssassnnncaon
CAPSCREW - 3/8" - 16NC x 1" Gteceeetcetttesttnm sstansesccanssas

— et N) ot o) ot ot ot ot () D

3-63
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FIG. 409
CANOPY & GUARD



4

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 409 CANOPY & GUARD
1131‘:)1." Part No. Description Qty.
1 }SL-8810 | CANOPY  .ivivrinrrvnnennn e e eeenteeantenseinenen o sarensennananes 1
2 | SL-5174 | MOUNTING EAR  iiuvrnnnnvnnnen et eeneeerieesemsearaassanneanes 2
3 | c-1630 CAPSCREW = 5/8" NC X 2" tttieerrenesseneesosssemosassenssnonsans 2
4 | Cc-1541 LOCKWASHER = 5/8" ittt iiettereeeeeeeereososassossoanssoncensons 8
5 | c-1525 NUT - 5/8" NC et etereeeeennnssectnnaotenaesnnmeenneaenes veees]| 4
6 | C-7595 CAPSCREW = 5/8" NC x 1 1/4" i iiiitiriretnnsoosssnsonnscacens 4
7 | SL-4037 | TAPPED BLOCK ..... e e enneeceeneeerereentoneetren e reoanenesenanes 4
8 {C-315 GREASE FITTING - 1/8" STRAIGHT  .......... e esee o arrresaneseennen 2
9 | c-1051 COTTER PIN = 3/8" X 5" it ttteetrereenesaesssnsscsemusenscseenannens 2
10 | DC-6046 | SHEAVE WHEEL  .ituvieneuneennnenenosucsonesossennsasesonsssneaneons 2
11 | H-225 BEARING  tivtirverienvorennnnnncnsans ottt eetenese mean v eeannaes 2
12 | R-826 SHEAVE PIN i itiernerreeonesennnoersannsssasns asnssssesnnannnes 2
13 [ SL-6459 | MOTOR SHIELD . .iitiiieeennseensronsneencnoecssmoneenneannsonnas 1
14 | DC-5604 | CAPSCREW = 1/4" = 20 x 1/2" L iiiinireeeenueosncenmenasssecasacanns 20
15 |SL-4028 | GUARD = .......v.. e veneaeaeerennasentenssteanes maanseenernesnns 1
16 | C-1546 LOCKWASHER = 1/4" et ieeeetnenrennsencssmnenes Ceeeteeana. 3
17 | C-5780 NUT = 1/4" NC Lt ieiiteeeeenraseennescessensomoseansssaseanens 3
18 | SL-6458 | COMPRESSOR SHIELD e et etiatenneeeaneeatanase mareaeraaseanonns 1
19 [SL-6872 | ENGINE SHIELD t.uiiirsrerenreneareconsnoennes e iteteereceanaees 1
20 [ SL-5222 | REINFORCEMENT BAR = L. BRACE BAR tuevvrvevren oonooconnceanns A I
21 | SL-5221 VENTED SHIELD  .......... Ceeereeereeanns Ceeeeeamas Ceereearraaaes 1
22 | C-1613 CAPSCREW - 1/2" NC x 1 1/4" e tireeeeanaaatennee mananeretnnaeanes 18
23 | HC-5989 | LOCKWASHER -1/2" ettt ntaenneneeunatetnecote oo sareasannnes 30
24 | C-1523 NUT -1/2" NC  ..... reeeens e et neteteteeetene o rinnnsareearene 24
25 |SL-6440 |FENDER -=LEFT * ...vvennen. ettt teee et eereaearete o aretenanenaeanas 1
SL-6445 | FENDER - RIGHT Ceeateteaeseennseerasanns cereare o feeeennas S
26 | C-1629 CAPSCREW - 5/8" NC x 1 3/4" ... vvennuenn. Cerene e reeneeeiraeaeans 2
27 (C-1614 CAPSCREW - 1/2" NC x 1 1/2"  .ivrerrnnnn. Cereeens . reeeereserennaes 12
28 [1SL-5195 | FENDER BRACKET = LEFT ..iiinrvennnne- eeterere maertesacerennnn i
SL-5160 | FENDER BRACKET - RIGHT  ..... et teeneriestnecte m e eraeaanrens 1
29 |{SL-8805 | SUPPORT Cerreenan. S 1
OPTIONAL

USED WITH D LOGGING ARCH
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FIG. 678

# | MOTOR




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 678

1 MOTOR ASSEMBLY DH-991 1800 R.P.M.

DH=-7102

Ref.
No.

Part No.

Description

Qty.

NV ONOD bW —

20
21
22
23
25

26

w NN

SH85R8328889RRRY

C-1609
C-5775
SC-3548
SC-3544
SC-3796
SC-3545
DC-2862
DD-6562
DH-993
DH-475
DF~-3060
DD~8524
DH-478
DH=-477
DH-476
DG~-7221
SV-8956
DG-9015
DH=-6949
DD-8532
DL-1395
DD-1588
DD-1751
SF-1523
DH-7155
DD-7501
C-1538
DG-7630
TC=-6471
DD-7253
SP-7753
SF-327
DF-3091
C-312
DD-8530
DC-35
DD-1568
DL-1476
DD-1531
DD-4635
TD-4400
DD-1114
TF-6223
TC-9963
C-1540
DL-1479
SF-323
DD-1726
C-1528
DC-3583
DC-3584
DD-7882
SR-3983
C-7638

DC-8163
H-3336
R=1709

CAPSCREW - 7/16* NC x 1 1/2"  .......... ceeitrie e ssraseseseseenan
LOCKWASHER = 7/16" . iiiiiiirstsnnnonscnns cre e ciesanane
STRIP, TERMINAL Ceececsesnsrisressoanas cesesesem sesesssseseanrns
SCREW, MACHINE - #8-32 x 3/4"  ......... Cesiessreasecarensnosean .
STRIP, TERMINAL .. ..ieineenrrernnnnnccces ceets o sans cecssesssans
SCREW, MACHINE - #8- 32x1/2-- ........ ceenens Ceem serareeneeaneann
SWITCH, OVERLOAD . ..ccuvreoccccconss cietssessss e cecssenss
STATOR ASSEMBLY cescsasasenasnes eeecesserenars @ otssasansonenans
ROTOR & SHAFT ASSEMBLY Ceeresanssenns veessans e esasena ceeeessne
ROTOR ..... ceesaseanais crecenses seciesessavte e srressesscenvene
PINION -8 TOOTH .......... ciesisenaene ctie mscanessace
KEY Cesercsssseseane cesessscsene N
RETAINER teestsansesanssssaens cecanes Ceereen e sensesssessrasne
RING, SEAL - OUTER ...... cesrasens vevaase
RING, SEAL -~ INNER tesetessreresssennne ce esanee
BEARING tesesecsens cescesncasaas eeesesstte wmasecssesscnsusan
LOCKNUT  ....... N Cecesesasttssecce seessuenane
HARNESS, WIRING (Inc. in DH-991 Mofor) crasessese meseannne ceseenes
HARNESS, WIRING (inc. in DH-7102 Motor) crrens msnens ceeessasans
BELL, END (Inc. in DH=991 Motor) ...... ceecessatann mas B
BELL, END (Inc. in DH-7102 Motor)  ...eveees teeee mestessasansannen
STUD cresscssesssessens ceeanss cresssessssasenee esssesscssassanse
SPRING  ..icovennsensenes L
CAPSCREW - 5/16" NF x 2" (Inc mDH-99l Mo'ror) te mtsasessesiensses

- CAPSCREW - 5/16" NF x 2 1/4" (inc. in DH=710Z Motor)  ........ crecses

NUT ceeeeennens tetsessesacses ceseessans erecene eseens eesssessans
LOCKWASHER - 5/]6“ ceeee teseeeaccetiee essersstasrenanns
COIL ASSEMBLY (Inc. |nDH-99l Mofor) eeeetessae mssessesserennren
COIL ASSEMBLY (Inc. in DH-7102 Motor) teesessese sasesorsennsnssne
BAND, COVER (Inc. in DH-991 Motor)  ...ceeees teese scsessracnssosane
BAND, COVER (Inc. in DH-7102 Motor) teeeesnree sessans ceseatanas
PLATE, BRAKE  ..... cecesesansrranas cesssans cesee ssscissanesssanas
CAPSCREW - 3/8" NF x2 12"  ...... cerssesarsee esaene teenscaanss
LOCKWASHER - 3/8" ........s eveesssas sesecsssssem sassrecssscesunes
PIPE, GREASE = ...iciececcecrearannanse cesesscsses® escnsassersennane
FITTING, GREASE - 1/8" NPT ............... e sasessessnesensns
PLATE, FLOATING BRAKE (Inc. in DH-991 Motor) te secseciensssasans
PLATE, FLOATING BRAKE (inc. in DH-7102 Motor) e sesessssassseanes
HUB cerssasans R Y
PLATE, STATIONARYBRAKE tesssssscsssasassessee sonue etesscesesns
DISC, BRAKE tesscenecsessesassassosestenactcea seeetsetsosneeens
PLATE, ADJUSTING cesessaesesas cesenans Crecessim sssesssssacssness
LOCKBOLT  +eveveene. feeverenseserensaernen it sereinerrnsatene
LOCKWASHER = 1/2" . iiieuieereecosasscassnsarsscssssccssssaasaass
NUT et eeeaataeeeenteteteaeaeneeneeaatee e enertraeaeiaenes
PLATE tesevsseasssarsessassnans Ceesvtessrsrtcns e sreasans cesesasae
LOCKWASHER - 3/4“ ceeessae RN teeieesasesee e snsernesssnraseae
NUT - 3/4" NF tecescsresnsense T
SCREW, MACHINE - 1/4" NCx3/ N teeees tessese mssrsstssescsssoae
LOCKWASHER-1/4" cesesssssanans cesssessssssare wesesessessstsnann

SPRING  tieevecresencsssnccesssscoscsssasasssasose asoasssnsossocssss

CLIP ceeessececnssesssnanesans T R

PIN, COTTER - 1/8" x 1 1/2" ... creetsesssisen o
NOT SHOWN

CLAMP = 3/B"  1rvenrenenssncecosencossnnnnsnen mennasnsassassenes
CAPSCREW - 1/4" NC x 3/8"  .euvuveennen.
CLAMP = 1/4% .ieeeievereereneenes dreeiiesieie auvens

—
o~

-t

6-60
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# | MOTOR

FIG. 867



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

#1 MOTOR ASSEMBLY PH-994

FIGURE 867 DH-7103 1800 R.P.M.
1131‘(’)1:' Part No, Description Qty.
1 [ C-1609 | CAPSCREW =7/16" NC x 1 1/2% L itiiiririeeneernrenacssesosncncnenss 16
2 | c-5775 LOCKWASHER = 7/16"  itttiereuenenesncsoncssssseassscsennsanes .. 16
3 | sc-3548 | STRIP, TERMINAL  ...... A Ceveneenas 1
4 |SC-3544 | SCREW, MACHINE - #8-32 x 3/4" .......... Cerrreeenaens Cerenenenees 4
5 |SC-3796 | STRIP, TERMINAL  1t.vriuirernnnenennncanenns ceenas Creerreeeneenas 1
6 |SC-3545 | SCREW, MACHINE - #8-32 x 1/2" . ..cciiiuercnnens Ceeeerenenenraannan 2
7 | DC-2862 | SWITCH, OVERLOAD ..... e retereererererraeaes e e rirecaneen ceeens 1
8 | DD-6562 | STATOR ASSEMBLY  teveveerncnsennnsannn e eeeeteteenaterreraeneens 1
9 | DH-988 | ROTOR & SHAFT ASSEMBLY  cevcvenvennns et eeereremerenireriaeenaes 1

DH-475 ROTOR  +v.v-.. [ SOOI B |
10 | DD-8535 PINION = 8 TOOTH  tvuivreeersnrrnroensannns S, 1
11 | pbD-8524 KEY teeeernensencencnnnns e eereentitatetie e anenne ceeeead] 1
12 | DH-478 RETAINER Cereneeees e eereeseenansnisensasne onenrnanaeantanae 1
13 | DH-477 RING, SEAL - OUTER Ceeenenes e terrereerreeearnerennan ceeens 2
14 | DH-476 RING, SEAL - INNER Ceretaeneaes Cereerteeeeenereneans
15 | DG-7221 BEARING Cereienaaes Ceeereneneans ceeenes .
16 | sv-8956 LOCKNUT  tiveveiveneeerecasncnnnes Ceterereteaeenenanas ceveend 1
17 | DG-9015 | HARNESS, WIRING (Inc. in DH-994 Mofor) ........ e eeerearaenenes A
DH-6949 | HARNESS, WIRING (Inc. in DH=7103 Motor)  ..... Ceeee Ceeenees veend 1
19 | DD-8532 | BELL, END (Inc. in DH-994 Motor) .veeuennn. Ceerieeee Ceeenenens
DL-1395 | BELL, END (inc. in DH=7103 Motor) +eveeececncacnns Cerernerenenn o
20 | DD-3570 [ STUD  tivrivivrrrereenennnns Cererretaeaaaes Ceeeereaneeens Ceeeeeeees 3
21 | DD=1751 [ SPRING rvrvevnrreeerearoececnnnnns Cereeeienes Cetecerenerareenas .. 3
22 | SF-1523 | CAPSCREW - 5/16" NF x 2" (Inc. in DH-994Mofor) .................... 6
DH-7155 | CAPSCREW - 5/16" NF x 2 1/4" (inc. in DH-7103 Motor)  ...... Cereereens 6
23 | DD-7501 | NUT Ceeeererenees Cereeeeceeeinaes Cereeeeenaaenn cereneeenees ceend 6
24 | C-1538 LOCKWASHER - 5/16" = 1 .ivevevnneennes Ceeeeenrreneearaeaens ceveenns 7
25 | DG-7630 | COIL ASSEMBLY (Inc. in DH-994 Mofor) ............................ 6
TC-6471 | COIL ASSEMBLY (Inc. in DH-7103 Motor) e teereeereareraeieaes ceeeed 6
26 | DD-7253 | BAND, COVER (Inc. in DH=994 Motor)  .c.cevcevessccssannnannes erenesed 1
SP-7753 | BAND, COVER (inc. in DH-7103 Motor) Ceveneeas e eetineaereas ceeed 1
27 | sF-327 PLATE, BRAKE e teirereeatereieerean Ceretareeseneartaanns ceeneaend 1
28 | DF-3091 | CAPSCREW - 3/“NFx21/2“ ...... RN I
29 | c-312 LOCKWASHER = 3/8"  .iveeunnas Cereerecientienes Ceeennneaes Ceeeeaees 2
30 | DD-8530 | PIPE, GREASE  ...... Cereeeieeesenenenens Ceeeentreenenereeeans ceeed 1
31 | DC-35 FITTING, GREASE e teebeeneetaetanteenennas s I
32 | DD-1568 | PLATE, FLOATING BRAKE (Inc. in 'DH-994 MOtor)  teeenenenes R
DL-1476 | PLATE, FLOATING BRAKE (Inc in DH=7103 Motor)  veeueervencnconnnans 1
33 | DD-1531 | HUB  tevivevenencncncnonons Cereeeereaes ceeeeen Ceereneeenees ceeens 1
34 | SF-323 PLATE, STATIONARY BRAKE  wvmvnvnnrnsnsnnnnsesnnersmenananannend 1
35 | TD-4400 | DISC, BRAKE Ceeereereenees Cereareen cerenns et e arieasaeaens ceeed |
3% | DD-1114 | LOCKNUT  tiviieieerarncocsoseresans ceeeees et aeeenens U I |
37 | TF-6223 | PLATE, ADJUSTING  ...... Creeterrarereas Ceteeeteeaatairaanans ceeeed 1
38 | T1C-9963 | LOCKBOLT  ......... Cereirecnenean N
3 | C-1540 LOCKWASHER = 1/2" . ..iieevennnnnns Cerereencncanas S I
40 | DL-1479 | NUT  ...... et terecnceenenretenstetenterenteennnn SN B
41 | SF-323 PLATE  vrivernnnn PPN B
42 | DD-1726 | LOCKWASHER - 3/4* .......... Ceeeetseresensenacstesaseeneacnseencnss 3
43 | C-1528 | NUT=3/4"NF  .eiiveeverncenens Ceeereeneans R - I
44 | DC-3483 | SCREW, MACHINE - 1/4¢ ch3/ " eeee. Ceeeresenteenaraannns ... 3
45 | DC-3584 LOCKWASHER-1/4“ Creeeasterereanes ceeeeae Ceeeeeeeneanas veeeeeeesd 3
4 | C-7638 PIN, COTTER - 1/8" x 1/2"%  ..ciiiuinnnes Ceeeeeerreensesiattnanes el 3
NOT SHOWN
DC-8163 | CLAMP - 3/8" .. ..civennn Ceereeaseneaanans fetteeaneeeneeaanaens S
H-3336 | CAPSCREW - 1/4" cha/ i eeeeeesenasacans teeasenseesnanenaeeed 1
R-1709 CLAMP - 1/4" e teeeieesecesnenanceenantasans ceeeeees Ceeveens cened 1
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‘ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

# TF-937 1800 R.P. M.
FIGURE 488 1 MOTOR ASSEMBLY TL-6271 * TL-8700%* 3600 R.P. M
gﬁf' Part No. Description Qty. gﬁf Part No. Description Qtyt
1 | C-1609 Capscrew=7/16"-14nc x 1 1/2" ...} 16|| 20 | DD=1588]Stud  ...vuvureennenenenennnns 3
2 |'C-5775 Lockwasher - 7/164"  ........... 16[1 21 | TD-8335 [ SPring  «evvereeeeenncnnennnnnns 3
3 | SV-5570 | Strip, Terminal ......eeevenn.. 1{| 22 | DL-24 Capscrew - 5/16" - 24nf x 2 1/2" .. | 6
SV-5571 Strip, Terminal ** Ceerberenes 11| 23 | DD~7501 | Nut - 5/16" = 24nf ... 0.uu..... é
DH-9471 | Strip, Insulation .vveveeenn. 1{124 | C-1538 | Lockwasher -5/16" .......... .| 7
DH-9473 | Strip, Insulation **  ....... P[] 25 | TC-6471 | Coil Assembly  ...... ceeeneenas 6
4 | SC-3544 | Screw -#8-32x 3/4"  ....... 4| |26 | DD-4635| Spacer  ........ creneans ceee | 1
TD=7526 | Screw - #8-32 x | ** ceveenn 4|| 27 | SF-327 |Plate, Brake  ..iccieiiinienn.n 1
HD-8578 | Flatwasher - #8 *+ . | «eo| 4]]28 | SF-1192 | Capscrew — 3/8" - 24nf x 2“ ceer| 3
5 | TG-2512 | Strip, Terminal  ..vvenvnvnnnn. . 11129 | C=-312 Lockwasher - 3/8"  ............ 3
DH-9868 | Strip, Insulation ........... 11| 30 | DD-7254 | Pipe, Grease  ..... cerenens een | 1
6 | SC-3545 | Screw - #8-32 x 1/2"  ....... 2 DD-8530 | Pipe, Grease ** ....... cereenes 1
7 | DH-9868 | Switch, Overload  vvvveunn... 1(} 31 DC-35 Fitting, Grease - 1/8" npf ere.| 1
8 | TF-936 Stator Assembly  ............... 1{] 32 | DL-1476 | Plate, Floating Brake  ........ 1
DL-1042 | Stator Assembly * cereesienas 11133 | SF=1307 [Hub  ..iieviiieinrinnnnnn. eesf 1
9 | TF-928 Rotor & Shaft Assembly  ..... . 1| ]| 34 | R-3870 |Capscrew - 5/16" - 18nc x 1/2%,, 1.
TF-929 Rotor & Shaft Assembly * ....... 11135 | TD-4400 | Disc, Brake = ....ceveennnen. . 2
TF=926 Rotor .. iiiiiinnninnn 1]] 36 | DD-1851 | Nut Cesererecnnes Crisstaanen 1
10 | TF-918 Pinion - 8 Tooth  ....... 11137 | TF-6223 |Plate, Adjusting ..ecevvnn... 1
DL-1083 Pinion - 8 Tooth *  ....... 1] 38 | TC-9963 | Lockbolt Cetecesesietsatanans 1
TL-8702 Pinion - 8 Tooth ** teserens 11|39 | C-1540 | Lockwasher - 1/2" ecesecnrens 1
11 | DL-1084 Key @ iiiiiiiiieianaenn, 11140 | DL=1479 | Nut = 1/2" =20nc  .eveevennes. 1
12 | DH-484 Ring, Seal - Inner  ....... TH] 41 | SF=323 |Disc  .uiererenerveennoennsnss 1
13 - | DH-486 Ring, Seal - OQuter  ....... 1| | 42 | DD-1726 | Lockwasher - 3/4" cescessenaas 3
14 | DG-7222 Bearing  ............... 11|43 | C-1528 |Nut - 3/4" - 16nf tesseseannns 3
15 | DH-483 Retainer ceeasisiesieens 11|44 | SR-3983 |Clip, Spring  ....... ceesenans 3
16 | SV-6247 Locknut ... .eieieee.. 11145 | DD-7882 |Spring  «cvveeeennnenn. ceveeena .| 3
17 | DH-6949 | Harness, Wiring ........... 1 Nof Shown
18 |DD-2532 | Seal, Felt  .........cceunn.... 1 DC-8163 |Clamp - 3/8" Ceeenes ceereenns 1
19 |DL-1475 [ Bell, End  .,................. 1 H-3336 |Capscrew - 1/4" - 20nc x 3/8" ....| 1
TC-8907 | Bell, End * ... ...0vvveunnnnnn 1 DC-5604 | Capscrew — 1/4" = 20ne x 12" * ., | 1
NOTES: TL-6271 & TL-8700 Motor Assemblies Used with Hancock Scraper.
Ref. Nos. 20 thru 27, 32 thru 45 not used.
**  Used with SV=5570 Strip.
5-62 134A
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2438

#2 GEARBOX ASSEMBLY SL-1490, VG-6776

gff' Part No. Description Qty.
1 SL-490 PIN, ROLL tesirescesscsscnsnctncananoa treceses saana vesesee caees 8
2 TF-5023 CAPSCREW tiiieteeineensencennsonnnsnnnons etecssssnasesncnas .e 8
3 TC-783 RETAINER  ...cveevennne teeesesssssscetsccnncacess oo ceessecnas cesee 1
4 |1C-784 "O"RING ..... cecsenne ceessens cerecenass ceiesesevans seseeesenans . 1
5 SL=-2545 GASKET  iiiiieivrreescnssoccsasnssancanons tescsesaan esesessecas 1
6 SG-4349 | SEAL, OIL ......... ceesesanae treessesana veceseane an cesesensse ceees 1
7 |SG=6127 | SHAFT, OUTPUT  .ivievnvnnes ceseresssee essetesscmnnane ssessscencs 1
8 SL-5026 RING, SEAL cessessen veseceee esssecnne tecescssecansene cesee 1
9 F-2313 PLUG, PIPE  tiiiiieeevnennencnscnnes teessessnne s ceeses cecesasans 1
10 R~787 CAPSCREW - 5/8" NF x 2 ]/ i ieieerannen eesecsemscenes ceesscecae 4
DC~6203 | CAPSCREW =5/8" NF x 3" * .. \iveeveennn treseseas eesssssssessasesce 1
VF=5056 CAPSCREW - SOCKET HEAD ** teecseerasssenesets mecsasacnanosanane 1
11 SL-5023 "O"RING  tiviveenenen teressenne ceserees erseessas mseessessestconas 1
12 SH=7770 BEARING * cesessesseanense casessecsan teseesess encnna crssses vees 1
VG=3634 | BEARING ** testecserssrensassass ceesans trececssmrsenccrststnenne 1
13 SL-2543 CASE * cescssssesnssnesnee esescccennees eesessesssassccsasassen Iy
VC-8572 | CASE ** cessens seeesestreranrsanese ceetscscces cevessenscsessencane 1
14 SG-3688 [ GEAR .evverernvecscaces cectasenes tsecetsencescssmaseneressracanes 1
15 DD~7250 | CAPSCREW - ]/4"NCx3/8" ................... esesecsencnase cesae 1
16 SC=1433 | GASKET  .vvveeencnconaces teestsesenssssscssnanen o veesces cecssnan . 1
17 C-1541 LOCKWASHER - 5/8" ......... cessennes csesssvsaecsssasessranenen 5
18 C=1526 NUT - 5/8"NF cteseessscssscssssnsns eesceasnnnes s etsesssccssansans 5
19 SF-1513 BEARING teeaceseseseresans ceseses evessascesanan s vesassaasa . 1
20 DC=8157 |SEAL, OIL  tivvveveeneeacnoancens tecesesanse tesesemcassecanns ceenes 1
21 C=-5771 PLUG, PIPE-1/2" ........... seeecessssesesssecnc mue cesanna seccsss 2
TD=-3120 PLUG, PIPE = 1/2" iitieereeennsssannnnssonsacans cecersctsnseane cee 1
22 SG-8825 PLATE, FACE ceseevesenessasestestcttastacesnsanne e tecssssssencaa 1
23 SC-2503 BEARING  ..ivivenenenes ceeassssaes tesesssccsnen cesssasessesane s 1
24 SG=-3690 |NUT  ......... Geseresecsssctsstsstonsnons tescessmssscnas ceseens . 1
25 SF=1514 BEARING  ...iiivvnvenenenn cesessseannns cecone ceecmssevssansuna cene 2
26 SG-3843 | GEAR, ]STREDUCT|ON ceeeesacssesststesssenscan eecvesrcssesnns ceee i
27 SF-9435 PLUG, PIPE tesessereransne teessesssessssesseasesconsonas cesensse 1
28 $G-2992 |BEARING ceansne cessissessaasas cecsecseane ceeseseesneane creesee 1
29 SG-3828 |NUT  ....... esesesatenssnncan vessee teressnsenss eessssssnssen cees 1
30 SG~3386 [PLUG .eieivennnas ceerassnnee teeeccsssncessescnsemsusenacssnse cesee 1
31 SG=3829 |NUT tesesesenes setessscessacescnes seseessssessamcanssssssasansee 1
32 SG=3385 [PLUG .vieiieeenescenasen ceesceseoas ceesecreasae veestssscsnststsene 1
33 S$~9652 SETSCREW - ]/4"NFx]/ " Ctteceteasccesasannnanee cesscsstencnnnn 2
34 SG=-3840 |SETSCREW  tivrivrrrnvecnnnnans tesesesavrscsessnene cessavscase cesee 2
35 SG-2032 | BEARING teseseseccens cecateressesesatnesecttesnmssonenosacatacsnns 1
36 SG-3845 GEAR, 2ND REDUCTION tecteences cesccasses tee e secestrsessnonns 1
37 SG=-6130 |SNAP RING G 9 seceactosestesssesestsatssattesse s saseesnsasennes 2
38 VF=5056 CAPSCREW, SOCKET HEAD =5/8" = TINC x 3" ** . i veeevoeos recee [}
39 TR-2951 "O" RING #* sesecssssasssseristsscnacnenasenn oo svesssencnse cenee 1

NOT SHOWN & NOT INCLUDED
SL=-3670 CAPSCREW  tivevinennnnee N seeesessacesese sessssccesenann 4

* INCLUDED IN SL=-1490 #2 GEARBOX ASSEMBLY .

% INCLUDED IN VG=6776 #2 GEARBOX ASSEMBLY .

6-64
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

SG-4561

FIGURE 130 #2 GEAR BOX ASSEMBLY ¢ _1558*

Il\??)t.‘. Part No. Description Qty.
1 | D-4587 | CAPSCREW, SOCKETHEAD = 1/2" = 24NF X 2"  cviveere svnveononnnncens 8
2 | SG—4325 | RETAINER, BEARING  cvirvvnenrenreeencoracasenecre conanonscsssonns 1
3 | SL=2545 | GASKET ttrternrnreensennsensesssssssasesencososse sanensasnsasonan 1
4 | SF=1707 | SEAL, OIL  tuutertuereenvnesesesesnsssansssosencosaen snsesasnssssnnns 1
5 | SG=3687 | SHAFT, OUTPUT  ttiieereneresnensncnsnsnsocssseeascnsssascosanes 1
6 | F-2313 PLUG, PIPE = 1/2" NPT uveeenvnrnseesnsessancosnemsnnansss 1
7 | DC-6203 | CAPSCREW, SOCKETHEAD =5/8" = 18NF X 3"  tviirieecerencnnsocnos 1
8 | SH-7770 | BEARING  .ivivirrrnrevnrorannns e terensasaenne e sracarernens 1
9 | SG=3825 | CASE  tueritiieetatieitretieitettataeracaeneaeenmansasensanananns 1

10 | SG-3688 | GEAR, OUTPUT = tvvvevernnrncanccaseoncasoscnens e eeeertenaesenees 1
11 1 SG=3690 | NUT  tirtieriirnenreenseeasacenansasans Ceerteeemaans eeeeneanas 1
12 | DD-7250 | CAPSCREW, ALLENHEAD - 1/4" “20NC X 3/8" teimeieecneneenanens 1
13 | SC=2503 | BEARING  tevrevvnrrouensecesesossnrasasoscnsasasmensossasasnsne A B
14 | SC-1433 | GASKET  terrierenerrocnnnncncnces Ceevesenennn e eeeersenanenanen 1
15 | SG-8825 | BELL, END  +uvtiriunerenensenensncacocasncoeasasosscuscasnsanes 1
VC=1559 | BELL, END *  tvevereeeocnesesncncannscsssasss e e eeeecnraenneens . 1
16 | C-1541 LOCKWASHER = 5/8"  tiveeeeerencnsnconss ceeeane S ceeees 5
17 | C-1526 NUT =5/8" = 18NF  cvvreereenerncsencaanes e eeeese ceensentsanannnn .| 5
18 | SF=1513 | BEARING  evuivriveneeonroensnsnssacescessnasanan —eens Cereeerenes 1
19 | DC-8157 | SEAL, OIL ....... Ceeeaens eeeeaianas ceeens ceveee oen Ceeernnes 1
20 | C-5771 PLUG, PIPE = 1/2" NPT tevveeenenenrecenasncnsaas (* Qty. 5)eeeecenns 1
VC-1557 | PLUG, VENT = 1/2" NPT * L 1uveeeueenrnccsssoscse sasannsnanne 1
C-2303 PIN, COTTER = 1/8" X 1" ¥ L iiuieuueencscesnsssase asnsansssesnsanns 1
21 | SF=1514 | BEARING  teveerenerenresessconcnseacnsasaasssase sncans fevenereens 1
22 | 5G-3843 | GEAR, 1st REDUCTION  +eueireruerneeeosasccesosse conssnsnnssanones 1
23 | R-787 CAPSCREW, SOCKETHEAD - 5/8" = 18NF x 2 1/2" .0 civvunernnnns ceeo | 4
24 | SF-9435 | PLUG, MAGNETIC - 1/2" NPT Ceeeeenaes Ceeteniee eaersennaenns 1
25 | H-5890 | WASHER, COPPER = 1/2"  1iiivevnennncnes e teese sesesaanteenensan 8
26 |5SG-3386 |PLUG ...ennnn... e eeeeenenenaeeennas Ceeeeirenean o eeeeereeneanes 1
27 [ SG=3828 | NUT  titiiiinrreneerssnsenencnsesessosassscosssn o Ceeeseetaenenes ]
28 | SG=2992 | BEARING  tuvrirrnivnereeernescesnncanesonsns Ceree eeresenresaenenas 2
29 | $-9652 SETSCREW - 1/4" - 28NF x 11 2
30 [ SG=3385 | PLUG  tvieinrnrirnenrencnencascncnsensosasssses e eeeieeenenanenae . 1
31 | $G-3840 | PLUG, PIPE = 1/16" NPT x 5/16"  1tieenetiensnesnce cornsnssnnsannns o2
32 | 5G-3829 | NUT  .iivrvnvrennnenncnns ceeeens ceenees eeeresie aeenas reneneeanns 1
33 | SG-2032 | BEARING  tiutrerrnrnrisnensncnsonancnacsscssocsano sasnsosnsnnes - 1
34 | 5G-3845 | GEAR, 2nd REDUCTION  1euvereevanencassssansecsen saoans ceneees 1
(USED WITH HANCOCK SCRAPER.)
5-62 136A
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING

PARTS
FIGURE 260 #1 GEARBOX ASSEMBLY SG-7153
I%f)f' Part No. Description Qty.
1 SF-4150 OIL SEAL  titvvveeseeeccosssosasnnsscscssassssscssssossassanans veee| 1
2 SF-3546 BEARING  ttievveeeoecenoenosaasessessssccnsossassossssensnsosonsnas o 1
3 R-2029 PIPE PLUG ...cveeveen e esssesesssenececttasscsess eccasasssoatsrans 1
4 SG=7152 | CASE  vvuveeeensesosssacsscasonsasoacsasassssssososassssasesssoncancs 1
5 $-8009 BEARING  tieieeveveesecacasscossssassssscvassassasssnssssssesssone 3
6 SF-3632 GEAR - 2nd REDUCTION  iciiiiteeeansccnsasossacsncnsessscasses . 1
7 R-7804 BEARING  ..iviiirerenevacsnssnasccscscsssnase teeecsscssassansssanns 1
8 SF-4151 BEARING  tiiieeiseceecscosossasasassessosssessass sacsasassnnses vesed 1
9 SF-9054 SETSCREW = 1/4" NF X 5/8"  1itvseieninestensssacscasascarsnscsnsans ]
10 SF-4155 LOCKNUT ...... e sseseseacereescsstesssaasesese sescosssantrsnnans 1
11 SF=3631 | MAIN GEAR  t.iiceievetersaeacsscascasosssssnccccosnscossasncs cevas 1
12 R-787 CAPSCREW - 5/8" NF x 2 L 47U 2
13 SH-3999 FACE PLATE = tiiiececocscserasancncssassossesonoassssscsccsssnosss 1
14 | D-3334 BEARING  ..iovavienenn Ceeeeneatsetstestcstntoantsasanssreracnse eees| 1
15 | SF-4152 | OUTPUT SHAFT ....... C it eereeereteneasastasectacn oansse [ RS
16 SF-7544 OIL SEAL s et esesresecenesnaeseesestsatsssssanntn asaasecsenacsnrarne 1
17 D-7961 CAPSCREW  ttivevesnvecessasassssssssssnsscnscsoscssasasssssssosas ...| 8
18 SF-4154 RETAINER  ceiiieranessescnscnsssansaans cessessene eecessesseseseranas 1
19 DC-1156 | DOWEL BOLT Gevessescessnsassasesssassavocae sssecessscsnsenscans | 2
20 SF-4168 GASKET tvtveveevreeososososssssossansscsssassessssscnsnnes ceeans 1
21 SF-3633 GEAR = Tst REDUCTION  .iiiieereseescsccrsssccssancnsase tesersesesns 1
22 SF-9442 PIPE PLUG - MAGNETIC = ..iiiieieciannanes tete cssvscsesesscsaans 1
NOT SHOWN & NOT INCLUDED
H-4784 CAPSCREW - 3/4" NF x 2 1/4" ceesctinsesees teeeecenncrasassecanaes 2
DD-5010 | CAPSCREW - 5/8" NFx31/2"  ..... federsasetenae cbeecsvaassrsraate 2
SG-4286 | CAPSCREW - 3/4" NF x 2" teeeacnensnnaaens eeeeecessscnnane tereene 2
SF-9287 | WIRE ROPE DRUM  ..... eseecesanancnnenes ceseseecaticesassanenns oo 1
SF-8728 GUARD -~ WIRE ROPE DRUM  ..iicieecicenccncocnssacacnsssansoscnnes g 01
SG-1926 | LOCKNUT ....vvvnvecncennn Ceseeacscsretteataraccanaanonn cevenesen 01
SC-1129 SETSCREW - 7/8" NC x 1" ceesssacrsacsossances esssanse veneesans S
‘H-7486 SETSCREW - 1/4" NC x 1/2"  .......... esseseseseas e sescsssasensacne el 1
1-58 138




FIG. 1569

K70/ /77 T

L) |7

= —
AN

| GENERATOR



e
| GURE 1569 #1 A. c. GENERATOR DS-8567 BR743%4 Oh-39%°
f?)i:' Part No. Description Qty. gﬁf Part No Description Qty.
1 | C-1602 |Capscrew -3/8"ncx 1" ........ 12 27 |C-1603 Capscrew - 3/8" nc x 1 1/4" 12
2 | C-312 Lockwasher = 3/8% .. .c.vvveennn 12 H-594 Capscrew - 7/16" nc x 1 1/4" 12
3 | DD-2752 [Capscrew  ..eceevennsocsorensss 12 28 |C-312 Lockwasher - 3/8"  ...........n 12
4 | DC-1623 [Bearing *** ... iiierienenns 1 C-5775 Lockwasher - 7/16"  .....i.cenn. 12
TF-3947 |Bearing %  ..ocvieeocecsanncnss 1 29 |E-5251 Plug  ciiveeriiiiiinnniencanas 2
5 | DC-1850 |Setscrew - 1/4" nc x 3/8"  ..... 1 30 |SH-3680 | Bell, End Ceeeresnrrnsenanenas i
6 | TC-9976 |Bearing  ..eovevvecnccrncnsnes 1 TG-2376 | Bell, End* ........... ceeesenen 1
7 | C-1603 |[Cepscrew - 3/8" nc x 1 1/4" 12 TH-740 Bell, End ** ...civiieiinnenn 1
8 | C-312 Lockwasher - 3/8" ... ..ieinn.s 12 31 |C-315 Fitting, Grease - 1/8" npt 1
9 | DD-3567 |Ring, Piston R 32 |C-1231 Coupling = 1/8" npt  ceovveunonnn 1
10 | C-1604 |[Capscrew - 3/8" nc x11/2" 13 33 |SF-8466 | Pipe, Grease  ......en N
It | C-312 Lockwasher = 3/8"  .....cieeenn. 13 34 [SH-3684 | Retainer cetesnssseons ceenenn 1
12 | DL-2109 |Rotor, Winding & Brush Assy. 1 35 {DD-5768 | Adaptor ceeseersaresnasaanens 1
DL-3674 (Rotor, Winding & Brush Assy.* ....| 1 36 | SF-2875 Locknut eveeesecans Ceeesans 1
DL-3684 |Rotor, Winding & Brush Assy.** 1 37 | DD-6214 | Flywheel, Secondary % vevesves| 1
13 | DD-7952 Brush  t.eiiiierevanncsnnnns 2 TF-9209 | Flywheel, Secondaryar  ........ 1
14 | H-2640 Screw - 1/4" nc x 3/4"  ..... 2 TG-1541 | Flywheel, Secondary e 1
H-2641 Nut-1/4"nc  .oevievnneen. 2 38 |TD-9723 | Adaptor ** . ...iiiiiiiiinieanns 1
15 | DC-4570 SCrew  t.iiiiececcnnnaanians 2 39 |TF-4414 | Hose Assy. - 1/4" x 12" ** 1
16 | C-1546 Washer  .iiiiiiiiinnneanans 2 40 |SV-2616 | Coupling **  ..cieevenionnnes 1
17 | DD-8968 Holder, Brush  .......ccc... 2 41 | C-5746 Capscrew - 1/4 nc x 3/4" ** 1
18 | HE-9583 Insulator  c.ieieiiiieienans 2 42 | C-5774 Lockwasher = 1/4% ** ceeesnas ]
19 { DD-7991 SPring  seteeriiieinariconan 2 43 | C-5780 Nut - 1/4" nc ** Cettereanes 1
~ 20 | DF-103 Stud  eererieiiiieiinaeaans 2 || 44 [c-1596 | Fitting, Grease - 1/8" npt
(‘ 21 | DD-572 |Plate, Coupling ........ carerees 1 x 67 1/2° ** 1
© 22 | DD-2752 |Capscrew  ...eceieeanns tenenena 20
23 | DF-3150 |Flywheel i .................... 1 Not Shown
DD-2617 | Flywheel ## .. ..... cerenanese 1
24 | DD-9486 |CapscreWw ¢  c.ccvaieccacsnsranis 6 R-1709 Clamp. ...coeuenes cerecennananas 1
DD-2752 | Capscrew ## ... ....... creneas 6 15G-1764 | Screw ........ teseranesiinnees 4
25 | DL-1450 |Stator & Winding Assy. ...cce.ss 1 C-1521 Nut =3/8"nC tiveerrrvennenes 1
DL-3672 | Stator & Winding Assy. * ........ 1 DD-1300 | Clamp, Cable * ........ Cecienns 1
DL-3686 | Stator & Winding Assy. ** i C-7588 Capscrew - 1/4" nc x 1" * ceed 1
26 | SV-325 |Sleeve (Used with 3/8" Capscrew) 12 DH~2629 | Wire.- Brush to Ground * ........{ 1
DH-2628 | Wire - Brush to Terminal Strip * 1
NOTES: Generator Not Serviced As Assembly.
Order Component Parts
*  Included in DL-3675 Generator Assy.
**  Included in Th-714 Generator Assy.
***  sed with DD=6214 Flywheel.
% Used with TF-9209 & TG~1541 Flywheel.
¢ Used with GM Engine.
##  Used with Cummins Engine.
v Effective thru Serial Suffix DP-R.
nmn  Effective with Serial Suffix DPS Only.
#  Effective with Serial Suffix DPF2 & Up.
i5..6,0 140A
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1999 #1 GENERATOR ASSEMBLY H‘_’%‘fo
g‘:f’ Part No, Description Qty.
1 | DC=1850 | SETSCREW = 1/4" = 20 NC X 3/8"  +neuennernrenenrenn eenneenrennennnn 1
2 | SF=2875 | NUT, LOCK ~ teeeenrennrrneennens e —aan eeeaas 1
3 | THo4308 | ADAPTOR  +urvenreneeaneenenneennenneeaneeneens e e eereeeeneeanann 1
4 | TC-9976 | BEARING  tveerienerneeniiniennennennns et aeenereaeeennann 1
6 | TD-9723 | ADAPTOR  +rruernneereneeeneenneeaneeneneeassennn s eeeeaanaan o
7 | TD=5652 | PLATE, COVER  wrnveunrennenenneeneennecnnsanennns e reaneeaaean 1
8 | TD=B8654 | GASKET  wevnereneeeneeneenesansesssseonseassennnsesssenseanes Lo
9 | H-8524 | CAPSCREW = 3/8" =16 NC X 5/8"  1vveuvennvenneenesnnans veeneans ...| s
10 | Co312 | LOCKWASHER = 3/8"  +eneenereneeneenneenneasessnasiasseenesanens U
11 | DL-3684 | ROTOR & BRUSH ASSEMBLY  nevuvenneenneennens e e, 1
12 | SR-4032 SCREW & WASHER = 1/4" = 20NC X 3/8"  +vveneen eerennneenneenes 2
13 | DD-7952 BRUSH  +envenneenneenennesneeessenneensenseenn s e eeeaeaaan 2
14 | DD-8968 HOLDER, BRUSH = veeeenennenn. et e 2
15 | DF-103 STUD  +enseeeeneeneeneeneeeinnesnsensennes ennseenes eane 2
16 | HE-9583 INSULATOR  eeennrenerneennennns e teeere .. e ] 2
17 | DD-7991 SPRING e eneenseneeneenesaneaneeaneeneeann annneens e 2
18 | DD-2752 CAPSCREW  eeenernennns e eeenneeaaeaaans eenann veea | 14
19 | DD-572 PLATE, COUPLING  «nveuenennenennnnesncneannnn sensensesennenes 1
20 | DF-3150 | FLYWHEEL, ENGINE  +evueeneenreneeneenseneeneee snenneensensenns 1
21 | DD-9486 | CAPSCREW  +evevvenrevinerneeneennen ..t e eeneaaaaan 6
22 | DL-3686 | STATOR & WINDING ASSEMBLY  vvurrnnreenernneen annenns eeeeeean 1
23 | SR-8242 STRIP, TERMINAL  +uenenennenennsnsenennsnnennsnsensensnnses o
24 | DH-9562 SPACER, TERMINAL ereeans eeeeens e e eeeeeaaann 1
25 | SR-4028 SCREW, SELF=TAPPING = 1/4" =20 NC  .uvuvenn conennenseneenns 4
2% | H=594 | CAPSCREW = 7/16" = TANC x 1 1/A"  tutvineiaeeannrn ceneennsennnenns 12
97 | Co5775 | LOCKWASHER = 7/16%  eenereeeeneenneaneeaneennen canseennsennenns 12
28 | SV-1616 | PLATE, COVER  rennernnteneeneenneneeannenseanen sennneanes eeenn 1
29 | SV=1617 | GASKET  onrtnnseeneeeneeneenneaneansesnseasennsnsesneeeneenannn 1
30 | C-1604 | CAPSCREW = 3/8" = 16NC x 1 1/2"  vevrnrernennenns e eeeeeans 14
31 | THo4318 | BELL, END  +evvveeensenneenreneenneennens e vaanaan e 1
32 | SV-2616 | COUPLING ASSEMBLY  vevrenneennens et eerener earaneeannaaaa, 1
33 | C=5746 | CAPSCREW - 1/4" = 20NC x 3/4"  teeveeeennens e e reeneeanaaanaa. 1
34 | CoB5774 | LOCKWASHER = 1/4% oereeeeeeeeeeneeaneeeneannen cenerennsesnnnns 1
35 | C-5780 | NUT - 1/4" - 20NC e, e eeeeranann O
36 | TF4414 | HOSE ASSY. = 1/8% X 12 reeeenteeanneeeneernn caneeeannnens N
37 | DD-3567 | RING  +evuvevnennnnnns e vt eeeeeen et e areaaeaaa 2
38 | SH-3684 | GUIDE, RING  +eeuveenveineennenneeneens e venenn e |
39 | C-1603 | CAPSCREW = 3/8" = 16NC x 1 1/4"  oeerrennennnen ennn e 12
40 | SV-2744 | PIPE, GREASE  +uveenusrneeneenncnneenneennenneens e 1
41 | DD-1300 | CLAMP, CABLE weneerninnteneineeinieineinneenaneeennaens e |
42 | c-7588 | CAPSCREW - 1/4" = 20NC x 1" .ueennens e e raereaaaaaan 1
43 | SV-1619 | DISC, FLYWHEEL HUB +evuvnvenanneneennreneannennaeensennennenns o
NOT SHOWN
DH=2629 |-WIRE - BRUSH TO GROUND  vvuvernennneenneaneens e eeeeens venenn 1
DH-2628 | WIRE = BRUSH TO TERMINAL STRIP  +enueeeneennern enneennnennneenes 1
TL-2189 | WASHER  ceveveneennn. et aa. o eeenns reeeeee. | 12

NOTE: GENERATOR NOT SERVICED AS AN ASSEMBLY.

ORDER COMPONENT PARTS

5-62
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 198

TC-9535 - R.H.
CONTACTOR ASSEMBLIES TC-9536 - L.H.

Part No.

Description

o
<

VBN U N WN — ?E{

[
ONOG AW —O

19

21
22
23
24
25

27
28
29

31
32

DF-4713
DF-2729
DG-6051
DF=2730
DD-4983
SR-4030
SR~4031
TD-9403
SC=3117
TD-9402
DG-60%90
DL-1919
DC-3584
DF-2966
SR-4028
SR-4502
SR-4006
Sv-2871
SV=2869
Sv=5597
DL-4692
SR-4032
DD-4980
DH-4691
SR-4009
DF-4714
SR-4015
DF-3073
TC-3581
DF=-2739
SR-4027
DH=-6507
Sv=3016
DH-7831

DF-2731
TC-9965
TC-9967

SCREW & LOCKWASHER = #10-32 x 1/2" Ceeeeeceeie mrasaenan Ceereens
HOLDER, CONTACT = MOVING  ......... Ceeeereeseanes eeeeereannens
SHIM vieiiiirenenenens Ceteeseenneeraneennns
SPRING  tivvererenensans Ceeensesecnenann Cetiereerannsenn
POINT, CONTACT - MOVING Ceerareeenarentennea Cereerareceas
PLATE, BASE Cereetecarenensens
SHEET,INSULATING Ceveraans
NUT = #10=32 tivuruererensncnceesnsacessassesces sonnnnnnnn
FLATWASHER = %10 tiiiviveieirnenennnn Cereerenseemans
SCREW, MACHINE = #10=32 x 2 1/4"  1uiueeereeeeee aereesnseanannses
MAGNET tievererererecassensnsascsssenssasensneas
coliL  ...... Ceeeresentestacencatesenaansansannnna
LOCKWASHER = 1/4"
CAPSCREW = 1/4" - 28NF x 1 3/4" Ceeeetesenancen enrennsennasannas
SCREW, MACHINE = 1/4" = 20NC X 7/8"  tivvveeeenc aennns cereneee
BASE, CONTACTOR Ceetecnreenennensans Ceveeee mreeraaraennes
SNUFFER, ARC  tevvevneenenencencnncannas Ceeeteece metenenrrensenn ..

PLATE, VENT = INSIDE  eevueeereeaccoencsncose earasncssannsnns .

PLATE, VENT - OUTSIDE

SCREW cerereees T
BAR, TERMINAL - CENTER Ceveseeseanesesasencna e eeresesesenneans
SCREW, MACHINE = 1/4" =20NC x 3/8"  .iceevennee =
POINT,CONTACT-STATIONARY Ceeseseteenasee mntensoraanonnans
SCREW & LOCKWASHER = 1/4" = 20NC x 1/2"  .......
BAR, TERMINAL = TOP  tevivrurenennns
SCREW & LOCKWASHER = 1/4" = 20NC X 1/2"  i1iieie cveeeesennnasenes
BAR, TERMINAL = TOP L erevreeeerncenncassescnoce monnnannes
SPRING ceennes eereresensenas
MAGNET & ARM Ceeseenrecanstarensnesanannon ceereeans

KEY cetectetesisettnctcanccncsaans ctecsecrcesre sastenaas
SCREW&LOCKWASHER #10-32x215/16" Gessets sessersecsesatans
SPACER Gt eetesestattatetnseenteccnsasasatcane mbenevesnnetinnnse

SPACER crecetoenesans s esiecsvttaasseans
SCREW &LOCKWASHER- 1/4" - 20 NC x3/4" cee mcecscvenccnccans

NOT SHOWN
CLIP, TERMINAL cteeasiencescasececasansssannse mesecccasoccnonns

WIRE, JUMPER  tieieeeeenrerecececsssocnccsnsccace msvsnasascsnssaans
WIRE, JUMPER L iieiiiieneeneocscecesancsrencssen osssssscncsancans

>
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FIG. 864 A
SWITCH BOX ASSEMBLY
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FIG. 864B
SWITCH BOX ASSEMBLY
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 864A

SWITCH BOX ASSEMBLY DF-3079

8 Part No. Description Qty. g?)ﬂ Part No. Description Qty.
DF-1311 |Grommet  .....ccceuvennen eesa] 3 sp-7811 Cable-LoTap  ..vvvvenrennnnn. 1
DF-1800 |Screw - 1/4" nc x 3/4"  ........ 6 SL-6466 | Cable - Hi Tap (Effective with
DF-1577 |Nut = 1/4" nc  cievinnnranananns 6 Serial Suffix DP only) 1
DF-5341 [Wire ..voeveveerrosescsssrensens 1 SP-7803 | Cable ~HiTap  ...vvcvuvennnnnnn 1
DF=-6348 {Wire ...coveescoesncnsusnsscans 1 SL-4159 | Wire - Inst. Panel (Effective with
DF-3077 |Box .covcuse ceecntenacaas cenens 1 Serial Suffix DP only) 1
DF=3076 |Cover  c.ecvccesenssncacssans 1 SP-7802 | Wire - Inst. Panel  ............ 1
DF-6349 [Wire ..eoccieerencecnsscocnnnes 1 SL-6463 | Cable - Transformer (Effective with
DF-3428 |Bushing .....ciciieiinnvennnnn 1 Serial Suffix DP Only) . 1
DF=5342 |Wire ..uoccvcvsenncoccsanssncsons 1 SP-7804 | Cable - Transformer ......... I
DD-2286 | Screw - 1/4" nc x 9/16" ....... 8 SV-6749 | Switch ........ teesesssesessens 1
DC-3584 | Lockwasher - 1/4" .......... eees | 8 C-1603 Capscrew - 3/8" nc x 1 1/4" 4
DD-2464 [Nut - 1/4"nc  ....... ceeesreess | 8 C-312 Lockwasher - 3/8" ceesesacenan 4
TC-9536 |Contactor - Left Hand creveenes 1 C-1521 Nut - 3/8" nc tecarassiecennns 4
DF-6500 [Wire .ioieeecionsenonss conense | 1 SL-8936 Grommet .. eieriecccrciananns 3
TC-9535 |Contactor - Right Hand ......... 1 DD-1300 | Clamp .vveve evencerecnnnnnnnns 1

Not Shown H-2640 Screw, Machine - 1/4" nc x 3/4" 1
SL-4161 [Cable - Lo Tap (Effective with C-5774 Lockwasher - 1/4" ... ....... 1
Serial Suffix DP Only) 1 C-5780 Nut - 1/4" nc Ceteeearansasas 1
(USED WITH ELECTROTARDER)
SG-3143 TD-7291

IGURE 8648 SWITCH BOX ASSEMBLY SL-5250 TD-9190
DC-8423 [Wire, Jumper *  .......ccieenn. 2 (1 12 |DF-1577 | Nut=1/4"nc  ..ooonvvennnns . 4
TC-9954 |Wire, Jumper ** ......0....... 1 13 |DF-1800 | Screw - 1/4" nc x 3/4" ........ 4
TC-9535 |Contactor - Right Hand * ........ 1 14 |TC-9536 | Contactor - Left Hand *  ........ 1
SL-2475 |Wire Jumper * ......cciiiiiinen 2 15 |DF-6349 | Wire, Jumper * . .....cvvevnnenn |
TD-7290 |Wire, Jumper ** ........c00eunts 1 TD- 7288 | Wire, Jumper ** .. ......ci.en.. 1
SL-5251 |Box, Switch (Used with SL-5250 16 {SR-4042 | Capscrew - 1/4" nc x 3/8" 8

& TD-92190) ........ 1 17 |DC-3584 | Lockwasher - 1/4"  ............ 8
HD-4896 | Box, Switch (Used with SG-3143 :

& TD-729]) ...... ] Nof Shown
DC-8420 [Wire, Jumper * ......c.ccuannn. 1
TC-9952 |Wire, Jumper **  ......c00ouen, 1 Cc-1612 Capscrew = 1/2" ne x 1" ........ 4
DC-8421 |Wire, Jumper * ......cciieiann. i C-1540 Lockwasher - 1/2"  ......c.eenn. 4
TC-9951 |Wire, Jumper **  .............. ! C-1523 | Nut=1/2"nc  cevvnnivennnnnns 4
DC-8422 | Wire, Jumper * .......ccciiieenn 1
TC-9549 |Wire, Jumper ** ..., ..i0ias. 1 * Used with Sg-3143 & SL-5250
DC-3552 | Gasket  ...c.cieevniiiiaranans 1 Switch Box Assemblies.
HD-3604 |Cover ....ccv.es Ceeeseensevans 1 ** Used with TD-9190 & TD-7291
C-5748 COPSCI’eW - 5/]6" nex3" ...... 4 Switch Box Assemblies.
DF-1311 | Grommet ............ PN 2

(USED WITH BULLDOZER & SNOWPLOW)
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WIRING DIAGRAM

FIG. 854

SWITCH BOX & WIRING
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 854 SWITCH BOX & WIRING
gf)f Part No. Description Qty.
1 SP-7804 CABLE i iiiiiiiitiiitererennenseecrancacncennnnans ceveese cevens
2 SP-7802 WIRE Lttt iiietrenrorenaoenosceennsssssasesansenconas cess
3 | SP-7803 CABLE .. ......... Ceesesvsusiseessstsansntecntm snna cesasecsanen
4 | DF-1311 GROMMET  iiiiiriieeccennnncsnsesnnnennn “etsesee sscastcsnnrtnnenn
5 | TC-9535 | CONTACTOR =R.H.  tiieieeeenenennens tetesatcsso seersnacsstacnas
6 SR~9276 BOX ittt irereeeeaa cesecans ceecesese s cecscenscnnes
7 | H-8136 CAPSCREW - 1/4+ -26 NC x 1/2"  ..... tetecesrienciessanennnneans
8 | C-5774 LOCKWASHER - 1/4" Cesecssnnans et tetstcncataran seasensstsasines
9 | H-2641 NUT -1/4"-20NC  ........ ceersaes ceesesenes tecsescenansrnss .o
10 | DF-3428 BUSHING . iiiiieiiinneeneennnnnnenns sevecesnccamrnncnne ceeneanns
11 SR-9278 WIRE, JUMPER ........... 4eetetesncesceasrsecoser e neesanssae cesens
12 | C-1603 CAPSCREW = 3/8" - 16NC x 1 1/4" i tiiieteeenee tassennncennnnas
13 | C-312 LOCKWASHER - 3/8" cesescas cesensee cecvecacsana ceetstecsnsenaan
14 | C-1521 NUT ~ 3/8" - 16NC coseacsssass Ctecescnnsecncse voas crsees cetaes
15 DF-1800 SCREW = 1/4" - 20 NC x 3/4" teeensssessnans teeen . ceresnsensanaan
16 DF-1577 NUT - 1/4" - 20NC vessesecsenncs caesee tescteseo teentsasantnasnas
NOT SHOWN
DG-3971 | COVER, BOX  ..... tessescsnsnans ceeseses tecssensensae ceeesecannns
DF-1311 GROMMET .. .iveviennnne Stesvtsescessantsistsonsen senna cesensenses
DF-1800 SCREW - 1/4™ - 20NC x 3/4*  ..... eestecaststecen teaccassrntnnene
DF-1577 NUT-1/4"-20NC  ....... teesesssrsesnenas teee tetenesesseosnans
DD-1300 [ CLAMP  .....ccvvennn. setsessessrcacvennas eresieseanes cecssssanae
H-2640 SCREW = 1/4" = 20NC x 3/4" L iiieiiieenencnnnee sannenns IERT RO
C-5774 LOCKWASHER - 1/4*  _,.... theretevcecrntecncatse secacsstanenanes
C-5780 NUT = 1/4" = 20NC tetiiririereneesrnsenseassse soneocncannnanas
(USED WITH ELECTROTARDER)
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QUICK RELEASE DRUM CONTROL & PIPING
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 412 QUICK RELEASE CABLE DRUM CONTROL & PIPING
II\{’?E. Part No. Description Qty.
1 | s-9861 SCREW - #10-32x 3/8" ........ R Ceeeeeeneenn e rereearenreaene .| 3
2 H-2643 LOCKWASHER - 3/16" sescscseccacenssonnns sesses e cessssenas ceseesl 3
3 | SP-6226 BASE Weetsesessesacanannarens ceescanas ceeesecses mas creeecsans cesee) 1
4 | SP-6244 CAPSCREW  .vvveecvenaann cesans ceesescessnessneniem cesrsans seosesssal 1
5 |R-6864 | NUT -3/8" NF JAM ceeaes ettt e ernnnans 4
6 {R-3869 CAPSCREW - 5/16" NC x5/8"  .....u.... sesseanen e seecsensennes cees| 6
7 |C-1538 LOCKWASHER - 5/16" cetsesnsenes ceeeessesscenes e srsasessansrannn . 6
8 DD-5620 | CAPSCREW R R T R R T e cesedsnsassans o] 1
9 |s-7182 STREET ELL - 1/4" x45° ............ Ceecescossncnasmns teesescsessnne . 2
10 | HC-1096 | VALVE - SEE INDEX tieeeievervennenn Ceresestces e ssscstnsannana ees| 1
11 $SG-8999 | ROLL PIN eesssecnsncanns treesecesevsns ceessetenn e ceseesscsnssenas 1
12 | SP-6459 CAPSCREW  ...vvvveancnns ceeaioes treecsssctsnsssne e ceeeersecsscaanas 1
13 | SP-6458 SPRING cesesecsscsanons cessen cessenas ceeenns se o vesessan secsenanel 1
14 | sv-1181 HANDLE Ceceserecesessesanaccasen cecsessanes ceeeasiess cesescsenan . 1
15 | DF-5856 | SWITCH cecssane Peestecesesnacessetcsstacastnte e oosoanne cescsacan 1
16 | SR-6597 MOUNTPLATE  .i.iievnncennnn cecssessnn Cvasestets e ssscanantacnsaes d 01
17 | SP-6221 COVER PLATE ceseseracssananns cessesans cessasana “esesae e
18 | SR-4293 HOSE ASSEMBLY - 3/8" x 252" Geeseriestntsattore @annas cesessae seee] 1
19 | SL-5636 ADAPTOR - 1/4" MALE ceescsetessensennas cerecnna e ssesescesansosas .| 4
20 |}SG-2103 | GROMMET ...... seserasnes cecssens ceessestsacneas e e ctessseasareasnns 2
21‘ SR-4243 HOSE ASSEMBLY - 3/8" x 42" Ctsetetassesecaanes masesasrestatsenns 1
22 | H-3167 JIFFY CLAMP - 3/8" sesscernnsssrsannoas sececve wasessssranscranas 6
NOT SHOWN
SF-4602 STREET TEE - 1/4"  .......... teerescenanes cessenns ERE TR cessenas 1
SP-6245 | CLAMP =1/8"  .iiivivnennnn. Ceerieeeneaas TP B |
C-5746 CAPSCREW - 1/4" NC x 3/4" cessecens cessiceans e esecnes cessessens 3
C-5774 LOCKWASHER - 1/4" seeeesenranas cesesanan Gtess e esessncasssnaean .| 3
C-5780 NUT - 1/4" NC essccsersesrrtsnersansan .. 3
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 903 WIRING - GENERAL
gf)f' Part No. Description 4 Qty.
1 SH-2215 | CABLE, MAIN * ... ivieerenvennnns Ceetenenennte mesansarenns 1
TC-5533 | CABLE, MAIN ** .. ....... e eeentsresaerenaenie munns 1
2 CABLE - TRANSFORMER TO RECTIFIER ~ SEE TRANSFORMER Ceeeeees 1
3 SG-4292 | CABLE, STARTER GROUND -GM ## . .... cereenene e eeeennn 1
TL-9818 CABLE, STARTER GROUND = GM @  tivveeernencnnce cosenvasananons 1
TC-5162 | CABLE, STARTER GROUND - CUMMINS Ceereenneene masenscacianas . 1
4 WIRE, HEADLIGHT - SEE HEADLIGHT WIRING  +vuvvenee cvevennenns 1
5 TC-5160 | CABLE, CRANKING MOTOR TO STARTER SOLENOID - C UMMINS 1
6 SG-4290 | CABLE, INSTRUMENT PANEL TO STARTER - GM 1
TC~5156 | CABLE - INSTRUMENT PANEL TO STARTER = CUMMINS  wvuvvrenenens ]
7 CABLE - TRANSFORMER TO GENERATOR - COMES WITH TRANSFORMER . 1
8 SG-1420 | CABLE, STEERING MOTOR LIMIT SWITCH * ceenees e eeeeetesennssnes 1
| TD-7530 | CABLE, STEERING MOTOR LIMIT SWITCH ** ..\ uve ceeennennnnnnns 1
9 SG=-4717 | CABLE - MAIN SWITCH BOX TO STEERING MOTOR * ceeenranees 1
TC-6900 | CABLE - MAIN SWITCH BOX TO STEERING MOTOR = ceeeerrenans 1
TF-7238 | CABLE - MAIN SWITCH BOX TO STEERING MOTOR T wvevveveeenras . 1
TL-522 CABLE - MAIN SWITCH BOX TO STEERING MOTOR #  __......... 1
10 SG-4718 | CABLE - SWITCH BOX TO SWITCHBOX = GM  t1vvvene ceeecenncennnes 1
TD-4441 | CABLE - SWITCH BOX TO SWITCH BOX - CUMMINS cerenceennn 1
1 SG-4298 | WIRE, REAR LIGHT ASSEMBLY T/TT  «coeeececes ceeeee 1
TL-4017 | WIRE, REAR LIGHT ASSEMBLY ¥ ........ 1
NOT SHOWN
$SG-6113 | WIRE, FUEL TANK UNIT & BATTERY TO INSTRUMENT PANIEL ¢ ..... .. ]
SL-4157 | WIRE, FUEL TANK UNIT & BATTERY TO INSTRUMENT PANJEL ¢¢  ....... 1
TR-6410 | WIRE - PT FUEL PUMP SOLENOID - CUMMINS Ceve eeesencnensenn . 1
TC-5154 | WIRE - STARTER SOLENOID TO GROUND - CUMMINS  wvrrrvnrunnnnn. 1
H-3208 CATCLIP  .ivvvenn. 3
SF-9921 | CONNECTOR, SERVICE ENTRANCE  tivveuvvecreeone cvenssnonsesnns 3
DC-4570 | CAPSCREW - 1/4" NC x 3/8" RD. HEAD n
CC-6174 | CLAMP, JIFFY = 1/2" 2
SD-7388 | CLAMP, JIFFY - 3/4" et ereeneaerisereneasantecen cosesnesenan 4
SF-5650 | CLAMP, JIFFY = 3/4"  .......... 2
SG-3216 | CAPSCREW - 1/4" NC x 5/8" RD. HEAD  ..... 4
SD-7389 | CLAMP, JIFFY = 1" ..... Ceeenaeneeanannans Ceetentee eesencsananans . 5
*  EFFECTIVE THRU SERIAL SUFFIX DP-J, DP-L & DP -M.
**  EFFECTIVE WITH SERIAL SUFFIX DP-K, DP-N & UP.
¢ USED WITH STANDARD MACHINES SERIAL SUFFI>X DP ONLY.
¢¢  USED WITH D LOGGING ARCH SERIAL SUFFIX DP ONLY.
n  EFFECTIVE WITH SERIAL SUFFIX DP-K, DP-N THRU DP-R
& DPS.
nw  EFFECTIVE WITH SERIAL SUFFIX DPF2 & DPF2-A.
#  EFFECTIVE WITH SERIAL SUFFIX DPF2-B, DPA2 & UP.
##  EFFECTIVE THRU SERIAL SUFFIX DPF2-C & DPA2—C.
@ EFFECTIVE WITH SERIAL SUFFIX DPF2-E & DPA2-D.
(EFFECTIVE THRU SERIAL SUFFIX DPF2-H & DPA2-F)
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= *  ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2187

WIRING - GENERAL

1131‘:)1:' Part No. Description Qty.
1 TH-7170 | CABLE - BETWEEN HEADLIGHTS ......... cecionaans cevevsosnsaanse reee 1
.2 |TH-7174 | CABLE - SWITCH TO HEADLIGHT CABLE  ..i.vevrieneans cececrenencaas 1
3 |SG=-4290 |CABLE - INSTRUMENT PANEL TO SOLENOID * ..iiveversncansaas .. 1
VF-9597 | CABLE = INSTRUMENT PANEL TO SOLENOID ** . iciieecsssonnccans 1

4 [SG=1408 |CABLE - BATTERY TO SOLENOID cetsessscuseacsncasrasnarsssanes 1
5 |TH-76 CABLE - TRANSFORMER TO RECTIFIER cresecesessacasesascesoosves 1
6 |TC-5533 CABLE-INST. PANEL TO SWITCHBOX * 11 iiiiiieenocccccscasensssss 1
VF-9589 | CABLE = INSTRUMENT PANEL TO SWITCH BOX ** ... ...ccvvnnenn cees 1

7 |DL-1970 | CABLE - TRANSFORMER TO GENERATOR (Part of Transformer Assembly) .... 1
8 |TD-7530 | CABLE = SWITCH BOX TO LIMIT SWITCHES  ..iciiieenneen. ceceennas 1
9 |TL-522 CABLE - SWITCH BOX TO STEERING MOTOR  ..... cesevescasetcsnennns 1
10 [TD-4441 |[CABLE - RIGHT TO LEFT SWITCH BOX tiiiieercrevnsonenssnnncenss 1
11 TL-4017 WIRE = SCRAPER LIGHT . (Optional)  ..ccevne.. chereenenee cessecesenns 1
12 LIGHT ASSEMBLY, SCRAPER (See Index) ..... tessecasessssasscanenns 1
13 LVIGHT ASSEMBLY, HEAD (See Index) .iiisecesscvscsoccnsssscsnsannss 2
14 | TL-9818 CABLE, GROUND  ...... Gecssevsessseesecastasssemncsonsesas cesens 1
15 . BOX ASSEMBLY, SWITCH (See Index) = .iieievecesacsscsosnasssane . 2
16 TRANSFORMER ASSEMBLY (See index) .icevvecosens cessasens cansee 1
17 SWITCH, LIMIT (See Index) ...i.cevens.. tteseresstscncsesanans crncenne 2
18 BATTERY (See Battery BoX})  seveeeesecscscsscsscacsoances cessvecncnns 4
19 GENERATOR, A.C. (SeeIndex) vecieveevasassasese cesesasesnaassens 1
20 PANEL, INSTRUMENT (See Index)  +tuoiiiveerennesconsencasssnsscnee 1
21 MOTOR, CRANKING (See Engine Misc.) ceveveiescecascnnsee ceeseenes 1
22 RECTIFIER ASSEMBLY (See Index) = sececesecsnsosocesacnsscsssaccas 1

*  EFFECTIVE THRU SERIAL SUFFIX DPA2-G & DPF2-J.
#*  EFFECTIVE WITH SERIAL SUFF.|X DPA2-H & DPF2-K.
(EFEECTIVE WITH SERIAL SUFFIX DPF2-J & DPA2-G)
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D.C. BREAKER SWITCH



N

7

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1996

D.C.CONTACTOR GROUP TV=-6164

g‘:’f‘ Part No. Description Qty.
1 [ TV-6967 | WIRE - BREAKER COIL TO GROUND  tiirierieenenns cneenannansonennnn 1
2 .' H-2642 SCREW, MACHINE = #1024 x 1/2"  Liiiiiveernene cveeeerenenonnnns 2
3 | H-2643 LOCKWASHER = #10 - L i.iiiinnrenrnnrnnennensennnn = Ceeeerecieieeeen 2
4 | H-2644 NUT, BRASS = #10=24 .. iiiiiiiieranearenroeros crnsnenannsnnenns 2
5 |TF-6760 | CONTACTOR ASSEMBLY  tiuieunvrernennsnacecsnsns csossonssssnsnnes 1
6 | TV=6966 | WIRE = AMMETER TO BREAKER ' +uuverenvueeesnencasone asesnsosasnsnnans 1
7 {VC-2523 | WIRE = KEY SWITCH TO BREAKER  soivevirnvinunnnnn snnnerennnnes oo | 1
8 | TV-6956 | WIRE = D.C. MAIN SWITCH TO BREAKER  vvvuiecenn avevsosescnnsnnns 1
9 |SV-2356 | WIRE = TO CAPACITOR  +.vvrvennnnnnns eereereee enaeeraas cereens 2

10 [ TV=6968 |WIRE = JUMPER  t1vvevurenenerenensancncsnasnsnane ans cerees cerrene. 1
NOT SHOWN

TV-6163 | ANGLE, CONTACTOR MOUNT  iieiiiuirnsrnncen svensnaanns e 1

HE-4581 | SCREW, MACHINE = 1/4" = 20NC x 1/2"  tiiierere cvevnnennncnns e |2

C-5774 | LOCKWASHER = 1/4" . iiiiiienreneeenrnecnsne sensesnsnsanennns 2

He2641 | NUT, BRASS = 1/4" = 20NC  weuneeernneerannesnane consennnnnens U

(OPTIONAL)

(USED WITH HANCOCK SCRAPER)
(EFFECTIVE THRU SERIAL SUFFIX DPF2-H & D PA2-F)
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2184

D.C. CONTACTOR & CAPACITOR

(EFFECTIVE WITH SERIAL SUFFIX DPF2-J ONLY & DPA2-G ONLY)

%‘(’f‘ Part No. Description Qty.
7 | Tv=6967 | WIRE - BREAKER COIL TO GROUND etreaeeeieaeas ererereanneasees |1
2 | H-2642 | SCREW, MACHINE - #10-24 x 1/2"  ........ Cereeseeraenaes R
3 | H-2643 | LOCKWASHER - #10 crreeseeraenans Cieeeeenecens e eeeeraesienns ]2
4 | H-2644 | NUT, BRASS - #10-24 Ceereseisessieraenes ceeseene creennes ceeene A
5 | TF6760 | CONTACTOR ASSEMBLY cereeeees Cerrerenneannee cevernrecsneees |1

>TV—6163 ANGLE, MOUNT  tiivviinnsseancenranens cevees ceernneereaannenes | 1
HE=4581 | SCREW, MACHINE = 1/4" = 20NC x 1/2"  tiiviiveensnonocrosccscssses | 2
C-5774 | LOCKWASHER = 1/4" . .iieivennnnns Cereereeerensecasenns veeeenes | 2
H-2641 | NUT, BRASS = 1/4" =20 NC  .evvvneennrnnnes cerereraaaans ceerreneees | 2
6 | TV-6966 | WIRE - AMMETER TO BREAKER Ceeeeenseeeesotaonee ceeieiees cereeee |1
7 | TV=6956 | WIRE = MAIN SWITCH TO CONTACTOR  +evuieenrneccccnnanccnasanss [ 1]
8 | vD-4533 | WIRE = CAPACITOR TO CONTACTOR  ...... PP
9 | VD~4535 | WIRE - CAPACITOR TO CONTACTOR  tevvurservnssrsasonsnnsassonnsas [ 1

10 | Tv-6968 | WIRE, JUMPER ....... Ceenteeeesneetenntiseanaan ceeerneneesensesess | 1
11 | VD=4534 | WIRE - CAPACITOR TO CONTACTOR  sevvevrrennncenoansnccsosancanes | 1
12 | VD~4532 | WIRE -~ CAPACITOR TO GROUND P T
13 | sL-3825 | CAPACITOR ereretterenaerreeatrasentesnns ceeeeenensstiseneeses | 2

VD-4529 | CLAMP, CAPACITOR ceveanees ceneaeee TP I
(STANDARD)
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FIG. 2476
DC. BREAKER SWITCH



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2476

D.C. BREAKER & CAPACITOR

11\11?:" Part No. Description Qty.
1 |VF-7827 |BAR, CAPACITOR  vievineieeneneeninnnnn, 1
2 |HE-4581 | SCREW, ROUND HEAD = 1/4" - 20NC x 1/2" = BRASS  ....... Ceenaaes 2
3 |DC-3584 |WASHER, LOCK = 1/4" = CADMIUM PLATED +ruuvreeeveennnvennnnnns 2
4 | H-2641 NUT = 1/4" = 20NC = BRASS  +uvevrnernernecncnnnnn Cetreeeeneeeaenren 2
5 |SL-3825 |CAPACITOR iviirienenevnernenesecncannnns ceereeas Ceeeeneraeene. 2
6 JTF=6760 |CONTACTOR =50 AMP  .iiiiiieruennnneeeeeeennene snnnnonnnnns ceens 1
7 |sc=731 SCREW = #10-24NC x 5/8" = BRASS teveennernnnrenonnesnsesonnennns 2
8 |H-2643  |WASHER, LOCK =#10 L. iuiiiiiiieeuiiseeunsesosecarnnannnnes 3
9 [H-2644 NUT = #10=24NC = BRASS  vevvrnnneereennnns Ceeecaneens 2
10 |DH-2638 |SCREW, MACHINE -#10 - 24NC x 2 1/2" ..... Ceeeraenrens cereraenes 1
TT JVC-2522  [RESISTOR © t4evuneeneenensenesunennensnssoaseonsonecsneennnsns cenens 1
12 |DF-5206 |WASHER, FIBER ceeeees et eteeteteieteettraneaearrereraaaaas 1
13 |SG-3408 |NUT - #10-24NC | Ceerecisecenenenns Crerereens Ceretieteeraencannes 1
14 |SC=3117 |WASHER, FLAT ..... Ceeeeeneens cereens et titrecsscrnratenereeanaas 1
15 [VD-4534 |WIRE .......... Ceeeeenees Ceetisreeratranens ..................... 1
16 [VD=4535 [WIRE  tuueiuneeeneennsnnsosseesonsssssnesacnconssonsnnnasonnnesnnns 1
17 |VF-9598 | CABLE - DC BREAKER TO INSTRUMENT PANEL  cveevvenrnnnn. ceeeen 1
18 |VD-4532 |WIRE, CAPACITOR GROUND  tiiiiirnirunenenececenacnesncensanns 1
19 |VD=4533 [WIRE  .ieivnirireeenenencnnennnnenn et teteerenteeteertiraeneanas 1
20 [TV=6968 [WIRE, JUMPER . 1uutuenrusenruneenenneaneeoseecnacencnsenconcsnnnnss 1
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> AN

ALWAYS

GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 896

PIPING

Ref.
No.

Part No.

Description Qty.

VONOCOAEWN —

R-3188
SG-5696
$G-3216
SL-5646
SL-5636
SG-7811
SL-5640
5G-6758
SL-6587
$G-3442
HC-2489
H-3167
$-2916
SF-4602
SG-3443
HC-1096
SL-5641
$G-6076
SL-5648
H-2861
SF-8798
R-2404
R-86
SL-5642
S-5823
SF-4602
C-5769
SL-5643
SL-6550
H-8549
SL-6555
R~900

R-5035
SL-6578
S-7182
SL-5647
SG-3441
DD-8443
SL-6579

ELBOW - 1/4" x 90° ceceneans ceeeseanens
CLAMP = 1/8"  iiittveereseseencasseseocsasncssssssossasasansnne
CAPSCREW - 1/4" NC x 5/8"
HOSE ASSEMBLY - 3/8" x 66" ceeeenas
ADAPTOR = 1/4" MALE  tivuiinereenronnrncncnssesessoncsaneans eeeas
STREET ELL = 1/4" x 90°  teuveveneennenerennansnnnns ceneen Cereenrennas
HOSE ASSEMBLY - 1/4" x 15"
JUNCTION BLOCK  tueiterraceesascocascnsosasssassonseasanssasnnas
HOSE ASSEMBLY - 3/8" x 42"
TUBE ASSEMBLY - 3/8" x 90" Ceeeeneneannns
#68 FL. CONNECTOR creeeesenenans
CLAMP = 3/8"  ttiiiieiesrneeesesessencnecaseannss ceeetneranannnan
STREETELL = 1/4" x 90°  tievvievinnennennnns feeneseaonnne ceeenas vees |1
STREET TEE = 1/4" 1tvuieerereerocesesnssrnsasessensecnosssossssane
TUBE ASSEMBLY - 3/8" x 38"
BRAKE VALVE - SEE INDEX Ceenenn
HOSE ASSEMBLY - 1/4" x 48"
ADAPTOR = 1/4" X 1/8"  trireieeeereneesosssssesescsosssssssannnnes .
HOSE ASSEMBLY - 1/4" x 36" Ceeeececaseasstncasamnne
N R I N
ELBOW - 1/8" x 45° et easeseescececncsosssssntecnsasnnnasnnsnns
TEE = 1/8" ietieieereenanesessasensasacsssnsssnsennmessosensans
BUSHING = 3/8" X 1/4"  1eritirereerereensssasseasencnsancananss
HOSE ASSEMBLY - 3/8" x 12" Ceeeesesssenenesesnn eeteeeerasaanas .
BUSHING = 1/2" X 1/4" 1 iivrerernsneeesnsncnsnneces
STREET TEE = 1/4" 1iiiueeireeeseeseansnssssascassamennens cereens .
PLUG - 1/4" Ceeaeeecesenessaseenasenncnans feeeecesaceesnannnnane
HOSE ASSEMBLY - 3/8" x 30"
HOSE ASSEMBLY - 1/4" x 24"
#69 FL. ELL
NIPPLE = 1/4" X 2" teiveveceevesssncsoancescncnes Ceeeeenrennnans
STREET ELL = 1/8" X 900 L euuviieveeeeresoonencecnacemennanens
UNLOADER VALVE = SEE INDEX  tuvveeeecenescascnce sesacrosansancas
SAFETY VALVE  tiiuiueresnsesceseassssasessncssesenansannes
TUBE ASSEMBLY - 3/8" x 21"
STREET ELL = 1/4" X 450 L iiuvrunuereceenassesssesnnsessecssasnsnnna
HOSE ASSEMBLY - 3/8" x 48"
TUBE ASSEMBLY - 3/8" x 104" Ceseeetcstcsoncstenn anacsnenannes
#66 FLEX COUPLING
HOSE ASSEMBLY - 1/4" x 9"

o o

—
N) — —

ot vt ot ek ot el ol bk et md () et ot ok ot N) G ON ot e et N N) e el N (D) e QD

NOTE: HOSE & TUBING LENGTHS - LESS FITTINGS

(EFFECTIVE WITH SERIAL SUFFIX DP ONLY)
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 897

PIPING

Ref.
No.

Part No.

Description

Qty.

NV ONONOY A WON —

SG-56%96
C-5780
H-3167
SL-5646
$-2916
SL-5636
SG-7811
SL-5640
DF-4292

R-2510
R-3869
C-1538
C-5769
$G-3442
R-3188
HC-2489
DD-8443
H-8549
SP-1423
SL-6587
SF-4602
SL-5641
SL-6582
$G-6076
R-2404
SG-3443
SL-5647

R-86
SF-8798
DC-5608
SL-5648
SL-5642
5-5823
SL-5644
SL-5643
CC-9509
SL-6550
S-7182
SL-6578
SL-6579
R-900
R-5035

SG-3441

JIFFY CLAMP - 1/8" ceceans ceenceaanens cevrsese e ceseees secscene
NUT - 1/4" NC D N
JIFFY CLAMP - 3/8" cetnerenees ceresesvans sieesacscsas ceeenen
HOSE ASSEMBLY - 3/8" x 66" cesesreasesroanss ceessecacneaan

STREET ELL - 1/4" cesececanans Crereccencannnna reecenees

ADAPTOR - 1/4" MALE  wevvirneeerennennnnns eeeeeeeeeieeeaaa,
STREET ELL - 1/4"  ...... e eetreneereteareean . reeeeneean.

HOSE ASSEMBLY - 1/4" x 15" cececana crenens seseccesnns

PIPE CROSS = 1/4"  \iiverrerennnnns ceeenn Cetetreteeeeeeeeaaa.
QUICK RELEASE VALVE - SEE INDEX .......

NIPPLE - 1/4" .. ..eeevveenn.n.. eeereeeneaeeeee .

CAPSCREW - 5/16" NC x 5/8" eerereeenreeee o, ceeeeerereana,
LOCKWASHER - 5/16"  ........... ceeeen ettt eireaaee.
PIPE PLUG - 1/4"  ............. eeeeerianaeen.
TUBE ASSEMBLY - 3/8" x 90" e

ELBOW - 1/4" x 90 e enneaenerteeeeann ereeeeeeeans

#68 FL. CONNECTOR ceaeeans G erecetaensentanteantasaneas
FO6 FL. COUPLING  verturennneeananeaeserensesemoneennnnnannnnn,
#69FL.ELL Gt eeeeceeeessenneannotensanasanee Ceeceosnennans
HOSE ASSEMBLY - 3/8" x 39"
HOSE ASSEMBLY - 3/8" x 42"
STREET TEE = 1/4" il iiiirtenruerenerecesasesascecosesnsasonnnnnss
HOSE ASSEMBLY - 1/4" x 48"
HOSE ASSEMBLY - 1/4" x 54" (Effective with Serial Suffix DP-B only) ..
ADAPTOR = 1/4" X 1/8" 1 1itieirieeenrnenrecacsecseoonceesesasasnnns
PIPE TEE = 1/8" ...vivenrrrnrnnnenes
TUBE ASSEMBLY - 3/8" x 38" ceenan Ceteeceerenecesocetaanns
HOSE ASSEMBLY - 3/8" x 48"

BRAKE VALVE ~ SEE INDEX etesseccstsarenne teccenscans

sscccoes

BUSHING = 3/8" X 1/4" .. eueuernnrieeereersesanneoeennnssnsnnnneen
ELBOW - 1/4" x 45° erenenenane
NIPPLE = 1/8"  \\vuiviiiinneeenennnns
HOSE ASSEMBLY - 1/4" x 36"
HOSE ASSEMBLY - 3/8" x 12"
BUSHING = 1/2" X 1/4% L1 iiinerieirennnneeeennneareaeennnnnns
HOSE ASSEMBLY - 3/8" x 18"

HOSE ASSEMBLY - 3/8" x 30" Gescacestestnsetstsconans .
NIPPLE - 1/4" x 4" ,........ cecececceann trecneas temseesee

HOSE ASSEMBLY-]/4;x24“ cececitretciretttec e seanatrasssnnnee
STREET ELL ~ 1/4" x 45 seresececanans ceeenes teesie e ceannnns

TUBE ASSEMBLY - 3/8" x 21" teesesstneaannas cececsenae

HOSE ASSEMBLY - 1/4" x 9"
STREET ELL = 1/8"  .....u...... eeeeenaans
SAFETY VALVE  oitvneninnnnennnnnnnnceceessennn e eeneinane.

UNLOADER VALVE - SEE INDEX eeeerenaan
TUBE ASSEMBLY - 3/8" x 104"

NOTE: HOSE & TUBING LENGTHS - LESS FITTINGS

(EFFECTIVE WITH SERIAL SUFFIX DP-A THRU DP-C)

AN ~hOO
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FIG. 898

PIPING

s



N

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 898 PIPING
1131?' Part No. Description Qty.
1 ] SG=7811 | STREETELL - 1/4" x 900 1 1iiiiieuerernneneeneeocnee cennenennnannnnns 2 -
2 | SR-4122 | HOSE ASSEMBLY = 1/4" X 16" 1riitreerenenenssneoensssesaseonsass 4
3 | SL-5636 | ADAPTOR = 1/4" MALE  teuvvrveenenenneeracsnsensen crasennnnnonnnns . |13
4 | SR-4252 | HOSE ASSEMBLY - 3/8" x 66" et eeeneeretertee sasneerneenenens 1
5 | $-2916 STREETELL = 1/4" 1 ietiieietienenrencnnancnonns e eeesenrerenanans .12
6 | HD-3675 | QUICK RELEASE VALVE ~ SEE INDEX  ....... e eeenae menearanaanenenen 2
7 | DF=4292 | PIPE CROSS = 1/4" 1 tiittienierrererassesssssacnn avnsnnn AU
8 | C-5769 PLUG - 1/4" e eaeeesecanaansaranann Ceereetaee seareenenenennan .12
9 | R-2510 T T 1
10 | R-3869 CAPSCREW - 5/16" NC x 5/8"  .vivevnnn.. Ceteere errenenenaans veen | 4
11 | C-1538 LOCKWASHER - 5/16" e s eesteatatennrseenentone sesenstsnarasnnna 4
12 | SR-4242 | HOSE ASSEMBLY - 3/8" x 42" Ceeeerethentetetee seeeasaranannes |1
13 | SG-3442 | TUBE ASSEMBLY - 3/8" x 90" Ceeeeeierareaeas Cee setreneneerineans 1
14 | R-3188 ELBOW - 1/4" x 90° eeteteteetesatesenteancaen arnn Ceeeenneas ..1 5
15 | HC-2489 | #68 FL. CONNECTOR Ceeenteeenannroaenns eeenee caneenns Creeeneas 3
16 | DD-8443 | #66 FL. COUPLING  vuvrvevernnrosseanoesssesososee ssonnssnansennns o
17 | SF-4602 | STREET TEE - 1/4" Ceeieeneeneaeaaas feerensaene eeseeneanaas veen | 2
18 | SR-4146 | HOSE ASSEMBLY -~ 1/4" x 48" Ceeennrniettseatenee aeanncannas AU
19 | SG-6076 | ADAPTOR = 1/4" x 1/8" 1 itviivnrernnenennns Cereeeeanens teereraeans .2
20 | SR-4247 | HOSE ASSEMBLY = 3/8" X 48" \iiviereeereeesenemocncnsanens ceeeea |1
21 | SG-3443 | TUBE ASSEMBLY - 3/8" x 38" Ceeeeneen etebeeree anenrasaanansen |1
22 | H-8549 FEOFL. ELL  vvrevevnvnanans ceereenenen Ceereteens aenaennnnees veees | 3
23 | SR-4122 | HOSE ASSEMBLY - 1/4" x 16" Ceeereaenens Cettieeaenennans ceenres .12
24 | R-86 BUSHING =~ 3/8" x 1/4"  ..ivivuirrinnnennn Ceereneen tereieenae ceeeee.| 8
25 | SF-8798 | ELBOW - 1/4" x 45° Ceeennenenes ceeeeees Ceveree aenrenaes I B
26 | DC-5608 | NIPPLE = 1/8" . .i.vveireroreconcecesencnnes Ceteenn aene Ceeeeenees e | 2
27 | R-2404 TEE-1/8" .vivrnnn... Ceerernranaes Cereaes Ceveete eneteracenenaane ]
28 | SR-4438 | HOSE ASSEMBLY - 1/4" x36" ieeee... Ceeeevare s ceresrasanses ceee | 1
29 | s-7182 STREET ELL = 1/4" %450 L.t itieinreeenrresenencensoasseensanenans | o2
30 | s-5823 BUSHING - 1/2" x 1/4" .. iiuvuivrennnn. eeenerecene seeenasennensons .2
31 | SR-4224 | HOSE ASSEMBLY - 3/8" x 18" R (|
32 | R-900 STREET ELL - 1/8" eeeesatennsenanerenanannne Cree eenrerenanaens e | 2
33 | SR-4412 | HOSE ASSEMBLY - 1/4" x 9" Ceeearnnaaas Ceeeiee anaeans ceenenen |
34 | SR-4238 | HOSE ASSEMBLY - 3/8" x 36" Cereaeens terenennee aes Ceeeaneranaees 1
35 | SR-4218 | HOSE ASSEMBLY = 3/8" X 12" 4 .uivervencnsacncen onn Ceeeereneans L
36 BRAKE VALVE - SEE INDEX  ........ Cereeeenenas S I
37 | R-5035 SAFETY VALVE  tevveivnineneonancens Ceteeeeeeneenne seneeaann N I
38 UNLOADER VALVE - SEE INDEX Creeeeriacnsnasecena sannns Ceeeanenas 1
39 | SR-8371 | TUBE - 3/8" x 19" DI B
40 | SG-3441 | TUBE - FUEL SUPPLY - 3/8" x 104" Ceteiecesrsieematanannsne ceveesa ] 1
41 | SR-4240 | HOSE ASSEMBLY - 3/8" x 39" Ceeeearennacane S B
42 | SR-4214 | HOSE ASSEMBLY - 3/8" x 10" ceeeenaene Ceteseenn sesseenss ceeeee Ll
43 | SR-4420 | HOSE ASSEMBLY - 1/4" x 14  ...... tereneneenna e eeerneaeens veeeee | 1
44 | SP-2845 | ADAPTOR -1/4" x1/8" ...... Cereeaensencenannns te eresncanens veeeea | 1
NOT SHOWN
H-3167 JIFFY CLAMP - 3/8" e eseeasensencanactansacan anneas ceeees veees | 3
C-5780 NUT - 1/4" NC Gt ecenetentueiceasestacanacecse ansonsnannns vesss |10
SG-5696 | JIFFY CLAMP - 1/8" Ceeeeareresenceenateanosane connan U 1
H-3209 CAT CLIP  iiiierereeeensanancennannnnsns teevenee sane ceeenes R
SP-6329 | JIFFY CLAMP - 3/8" S ST I
Cc-312 LOCKWASHER - 3/8" PR I
C-1601 CAPSCREW - 3/8" NC x 3/4" Ceeesestveessencnne sesnasasanans vese | 1
NOTE: HOSE & TUBING LENGTHS - LESS FITTINGS
(EFFECTIVE WITH SERIAL SUFFIX DP-D THRU DP-J, DP -L & DP-M)
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FIG. 899

ENGINE PIPING



»

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 899 ENGINE PIPING - GM
gﬁf' Part No. Description Qty.
1 | TF-4122 | HOSE ASSEMBLY = 1/4" x 18" .. iieeiiieieerensos snsansonsnnnnnns 2
2 | TD-9719 | ADAPTOR ...vvvirvnnn. Cerieraaen e eresesnaenanee sasnneannreaanen 2
3 | s-2916 STREET ELL = 1/4" X 900 1. iieteeieenencnocnnosasose sasnsoncasensans 5
A4 ) R=86 L BUSHING. = 3/8M X 1 AN o eeeeeaeeesannsososntsoss ossssosessensns . 3
5 | TF-4245 | HOSE ASSEMBLY = 3/8" X 48"  11iivererenenesecrusosssnassansones . 1
6 | TD=9720 | ADAPTOR  tvvvirveneennnvansesanens e tenetaeneeete carearraaeaaene 2
7 | SF-4602 | STREET TEE - 1/4"  .i.eevvnvenn Cerereeenaaes eeeese sareeeenaeereas . 2
8 | SG-3443 | TUBE ASSEMBLY - 3/8" x 38Y i feee mbeiesaeneaeaens 1
9 | H-8549 #69 FLEXELL  ..... e snensesereenarenranran eteere mrareneraraaan . 2
10 | SG-3441 | TUBE ASSEMBLY - 3/8" x 104" - FUEL SUPPLY ........................ S
11 | HC-2489 | #68 FLEX CONNECTOR  tuveveernrennsensonsanconsneassossnns eveeen 2
12 | R-3188 ELBOW - 1/4" x 90° . iiievienennns e areassones asesesancentenns 1
13 | SL-3279 | UNLOADER VALVE - SEE INDEX  .evvevvneennnn. eee e Cetrennrenanna 1
14 | SR-1606 | SAFETY VALVE  tireuevnrsnsonnsessroseessnsssssoose sensessnasssanas 1
15 | TF-4224 | HOSE ASSEMBLY - 3/8" x 20" e eessieenenestaste seennnteanarannn 1
16 | TD-5556 | ADAPTOR -90°  .e.eecenss e aeesareacenssaetntea snneetenanraneen 1
17 | $-5823 BUSHING = 1/2" x 1/4" 1 ireieieirnennnncnnn e eennee saennararaereans 2
18 | s-7182 STREET ELL = 1/4" x 45% 1 iviuuiurnreenenoencasussnsn soencnananannns . 1
19 | SR-8371 | TUBE ASSEMBLY -3/8" x 19"  ...ceeenne Ceseesecee eraserenaecannan 1
20 | TF-4214 | HOSE ASSEMBLY = 3/8" X 14"  1iiieiveeenensreense socssnceacsnnans 1
21 | C-5769 PIPE PLUG = 1/4" i iiiierueracenoraresonasoantonssossssasssaanss 1
22 | TD=5557 | ADAPTOR = 90%  t1ivvrinnnenvnencannnnns e eenetdeeeneeraeeenaans 1
23 | TF-4422 | HOSE ASSEMBLY = 1/4" x 18" L .i1iiieeierecerecerocasaossnssncnnes 1
24 | TD-9747 | ADAPTOR = 90° iiiiuierreenresorersnsasecsnsensansescansasonas 1
25 | TF-4218 | HOSE ASSEMBLY - 3/8" x 14"  ......... Ceereriere e, ceeeeaneas .. 1
NOT SHOWN
TF-4147 | HOSE ASSEMBLY =~ 1/4" x 51" . ieiieeicnenronsns feeeenenann cenes 1
TD-9723 | ADAPTOR  tivvrrvrenrsancns Cereerrenrenees Ceereene aeenas Ceeseeanes 2
TD-9719 | ADAPTOR  tvvererenencoconsonssnsesconsassoncsaseoassasssnns ceeens 1
TF-4141 HOSE ASSEMBLY - 1/4" x 42" . viiveerevecccannns eeeresneneenns 1
TD=9718 | ADAPTOR  tteeurueeneeeasananssnssensnnsssansancseoassscsassanass .. 1
TF-4239 | HOSE ASSEMBLY - 3/8" x 39" ceeeenes eterereste o aeassensanns el 1
TD-9743 | ADAPTOR  ..vvvvvennnn. Ceeees ceeens fesesessenssenasannonans ceeens . 1
TD=9720 | ADAPTOR  ttuuvveoessonsennncsasesssoseasssennneacessasnossassssas 1
$-7182 STREET ELL - 1/4" x 45° i, Cerecentaenans Cereanenas venee 2
R-86 BUSHING -3/8" x 1/4" .......... s eacsetescansreoasnornnnnans 1
SP-6329 | JIFFY CLAMP - 3/8" veeennens Cereanenneees Cetesessennannancnnans 1
C-1601 CAPSCREW - 3/8" NC x 3/4"  tiiiiiiiiiieneraonons tesnveennen 1
C-312 LOCKWASHER - 3/8" Ceeeereenasraeaes Cetetessesenriatetnaaenenan 1
SD-5200 | CAP - 3/8" 1
R-2510 NIPPLE = 1/4" "\ ittvernninenncnsanesasasans verenes e erenensecnasanns 1
$C-4947 | REDUCER COUPLING -1/2" x 1/4" Cetsesesscessenarensstatneseanne 1
C-5780 NUT - 1/4" NC teeeneanniann cerrasnaes verreanse 6
$G-5696 | JIFFY CLAMP -1/8"  ...... verens Cetenetetenrene e anesanan veeens . 6
H-3209 | CAT CLAMP Cereereeninaeas e etensesasenntannee aveneanaaanns 2
TF-4116 | HOSE ASSEMBLY - 1/4" x 16" (Comp. to ol Inlet)  vieervernvennens 1
TD-9746 | ADAPTOR - 90° e eeeneennsseceenranennerreeee e annaen ceenennes 1
TF-4118 HOSE ASSEMBLY (Engine to Oil Fllter - Out) cesecce canans ceeesenans . 1
SG-3442 | TUBE ASSEMBLY ~ FUEL RETURN  .......... 1
R-3188 ELBOW - 1/4" x 90° ceeeereeeas Cebeeenneenares masaacens R 2
HC-2489 | #68 FLEX CONNECTOR  +ivuvvrvrevrecevecencnns teteoensesceancannnan 1
DD-8443 | #66 FLEX COUPLING  ....... Ceettetearteeetaeeenmeeas Ceeonseneas 1
H-8549 #69 FLEX ELL teeeeeeaanns Cereceeeienan Ceeeeresenmaneas 1
$-2916 STREET ELL = 1/4" x 90°%  ¢i.ieiteevraetooccsnsmscccca snanons ceererenen 5
(EFFECTIVE WITH SERIAL SUFFIX DP-K, DP-N THRU DP-R, DPS, DPF2
THRU DPF2-J & DPA2 THRU DPA2-G)
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FIG. [57]

(CUMMINS)
PIPING —ENGINE



e B

ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1571

PIPING - CUMMINS ENGINE

1131%1:' Part No. Description Qty.] gﬁf Part No. Description Qty.
1 | TC-3828 | Tube Assembly - 3/8" x 31" 1]| 31 | DH-4313 | Pipe - 3/4" npt x4 1/2" ........ {1
R-5115 Nut  teeennen cereteciennne 2|| 32 | DC-4976 | Ell, Street - 3/4" npt x 90° ...... 1
R-7013 Sleeve ........... seereeses 2]] 33 | TD-8067 | Spacer t.iiiiannns Cereeensuns 1
2 |H-8549 | Ell.Flex?68  ................ 3|1 34 | TD-8068 | Gasket  +.ueieeiiernninennnnns 2
3 |R-86 Bushing - 3/8" npt x 1/4" npt 3{} 35 | C-5804 | Capscrew - 3/8" nf x 2 /2% L. 2
4 | TF-4440 | Hose Assembly - 1/4" x 42" 1| 3 | R-1362 |Ell, Street = 1" npt x90°  ...... 1
5 |TD-9719 | Adaptor ...cciecieennnnn. ceeasd 2|37 | H-6881 Plug, Pipe = 1" npt  ...c.ieien..d 1
6 | TC-3825 | Tube Assembly - 1/2" x 99" 11| 38 | SL-3279 |Valve, Compressor Unloader (See
SD-4992 | © Nut ..... e ree e, 2 Index) | 1
SD-4990 Sleeve c.iiieiereciionnanes 2|39 | TC-3827 | Tube Assembly - 3/8" x 8" ...... 1
7 | SP-8127 | Elbow - Body Only cereessasans i R-5115 Nut  ..eeeeennees cerenees 2
8 |SP-2837 | Clamp .ieevvennnennn ceeeeaans 1 R-7013 Sleeve ...... Ceesrerrsranans 2
9 | DC-2361 | Nipple - 1/4" npt x2"  ........ 1[{40 | HC-2487 | Connector, Flex #68 ........ ceeed 1
10 | TC-3824 | Tube Assembly - 3/8" x 95" 1] 41 | SR-1606 |Valve, Safety ......evvviveennn. 1
R-5115 NUE  eeennneeneennns ceeed 2|42 | c-5769 |Plug, Pipe - 1/4" npt  .ennn..... 2
R-7013 Sleeve ....... tessnseesaans 2| | 43 | TF-4153 | Hose Assembly - 1/4" x 66" ...... 1
11 | SF-4810 | Elbow, Flex #70  .............. 111 44 | TD-9718 | Adaptor  «eveeerveraneeeennnnns 1
12 | TF-4147 Hose Assembly - 1/4" x 51" 1|1 45 | R-900 Ell, Street - 1/8" npt x90° ...... 1
13 | TD=9723 | Adaptor ....iieenvennnnancnnnes 2| | 46 | TF-4235 {Hose Assembly - 3/8" x 33" ...... 1
14 | TC-3823 | Tube Assembly - 5/8" x 99" 1|| 47 | TD-9720 j Adaptor  .eiieeinvnnnnccnacoaes 4
SD-2596 Nut  ..o..... cerennns veed 2|48 | S-2916 |Ell, Street - 1/4" npt x90° ......[ 1
SD-2593 Sleeve ..iiiiiiiiiieanannnn 2| | 49 | SF-4602 [Tee, Street ~ 1/4"npt  .......... 1
15 | SF-5249 Elbow .iciiirriiennenrnninenns 11|50 | SL-9331 |Filter, Oil (See'Index) .......... 1
16 | CC-6128 | Elbow, Flex#69 .............. 111 51 SH-7793 | Bracket, Mount ...ceivenvnecansd 1
17 | E-2577 Tee - 1/2" npt  ~ toeiiirinrinnnns 2|52 | C-1602 |[Capscrew = 3/8" ~16ncx 1" ....410
18 | E-2579 Nipple, Close - 1/2" npt  ...... 11153 | C-312 Lockwasher = 3/8"  .....cveenennn 10
19 | C-5771 Plug, Pipe = 1/2" npt  ...vvvenes 21154 | C-1521 |[Nut-3/8"-16nc ..veceeneen. 4 10
20 | TC-3826 | Tube Assembly - 5/8" x 15" 11|55 | TF-4251 |Hose Assembly - 3/8" x 60" ...... 2
SD-2596 Nut ciieiiiieieiennennas 21|56 | S-5823 |Bushing - 1/2" npt x 1/4" npt .... 2
SD-2593 Sleeve tieiiiieienecnrnnaen 2{| 57 | TD-5556 | Adaptor, Male - 90° ceseenanne 2
21 | CC-6128 | Elbow, Flex #69  .............. 11{58 | S-7182 [Elbow - 1/4" npt x,45° .......... 1
22 | SC-4948 | Bushing - 1/2" npt x 3/8" npt 11159 | DC-5624 | Elbow - 1,/8" npt x 1/4" npt ......| 1
23 | HC-1581 | Nipple, Close - 3/8" npt  ......J 11160 | R-2404 [Tee-1/8"npt .ecvievvereennand 1
24 | HC-2487 | Connector, Flex#68 ............ 1]]61 | DC-5608 |Nipple, Close - 1/8" npt  ...... 1
25 | TC-4368 | Bracket, Mount .......eeeeennns 1 Not Shown
26 |SP-2837 | Clamp ...... Ceeetriarsaetsenas 1 HC-1851 | Cock, Drain Cecediressassesaans 1
27 |C-5780 Nut = 1/4" nc civiiinnnnnnenns 1 SP-6329 |Clamp, Jiffy = 3/8" ....cvvenn... 2
28 | SR-2586 | Breather ............ teteeraeend 1 C-1601 |Capscrew - 3/8" - 16 nc x 3/4" 1
29 [C-3393 Coupling - 3/8" npt  ...... res 1 H-3166 |Clamp, Jiffy - 1/4" ............. 1
30 |F-6769 Ell, Street - 3/4" npt x 90° 1 H-3167 |Clamp, Jiffy - 3/8" ceenee 4
== (Effective With Serial Suffix DP-K, DP=N thru DP-R, DPF2 & Up)
| l 1
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

GURE 1741 PIPING CUMMINS ENGINE
gf' Part No. Description Qty. g%f' Part No. Description Qty.

SD-5168 | Tee, Pipe - 3/4"  .......... 11|38 | TF-4235 Hose Assembly - 3/8" x 33" 1
! | SD-5208 | Bushing, Reducing - 3/4" x 1/2“ 1{| 32 | TD-9720 | Adaptor, Straight  ........... 2
} | SD-5203 | Nipple, Close - 3/4"  ...... 2( |40 | SF-4602 Tee, Street = 1/4"  eviiuvennn 2
- | R-2404 Tee, Pipe - 1/8"  ...c.ce... 1141 S$-2916 Ell, Streef - 1/4" x 90° . 2
i | R-2986 Elbow, Pipe - 3/4" x 45° 11|42 | SP-6329 Clamp, Jiffy - 3/8" cesenas 2
v .| SF-4810 Elbow .eveiiiieiiiiiiiiiens, . 2|43 | F-6769 Ell, Street - 3/4" x 90° .o 1
" | TF-8959 Tube Assembly - 3/8" x 53" 1] 44 | DH-4313| Nipple, Pipe - 3/4" x4 1/2" ... 1

R-5115 Nut ceeseeneee ceeseaes 2145 | DC-4976 | Elbow, Pipe — 3/4" x 90° 1}

R-7013 Sleeve .uiiieveiiennennn .. 2| 46 | R-3188 Elbow, Pipe — 1/4" x 90° cee 1
! | R-86 Bushing, Reducing - 3/8" x ]/4" 5|47 | R-2510 Nipple, Close - 1/4" cecenns 1
' | H-8549 Elbow, Tube ceseereennenns 3| | 48 | R-2508 Tee, Pipe - 1/4"  ..... ceeaee 1
) | TF-5142 | Tube Assembly - 3/8" x 100 " 11149 | TF-4220 | Hose Assy.-3/8"x16"~to Moist.Trap| 1

R-5115 Nut  ciieiiiiiiiiieees 2|50 | TC-3827 | Tube Assembly - 3/8" x 8" ces [

R-7013 Sleeve ....... vesressenas 2 R=5115 Nut cesescssssetasesens 2

TF-4448 | Hose Assembly - 1/4" x 58" 1 R-7013 Sleeve  ...... cererenee 2
! | TD=9747 | Adaptor Ceeeeeeassananns . 2| |51 | SL-3279 | Valve, Compressor Unloader
3 ] SP-7846 Clamp, Hose  ..... ceereceen 2 (See Index) 1
| TF-4334 | Hose Assembly ~ 1/2" x 33" 52 | C-5769 Plug, Pipe - 1/4" ... ...... .. 1

Compressor Air Intake 11153 | SR-1606 | Valve, Safety ..cvene seresees 1

i | SC-4970 | Elbow, Pipe - 1/2" x 90° 11|54 | SP-3494 Cock, Drain cessctvtsencann 1
v | DG-2527 | Clamp, Hose ceeecersansans 11|55 | TF-4232 Hose Assy.-3/8" x 30" -Water
" | TD=9721 | Adaptor, Straight  ..c.cevees 1 Return - Comp. to Engine .. 1
} | TC-3825 | Tube Assembly - 1/2" x 99" 11156 ! TD-5557 | Adaptor =90°  ....cevneeneees | '3
"~ | SD-4992 Nut cetscccsenencenens 2| |57 | SD-5163 | Street Ell - 3/8" x45° ....... 1

SD-4990 Sleeve ..i.iiiien. ceenes 2|58 | TF-4228 | Hose Assembly - 3/8" x 24" -
» | SP-2837 Clamp, Tube  ..iiviiiienees. 2 Compressor Water Inlet....... 1
) | SP-8127 | Fitting - 1/2" cesens cerees 2(|59 | TF-4428 | Hose Assembly - 1/4" x 24" -

H-3166 Clamp, Jiffy = iiiiienaennss 1 Compressor Oil Intake cee 1
) [DC-2361 | Nipple, Pipe - 1/4" x 20 1/| 60 | TD-9746 | Adaptor -90° ..... eeeens 1
3 | TF-4151 Hose Assembly - 1/4" x 60" 61 | TF-4230 | Hose Assembly ~ 3/8" x 27" =

Oil Pressure Gage to Tee .. 1 Compressor Oil Return . 1

b | TD=9723 | Adaptor, Straight  ...... vees 21162 | H-3018 Bushing, Reducing - 1/2" x 3/8". 1
i | TD-9718 | Adaptor, Straight terseasene 1]163 | 5-5823 Bushing, Reducing - 1/2" x 1/4", 3
y | DC-5608 | Nipple, Close - 1/8" ceeens 3|]64 | H-3209 Clamp, Hose cssessasens cose 1
7 | TD-9196 | Elbow, Pipe - 1/8" x 45° .o 1{165 | SF-4802 Flange e ececesenrscovennas 1
} | TF=5146 | Tube Assembly - 5/8" x 88 . 1 Not Shown

SD-2596 Nut ceeeees ceeens 2 TF-4235 | Hose Assembly - 3/8" x 33" -

SD-2593 Sleeve +ieavienennnnass . 2 . Moisture Trap to Treadle Valve 1
? | SF-5249 | Fitting, Female - 5/8"  ...... 1 R-1362 Street EIl - 1" x 90° cevennse 1
) | H=3167 Clamp, Jiffy - 3/8" .......... 4 H-6881 Plug, Pipe - 1" cesesaees .o 1
| | E~2577 Tee = 1/2" i iiiiiiaininnns . 3 C-5780 Nut = 1/4" nc  cecvnnnnronnans | 7
! | E-2579 Nipple, Close - 1/2" coes 5 C-5774 Lockwasher = 1/4" ... cvev.... 7
3 |CC-6128 | Fitting, Male - 5/8" ceeas 2 C-1601 Capscrew - 3/8" nc x 3/4" cen i
t |TF-5144 | Tube Assembly - 5/8" x 9" . 1 C-312 Lockwasher — 3/8"  ....ccvvens 1

SD-2596 Nut  ........ veeesesnen 2 C-3393 Coupling, Pipe - 3/8" ceesane 11

SD-2593 Sleeve .veeiereriiennnens 2 SR-2586 | Breather e etsssssssscenenans 1
5 |SC-4948 | Bushing, Reducing - 1/2" x 3/8" . 1 R-900 Street ... . 1
5 | HC-1581 | Nipple, Close - 3/8" cevene 1 SF-8798 | Street Ell ~ 1,/8" x 45° erenae i
7 | HC-2487 | Connector - #68 cesesesnes 1

(EFFECTIVE WITH SERIAL SUFFIX DPF2-D ONLY)
1 11 1 1
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2462

PIPING - ENGINE (G.M.)

ﬁ‘(’f‘ Part No. Description Qty.
1 SR-1606 VALVE, SAFETY = teeuereeceecenecssvsaccasssesosamoncanassosancns 1
2 |SL-3279 |VALVE, UNLOADER (See Index)  cvveevevenerncrieceeancnanonsoonanas 1
3 |R-2508 TEE, PIPE = 1/4"NPT  titeiiereirencacvssesacsssncannssvasnnasnsas 1
4 |R-2510 NIPPLE = T/4"NPT  tievesresecscsnccsoascsssssoraranccssesassacnnns 2
5 |C-5769 PLUG, PIPE = T/4"NPT  .iiterieeeresensnnsssecssssnnccsrocascssennos 1
6 |TF-4220 HOSE ASSEMBLY = 3/8" x 16"  iiieeeerseasososncnsccassssanssssanne 1
7 |TD-5556 |ELBOW = 1/4"NPT x 9/16" -18NF x 90° G 2
8 |sCc-4947 |COUPLING, REDUCING - 1/2"NPT x 1/4"NPT ... cciniecennsnnnns 1
9 |R-3188 ELBOW = 1/4"NPT x 920°  ttieeuernoecncsosssososs sevassaosancones 3

10 |SG-3442 | TUBE ASSEMBLY - FUEL RETURN  ...ccieeearoncnccnnee ceeecetassnnnese 1

11 HC-2489 | CONNECTOR, TUBE = tiiieevnseeneccccsacasssnsne ovnososasconnnns 3

12 DH-5178 | AIR CLEANER (See Index) = tiiieececreronsssosecacacnsnnncccancoess 1

13 | SP=6074 "yt CLAMP tevescctaserreann R e ceen 1

14 C-5774 WASHER, LOCK - ]/ B ieeeseesscscsssessssen eosusessennsnans 2

15 |C-5780 NUT - 1/4" = 20NC  tieesaresaccccessccssnnssacn asesssavesnatsne 2

16 | TF=4235 HOSE ASSEMBLY - 3/8" x 33"-AIR CLEANER TO TREADLE VALVE . 1

17 | TD-9720 |ADAPTOR = 1/4"NPT x /16" = 18NF  .iiieciierrscrrecnsesrsacocscnns 2

18 |SG-3441 | TUBE ASSEMBLY = FUEL SUPPLY  tiiciiireeeececcnnne avncessenaonaans 1

19 15G-3443 | TUBE ASSEMBLY = FUEL STRAINER TOPUMP ..ot cienrsnenccccens i

20 |H-8549 ELBOW = 1/4"NPT x 3/8" x 90°  tieeirereessreseccscasconcsconscncns 2

21 | TF-4214 HOSE ASSEMBLY =~ 3/8" x 12" = iiiieeececenccesnscceascscsasanns een 1

22 |R-86 BUSHING, REDUCING = 1/4" x 3/8" . uieiererecntocsosncncncnrannns 2

23 | TD-5557 |ELBOW = 3/8"NPT x 9/16" = 18NF x 90°  tieeevvenrecconncccecacnnnns 1

24 |VC=-5264 |TUBE ASSEMBLY - COMPRESSOR TO TANK  .iecececcnnneaens ceseen 1

25 |HC-2477 |ELBOW = 3/8"NPT x 1/2" x 90°  tiviieciineeanrecsecnnnsenccssancoss 1

26 |HC-2488 | CONNECTOR, TUBE - 3/8"NPT x 1/2"  .iieivieiieanans treeersennns 1

27 | SF-4802 FLANGE, COMPRESSOR tecesseassaseasactsrese mansasnscesns 1

28 |C-1598 SCREW, CAP = 5/16" = I8NF x 1" iiiiiereieencsemnncncannens 2

29 |C-1538 WASHER, LOCK = 5/16"  .iiiiiecivssnarans eesemscnnacesanassnns 4

30 |SP-3494 |COCK, DRAIN - 1/4" tetesecesseesansecaacsscesn mrsssassouoaans . 1

31 | SR-8368 FLANGE, COMPRESSOR  seiveencssscsscscresocamonsancnccsscancs 1

32 | E-4538 SCREW, CAP - 5/16" = 18NF x 7/8" ........ teesevacsessssranasenas 2

33 | TF-4226 HOSE ASSEMBLY = 3/8" x 22" tiuiieressesacssccs casosscccnsans eee 1

34 |S5-5823 BUSHING, REDUCING - 1/2"NPT x 1/4"NPT = ..oiivecnraens eeeennaane 1

35 | TF=-4414 HOSE ASSEMBLY = 1/4" x 12" L iiieeereeennccasancssssnconcncaas 1

36 | TD=9718 | ADAPTOR = 1/8"NPT x 1/2" =20NF = ceciivnnncncnncvns veeesscsesanes 1

37 | R=900 ELL, STREET = 1/8" x 90°  .uiveiiecncnecncncesecsmnncasosssaccnns . 1

38 | TF-4420 HOSE ASSEMBLY = 1/4" x 16"  iiiieeeeresonocccaacsanssene ceeees . 1

39 | TD-9747 | ADAPTOR = 1/4"NPT x 1/2" = 20NF x 90°  .ciievervreonrnecncrsnnnnnes 1

40 |VC=5263 [TANK, AIR tiiieieieiescacecnntssseensascacncs e osaes ceecasas cees 1

41 | C-1604 SCREW, CAP - 3/8" - 16NC x 1 1/2“ .................. cecennans 2

42 | C=312 WASHER, LOCK = 3/8"  teviiiirecicrsnacnceannnns . etscennans 2

43 | C=1521 NUT - 3/ o TONC teveercecnsssesncssscoscccn arssassncas R 2

44 1 TR-948 COCK, DRAIN i iiieeveresescnscnoncnns teeetesece mssesnsrasen 1

45 | TF-4218 HOSE ASSEMBLY - 3/8" x 14" L iieiiiveneacannns eeseasnn cecaseans 1

46 | S-2916 ELL, STREET = 1/4" x 90°  ..cciinrccncnense tecese mssesecannes ceeen 1

47 | TD=-5555 ADAPTOR = 1/2"NPT x 9/16" = 18NF x 90°  ivevccavercnvennsannses 1

48 . | TF=4141 HOSE ASSEMBLY -~ 1/4" x 42" = ENGINE TO OIL PRESSURE GAGE cees 1

48 | TD-9723 | ADAPTOR = 1/8"NPT x 1/2" =20NF  ..ciecvriennnnn e ecececsssnnns 1

50 |TD-9746 | ADAPTOR = 1/8"NPT x 1/2" = 20NF x 90°  ....c.ven s sescesasanasensae 1

NOT SHOWN
TF-4435 HOSE ASSEMBLY - 3/8" x 33"(Air Compressor Water Return)  .ccvveveeaen i
TD-5557 | ADAPTOR = 3/8"NPT x 9/16" = 18NF x 20°  .oieeeeviccncncnnes ceees 1
SG-5696 [ CLAMP, JIFFY  cviiceeevecanccscsssscannssscones e cecccasnans 7
C-5780 NUT = 1/4" =20NC  ciiiivseersocecsssssoocssensscnnsorancs ceens 7
H-3209 CLAMP, HOSE  tuiierrerureconnonessanssnsasoasosoannasssnsans 1
C-1601 SCREW, CAP - 3/8" = 16NC x 3/4" .. ..ieiennene. e erearcstasenns ees 1
C-312 WASHER, LOCK = 3/8"  tiievivecetsnosessosaasseaanans teneevenseaans 1
6-64 1608
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2190

PIPING - 'PULL BRAKES

Ref.

NOTE: *  EFFECTIVE THRU SERIAL SUFFIX DPF2-H , DPA2-F,

**  EFFECTIVE WITH SERIAL SUFFIX DPF2-J, DPA2-G.

(EFFECTIVE WITH SERIAL SUFFIX DP-K, DP-N THRU DP-R, DPS, DPF2 THRU
DPF2-J & DPA 2 THRU DPA2-G)

No. | Part No. Description Qty.

TF=4220 | HOSE ASSEMBLY = 3/8" X 16" *  1evvrvneeerennen. e ereinneeeenaees 2
1 | TF-4214 | HOSE ASSEMBLY - 3/8" x 12" #+ _....... e eteeeeen atienneeenanas )
2 | TD=9720 | ADAPTOR, STRAIGHT = 1/4" NPT x 9/16" = 18  v....... (**Qty.3) veee. | 5
3 VALVE, QUICK RELEASE (See Index)  wuevveeerennnenee cnns cerrereennes | 2
4 |R-3869 | CAPSCREW = 5/16" = 18NC x 5/8" e eereneeeeee, eeeereenane, o4
5 | C-1538 | LOCKWASHER = 5/16"  teuuveernnuneennns eereens e eeeees ceeens e | 4
6 | TD-5557 | ADAPTOR = 3/8" NPT x 9/16" = 18 x 90°  sevveeeen e ceeeee |2
7 | c-5769 | PLUG, PIPE = 1/4"NPT  vevvvvinnnenn.. eeeenenen ceveeiennneeees | 3
8 | TF-4241 | HOSE ASSEMBLY - 3/8" x 42" eeeeeennns v e ceeeneees |1
9 1H-3167 | CLAMP, HOSE ........ e eeeerreeeneanns et eertenenrerieeinnneees | 4
10 |c-5780 | NUT - 1/4" = 20NC eeeeeirreieenaans ereieee s cerreeenne | 4
11 | TF-4253 | HOSE ASSEMBLY - 3/8" x 66"  ..... e eeteneereten srnnnareenennees | 1
12 | HC=1581 | NIPPLE, CLOSE = 3/8" NPT 4evvverneneeeeerenneecen sinsnnnnenns e |1
13 | HD-6839 | CROSS, PIPE - 3/8" NPT ettt et ettt et rerneaaeeaen A
14 | TF-4249 | HOSE ASSEMBLY - 3/8" x 54" eeeneeenne e e | 1
15 | TD-9743 | ADAPTOR - 3/8" NPT x 9/16" - 18NF T rrreereaes cereenns e |2
16 | TH-3572 | ADAPTOR - 3/8" NPT x 9/16" - I8NF ** TR S |
17 | SL-9943 | VALVE, FOOT BRAKE (See Index) e Ceveeeieeenans reeeees |1
18 | C=5770 | PLUG, PIPE = 3/8" NPT  +eveverneeerennnnns eeeeereannans ereeeenee |1
19 | R-86 BUSHING - 3/8" x 1/4" NPT TR UPRPPPPRPRRINN I
20 |R-2510 | NIPPLE, CLOSE = 1/4" NPT tevvvveevionnsnceesnnnannneessenennnes | 2
21 |[s-2916 | ELL, STREET - 1/4" NPT x 90° eeerenes eeeteeieerananeeeenneas | 2
22 | SD-5178 | ELL - 1/4" NPT x 45° ettt eereaiannree, e rereerecienneea |1
23 | TD-9723 | ADAPTOR = 1/8" NPT x 1/2" = 20 NF  sevevuunsereocncnnnsnsescneennns | 1
24 | TF-4145 | HOSE ASSEMBLY - 1/4" x 48" RPN B
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2463

PIPING - 'PULL BRAKES

Ref.

=

No. | Part No. Description Qty.
1 TF-4214 HOSE ASSEMBLY - 3/8" x 12"  ......... ceerees cecesesen 2
2 |TD-9720 [ADAPTOR, STRAIGHT = 1/4'NPT x /16" = 18  viieeeeonconeeenan . 3
3 VALVE, QUICK RELEASE (See Index)  eenerneenennn. e 2
4 |R-3869 CAPSCREW - 5/16" - 18NC x 5/8"  ..... cvecesearennas csecene ceses 4
5 |C-1538 LOCKWASHER = 5/16"  ..iieveerrennnnness cesescecana esense 4
6 [TD=5557 |ADAPTOR ~ 3/8"NPT x 9/16" - 18 x 90° tecescsrsnsona cecerasnas 2
7 |C-5769 PLUG, PIPE - 1/A"NPT  ......... ceesescacescacans ceccces cessesscnns 3
8 |TF-4241 HOSE ASSEMBLY = 3/8" x 42" . iveeeeenenes Gseesccececscsancns 1
9 H-3167 CLAMP, HOSE  t.iieiierinneescocecenscccene ceerseascnn ceesese 4

10 |C-5780 NUT - 1/4" -20NC  ..... cereee cecesssencan cecececccsrsnsrcranse 4

11 |TF-4253 HOSE ASSEMBLY - 3/8" x 66" ceseesssssseassacssansnna ceesescans 1

12 |HC-1581 |NIPPLE, CLOSE - 3/8"NPT tesccccssacscctsncacrsssnenas cessacccans 1

13 |HD-6839 |CROSS, PIPE - 3/8"NPT  ........ cecasas Gessecsesecssanssasstanan 1

14 |TF-4249 HOSE ASSEMBLY - 3/8" x 54" cesesacceas cvseccecns cencenaans 1

15 |TD-9743 |ADAPTOR - 3/8"NPT x9/16" = 18NF  ..evvvuven.. cveesceses 2

16 |TG-596 ADAPTOR = 1/2"NPT x /16" = 18NF  1tuverneeneresvonnensnscans 1

17 |VF-6236 |VALVE, FOOT BRAKE (See Index) vivveveroenss seceascnases 1

18 |C=5771 PLUG, PIPE - 1/2"NPT .A. ........................ cescsanne eecrsnaee 4

19 |TF-4147 HOSE ASSEMBLY - 1/4" x 51" ;....................... 1

20 |[S-2916 ELL, STREET - 1/4"NPT x 90° cesessesetesstcccratasuscsnsssnnsne 2

21 S-7187 ELL - 1/4"NPT x 45° cesscessnanenncne ceseesssassaananas 1

22 |s-5823 BUSHING, REDUCING = 1/2" x 1/4" i iiieereerenneea cesesesses 1

23 |R-5016 ELL, STREET = 1/2"NPT x 45° ..iiieveeencneen Cessosrnsasns 1

(EFFECTIVE WITH SERIAL SUFFIX DPA2-H & DPF2~K)
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 901

HAND BRAKE VALVE PIPING

Ref.
No.

Part No.

Description

Qty.

1

2
3
4

10
1
12
13
14
15
16
17
18

19

21

SH-7743
SL-5636
SG-6077
SH-9907
SG-6758
C-5769
C-5780
CD-1633
S-2916
SF-4602
SL-7007
R-3188
SL-7251
SL-5645
SL-6587
SL-7273
SL-5646
DD-9468

H-3167

INSULATOR e eeereaeeeernseeeenneeenes ceeennene eeeeeererennes
ADAPTOR - 1/4" MALE  v.vunneennnn. eereerenaees ceeerenne
NIPPLE = 1/4" CLOSE  vevvvernnnnneenns erreeena eeeeennaenn .
VALVE BRACKET ereteeeeneecens eeaes
JUNCTION BLOCK  veuernnnnnereeeeannnnees
PIPE PLUG = 1/4" 1 iriierriiinannnns ceeeees
NUT - 1/4" NC cerreeenn eeeeeenns eeeereneenes
HAND VALVE - SEE INDEX  ........
STREET ELL = 1/4" x 90%  teeverruenivenennenesesesenasssenncnnnane
STREET TEE = 1/4"  tervviiiineeennnneens
HOSE ASSEMBLY = 1/4" X 6"  vuuvvieeneereensesnennnnnens
ELBOW - 1/4" x 90° e erteeterreeeeaneeanas e
HOSE ASSEMBLY - 3/8" x 78" ertereetereennans
HOSE ASSEMBLY - 3/8" x 48"
HOSE ASSEMBLY = 3/8" x 42"  .iuvvvvennnnn.. eereeeenns
HOSE ASSEMBLY - 3/8" x 96" ereenne
HOSE ASSEMBLY - 3/8" x 66" etrereereeeeeienanananes
CHECK VALVE  erveivnnnneneennneeennns
JIFFY CLAMP  vevvevnnnnnneennnns eerrenneeen
BRAKE VALVE = SEE INDEX  .uuvuenuvncnenninrncnensseesncncneennnss

HOSE ASSEMBLY (See T/Pull Piping)  veeeeeeeeceenscnnsencncncnnennes

NOTE: HOSE LENGTHS - LESS FITTINGS

(USED WITH D LOGGING ARCH)
(EFFECTIVE THRU SERIAL SUFFIX DP-J, DP-L & DP-M)
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2478A AIR HEATER
l]\?ff' Part No. Description Qty.
USED WITH GM ENGINES ONLY
CONTACT FACTORY FOR REPLACEMENT PARTS
OPTIONAL
FIGURE 24788 EXHAUST GAS CONDITIONER - OPTIONAL
1 SP-6811 EXHAUST CONDITIONER ttiiiervrvenescenscanneos cessecrsatncanas 1
2 | SP-8308 STREET ELL itiiiiiriennnnnnenannns tecesesarscrnans ceseasernns 1
3 | SP-8347 PIPE  iiieinnreennnnns Gesesersacsnrans cesesasenses teccascsensans . 1
4 | SP-8348 ELBOW Ceeenertsencssnanseene seeess cecessesene tesesnsescnnnsens 1
5 |sSP-8311 EXHAUST HOSE tiiiiiirniereennonanns Gesesssescsannnne seseesee 1
6 | SP-8349 EXHAUST FLANGE . ............ sesese ctesceessrsensennee 1
7 |C-1613 CAPSCREW ....... teceseeserssssttanssstnnonae cecsecsnana 4
8 |C-1540 LOCKWASHER ......... csenses teetecetreeneneasersostsroncaennonns 4
9 JC-1523 NUT  ......... seseans tesseisccerscsesasrsonnnne certesnesessecavacs 4
NOT SHOWN
SR-3285 GASKET Ceceecesscessarsernrnae cscessernraas eeeen csrenssarennas 1
SR=-3282 MANIFOLD Stecserasessesesisnscsnan tessececnnersnaranasns cesas 1
DH~4265 | GASKET cecannne B T T R . 2
SR-3283 STUD  ..eeennnn. ceesnaa cesecssaas ceveceurracasacnaes cesesas 5
DH=-4774 |WASHER  ..... csasesessnan teccescorenseranann cesses 5
DH-4775 |NUT  ........... teecsosscsssencnsecns teseactnsans tececssscasarsae . 5
SR=-3284 NUT cereeccsrsnstsnnes terssensesencessresstnanere secsassenne veas 9
DH=-4279 [STUD  tivevirennnnse Cecescesantastnaane 4
SR=3286 PIPEPLUG .iiiiieenennens cescsesancaa ceesesans cesacseracs 1
TC-3808 |HOOD . ..... cenane teesesessinnnettacinennnn 1
FIGURE 2478C EXHAUST GAS CONDITIONER - VD=-7076
1 SP-6811 CONDITIONER, EXHAUST  ......... “essaesesascenes ceeree 1
2 |TL-709 NIPPLE, PIP -2 1/2"NPT x 9 Gesesesceecssrrasasorrsnsennnnse 1
3 | SP-8348 ELBOW, PIPE =2 1/2"NPT X 90°  .viuveervenerrasencannans cesescsnnna 2
4 JTH=6149 | NIPPLE, PIPE = 2 1/2°NPT x 4 1/2" i tieieneennnvacanss ceenne 1
5 | TL-708 UNION, PIPE = 2 1/2"NPT  tiuiiverenessenssncccnnasen cesesasscans . 1
6 TL-707 NIPPLE, PIPE = 2 1/2"NPT x 12"  ...... ceesann cesssnas cessonas 1
7 |T7G-4845 | NIPPLE, PIPE -2 1/2"NPT x 3 1/2¢ seeseeanae Ctestesccsenseststnnes 1
8 }S-7081 COUPLING, PIN =2 1/2"NPT tvtetieiivrnrenrecnnssannnennnnns 1
9 | SP-8311 HOSE, EXHAUST ceseesecsrscansesnans wessnas ceseesans wsesssacene 1
10 | SR-3284 NUT, BRASS . ieiieininnnnnn. cesesenas cesses cessesens seeeserasane 4
11 DH=4279 [STUD  tiiiietvnnveeeenecessoncossnnennannns cececcsnsnsaes 4
12 SP-8349 FLANGE, EXHAUST ceveacessesesrasesensaanes 1
13 |C-=1615 SCREW, CAP - 1/2" = 13NC x 13/4" ..... seessass cevecssssnsnsnsnnas 4
14 | C-1540 WASHER, LOCK = 1/2" . iiiereninnns teseasssscans cesease ceseses .. 4
15 |C-1523 NUT = 1/2" = 13NC  titiiiirernennrereansensnssesnnans tecscaaas 4
NOT SHOWN
SR=3282 |MANIFOLD  ....... Cretserenaans eeresanans ceseaes cisetiettanaes 1
SR-3285 GASKET . ....uv... ceesscessanae tecsecesessestescstracssnransscsnne i
HD-5490 [FILTER EXTENSION, OIL tiitvieereneosnceecrenoensannes sesessnsa 1
SR-3286 PLUG, PIPE ceasessarsrensens weecsesessasan vessnseses cesene 1
VD-7075 |HOOD reerstetetetataenennns ctressesntntitstntenennens 1
(OPTIONAL)
6-64 166
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FIG. 908 -

USED WITH D/ARCH
HAND BRAKE VALVE PIPING (
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS -

FIGURE 908 HAND BRAKE VALVE PIPING
1151‘::' Part No. Description Qty.
1 |H-3167 | JFFYCLAMP  c.ccviiiiiiicinenn. eerenens eteenreeeeanaeareaaaes g 4
2 |c-5780 | NUT-1/4" NC et eeneen e taaearaaraaaaaaaeens veeenend]| 2
3 | 52916 | STREETELL - 1/4" x 90°  «evereennrnnnnnnnnnnns eeetennevanaeneaans ...| 8
4 |TF-4263 | HOSE ASSEMBLY - 3/8" x 96" tetetereserieaeennsnreesnnneessensens]| 1
5 | CD-1633 | HAND VALVE - SEE INDEX  ...... ceenen eerrereeneanes ceereeeann ceed] 2
6 | SG-6077 | NIPPLE teeeneeeeneaseeseeeeeeettesetteeteansesasasosersnsnrens]| 2
7 |Rr-3188 | ELBOW - 1/4" x 90° Ceeeeareeeaeeanes tereceeensaneesnnasneieseaaas] 1
8 | SF-4602 | STREET TEE -1/4"  ...... ceeeeeeen ceeenens eieeererenaans cereeeees 4
9 | TF-4245 | HOSE ASSEMBLY - 3/8" x 48" eereeeeeeeaaee ceereenans cereveees 2
10 HOSE ASSEMBLY - SEE T/PULL PIPING Ceteeeeaaes cereean cerenns U
11 | TD-9720 | ADAPTOR  1.uuenereireiernesennnanannnn e eeeeeanateeeannneeaaaaes 12
12 | TF-4243 | HOSE ASSEMBLY - 3/8" x 45"  ceeivvecenneinnnnns ceereaens ceerenes 2
13 | SG-6758 | JUNCTION BLOCK ......covvnnn. Cerreneeeenan ereeeeeeaenes ceeeees 2
14 | C-5769 | PIPE PLUG = 1/4"  tiiieeiierreneanscessessnssnsensnasescacsscsacees| 4
15 | R-86 BUSHING -3/8" x 1/4" . .cccevvnnes cereeeens TR OTORRUPR B
16 | DD-9468 | CHECK VALVE  .....c..enen.. ceereeneeee tereeeereeneeeenanaseaaians N
17 | TF-4253 | HOSE ASSEMBLY - 3/8" x 66" eretereeeacaee eeeeeeneeeanneeens J o
18 | SH-9907 | MOUNT BRACKET  +viveceveeccennsennnnansnnnscsscosseanses R
NOT SHOWN
SL-7291 | RUBBER CHANNEL  +ecovvennen. Ceveeeens Ceeereeanenaans ereereeeees 1

(USED WITH D ARCH)
(EFFECTIVE WITH SERIAL SUFFIX DPK, DP-N"& UP)
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 FIG. 909

PIPING
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NOTE: HOSE & TUBING LENGTHS - LESS FITTINGS

(USED WITH D REAR DUMP)
(EFFECTIVE WITH SERIAL SUFFIX DP THRU DP-B)

FIGURE 909" HAND BRAKE VALVE PIPING
g%f' Part No. Description Qty.
1 | s-2916 STREET ELL = 1/4" x 90°  1eviieenrineernsnncnnneen Ceeeeenrenens ceeens 1
2 | DD-9468 | CHECK VALVE  tivivievevnncencesoonsonansnns Ceeeeeeenracecananss |2
3 | SH-9907 | BRACKET  ...cevvvvennon. Ceeerereieecancncanaasonn ceeenen ceeaeas |1
4 | H-3167 JIFFY CLAMP  ......... ceeeeeanes Ceererereceenaeas Ceeereeracneians 3
5 | C-5780 NUT - 1/4" NC e beneneteenaasrttesetaetanren et aetattoasas 2
6 | SH-7743 | INSULATOR et eeeeteenencnccereetateaceeranntaassataststcnrans .2
7 | SL-5636 | ADAPTOR = 1/4" MALE  ..eeievvevnnrenncnnss Ceteeorenraeataeenanas 7
8 | CD-1633 | HAND VALVE - SEE INDEX  vieveevecnrencacnns ceereeeeas fveeeneenee 1
9 | 5-2916 STREET ELL = 1/4" x 90° 1 ivvuvvrvnvnannannnanes ceenane cerereraes eeee |1
10 | SF-4602 | STREET TEE = 1/4" 1 \iiviienrnnenresesaaccnsssscoaossoscsanssasnnns 1
"11 | CD-1633 | HAND VALVE = SEE INDEX  +ivivvennecennncncnencns Ceeeereeecacanes 1
12 | s-2916 STREETELL - 1/4" x 90° ..cevevvrnrnnnnn e Cerieeenaenans ceeees e |1
13 | SL-7007 | HOSE ASSEMBLY ~1/4" x 6" ......... Ceereereeens Ceeerneeeaen ceeens ]
14 | R-3188 ELBOW - 1/4" x 90° 1evivenneenns Ceteeennceeeracecaacasnas ceeeee |1
15 | 5-2916 STREET ELL = 1/4" x 90°  ©iuvviinvnnennnnananns B PP I
16 | SL-5645 | HOSE ASSEMBLY - 3/8" x 48" Cetteraececertnnecenaaanaas ceceneees |1
17 | SL-5645 | HOSE ASSEMBLY = 3/8" x 48" .. ..ciivecisnceccncccssasansass reeee | 1
18 | SL-5645 | HOSE ASSEMBLY - 3/8" x 48"  .........c... Creeeecesesenscesanean 0
19 HOSE ASSEMBLY (See T/Pull Piping) Ceeeerecenanenns ceeeacen OO I
20 | SF-4602 | STREET TEE -1/4"  ....... Ceeenaen ceeens Ceeeeerceaacenaecasanes veee |1
21 | DD-9468 | CHECK VALVE ......... Cereeetreseteiaasennenes Ceeeeenraeas O I
22 | $-2916 STREETELL  evvvueeveevrsocecsaosonnnnoosoossnnoansans ceeeeee ceeeees |1
23 | s~2916 STREETELL  +vrverireennnnnnans Ceereeecreaenans Ceeecencnseateanans 1
24 | SL-6587 | HOSE ASSEMBLY - 3/8" x 42" Cereeenees cerereeeaaes ceeeeeeraeen I
25 BRAKE VALVE = SEE INDEX  ..evvevencnnes crererecane Cereerecnaneens 1
26 | SF-4602 | STREET TEE - 1/4" eeteeceanrenenreenrenteees Ceeeecesistitnecnans 1
27 | 5-2916 STREET ELL = 1/4" x 90°  1tueviieenrennensecasscnsnasansssncnsens eeen |1
28 | SF-4602 | STREETTEE-1/4" ....... Cereeeenenaens cevesiecrecsasesensanaanans | 1
29 | SG-6077 | NIPPLE - 1/4" CLOSE eteearecaseneasataresesenecesaanne ceeeeen ]
$G-6077 | NIPPLE - 1/4" CLOSE P I |

4-58
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FIG. 9I0

(USED WITH”D™ REAR DUMP)

PIPING
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ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PART

ol

FIGURE 910

HAND BRAKE VALVE PIPING

%it:' Part No. Description
1 | SL-5636 | ADAPTOR - 1/4" MALE  ...c.cerieeanencn R R TP R P TPRTTRD
2 | sF-4602 | STREET TEE - 1/4"  ..... e e e
3 | P-2835 | CLAMP .evenrrennnn. e et
4 |SG-1375 | SCREW  ..evnnnn.. U e i e
5 | SR-4261 | HOSE ASSEMBLY - 3/8" x 90° eerineeeaeaaas Ceeireeceranaanans
6 |R-2510 | NIPPLE - 1/4" .......... PPN
7 | DD-9468 | CHECK VALVE  +evveiveinenenenncnnnnnn e et
8 | CD-1633 | HAND VALVE = SEE INDEX  sevunvensreennanesaseonecnsennsinennans .
9 | R-3868 | CAPSCREW - 5/16" NC x 1/2"  eveenvinernninnnn T evens '
10 | C-1538 | LOCKWASHER = 5/16"  +ivvnererneenncecnncsnneens U T .
11| SH-9911 | TITLE PLATE - FRONT  rivinenenenenennns e, X
12 | DC-9822 | DRIVE SCREW  ...... e et
13 | SH-9909 | TITLE PLATE - REAR  ......... eerennenaan e
14 | SH-9907 | BRACKET = +evvivvereennenne. et e et atee e earaaeeaaeanas
15 | 52916 | STREETELL - 1/4" x 90°  vevuuennenncnnen ereeeaeans e
16 | SR-4206 | HOSE ASSEMBLY = 3/8" x 6" weeueencnnen et eeeeaeeeaereeaaaaans ..
17 | R-2508 TEE-1/4" ieiinennss Ceeceneetecaraasas Ceeeensessnansasnnans
18 | SR-4246 | HOSE ASSEMBLY - 3/8" x 48" e eteraenneaeaaaas erenans ..
19 | 5G-6758 | JUNCTION BLOCK  +evveveeneracnnnn. et
20 | C-5769 | PIPE PLUG - 1/4"  .eeeenennnn. e eeaeereiaraaeaan eerenn
NOT SHOWN
H-3167 | JIFFY CLAMP - 3/8" feeeenreeeneans eeeens
C-5780 | NUT - 1/4" NC e eeeeanen TR eenes
SR=8399 | GROMMET PLATE  +uvurrenneenenecsecneccnnennenn i eniaaaa,
H-3043 | RUBBER GROMMET  +uvuevensenenennenrenesseonsonnanenns eeen ..
DD-2286 | MACHINE SCREW - 1/4" NC x 5/8"  ...cuun... e e .
C-5774 | LOCKWASHER = 1/4"  tviveviencrneennens erreeens T

NOTE: HOSE LENGTHS - LESS FITTINGS
(USED WITH D REAR DUMP)
(EFFECTIVE WITH SERIAL SUFFIX DP-C THRU DP-J, DP-L & DP-M)

1710




FIG. 9l

¢ USED WITH D REAR DUMP ) (
" HAND BRAKE VALVE PIPING




ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

( : FIGURE 911 HAND BRAKE VALVE PIPING
1%%1:' Part No. | Description Qty.
1 |[TD-9720 |ADAPTOR  tivveiiienenecernonsnenns Ceeeneea e teeeenesenarteneaaas 7
2 IH-3167  [JIFFY CLAMP  tiiviirirnrereerncecssosncananasans AN I
3 |sP-2835 |CLAMP ceeenns cereenn Ceeeeneen Cereennane et eeereseeneneaeas veee | 1
4 |SG=1375 [SCREW = tiveeerreensncnnccocessacsacsssnaonnss eeerennaneenneenes| 2
5 |TF-4261 |HOSE ASSEMBLY - 3/8"x90" Cereeeneen eeerenncnnsnsenancanenees| 2
6 [R-2510 NIPPLE - 1/4"  .iuivedevnnns Ceeenereeieenns eeraceeaerenarans s 3
7 |DD-9468 |CHECK VALVE ...lcciieneon. Ceeeeeeineeees e eeeeaeseneananes s g 02
8 HAND VALVE - SEE INDEX  +euvvveeonncacae e eeseeeentenaeaaans veeee| 2
9 |SH-9907 |BRACKET  teveeveveernes e eeetiienteranareareanaas Ceernene ceeees 1
10 |SF-4602 |STREET TEE ........ Cerereennaeans ceenen ceeeens ceenns Ceeeeeeneeeneens 3
11 |TD-5556 |ADAPTOR - 90° e et reeeeeaeteeeaneare e arenaeerasenreaeaans 3
12 |TF-4210 |HOSE ASSEMBLY - 3/8“x10" ........... eeeseseecaneneeennns SO
; 13 |TF-4212 |HOSE ASSEMBLY - 3/8" x 11" Ceeerereeneanns Ceenes ceeerieneens R
; 14 |R-2508 TEE = 1/4"  vieiiirreneneranocnecens P Ceeneennes I
é 15 |sG-6758 |JUNCTION BLOCK ....... e ereneeeanenans T S R B
| 16 |C-5769  |PIPE PLUG - 1/4"  .......... Cereeeeneeaae Ceeenenaneeas Ceeeneees ...| 3
17 |s-2916 STREET ELL - 1/4" x 90°  ...ceveen.s e ereeeeenaenene Ceeeneeenns ceeenes 1
18 |SR-4247 |HOSE ASSEMBLY - 3/8" x 51"  ....... erecasanaenenanan eeeeaenes o2
19 HAND VALVE - SEE INDEX eeeesesoseneteraanaene L
20 |tp-4080 |BRACKET | .. ceeraees cerenaeees 0
21 |TF-4220 |HOSE ASSEMBLY - 3/8" x 16" e taeeeenseenasacnenas A
22 |TF-4171 HOSE ASSEMBLY - 1/4" x 120" L Ceeeeane ceveceencese ceeea] 1
23 |rR-2508  |TEE - 1/4" See Note . | e eeeeeeeeneaens R I
- 24 |R-2510 NIPPLE - 1/4" Cieesieesvevennns cereenee] 1
( 25 |TD-9720 |ADAPTOR ceeenaes cereneens ceeren .2
e 26 |1D-9719 |ADAPTOR | eeeeieieeecaceenans ceeeee| 1
NOT SHOWN
TD-9695 | GROMMET PLATE - 4 HOLE  ......... Ceeneanerans ereennaenannenns |
SL-6447 | GROMMET  ouvreeeeesenssncosecssennsssssssssossscnssssssnaansosaces| 4
; DD-2286 |MACHINE SCREW  ...... e eeeaceeenitraeeaeseaeanaras ceneean e 2
| C-5774 |LOCKWASHER - 1/4" Ceeeseeiaraenaanes e tetracresetanaenes ceeee| 2
C-5780 NUT - 1/4" NC ceeeiareenes Ceneenraas Ceveseasereneneeanaons veeo| 2
TD-5460 | CROMMET PLATE } Effective with Serial Suffix DP- & DP-N ""7*"*"" | |
| NOTE: REF. NOS. 19 THRU 26 USED WITH SERIAL SUFFIX
| DP-K & DP-N.
\
|
/
o
~ (EFFECTIVE WITH SERIAL SUFFIX DP-K, DP-N, DPF2, DPA2 & UP)

4-58 174
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A

'ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 1241A

HEADLIGHT WIRING

NOTE: *  EFFECTIVE THRU SERlAL SUFFIX DPF2-A.
**  EFFECTIVE WITH SERIAL SUFFIX DPF2~B,DPA2 & UP.

(EFFECTIVE WITH SERIAL SUFFIX DPF2,DPA2 & UP.)

ll\tlf)f' Part No. Description Qty.
1 SL-5899 WIRE  ...... ceeseensene Ceeeesescesssncesantassasacsscscatescsasasan 1
2 SG-5696 | CLAMP, JIFFY - 1/8*  ....... cscane tesecstsccssanassssssnsen essses 2
3 H-2640 SCREW cetesscesssanen teesesesssccssscssesanasssacoannan seascee 2
4 SL-6852 SLEEVE - 12" ceessesaas sesesesesasesscsesasassscenassansosanas 1
5 SL-6895 SLEEVE - 24" Ceescesececsessssesttasrssressatcs et rasosnns cesens 1
6 SL-6851 LOOM = 1/4" x 2"  ......... ceeesasscsscesanceanse ecsescnns crescese 5
7 H=4669 CLIP teececcsasssestsesosesasesesossasossscnsens cences 3
8 SL-5896 WIRE teesesecesessansssan cesacssscsssacssssasane cecscne 1
9 HC-9048 | SLEEVE, CONNECTOR cessssssessscsssasssne ctecscsansun cessnassse 4
10 HEADLIGHT ASSEMBLY - SEE INDEX ctescsssacescna csacene cessessens 1
11 SC-730 SCREW-#10-24x3/8" ........ tetesscsseasssesessencesssnssnnsaaves 1
12 | H-2644 NUT - #10-24 .. veveveenenn. Ceetesencnstssescasacessanns 1
13 | SL-5897 WIRE, GROUND  ..... teessssnsssscasane tecscccces eeescstensane . 1
(EFFECTIVE THRU SERIAL SUFFIX DP-P)

FIGURE 12418 HEADLIGHT WIRING
1 TD-8746 CABLE - SWITCH TO HEADLIGHT tesesessacsessasrossssascssasais 1
2 $SG-3216 | SCREW, MACHINE ..... eescesssateccscsssssncncnn essssse 1
3 | SL-5896 CABLE - HEADLIGHT TO HEADLIGHT ..... ssessesessnns 1
4 TD-8747 WIRE, GROUND vesessissssasenns ceessssssecssesesrrssaseracaanne 1
5 HEADLIGHT ASSEMBLY = SEE INDEX  ..cceeeee cesnssacesnae cesesssens 2
6 SG-5696 | CLAMP, JIFFY - 1/8" cesaena esssesscacsase eesseaeas cesesesssnsenss 5
7 | C-5774 LOCKWASHER - 1/4" Ceeevreesessssescencasesssesacarcssansoneneane 4
8 C-5780 NUT - 1/4" - 20NC Cesesesssssessesssestesaceasassensareanasnas 4
9 SP-7812 SLEEVE, INSULATING cedecesesateseessestsssessacsssssanracsnsne 1
10 | SV-6216 SLEEVE tecsteesessasessanasscsesensnan cetcsscsestsstessatsacenns 2

(EFFECTIVE WITH SERIAL SUFFIX DP-Q THRU DP~R, ALSO DPS.)

FIGURE 1241C HEADLIGHT WIRING
1 TG-2350 | CABLE, HEADLIGHT * cesrscens tesesasscrsecscesstsssastansssaniaa 1
TH~7174 CABLE, HEADLIGHT ** tessacecsasssssanssaasesassascssenanssessess 1
2 TG=-2352 | CABLE - BETWEEN HEADLIGHTS * ceesene seseceressscssannsasssee 1
TH-7170 CABLE - BETWEEN HEADLIGHTS ** tesecescsessssscacssnns ceesssees” 1
3 HEADLIGHT ASSEMBLY (See Index)  ..... vesesseebecsscassssssssnana 2

3-63
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| FIG. 2474 A
WINDSHIELD WIPER-FRONT

FIG. 2474 B FIG. 2474 C (
CONTROL SWITCH AIR CLEANER



ALWAYS GIVE SERIAL NUMBER WHEN ORDERING PARTS

FIGURE 2474A

WINDSHIELD WIPER - VD-4823

Ref.

. No.

Part No.

Description

Qty.

1

—
WN—~OVONOTULAWN

VD-4800'
SD=8660
SD-8659
CC-6172
SG-1375
H=-2643
SD-8661
TF-2835

1 TF-2834

TF-2836
TF-2837
TD-9718
R-2404
R-900
VD=2749
SD-8660
SD-8659
TF-7681
TD-6297
C-1231 -

NUT certecseacrranas cescenesceseacssnnnrone B

CLAMP  tvrieevrnnennransannes
SCREW, SELF TAP - #10-24ch1/4" ............. cesesnes ceeeeenene .
WASHER, LOCK - #10 ceeeceennns
CONNECTOR, TUBE teseeanenene Ceneseeeesnanes vreeen
MOTOR, WIPER Ceeeeseeens Ceesennees
BRACKET, MOTORMOUNT teeeneson Ceeseesnanuneans ceteacenes
ARM, WIPER  ..... Ceseeseeeesanns terensecaennnans
BLADE WIPER  vevevnenens teeaeennens Creenees feereanenanenens
ADAPTOR-l/2“-20NFx1/8“NPT etsanesecncsananennneenen
TEE, PIPE - 1/8"NPT terereecanann
ELL, STREET - 1/8"NPT x 90° Creeeresenesannnes e eeeeerensnens
TUBE ASSEMBLY - 3/16" x 6 1/2"  ..... Ceeserenne annescaanes

NUT  .eeeees. eerasenenesensaneseansoansraaanans

SLEEVE veinvenesn teeeveenens
REGULATOR, PRESSURE  v.eveeeenns ceveees teeeaseseanranns
NIPPLE, PIPE - 1/8"NPT x 4 1/2"
COUPLING, PIPE - 1/8"NPT

(OPTIONAL)
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FIGURE 24748

CONTROL SWITCH

BN —

OCVONOWO,

—

DC-3591
DF-2402
DC-5004
TC=-5003
TC-5002
TC~5001

SV=4299
DF-9161.
DF-5856
SV-8991

DH-321

TIP, RUBBER cessseneesanes ssecseaseneseccasrcssesasrscanns ceeeee
GASKET cesrsrserse R T T L LT
SCREW, ROUND HEAD #12-24NC x 1/2" cececsoensans coteviecans
BASE, MOUNT ..iieveveecens B P TTIEE
STEM&ENDPLATE teesensecccnnsssnanns cesecesasscessssasrrracnane

PLATE ....... teeetaeseerasctneann ssessesesasecccssessanroonans

STEM  .iivvvenees sereccene Gsscessssesssnnesacscccsassscnsranns

PIN cesrevisaaes cesescccnas sesesssesesacesassressasssssaseas

SWITCH  ...vveeanees ereoesenes ceesssvcacsacacsesseassrrcenasnaas

SCREW, MACHINE #6-32NC x 1 1/4" Ceetecsencocnreresanes ceenee

NUT, SPACER S cecanceccssensen cvecccsctssaseere

(LOCATED ON INSTRUMENT PANEL)

BAN oot o= N — —

 FIGURE 2474C

AIR CLEANER

NG A WN —

SR-1563
SR-1564
SR-1562
SR-1567
C-5768

SR-1566
SR-1565

ELEMENT teesesesccccassennas seseeeseseessacsesnetassatsessnsnnns

WASHER Cesessssessssenesecsecesecesesrrosttesmttassisssssssanee
HOUSING ...... Geeecssanacsseestssstasacaectstaaverttasssanssoese
NUT cesessens sererane ceevecasnes seseesecscnacancssessassrnsassnns
PLUG, PIPE - 1/8"NPT ceeeseccensscsnns ceecessesssessscasssnasnans
GASKET cecens e TR T L L R
SPRING D T T T R

(USED IN AIR SYSTEM)
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